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o
Equipment Band & Mode Tx Frequency
1g Body
(Wikg)
PCB GPRS/EDGE 1900 1850.20 - 1909.80 MHz. 1.01
PCB UMTS 1900 1852.4 - 1907.6 MHz 119 \
PCB LTE Band 13 779.5 - 784.5 MHz 1.1
PCB LTE Band 5 (Cell) 824.7 - 848.3 MHZ 1.1¢ |
PCE LTE Band 26 (Cell) 814.7-8483 MHz 119 |
PCB LTE Band 4 (AWS) 1710.7 - 1754.3 MHz 1.1
PCB LTE Band 66 (AWS) 17107 - 1779.3 MHz 1.1¢ |
PCB LTE Band 25 (PCS) 1850.7 - 1914.3 MHz 1.16
PCB LTE Band 30 2307.5 - 2312.5 MHz_ 1.08
PCB LTE Band 41 2498.5 - 2687.5 MHz 119 |
CBE LTE Band 48 3552.5 - 3697.5 MHz 119
DTS 2.4 GHz WLAN 2412 - 2472 MHz 112
NI U-NII-2A 5260 - 5320 MHz NIA
DSSIDTS Bluetooth 2402 - 2480 MHz 116 |

Note: This revised Test Report (S/N: 1C1912170055-01-R1.BCG) supersedes and replaces the previously issued test report on the same
subject device for the same type of testing as indicated. Please discard or destroy the previously issued test report(s) and dispose of it
accordingly.

This wireless portable device has been shown to be capable of compliance for localized specific absorption rate (SAR) for uncontrolled
environment/general population exposure limits specified in ANSI/IEEE C95.1-1992 and has been tested in accordance with the measurement
procedures specified in Section 1.7 of this report; for North American frequency bands only.

| attest to the accuracy of data. All measurements reported herein were performed by me or were made under my supervision and are correct
to the best of my knowledge and belief. | assume full responsibility for the completeness of these measurements and vouch for the
qualifications of all persons taking them. Test results reported herein relate only to the item(s) tested.
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TESTING CERT#2041.02

The SAR Tick is an initiative of the Mobile & Wireless Forum (MWF). While a product may be considered eligible, use of the SAR Tick logo requires an agreement with the MWF. Further
details can be obtained by emailing: sartick@mwfai.info.
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1 DEVICE UNDER TEST

1.1 Device Overview

Band & Mode Operating Modes Tx Frequency
GPRS/EDGE 850 Data 824.20 - 848.80 MHz
GPRS/EDGE 1900 Data 1850.20 - 1909.80 MHz

UMTS 850 Data 826.40 - 846.60 MHz
UMTS 1750 Data 1712.4 - 1752.6 MHz
UMTS 1900 Data 1852.4 - 1907.6 MHz
LTE Band 12 Data 699.7 - 715.3 MHz
LTE Band 17 Data 706.5 - 713.5 MHz
LTE Band 13 Data 779.5 - 784.5 MHz
LTE Band 5 (Cell) Data 824.7 - 848.3 MHz
LTE Band 26 (Cell) Data 814.7 - 848.3 MHz
LTE Band 4 (AWS) Data 1710.7 - 1754.3 MHz
LTE Band 66 (AWS) Data 1710.7 - 1779.3 MHz
LTE Band 2 (PCS) Data 1850.7 - 1909.3 MHz
LTE Band 25 (PCS) Data 1850.7 - 1914.3 MHz
LTE Band 30 Data 2307.5 - 2312.5 MHz
LTE Band 7 Data 2502.5 - 2567.5 MHz
LTE Band 41 Data 2498.5 - 2687.5 MHz
LTE Band 48 Data 3552.5 - 3697.5 MHz
2.4 GHz WLAN Voice/Data 2412 - 2472 MHz
U-NII-1 Voice/Data 5180 - 5240 MHz
U-NII-2A Voice/Data 5260 - 5320 MHz
U-NII-2C Voice/Data 5500 - 5720 MHz
U-NII-3 Voice/Data 5745 - 5825 MHz
Bluetooth Data 2402 - 2480 MHz

1.2 Power Reduction for SAR

This device uses the manufacturer’s proprietary motion detect mode to determine proximity to the user’s body and
set the licensed power level accordingly for SAR compliance. When being used in the hand or the body, the
output power for licensed transmitters will always be reduced. Per FCC KDB Guidance, SAR testing was
performed only using reduced output powers following the test positions in KDB Publication 616217.

This device additionally utilizes a power reduction mechanism for Bluetooth and WLAN operations. When
WLAN/Bluetooth is operating simultaneously with certain combinations of 2G/3G/4G and 5 GHz WLAN antennas,
the output power of is permanently reduced. SAR evaluations were additionally performed at the maximum
allowed output power for these scenarios to evaluate simultaneous transmission compliance.

Detailed descriptions of the power reduction mechanisms are included in the operational description. The power
reduction mechanisms were confirmed during the SAR Evaluation. Appendix G contains a summary of the
verification results.

1.3 Nominal and Maximum Output Power Specifications

This device operates using the following maximum and nominal output power specifications. SAR values were
scaled to the maximum allowed power to determine compliance per KDB Publication 447498 D0O1v06.
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1.3.1 2G/3G/4G Output Power for Portable Use Conditions

Table 1-1
GPRS/EDGE 850

Antenna
1 TX Slots 2 TX Slots 1 TX Slots 2 TX Slots
Ant 1 Max allowed power 29.70 26.70 25.75 24.75
Nominal
Ant 3 Max allow<.ed power
Nominal
Table 1-2
GPRS/EDGE 1900
Antenna
1 TX Slots 2 TX Slots 1 TX Slots 2 TX Slots
Ant 2a Max aIIowcled power 24.00 21.00 23.25 21.00
Nominal
Ant 2b Max aIIow¢.ad power
Nominal
Ant 4a Max aIIowc.ed power
Nominal
Ant 4b Max aIIow<.ad power
Nominal
Antenna 3GPP WCDMA |3GPP HSDPA| 3GPP HSUPA 3GPP DC-
HSDPA Rel 8
Ant 1 Max aIIow?d power 20.70
Nominal
Ant 3 Max allowed power 21.80 21.80 21.80 21.80
Nominal
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Table 1-4

Antenna
3GPP WCDMA | 3GPP HSDPA | 3GPP HSUPA | 3GPP DC-HSDPA
Ant 2a Max aIIow?d power
Nominal
M Il
Ant 2b ax a ow.ed power
Nominal
Ant 4a Max aIIow.ed power
Nominal
Ant 4b Max aIIow<_ad power
Nominal
Table 1-5
UMTS B2 (1900 MHz
Antenna
3GPP WCDMA |3GPP HSDPA| 3GPP HSUPA 3GPP DC-
HSDPA Rel 8
Ant 2a Max aIIow?d power 15.00
Nominal
Ant 2b Max aIIow?d power 14.00 14.00 14.00 14.00
Nominal
Max allowed power 14.80 14.80 14.80 14.80
Ant 4a -
Nominal
Ant 4b Max aIIow?d power 13.50 13.50 13.50 13.50
Nominal
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Modulated Average Output Power (in dBm)
Mode / Band
Ant 1 Ant 3 Ant 2a Ant 2b Ant 4a Ant 4b
LTE FDD Band 12 Max allowed power | 21.30 21.80
Nominal 20.80 21.30
LTE FDD Band 17 Max allowed power | 21.30 21.80
Nominal 20.80 21.30
LTE FDD Band 13 Max aIIow-ed power 21.50 21.80
Nominal 21.00 21.30
LTE EDD Band 26 Max allowed power | 20.70 21.50
Nominal 20.20 21.00
LTE FDD Band 5 Max aIIOW§d power | 20.70 21.50
Nominal 20.20 21.00
LTE FDD Band 5 Intra-band ULCA |- axallowed power |_20.70 2150
Nominal 19.70 20.50
LTE FDD Band 4 Max allowed power 14.90 15.10 14.80 13.50
Nominal 13.90 14.10 13.80 12.50
LTE FOD Band 66 Max aIIow-ed power 14.90 15.10 14.80 13.50
Nominal 13.90 14.10 13.80 12.50
LTE EDD Band 2 Max allowed power 15.00 14.00 14.80 13.50
Nominal 14.00 13.00 13.80 12.50
LTE FOD Band 25 Max aIIOW§d power 15.00 14.00 14.80 13.50
Nominal 14.00 13.00 13.80 12.50
LTE FDD Band 30 Max aIIow?d power 14.00 13.10 13.50 13.50
Nominal 13.00 12.10 12.50 12.50
LTE FDD Band 7 Max allowed power 14.10 11.80 14.60 12.50
Nominal 13.10 10.80 13.60 11.50
LTE FDD Band 7 Intra-band ULCA Max aIIowted power 14.10 11.80 14.60 12.50
Nominal 13.10 10.80 13.60 11.50
LTE TDD Band 41 (PC3) Max aIIow<.ed power 16.40 13.80 16.90 14.80
Nominal 15.90 12.80 16.40 13.80
LTE TDD Band 41 (PC3) Intra-band ULCA Max aIIow'ed power 16.40 13.80 16.90 14.80
Nominal 15.40 12.80 15.90 13.80
LTE TDD Band 41 (PC2) Max aIIow?'d power 16.40 13.80 16.90 14.80
Nominal 15.90 12.80 16.40 13.80
LTE TDD Band 41 (PC2) Intra-band ULCA Max aIIow?d power 16.40 13.80 16.90 14.80
Nominal 15.40 12.80 15.90 13.80
LTE TDD Band 48 Max aIIOW§d power 15.50 17.50 14.80 16.40
Nominal 15.00 17.00 13.80 15.90
1.3.2 4G Output Power — Inter-band ULCA Active
Modulated Average Output Power (in dBm)
Mode / Band
Ant 1 Ant 3 Ant 2a Ant 2b Ant 4a Ant 4b
LTE FDD Band 12 Max aIIow?d power 18.30 18.80
Nominal 17.80 18.30
LTE FDD Band 13 Max allow?d power | 18.50 18.80
Nominal 18.00 18.30
LTE FDD Band 5 Max allowv?d power | 17.70 18.50
Nominal 17.20 18.00
LTE EDD Band 4 Max allow?d power 11.90 12.10 11.80 10.50
Nominal 10.90 11.10 10.80 9.50
LTE FDD Band 66 Max aIIowt_ed power 11.90 12.10 11.80 10.50
Nominal 10.90 11.10 10.80 9.50
LTE EDD Band 2 Max aIIow?d power 12.00 11.00 11.80 10.50
Nominal 11.00 10.00 10.80 9.50
LTE FDD Band 30 Max aIIowt'ed power 11.00 10.10 10.50 10.50
Nominal 10.00 9.10 9.50 9.50
LTE FDD Band 7 Max aIIow?d power 11.10 8.80 11.60 9.50
Nominal 10.10 7.80 10.60 8.50
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1.3.3

Unlicensed Maximum Output Power

Note: Targets for 802.11ax RU operations can be found in Appendix H.

A. Antenna 2A

Mode / Band ModuIateé:dh,:i\;e(r(z;gin-)SingIe Tx
Maxi 14.50
Bluetooth BDR/LE NZXrLTnuaT 13.00
Maxi 11.00
Bluetooth EDR Ni)xr:qr?nuarln 9.50
Maxi 7.50
Bluetooth HDR Naoxrlnrinnuarln 6.00

Viode / Band Modulated (AdVBe;?)ge - MIMO

Manxi 14.50
Bluetooth BDR/LE Nzxrlnr?nuaT 13.00
Manxi 11.00
Bluetooth EDR Nixr:?nuarr 9.50
Maxi 7.50
Bluetooth HDR Nzxr;TnuaT 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

|EEE 802.11b (2.4 GHz) | IEEE 802.11g (2.4 GHz) | IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band . . . . . . . .
Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
1 14.00 12.50 14.00 12.50 14.00 12.50 10.50 9.00
2 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
3 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
4 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
5 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
Modulated
) 6 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
Average - Single | - 20 Mtz 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
Tx Chain (dBm)-| Bandwidth ’ - - - - . - - -
8 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
Antenna 2A
9 14.00 12.50 14.00 12.50 14.00 12.50 14.00 12.50
10 14.00 12.50 14.00 12.50 14.00 12.50 11.50 10.00
11 14.00 12.50 14.00 12.50 14.00 12.50 10.00 8.50
12 14.00 12.50 10.50 9.00 10.50 9.00 8.00 6.50
13 12.00 10.50 0.50 -1.00 0.50 -1.00 N/A N/A
IEEE 802.11g (2.4 GHz) | IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band
ode/ Ban Channel | Maximum | Nominal Maximum Nominal Maximum Nominal
1 14.00 12.50 14.00 12.50 10.00 8.50
2 14.00 12.50 14.00 12.50 14.00 12.50
3 14.00 12.50 14.00 12.50 14.00 12.50
4 14.00 12.50 14.00 12.50 14.00 12.50
5 14.00 12.50 14.00 12.50 14.00 12.50
Modulated 6 14.00 12.50 14.00 12.50 14.00 12.50
Average - 2 Tx 20 MHz 14.00 12.50 14.00 12.50 14.00 12.50
Chain (dBm)- | Bandwidth 7 : 3 : : : J
8 14.00 12.50 14.00 12.50 14.00 12.50
Antenna 2A
9 14.00 12.50 14.00 12.50 14.00 12.50
10 14.00 12.50 14.00 12.50 11.00 9.50
11 13.50 12.00 13.50 12.00 9.50 8.00
12 9.50 8.00 9.50 8.00 7.00 5.50
13 -1.50 -3.00 -1.50 -3.00 N/A N/A

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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B. Antenna4A

Modulated Average - Single Tx

Mode / Band Chain (dBm)

Manxi 15.00

Bluetooth BDR/LE Nixr:?nuarln 13.50

Maxi 13.50

Bluetooth EDR NZXr;TnuaT 12.00

Bluetooth HDR I\gaoxr:?nuar:\ 2(5,3
Mode / Band Modulated E:V;,:‘)ge - MIMO

Manxi 15.00

Bluetooth BDR/LE Nzxrlnrinnuarr 13.50

Manxi 13.50

Bluetooth EDR NZXrLTnuaT 12.00

Maxi 9.50

Bluetooth HDR Nz:)xr:‘innuarln 8.00

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.

|EEE 802.11b (2.4 GHz) | IEEE 802.11g (2.4 GHz) | IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band Channel | Maximum [ Nominal | Maximum Nominal Maximum Nominal Maximum Nominal
1 13.75 12.25 13.75 12.25 13.75 12.25 12.50 11.00
2 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
3 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
4 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
Modulated 5 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
Average - 20 MHz 6 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
Single Tx Chain Bandwidth 7 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
(dBm) - 8 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
Antenna 4A 9 13.75 12.25 13.75 12.25 13.75 12.25 13.75 12.25
10 13.75 12.25 13.75 12.25 13.75 12.25 13.50 12.00
11 13.75 12.25 13.75 12.25 13.75 12.25 12.00 10.50
12 13.75 12.25 11.00 9.50 11.00 9.50 10.00 8.50
13 12.00 10.50 0.50 -1.00 0.50 -1.00 N/A N/A
IEEE 802.11g (2.4 GHz) IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band ) . . ’ . )
Channel | Maximum | Nominal Maximum Nominal Maximum Nominal
1 13.75 12.25 13.75 12.25 12.00 10.50
2 13.75 12.25 13.75 12.25 13.75 12.25
3 13.75 12.25 13.75 12.25 13.75 12.25
4 13.75 12.25 13.75 12.25 13.75 12.25
5 13.75 12.25 13.75 12.25 13.75 12.25
Modulated 6 13.75 12.25 13.75 12.25 13.75 12.25
Average - 2 Tx 20 MHz 7 13.75 12.25 13.75 12.25 13.75 12.25
Chain (dBm) - Bandwidth - - - - - -
8 13.75 12.25 13.75 12.25 13.75 12.25
Antenna 4A
9 13.75 12.25 13.75 12.25 13.75 12.25
10 13.75 12.25 13.75 12.25 13.00 11.50
11 13.50 12.00 13.50 12.00 11.50 10.00
12 10.50 9.00 10.50 9.00 9.00 7.50
13 0.00 -1.50 0.00 -1.50 N/A N/A

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.
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C. 5GHz ANTlower

IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band ) X . ) . . ) .
Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 16.00 14.50 16.00 14.50 16.00 14.50 15.00 13.50
40 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
44 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
48 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
52 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
56 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
60 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
64 16.00 14.50 16.00 14.50 16.00 14.50 14.00 12.50
100 15.50 14.00 15.50 14.00 15.50 14.00 14.00 12.50
104 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
108 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
112 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
20 MHz Bandwidth 116 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
120 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
124 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
128 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
132 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
136 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
140 14.75 13.25 14.75 13.25 14.75 13.25 11.50 10.00
Modulated Average - 144 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
Single Tx Chain 149 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
(dBm) - 5GHz 153 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
ANTlower 157 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
161 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
165 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
38 14.00 12.50 14.00 12.50 12.50 11.00
17.00 15.50 17.00 15.50 17.00 15.50
16.75 15.25 16.75 15.25 16.75 15.25
14.50 13.00 14.50 13.00 12.50 11.00
14.00 12.50 14.00 12.50 12.00 10.50
20 MHz Bandwidth 15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.00 13.50
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
13.50 12.00 12.00 10.50
13.50 12.00 11.50 10.00
80 MHz Bandwidth 13.00 11.50 11.00 9.50
15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00
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IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band . . . . . . . .
Channel | Maximum | Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 15.00 13.50 15.00 13.50 15.00 13.50 14.00 12.50
40 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
44 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
48 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
52 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
56 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
60 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
64 14.50 13.00 14.50 13.00 14.50 13.00 13.00 11.50
100 14.00 12.50 14.00 12.50 14.00 12.50 12.75 11.25
104 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
108 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
112 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
20 MHz Bandwidth 116 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
120 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
124 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
128 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
132 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
136 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
140 13.50 12.00 13.50 12.00 13.50 12.00 10.50 9.00
Modulated Average - 144 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
2Tx Chain (dBm) 149 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
CDD - 5GHz 153 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
ANTlower 157 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
161 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
165 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
38 13.00 11.50 13.00 11.50 11.50 10.00
17.00 15.50 17.00 15.50 17.00 15.50
16.75 15.25 16.75 15.25 16.75 15.25
12.50 11.00 12.50 11.00 11.25 9.75
12.50 11.00 12.50 11.00 10.50 9.00
20 MHz Bandwidth 15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.00 13.50 15.00 13.50 13.75 12.25
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
11.50 10.00 10.50 9.00
11.00 9.50 10.00 8.50
80 MHz Bandwidth 11.50 10.00 10.00 8.50
15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00
15.50 14.00 14.00 12.50
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IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal

36 15.00 13.50 15.00 13.50 14.00 12.50
40 17.00 15.50 17.00 15.50 17.00 15.50
44 17.00 15.50 17.00 15.50 17.00 15.50
48 17.00 15.50 17.00 15.50 17.00 15.50
52 16.75 15.25 16.75 15.25 16.75 15.25
56 16.75 15.25 16.75 15.25 16.75 15.25
60 16.75 15.25 16.75 15.25 16.75 15.25
64 14.50 13.00 14.50 13.00 13.00 11.50
100 14.00 12.50 14.00 12.50 12.75 11.25
104 15.50 14.00 15.50 14.00 15.50 14.00
108 15.50 14.00 15.50 14.00 15.50 14.00
112 15.50 14.00 15.50 14.00 15.50 14.00
20 MHz Bandwidth 116 15.50 14.00 15.50 14.00 15.50 14.00
120 15.50 14.00 15.50 14.00 15.50 14.00
124 15.50 14.00 15.50 14.00 15.50 14.00
128 15.50 14.00 15.50 14.00 15.50 14.00
132 15.50 14.00 15.50 14.00 15.50 14.00
136 15.50 14.00 15.50 14.00 15.50 14.00
140 13.50 12.00 13.50 12.00 10.50 9.00
Modulated Average - 144 15.50 14.00 15.50 14.00 15.50 14.00
2 T Chain (dBm) 149 15.50 14.00 15.50 14.00 15.50 14.00
SDM - 5GHz 153 15.50 14.00 15.50 14.00 15.50 14.00
ANTlower 157 15.50 14.00 15.50 14.00 15.50 14.00
161 15.50 14.00 15.50 14.00 15.50 14.00
165 15.50 14.00 15.50 14.00 15.50 14.00
38 13.00 11.50 13.00 11.50 11.50 10.00
46 17.00 15.50 17.00 15.50 17.00 15.50
54 16.75 15.25 16.75 15.25 16.75 15.25
62 12.50 11.00 12.50 11.00 11.25 9.75
102 12.50 11.00 12.50 11.00 10.50 9.00
40 MHz Bandwidth 110 15.50 14.00 15.50 14.00 15.50 14.00
118 15.50 14.00 15.50 14.00 15.50 14.00
126 15.50 14.00 15.50 14.00 15.50 14.00
134 15.00 13.50 15.00 13.50 13.75 12.25
142 15.50 14.00 15.50 14.00 15.50 14.00
151 15.50 14.00 15.50 14.00 15.50 14.00
159 15.50 14.00 15.50 14.00 15.50 14.00
11.50 10.00 10.50 9.00
11.00 9.50 10.00 8.50
80 MHz Bandwidth 11.50 10.00 10.00 8.50
15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00
15.50 14.00 14.00 12.50

Note: In MIMO operations, 5GHz ANTlower transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.
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D. 5GHz ANTupper

IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band ) . . ) . ) ) .
Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 16.00 14.50 16.00 14.50 16.00 14.50 15.00 13.50
40 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
44 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
48 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
52 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
56 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
60 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
64 16.00 14.50 16.00 14.50 16.00 14.50 14.00 12.50
100 15.50 14.00 15.50 14.00 15.50 14.00 14.00 12.50
104 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
108 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
112 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
20 MHz Bandwidth 116 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
120 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
124 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
128 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
132 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
136 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
140 14.75 13.25 14.75 13.25 14.75 13.25 11.50 10.00
Modulated Average - 144 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
Single Tx Chain 149 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
(dBm) - 5GHz 153 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
ANTupper 157 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
161 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
165 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
38 14.00 12.50 14.00 12.50 12.50 11.00
17.00 15.50 17.00 15.50 17.00 15.50
16.75 15.25 16.75 15.25 16.75 15.25
14.50 13.00 14.50 13.00 12.50 11.00
14.00 12.50 14.00 12.50 12.00 10.50
20 MHz Bandwidth 15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.00 13.50
15.50 14.00 15.50 14.00 15.50 14.00
15.75 14.25 15.75 14.25 15.75 14.25
15.75 14.25 15.75 14.25 15.75 14.25
13.50 12.00 12.00 10.50
13.50 12.00 11.50 10.00
80 MHz Bandwidth 13.00 11.50 11.00 9.50
15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00
15.75 14.25 15.50 14.00
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IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band . . . . . . . .
Channel | Maximum | Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 15.00 13.50 15.00 13.50 15.00 13.50 14.00 12.50
40 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
44 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
48 17.00 15.50 17.00 15.50 17.00 15.50 17.00 15.50
52 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
56 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
60 16.75 15.25 16.75 15.25 16.75 15.25 16.75 15.25
64 14.50 13.00 14.50 13.00 14.50 13.00 13.00 11.50
100 14.00 12.50 14.00 12.50 14.00 12.50 12.75 11.25
104 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
108 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
112 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
20 MHz Bandwidth 116 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
120 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
124 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
128 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
132 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
136 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
140 13.50 12.00 13.50 12.00 13.50 12.00 10.50 9.00
Modulated Average - 144 15.50 14.00 15.50 14.00 15.50 14.00 15.50 14.00
. 149 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
2 Tx Chain (dBm)
CDD - 5GHz 153 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
ANTupper 157 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
161 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
165 15.75 14.25 15.75 14.25 15.75 14.25 15.75 14.25
38 13.00 11.50 13.00 11.50 11.50 10.00
17.00 15.50 17.00 15.50 17.00 15.50
16.75 15.25 16.75 15.25 16.75 15.25
12.50 11.00 12.50 11.00 11.25 9.75
12.50 11.00 12.50 11.00 10.50 9.00
20 MHz Bandwidth 15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00 15.50 14.00
15.00 13.50 15.00 13.50 13.75 12.25
15.50 14.00 15.50 14.00 15.50 14.00
15.75 14.25 15.75 14.25 15.75 14.25
15.75 14.25 15.75 14.25 15.75 14.25
11.50 10.00 10.50 9.00
11.00 9.50 10.00 8.50
80 MHz Bandwidth 11.50 10.00 10.00 8.50
15.50 14.00 15.50 14.00
15.50 14.00 15.50 14.00
15.75 14.25 14.00 12.50
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IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) |IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal | Maximum | Nominal | Maximum | Nominal
36 15.00 13.50 15.00 13.50 14.00 12.50
40 17.00 15.50 17.00 15.50 17.00 15.50
44 17.00 15.50 17.00 15.50 17.00 15.50
48 17.00 15.50 17.00 15.50 17.00 15.50
52 16.75 15.25 16.75 15.25 16.75 15.25
56 16.75 15.25 16.75 15.25 16.75 15.25
60 16.75 15.25 16.75 15.25 16.75 15.25
64 14.50 13.00 14.50 13.00 13.00 11.50
100 14.00 12.50 14.00 12.50 12.75 11.25
104 15.50 14.00 15.50 14.00 15.50 14.00
108 15.50 14.00 15.50 14.00 15.50 14.00
112 15.50 14.00 15.50 14.00 15.50 14.00
20 MHz Bandwidth 116 15.50 14.00 15.50 14.00 15.50 14.00
120 15.50 14.00 15.50 14.00 15.50 14.00
124 15.50 14.00 15.50 14.00 15.50 14.00
128 15.50 14.00 15.50 14.00 15.50 14.00
132 15.50 14.00 15.50 14.00 15.50 14.00
136 15.50 14.00 15.50 14.00 15.50 14.00
140 13.50 12.00 13.50 12.00 10.50 9.00
144 15.50 14.00 15.50 14.00 15.50 14.00
Modulated Average -
X 149 15.75 14.25 15.75 14.25 15.75 14.25
2 Tx Chain (dBm) 153 15.75 14.25 15.75 14.25 15.75 14.25
SDM - 5GHz
157 15.75 14.25 15.75 14.25 15.75 14.25
ANTupper
161 15.75 14.25 15.75 14.25 15.75 14.25
165 15.75 14.25 15.75 14.25 15.75 14.25
38 13.00 11.50 13.00 11.50 11.50 10.00
46 17.00 15.50 17.00 15.50 17.00 15.50
54 16.75 15.25 16.75 15.25 16.75 15.25
62 12.50 11.00 12.50 11.00 11.25 9.75
102 12.50 11.00 12.50 11.00 10.50 9.00
40 MHz Bandwidth 110 15.50 14.00 15.50 14.00 15.50 14.00
118 15.50 14.00 15.50 14.00 15.50 14.00
126 15.50 14.00 15.50 14.00 15.50 14.00
134 15.00 13.50 15.00 13.50 13.75 12.25
142 15.50 14.00 15.50 14.00 15.50 14.00
151 15.75 14.25 15.75 14.25 15.75 14.25
159 15.75 14.25 15.75 14.25 15.75 14.25
42 11.50 10.00 10.50 9.00
58 11.00 9.50 10.00 8.50
80 MHz Bandwidth 106 11.50 10.00 10.00 8.50
122 15.50 14.00 15.50 14.00
138 15.50 14.00 15.50 14.00
155 15.75 14.25 14.00 12.50

Note: In MIMO operations, 5GHz ANTupper transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.
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134 Unlicensed Reduced Output Power

A. Antenna 2a

Below table is applicable in the following conditions:

-Simultaneous conditions with 5GHz WLAN
Modulated Average - Single Tx
Mode / Band
/ Chain (dBm)
Maximum 11.50
Bluetooth BDR/LE Reduced
/ Nominal 10.00
i 11.
Bluetooth EDR Reduced MaX|rT1um 00
Nominal 9.50
i 7.50
Bluetooth HDR Reduced Maxm_'lum
Nominal 6.00

Below table is applicable in the following conditions:
-Simultaneous conditions with 5GHz WLAN

Modulated Average - MIMO

Mode / Band
/ (dBm)
Maximum 11.50
Bluetooth BDR/LE Reduced

/ Nominal 10.00
i 11.00

Bluetooth EDR Reduced Maximum
Nominal 9.50
i 7.50

Bluetooth HDR Reduced Maximum
Nominal 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Modulated Average - Single Tx
Mode / Band
ode / Ban Chain (dBm)

i 7.
Bluetooth BDR/LE Reduced MaX|rT1um >0
Nominal 6.00
i 7.50

Bluetooth EDR Reduced Maxm.1um

Nominal 6.00

i 7.
Bluetooth HDR Reduced MaX|rT1um >0
Nominal 6.00

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Mode / Band Modulated Average - MIMO
(dBm)
i 7.50
Bluetooth BDR/LE Reduced MaXIrT]um
Nominal 6.00
i 7.50
Bluetooth EDR Reduced Maximum
Nominal 6.00
i 7.
Bluetooth HDR Reduced MaX|rT1um 50
Nominal 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A/2B
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11b (2.4 GHz) | |EEE 802.11g (2.4 GHz) IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz),
Mode/ Band Channel | Maximum | Nominal | Maximum Nominal Maximum Nominal | Maximum Nominal
1 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
2 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
3 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
4 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
5 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
Modulated
Average - Single 20 MHz 6 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
Tx Chain (dBm)- | Bandwidth 7 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
Antenna 2A 8 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
9 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
10 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
11 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
12 7.00 5.50 7.00 5.50 7.00 5.50 7.00 5.50
13 7.00 5.50 0.50 -1.00 0.50 -1.00 N/A N/A
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A/2B
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11g (2.4 GHz) IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band Channel | Maximum [ Nominal Maximum Nominal Maximum Nominal

1 7.00 5.50 7.00 5.50 7.00 5.50

2 7.00 5.50 7.00 5.50 7.00 5.50

3 7.00 5.50 7.00 5.50 7.00 5.50

4 7.00 5.50 7.00 5.50 7.00 5.50

Modulated 5 7.00 5.50 7.00 5.50 7.00 5.50
Average - 2 T 20 MHz 6 7.00 5.50 7.00 5.50 7.00 5.50
Chain (dBm) - Bandwidth 7 7.00 5.50 7.00 5.50 7.00 5.50
Antenna 2A 8 7.00 5.50 7.00 5.50 7.00 5.50
9 7.00 5.50 7.00 5.50 7.00 5.50

10 7.00 5.50 7.00 5.50 7.00 5.50

11 7.00 5.50 7.00 5.50 7.00 5.50

12 7.00 5.50 7.00 5.50 7.00 5.50

13 -1.50 -3.00 -1.50 -3.00 N/A N/A

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

B. Antenna 4a

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Mode / Band Modulated A}/erage - Single Tx
Chain (dBm)
' 8.00
Bluetooth BDR/LE Reduced |—aaximum
Nominal 6.50
i 8.00
Bluetooth EDR Reduced Maximum
Nominal 6.50
i 8.00
Bluetooth HDR Reduced Maanmm
Nominal 6.50

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Modulated Average - MIMO
Mode / Band
(dBm)
Maximum 8.00
Bluetooth BDR/LE Reduced -
Nominal 6.50
Maximum 8.00
Bluetooth EDR Reduced -
Nominal 6.50
Maximum 8.00
Bluetooth HDR Reduced -
Nominal 6.50
Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 4A/4B
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11b (2.4 GHz) | IEEE 802.11g (2.4 GHz) | IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band Channel | Maximum | Nominal | Maximum Nominal Maximum Nominal Maximum Nominal

1 6.75 5.25 6.75 5.25 6.75 5705 6.75 525

2 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25

3 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25

4 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25

Modulated 5 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25
Average - Single 20 MHz 6 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25
Tx Chain (dBm) - Bandwidth 7 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25
Antenna 4A 8 6.75 5.25 6.75 528 6.75 5.25 6.75 5.25
9 6.75 5.25 6.75 5.25 6.75 5705 6.75 5.25

10 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25

11 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25

12 6.75 5.25 6.75 5.25 6.75 5.25 6.75 5.25

13 6.75 5.25 0.50 -1.00 0.50 -1.00 N/A N/A

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 4A/4B
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11g (2.4 GHz) | IEEE 802.11n (2.4 GHz) |IEEE 802.11ax SU (2.4 GHz)
Mode/ Band Channel | Maximum | Nominal Maximum Nominal Maximum Nominal

1 6.75 5.25 6.75 5.25 6.75 5.25

2 6.75 5.25 6.75 5.25 6.75 5.25

3 6.75 5.25 6.75 5.25 6.75 5.25

4 6.75 5.25 6.75 5.25 6.75 5.25

Modulated 5 6.75 5.25 6.75 5.25 6.75 5.25
Average - 2 Tx 20 MHz 6 6.75 5.25 6.75 5.25 6.75 5.25
Chain (dBm) - Bandwidth 7 6.75 5.25 6.75 5.25 6.75 5.25
Antenna 4A 8 6.75 5.25 6.75 5.25 6.75 5.25
9 6.75 5.25 6.75 5.25 6.75 5.25

10 6.75 5.25 6.75 5.25 6.75 5.25

11 6.75 5.25 6.75 5.25 6.75 5.25

12 6.75 5.25 6.75 5.25 6.75 5.25

13 0.00 -1.50 0.00 -1.50 N/A N/A

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.
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C. 5GHz ANTlower

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
40 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
44 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
48 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
52 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
56 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
60 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
64 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
100 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
104 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
108 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
112 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
20 MHz Bandwidth 116 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
120 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
124 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
128 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
132 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
136 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
140 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
144 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
Modulated Average -
Single Tx Chain 149 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
(dBm) - 5GHz 153 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
ANTlower 157 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
161 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
165 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
38 13.00 11.50 13.00 11.50 12.50 11.00
13.00 11.50 13.00 11.50 13.00 11.50
12.75 Alil.225 12.75 11.25 12.75 11.25
12.75 11.25 12.75 11.25 12.50 11.00
11.50 10.00 11.50 10.00 11.50 10.00
20 MHz Bandwidth 11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
13.00 11.50 12.00 10.50
12.75 11.25 11.50 10.00
80 MHz Bandwidth 11.50 10.00 11.00 9.50
11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
40 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
44 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
48 13.00 11.50 13.00 11.50 13.00 11.50 13.00 11.50
52 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
56 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
60 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
64 12.75 11.25 12.75 11.25 12.75 11.25 12.75 11.25
100 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
104 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
108 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
112 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
20 MHz Bandwidth 116 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
120 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
124 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
128 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
132 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
136 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
140 11.50 10.00 11.50 10.00 11.50 10.00 10.50 9.00
Modulated Average - 144 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
. 149 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
2 Tx Chain (dBm)
DD - 5GHz 153 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
ANTlower 157 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
161 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
165 11.50 10.00 11.50 10.00 11.50 10.00 11.50 10.00
38 13.00 11.50 13.00 11.50 11.50 10.00
13.00 11.50 13.00 11.50 13.00 11.50
12.75 11.25 12.75 11.25 12.75 11.25
12.50 11.00 12.50 11.00 11.25 9.75
11.50 10.00 11.50 10.00 10.50 9.00
40 MHz Bandwidth 11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 10.50 9.00
11.00 9.50 10.00 8.50
80 MHz Bandwidth 11.50 10.00 10.00 8.50
11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal
36 13.00 11.50 13.00 11.50 13.00 11.50
40 13.00 11.50 13.00 11.50 13.00 11.50
44 13.00 11.50 13.00 11.50 13.00 11.50
48 13.00 11.50 13.00 11.50 13.00 11.50
52 12.75 11.25 12.75 11.25 12.75 11.25
56 12.75 11.25 12.75 11.25 12.75 11.25
60 12.75 11.25 12.75 11.25 12.75 11.25
64 12.75 11.25 12.75 11.25 12.75 11.25
100 11.50 10.00 11.50 10.00 11.50 10.00
104 11.50 10.00 11.50 10.00 11.50 10.00
108 11.50 10.00 11.50 10.00 11.50 10.00
112 11.50 10.00 11.50 10.00 11.50 10.00
20 MHz Bandwidth 116 11.50 10.00 11.50 10.00 11.50 10.00
120 11.50 10.00 11.50 10.00 11.50 10.00
124 11.50 10.00 11.50 10.00 11.50 10.00
128 11.50 10.00 11.50 10.00 11.50 10.00
132 11.50 10.00 11.50 10.00 11.50 10.00
136 11.50 10.00 11.50 10.00 11.50 10.00
140 11.50 10.00 11.50 10.00 10.50 9.00
Modulated Average - 144 11.50 10.00 11.50 10.00 11.50 10.00
2 Tx Chain (dBm) 149 11.50 10.00 11.50 10.00 11.50 10.00
SDM.- 5GHz 153 11.50 10.00 11.50 10.00 11.50 10.00
ANTlower 157 11.50 10.00 11.50 10.00 11.50 10.00
161 11.50 10.00 11.50 10.00 11.50 10.00
165 11.50 10.00 11.50 10.00 11.50 10.00
38 13.00 11.50 13.00 11.50 11.50 10.00
46 13.00 11.50 13.00 11.50 13.00 11.50
54 12.75 11.25 12.75 11.25 12.75 11.25
62 12.50 11.00 12.50 11.00 11.25 9.75
102 11.50 10.00 11.50 10.00 10.50 9.00
40 MHz Bandwidth 110 11.50 10.00 11.50 10.00 11.50 10.00
118 11.50 10.00 11.50 10.00 11.50 10.00
126 11.50 10.00 11.50 10.00 11.50 10.00
134 11.50 10.00 11.50 10.00 11.50 10.00
142 11.50 10.00 11.50 10.00 11.50 10.00
151 11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00 11.50 10.00
11.50 10.00 10.50 9.00
11.00 9.50 10.00 8.50
80 MHz Bandwidth 11.50 10.00 10.00 8.50
11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00
11.50 10.00 11.50 10.00

Note: In MIMO operations, 5GHz ANTlower transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.
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D. 5GHz ANTupper
Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
40 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
44 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
48 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
52 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
56 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
60 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
64 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
100 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
104 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
108 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
112 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
20 MHz Bandwidth 116 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
120 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
124 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
128 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
132 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
136 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
140 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
144 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
Modulated Average -
. . 149 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
Single Tx Chain
(dBm) - 5GHz 153 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
ANTupper 157 10.75 9.25 10.75 9.25 10.75 OR5 10.75 9.25
161 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
165 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
38 12.00 10.50 12.00 10.50 12.00 10.50
12.00 10.50 12.00 10.50 12.00 10.50
11.75 10.25 11.75 10.25 11.75 10.25
11.75 10.25 11.75 10.25 11.75 10.25
10.50 9.00 10.50 9.00 10.50 9.00
40 MHz Bandwidth 10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.75 9.25 10.75 9.25 10.75 9.25
10.75 9.25 10.75 9.25 10.75 9.25
12.00 10.50 12.00 10.50
11.75 10.25 11.50 10.00
80 MHz Bandwidth 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00
10.75 9.25 10.75 9.25
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11a (5 GHz) IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal Maximum Nominal
36 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
40 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
44 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
48 12.00 10.50 12.00 10.50 12.00 10.50 12.00 10.50
52 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
56 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
60 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
64 11.75 10.25 11.75 10.25 11.75 10.25 11.75 10.25
100 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
104 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
108 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
112 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
20 MHz Bandwidth 116 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
120 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
124 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
128 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
132 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
136 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
140 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
144 10.50 9.00 10.50 9.00 10.50 9.00 10.50 9.00
Modulated Average -
. 149 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
2 Tx Chain (dBm)
DD - 5GHz 153 10.75 9.25 10.75 9.25 10.75 9.25 10.75 S5
157 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
ANTupper
161 10.75 9.25 10.75 9.25 10.75 9.25 10.75 9.25
165 10.75 9.25 10.75 9.25 10.75 9.25 10.75 225
38 12.00 10.50 12.00 10.50 11.50 10.00
12.00 10.50 12.00 10.50 12.00 10.50
11.75 10.25 11.75 10.25 11.75 10.25
11.75 10.25 11.75 10.25 11.25 9.75
10.50 9.00 10.50 9.00 10.50 9.00
40 MHz Bandwidth 10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00 10.50 9.00
10.75 9.25 10.75 9.25 10.75 9.25
10.75 9.25 10.75 OR5 10.75 9.25
11.50 10.00 10.50 9.00
11.00 9.50 10.00 8.50
80 MHz Bandwidth 10.50 9.00 10.00 8.50
10.50 9.00 10.50 9.00
10.50 9.00 10.50 9.00
10.75 9.25 10.75 9.25
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-band ULCA

IEEE 802.11n (5 GHz) IEEE 802.11ac (5 GHz) IEEE 802.11ax SU (5 GHz)
Mode/ Band Channel | Maximum Nominal Maximum Nominal Maximum Nominal

36 12.00 10.50 12.00 10.50 12.00 10.50
40 12.00 10.50 12.00 10.50 12.00 10.50
44 12.00 10.50 12.00 10.50 12.00 10.50
48 12.00 10.50 12.00 10.50 12.00 10.50
52 11.75 10.25 11.75 10.25 11.75 10.25
56 11.75 10.25 11.75 10.25 11.75 10.25
60 11.75 10.25 11.75 10.25 11.75 10.25
64 11.75 10.25 11.75 10.25 11.75 10.25
100 10.50 9.00 10.50 9.00 10.50 9.00
104 10.50 9.00 10.50 9.00 10.50 9.00
108 10.50 9.00 10.50 9.00 10.50 9.00
112 10.50 9.00 10.50 9.00 10.50 9.00
20 MHz Bandwidth 116 10.50 9.00 10.50 9.00 10.50 9.00
120 10.50 9.00 10.50 9.00 10.50 9.00
124 10.50 9.00 10.50 9.00 10.50 9.00
128 10.50 9.00 10.50 9.00 10.50 9.00
132 10.50 9.00 10.50 9.00 10.50 9.00
136 10.50 9.00 10.50 9.00 10.50 9.00
140 10.50 9.00 10.50 9.00 10.50 9.00
Modulated Average - 144 10.50 9.00 10.50 9.00 10.50 9.00
2 Tx Chain (dBm) 149 10.75 9.25 10.75 9.25 10.75 9.25
SDM - 5GHz 153 10.75 9.25 10.75 9.25 10.75 9.25
ANTupper 157 10.75 9.25 10.75 9.25 10.75 9.25
161 10.75 9.25 10.75 9.25 10.75 9.25
165 10.75 9.25 10.75 9.25 10.75 9.25
38 12.00 10.50 12.00 10.50 11.50 10.00
46 12.00 10.50 12.00 10.50 12.00 10.50
54 11.75 10.25 11.75 10.25 11.75 10.25
62 11.75 10.25 11.75 10.25 11.25 9.75
102 10.50 9.00 10.50 9.00 10.50 9.00
40 MHz Bandwidth 110 10.50 9.00 10.50 9.00 10.50 9.00
118 10.50 9.00 10.50 9.00 10.50 9.00
126 10.50 9.00 10.50 9.00 10.50 9.00
134 10.50 9.00 10.50 9.00 10.50 9.00
142 10.50 9.00 10.50 9.00 10.50 9.00
151 10.75 9.25 10.75 9.25 10.75 9.25
159 10.75 9.25 10.75 9.25 10.75 9.25
42 11.50 10.00 10.50 9.00
58 11.00 9.50 10.00 8.50
30 MHz Bandwidth 106 10.50 9.00 10.00 8.50
122 10.50 9.00 10.50 9.00
138 10.50 9.00 10.50 9.00
155 10.75 9.25 10.75 9.25

Note: In MIMO operations, 5GHz ANTupper transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.
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1.4 DUT Antenna Locations
The overall diagonal dimension of the device is > 200 mm. A diagram showing the location of the device antennas
can be found in Appendix E. Exact antenna dimensions and separation distances are shown in the Technical

Descriptions in the FCC filings.
Table 1-6

Device Edges/Sides for SAR Testing

Device Sides/Edges for SAR Testing

Mode
GPRS 850 Ant 1
UMTS 850 Ant 1
LTE Band 12 Ant 1
LTE Band 13 Ant 1
LTE Band 5 (Cell) Ant 1
LTE Band 26 (Cell) Ant 1
LTE Band 48 Ant 1
GPRS 850 Ant 3
UMTS 850 Ant 3
LTE Band 12 Ant 3
LTE Band 13 Ant 3
LTE Band 5 (Cell) Ant 3
LTE Band 26 (Cell) Ant 3
LTE Band 48 Ant 3
GPRS 1900 Ant 4A
UMTS 1750 Ant 4A
UMTS 1900 Ant 4A
LTE Band 4 (AWS) Ant 4A
LTE Band 66 (AWS) Ant 4A
LTE Band 2 (PCS) Ant 4A
LTE Band 25 (PCS) Ant 4A
LTE Band 30 Ant 4A
LTE Band 7 Ant 4A
LTE Band 41 Ant 4A
GPRS 1900 Ant 4B
UMTS 1750 Ant 4B
UMTS 1900 Ant 4B
LTE Band 4 (AWS) Ant 4B
LTE Band 66 (AWS) Ant 4B
LTE Band 2 (PCS) Ant 4B
LTE Band 25 (PCS) Ant 4B
LTE Band 30 Ant 4B
LTE Band 7 Ant 4B
LTE Band 41 Ant 4B
LTE Band 48 Ant 4B
GPRS 1900 Ant 2A
UMTS 1750 Ant 2A
UMTS 1900 Ant 2A
LTE Band 4 (AWS) Ant 2A
LTE Band 66 (AWS) Ant 2A
LTE Band 2 (PCS) Ant 2A
LTE Band 25 (PCS) Ant 2A
LTE Band 30 Ant 2A
LTE Band 7 Ant 2A
LTE Band 41 Ant 2A
GPRS 1900 Ant 2B
UMTS 1750 Ant 2B
UMTS 1900 Ant 2B
LTE Band 4 (AWS) Ant 2B
LTE Band 66 (AWS) Ant 2B
LTE Band 2 (PCS) Ant 2B
LTE Band 25 (PCS) Ant 2B
LTE Band 30 Ant 2B
LTE Band 7 Ant 2B
LTE Band 41 Ant 2B
LTE Band 48 Ant 2B
2.4 GHz WLAN Ant 4A
2.4 GHz WLAN Ant 2A
WLAN 5GHz ANT lower
WLAN 5GHz ANTupper
Bluetooth Ant 4A
Bluetooth Ant 2A

Note: Per FCC KDB Publication 616217 D04v01r01, particular edges were not required to be evaluated for SAR
based on the SAR exclusion threshold in KDB 447498 D01V06. Additional edges may have been evaluated for

simultaneous transmission analysis.
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1.5 Simultaneous Transmission Capabilities

According to FCC KDB Publication 447498 D01v06, transmitters are considered to be operating simultaneously
when there is overlapping transmission, with the exception of transmissions during network hand-offs with
maximum hand-off duration less than 30 seconds.

This device contains multiple transmitters that may operate simultaneously, and therefore requires a simultaneous
transmission analysis according to FCC KDB Publication 447498 D01v06 4.3.2 procedures.

Table 1-7
Simultaneous Transmission Scenarios
No. Capable Transmit Configuration Body
1 Cellular Band + 2.4 GHz WI-FI Yes
2 Cellular Band + 5 GHz WI-FI Yes
3 Cellular Band + 2.4 GHz Bluetooth Yes
4 Cellular Band+ 2.4 GHz WI-FI MIMO Yes
5 Cellular Band + 5 GHz WI-FI MIMO Yes
6 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) Yes
7 Cellular Band + 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
8 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI Yes
9 Cellular Band + 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
10 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes
11 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
12 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI Yes
13 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
14 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes
Table 1-8
Simultaneous Transmission Scenarios of Inter-band ULCA
No. LTE Inter-Band ULCA Transmit Configuration Body Note
LTE Bands transmitting from Ant 1: LTE B5/12/13
! Cellular Ant 1 + Cellular Ant 2A Yes LTE Bands transmitting from Ant 2A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 1: LTE B5/12/13
2 |Cellular Ant 1+ Cellular Ant 4A YeS || TE Bands transmitting from Ant 4A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 1: LTE B5/12/13
3 Cellular Ant 1 + Cellular Ant 4B Yes LTE Bands transmitting from Ant 4B: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13
4 [Cellular Ant3 + Cellular Ant 2A Yes  |LTE Bands transmitting from Ant 2A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13
5 Cellular Ant 3 + Cellular Ant 28 Yes LTE Bands transmitting from Ant 2B: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13
6 |Cellular Ant3 + Cellular Ant 4A Yes |LTE Bands transmitting from Ant 4A: LTE B2/4/7/66/30

Note: The technical description includes all the possible Inter-band ULCA combinations.

Table 1-9
Simultaneous Transmission Scenarios with Inter-band ULCA Active
No. Capable Transmit Configuration Body
1 LTE Inter-Band ULCA + 2.4 GHz WI-FI Yes
2 LTE Inter-Band ULCA + 5 GHz WI-FI Yes
3 LTE Inter-Band ULCA + 2.4 GHz Bluetooth Yes
4 LTE Inter-Band ULCA+ 2.4 GHz WI-FI MIMO Yes
5 LTE Inter-Band ULCA + 5 GHz WI-FI MIMO Yes
6 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) Yes
7 LTE Inter-Band ULCA + 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
8 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI Yes
9 LTE Inter-Band ULCA + 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
10 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes

Note: LTE inter-band ULCA can operate in any of the combinations in Table 1-8.
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1. There are no limitations in the above listed simultaneous transmission scenarios between cellular
antennas and BT/WI-FI antennas.

2. 2.4 GHz WLAN, and 2.4 GHz Bluetooth share the same antenna path and cannot transmit
simultaneously.

3. This device supports 2x2 MIMO Tx for WLAN 802.11a/g/n/ac/ax. 802.11a/g/n/ac/ax supports CDD and
STBC and 802.11n/ac/ax additionally supports SDM. Each WLAN antenna can transmit independently or
together when operating with MIMO.

4. This device supports VOWIFI.

1.6 Miscellaneous SAR Test Considerations
(A) WIFI/BT

Since UNII-1 band has higher maximum output power than UNII-2A band and the highest reported SAR for
UNII-1 is less than 1.2 W/kg, SAR is not required for UNII-2A band according to FCC KDB Publication 248227
D01v02r02

The WLAN/Bluetooth chipset in this device is produced by two different suppliers. The electrically identical
modules are manufactured with the identical mechanical structure to meet the same specifications and
functions. Two device variants are referenced as Variant 1 and Variant 2 in this report. WLAN/Bluetooth SAR
worst case configuration was spotchecked on Varaint 1 and Variant 2. The Variant with the highest reported
SAR value was evaluated for the remaining WLAN/Bluetooth configurations.

This device supports channel 1-13 for 2.4 GHz WLAN. However, because channel 12/13 targets are not
higher than that of channels 1-11, channels 1, 6, and 11 were considered for SAR testing per FCC KDB
248227 D01V02r02

This device supports IEEE 802.11ac with the following features:
a) Up to 80 MHz Bandwidth only
b) No aggregate channel configurations
¢) 2 Tx antenna output
d) 256 QAM is supported
e) TDWR and Band gap channels are supported

This device supports IEEE 802.11ax with the following features:
a) Up to 80 MHz Bandwidth only for 5 GHz
b) Up to 20 MHz Bandwidth only for 2.4 GHz
c) No aggregate channel configurations
d) 2 Tx antenna output
e) Upto 1024 QAM is supported
f)  TDWR and Band gap channels are supported for 5 GHz
g) MU-MIMO UL Operations are not supported

Per April 2019 TCB Workshop Notes, SAR testing was not required for 802.11ax when applying the initial test
configuration procedures of KDB 248227, with 802.11ax considered a higher order 802.11 mode.
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(B) Licensed Transmitter(s)
This device is only capable of QPSK HSUPA in the uplink. Therefore, no additional SAR tests are required
beyond that described for devices with HSUPA in KDB 941225 D01v03r01.

LTE SAR for the higher modulations and lower bandwidths were not tested since the maximum average
output power of all required channels and configurations was not more than 0.5 dB higher than the highest
bandwidth; and the reported LTE SAR for the highest bandwidth was less than 1.45 W/kg for all
configurations according to FCC KDB 941225 D05v02r04.

This device supports LTE Carrier Aggregation (CA) in the downlink. All uplink communications are identical to
Release 8 specifications. Per FCC KDB Publication 941225 DO5A v01r02, SAR for LTE CA operations was
not needed since the maximum average output power in LTE CA mode was not >0.25 dB higher than the
maximum output power when downlink carrier aggregation was inactive. The downlink carrier aggregation
exclusion analysis can be found in Appendix F.

This device supports intra-band LTE Carrier Aggregation (CA) for LTE Band 41, LTE Band 5, and LTE Band 7
with two component carriers in the uplink. SAR Measurements and conducted powers were evaluated per
2017 Fall TCB Workshop Notes.

This device supports inter-band LTE Carrier Aggregation (CA) for LTE Bands 2/4/5/7/12/13/30/66 with two
component carriers in the uplink. Additional SAR Measurements were performed for some positions at the
maximum allowed output power in inter-band ULCA mode. All single uplink 1g SAR values for each band
were < 0.8 W/kg and the algebraic summation of the 1g SAR inter-band ULCA values were < 1.45. Per Fall
2018 TCB Workshop notes, no additional measurements were required.

This device supports downlink 4x4 MIMO operations for some LTE Bands. Per May 2017 TCB Workshop
Notes, SAR for 4x4 DL MIMO was not needed since the maximum average output power in 4x4 DL MIMO
mode was not more than 0.25 dB higher than the maximum output power with 4x4 DL MIMO inactive.
Additionally, SAR for 4x4 MIMO Downlink Carrier Aggregation was not needed since the maximum average
output power in 4x4 MIMO Downlink Carrier Aggregation mode was not more than 0.25 dB higher than the
maximum output power with 4x4 MIMO Downlink and downlink carrier aggregation inactive.

This device supports 64QAM on the uplink and 256QAM on the downlink for LTE Operations. Conducted
powers for 64QAM uplink configurations were measured per Section 5.1 of FCC KDB Publication 941225
D05v02r05. SAR was not required for 64QAM since the highest maximum output power for 64 QAM is < %
dB higher than the same configuration in QPSK and the reported SAR for the QPSK configuration is < 1.45
W/kg, per Section 5.2.4 of FCC KDB Publication 941225 D0O5v02r05.

This device supports both Power Class 2 (PC2) and Power Class 3 (PC3) for LTE Band 41. Per May 2017
TCB Workshop Notes, SAR tests were performed with Power Class 3 (given the specific UL/DL limitations for
Power Class 2). Additionally, SAR testing for the power class 2 condition was evaluated for the highest
configuration in Power Class 3 for each test configuration to confirm the results were scalable linearly (See
Section 13.1).

This device supports LTE capabilities with overlapping transmission frequency ranges. When the supported
frequency range of an LTE Band falls completely within an LTE band with a larger transmission frequency
range, both LTE bands have the same target power (or the band with the larger transmission frequency range
has a higher target power), and both LTE bands share the same transmission path and signal characteristics,
SAR was only assessed for the band with the larger transmission frequency range.
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Guidance Applied

FCC KDB Publication 941225 D01v03r01, DO5v02r04, DO5Av01r02 (2G/3G/4G)
FCC KDB Publication 248227 D01v02r02 (SAR Considerations for 802.11 Devices)
FCC KDB Publication 447498 D01v06 (General SAR Guidance)
FCC KDB Publication 865664 D01v01r04, D02v01r02 (SAR Measurements up to 6 GHz)
FCC KDB Publication 616217 D04v01r02 (Tablet)

October 2013 TCB Workshop Notes (GPRS Testing Considerations)
May 2017 TCB Workshop Notes (LTE 4x4 Downlink MIMO, LTE Band 41 Power Class 2/3)
April 2018 TCB Workshop Notes (LTE Carrier Aggregation)
October 2018 TCB Workshop Notes (Inter-band Uplink Carrier Aggregation)
April 2019 TCB Workshop Notes (IEEE 802.11ax)

1.8 Device Serial Numbers

Several samples with identical hardware were used to support SAR testing. The manufacturer has confirmed that

the device(s) tested have the same physical, mechanical and thermal characteristics and are within operational
tolerances expected for production units. The serial numbers used for each test are indicated alongside the

results in Section 10.
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LTE

INFORMATION

LTE Information

Form Factor

Tablet Device

Frequency Range of each LTE

band

LTE Band 12 (699.7 - 715.3 MHz)

LTE Band 17 (706.5 - 713.5 MHz)
LTE Band 13 (779.5 - 784.5 MHz)
LTE Band 5 (Cell) (824.7 - 848.3 MHz)
LTE Band 26 (Cell) (814.7 - 848.3 MHz)
LTE Band 4 (AWS) (1710.7 - 1754.3 MHz)
LTE Band 66 (AWS) (1710.7 - 1779.3 MHz)
LTE Band 2 (PCS) (1850.7 - 1909.3 MHz)
LTE Band 25 (PCS) (1850.7 - 1914.3 MHz)
LTE Band 30 (2307.5 - 2312.5 MHz)
LTE Band 7 (2502.5 - 2567.5 MHz)
LTE Band 41 (2498.5 - 2687.5 MHz)
LTE Band 48 (3552.5 - 3697.5 MHz)

Channel Bandwidths

LTE Band 12: 1.4 MHz, 3 MHz, 5 MHz, 10 MHz
LTE Band 17: 5 MHz, 10 MHz
LTE Band 13: 5 MHz, 10 MHz
LTE Band 5 (Cell): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz
LTE Band 26 (Cell): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz
LTE Band 4 (AWS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 66 (AWS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 2 (PCS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 25 (PCS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 30: 5 MHz, 10 MHz
LTE Band 7: 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 41: 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 48: 5 MHz, 10 MHz, 15 MHz, 20 MHz

Channel Numbers and Fre
LTE Band 12: 1.4 MHz

quencies (MHz)

Low-Mid Mid Mid-High

LTE Band 12: 3 MHz

LTE Band 12: 5 MHz

LTE Band 12: 10 MHz

707.5 (23095

LTE Band 17: 5 MHz

LTE Band 17: 10 MHz

LTE Band 13: 5 MHz

LTE Band 13: 10 MHz

782 (23230)

LTE Band 5 (Cell): 1.4 MHz

LTE Band 5 (Cell): 3 MHz

LTE Band 5 (Cell): 5 MHz

LTE Band 5 (Cell): 10 MHz

836.5 (20525

LTE Band 26 (Cell): 1.4 MHz

LTE Band 26 (Cell): 3 MHz

LTE Band 26 (Cell): 5 MHz

LTE Band 26 (Cell): 10 MHz

819 (26740 831.5 (26865) 844 (26990

LTE Band 4 (AWS): 1.4 MHz

LTE Band 4 (AWS): 3 MHz

LTE Band 4 (AWS): 5 MHz

LTE Band 4 (AWS): 10 MHz

LTE Band 4 (AWS): 15 MHz

LTE Band 4 (AWS): 20 MHz

1732.5 (20175)

LTE Band 66 (AWS): 1.4 MHz

LTE Band 66 (AWS): 3 MHz

LTE Band 66 (AWS): 5 MHz

LTE Band 66 (AWS): 10 MHz

LTE Band 66 (AWS): 15 MHz

LTE Band 66 (AWS): 20 MHz

1720 (132072 1745 (132322 1770 (132572

LTE Band 2 (PC!

LTE Band 2 (PCS):

LTE Band 2 (PCS): 5 MHz

LTE Band 2 (PCS): 10 MHz

LTE Band 2 (PCS): 20 MHz

1860 (18700) 1880 (18900 1900 (19100)

LTE Band 25 (PCS): 1.4 MHz

LTE Band 25 (PCS): 3 MHz

LTE Band 25 (PCS): 5 MHz

LTE Band 25 (PCS): 10 MHz

LTE Band 25 (PCS): 15 MHz

LTE Band 25 (PCS): 20 MHz

1860 (26140) 1882.5 (26365) 1905 (26590

LTE Band 30: 5 MHz

LTE Band 30: 10 MHz

2310 (27710)

LTE Band 7: 5 MHz

LTE Band 7: 20 MHz

2510 (20850 2535 (21100) 2560 (21350)

LTE Band 41: 5 MHz

LTE Band 41: 10 MHz

LTE Band 41: 15 MHz

LTE Band 41: 20 MHz

2506 (39750 2549.5 (40185) 2593 (40620) 2636.5 (41055) 2680 (41490)

LTE Band 48: 5 MHz

LTE Band 48: 10 MHz

LTE Band 48: 15 MHz

LTE Band 48: 20 MHz

3603.3 (55773) 3646.7 (56207) 3690 (56640)

UE Category

DL UE Cat 19 (QPSK, 16QAM, 64QAM, 256QAM), UL UE Cat 13 (QPSK, 16QAM, 64QAM)

Modulations Supported in UL

QPSK, 16QAM, 64QAM

LTE MPR Permanently implemented per 3GPP TS

36.101 section 6.2.3~6.2.5? (manufacturer attestation YES
to be provided)
A-MPR (Additional MPR) disabled for SAR Testing? YES

LTE Carrier Aggregation Possible Combinations

The technical description includes all the possible carrier aggregation combinations

LTE Additional Information

This device does not support full CA features on 3GPP Release 13. It supports carrier aggreagation and downlink
MIMO features as shown in Section 8 and Appendix F. All uplink communications are identical to the Release 8

Uplink tions are done on the PCC unless otherwise specified. The following LTE
Release 13 Features are not supported: Relay, HetNet, Enhanced MIMO, elCIC, eMBMS, Cross-Carrier
i SC-FDMA.
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3 INTRODUCTION

The FCC and Innovation, Science, and Economic Development Canada have adopted the guidelines for
evaluating the environmental effects of radio frequency (RF) radiation in ET Docket 93-62 on Aug. 6, 1996 and
Health Canada Safety Code 6 to protect the public and workers from the potential hazards of RF emissions due to
FCC-regulated portable devices. [1]

The safety limits used for the environmental evaluation measurements are based on the criteria published by the
American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI C95.1-
1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields, 3
kHz to 300 GHz [3] and Health Canada RF Exposure Guidelines Safety Code 6 [22]. The measurement
procedure described in IEEE/ANSI C95.3-2002 Recommended Practice for the Measurement of Potentially
Hazardous Electromagnetic Fields - RF and Microwave [4] is used for guidance in measuring the Specific
Absorption Rate (SAR) due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for
SAR evaluation are similar to those recommended by the International Committee for Non-lonizing Radiation
Protection (ICNIRP) in Biological Effects and Exposure Criteria for Radiofrequency Electromagnetic Fields,”
Report No. Vol 74. SAR is a measure of the rate of energy absorption due to exposure to an RF transmitting
source. SAR values have been related to threshold levels for potential biological hazards.

3.1 SAR Definition

Specific Absorption Rate is defined as the time derivative (rate) of the incremental energy (dU) absorbed by
(dissipated in) an incremental mass (dm) contained in a volume element (dV) of a given density (p). Itis also
defined as the rate of RF energy absorption per unit mass at a point in an absorbing body (see Equation 3-1).

Equation 3-1
SAR Mathematical Equation

d(de d( dU

SAR = — - | =
dt dt \pdv

dm

SAR is expressed in units of Watts per Kilogram (W/kg).

2
SAR — o-E°
P
where:
o = conductivity of the tissue-simulating material (S/m)
p = mass density of the tissue-simulating material (kg/m?3)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the incident field in relation to the
dimensions and geometry of the irradiated organism, the orientation of the organism in relation to the polarity of field vectors, the presence of
reflecting surfaces, and whether conductive contact is made by the organism with a ground plane.[6]
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4 DOSIMETRIC ASSESSMENT

4.1

The evaluation was performed using the following procedure compliant to
FCC KDB Publication 865664 D01v01r04 and IEEE 1528-2013:

Measurement Procedure

1. The SAR distribution at the exposed side of the head or body was
measured at a distance no greater than 5.0 mm from the inner surface of
the shell. The area covered the entire dimension of the device-head and
body interface and the horizontal grid resolution was determined per
FCC KDB Publication 865664 D01v01r04 (See Table 4-1) and IEEE
1528-2013.

2. The point SAR measurement was taken at the maximum SAR region
determined from Step 1 to enable the monitoring of SAR fluctuations/drifts

during the 1g/10g cube evaluation. SAR at this fixed point was measured and Figure 4-1
used as a reference value. Sample SAR Area
Scan

3. Based on the area scan data, the peak of the region with maximum SAR was
determined by spline interpolation. Around this point, a volume was assessed according to the measurement
resolution and volume size requirements of FCC KDB Publication 865664 D01v01r04 (See Table 4-1) and
IEEE 1528-2013. On the basis of this data set, the spatial peak SAR value was evaluated with the following
procedure (see references or the DASY manual online for more details):

a. SAR values at the inner surface of the phantom are extrapolated from the measured values along the
line away from the surface with spacing no greater than that in Table 4-1. The extrapolation was based on

a least-squares algorithm. A polynomial of the fourth order was calculated through the points in the z-axis
(normal to the phantom shell).

b. After the maximum interpolated values were calculated between the points in the cube, the SAR was
averaged over the spatial volume (1g or 10g) using a 3D-Spline interpolation algorithm. The 3D-spline is
composed of three one-dimensional splines with the “Not a knot” condition (in X, y, and z directions). The
volume was then integrated with the trapezoidal algorithm. One thousand points (10 x 10 x 10) were
obtained through interpolation, in order to calculate the averaged SAR.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan was complete
to calculate the SAR drift. If the drift deviated by more than 5%, the SAR test and drift measurements were

repeated.
Table 4-1
Area and Zoom Scan Resolutions per FCC KDB Publication 865664 D0O1v01r04*
Maximum Zoom Scan Spatial
Maximum Area Scan | Maximum Zoom Scan Resolution (mm) Minimum Zoom Scan
Frequency Resolution (mm) Resolution (mm) - - - Volume (mm)
(BXaress BYarea) (BX00ms BY z00m) Uniform Grid SradediGrid (xy,2)
Dz,00m(n) Dzy00m(1)* Dz00m(n>1)*

<2GHz <15 <8 <5 <4 < 1.5%A7,40m(n-1) >30

2-3GHz <12 <5 <5 <4 < 1.5%A7,00m(0-1) 30

3-4GHz <12 <5 <4 <3 < 1.5*A7,00m(N-1) 228

4-5GHz <10 <4 <3 <25 <1.5%07,00m(n-1) 225

5-6 GHz <10 <4 <2 <2 <1.5%07,00m(n-1) >22

*Also compliant to IEEE 1528-2013 Table 6
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) TEST CONFIGURATION POSITIONS

51 Device Holder

The device holder is made out of low-loss POM material having the following dielectric parameters: relative
permittivity € = 3 and loss tangent & = 0.02.

5.2 SAR Testing for Tablet per KDB Publication 616217 D04v01r02

Per FCC KDB Publication 616217 D04v01r02, the back surface and edges of the tablet should be tested for SAR
compliance with the tablet touching the phantom. The SAR Exclusion Threshold in KDB 447498 D01v06 can be
applied to determine SAR test exclusion for adjacent edge configurations. The closest distance from the antenna
to an adjacent tablet edge is used to determine if SAR testing is required for the adjacent edges, with the adjacent
edge positioned against the phantom and the edge containing the antenna positioned perpendicular to the
phantom.
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6 RF EXPOSURE LIMITS

6.1 Uncontrolled Environment

UNCONTROLLED ENVIRONMENTS are defined as locations where there is the exposure of individuals who
have no knowledge or control of their exposure. The general population/uncontrolled exposure limits are
applicable to situations in which the general public may be exposed or in which persons who are exposed as a
consequence of their employment may not be made fully aware of the potential for exposure or cannot exercise
control over their exposure. Members of the general public would come under this category when exposure is not
employment-related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

6.2 Controlled Environment

CONTROLLED ENVIRONMENTS are defined as locations where there is exposure that may be incurred by
persons who are aware of the potential for exposure, (i.e. as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than the
general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and can
exercise control over his or her exposure by leaving the area or by some other appropriate means.

Table 6-1
SAR Human Exposure Specified in ANSI/IEEE C95.1-1992 and Health Canada Safety Code 6

HUMAN EXPOSURE LIMITS
UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT
General Population Occupational
(Wrkg) or (mWig) (Wrkg) or (mW/g)
Peak Spatial Average SAR 16 80
Head
Whole Body SAR 0.08 0.4
Peak Spatial Averagg SAR 40 0
Hands, Feet, Ankle, Wrists, etc.

1. The Spatial Peak value of the SAR averaged over any 1 gram of tissue (defined as a tissue volume in the shape of a cube) and over
the appropriate averaging time.

2. The Spatial Average value of the SAR averaged over the whole body.

3. The Spatial Peak value of the SAR averaged over any 10 grams of tissue (defined as a tissue volume in the shape of a cube) and
over the appropriate averaging time.
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7 FCC MEASUREMENT PROCEDURES

Power measurements for licensed transmitters are performed using a base station simulator under digital average
power.

7.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level allowed for
production units, the results must be scaled to the maximum tune-up tolerance limit according to the power
applied to the individual channels tested to determine compliance. For simultaneous transmission, the measured
aggregate SAR must be scaled according to the sum of the differences between the maximum tune-up tolerance
and actual power used to test each transmitter. When SAR is measured at or scaled to the maximum tune-up
tolerance limit, the results are referred to as reported SAR. The highest reported SAR results are identified on the
grant of equipment authorization according to procedures in KDB 690783 D01v01r03.

7.2 3G SAR Test Reduction Procedure

In FCC KDB Publication 941225 D01v03r01, certain transmission modes within a frequency band and wireless
mode evaluated for SAR are defined as primary modes. The equivalent modes considered for SAR test reduction
are denoted as secondary modes. When the maximum output power including tune-up tolerance specified for
production units in a secondary mode is < 0.25 dB higher than the primary mode or when the highest reported
SAR of the primary mode, scaled by the ratio of specified maximum output power and tune-up tolerance of
secondary to primary mode, is < 1.2 W/kg, SAR measurements are not required for the secondary mode. These
criteria are referred to as the 3G SAR test reduction procedure. When the 3G SAR test reduction procedure is not
satisfied, SAR measurements are additionally required for the secondary mode.

7.3 Procedures Used to Establish RF Signal for SAR

The following procedures are according to FCC KDB Publication 941225 D01v03r01 “3G SAR Measurement
Procedures.”

The device is placed into a simulated call using a base station simulator in a RF shielded chamber. Establishing
connections in this manner ensure a consistent means for testing SAR and are recommended for evaluating SAR
[4]. Devices under test are evaluated prior to testing, with a fully charged battery and were configured to operate
at maximum output power. In order to verify that the device is tested throughout the SAR test at maximum output
power, the SAR measurement system measures a “point SAR” at an arbitrary reference point at the start and end
of the 1 gram SAR evaluation, to assess for any power drifts during the evaluation. If the power drift deviates by
more than 5%, the SAR test and drift measurements are repeated.

7.4  SAR Measurement Conditions for UMTS
7.4.1 Output Power Verification

Maximum output power is verified on the High, Middle and Low channels according to the general
descriptions in section 5.2 of 3GPP TS 34.121, using the appropriate RMC with TPC (transmit power
control) set to all “1s” or applying the required inner loop power control procedures to maintain maximum
output power while HSUPA is active. Results for all applicable physical channel configurations (DPCCH,
DPDCHn and spreading codes, HS-DPCCH etc) are tabulated in this test report. All configurations that
are not supported by the DUT or cannot be measured due to technical or equipment limitations are

identified.
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7.4.2 Body SAR Measurements

SAR for body exposure configurations is measured using the 12.2 kbps RMC with the TPC bits all “1s”.
The 3G SAR test reduction procedure is applied to other spreading codes and multiple DPDCH,
configurations supported by the handset with 12.2 kbps RMC as the primary mode. Otherwise, SAR is
measured using an applicable RMC configuration with the corresponding spreading code or DPDCHp, for
the highest reported SAR configuration in 12.2 kbps RMC.

7.4.3 SAR Measurements with Rel 5 HSDPA

The 3G SAR test reduction procedure is applied to HSDPA body configurations with 12.2 kbps RMC as
the primary mode. Otherwise, Body SAR for HSDPA is measured using an FRC with H-Set 1 in Sub-test
1 and a 12.2 kbps RMC configured in Test Loop Mode 1, for the highest reported SAR configuration in
12.2 kbps RMC without HSDPA. Handsets with both HSDPA and HSUPA are tested according to
Release 6 HSPA test procedures.

7.4.4 SAR Measurements with Rel 6 HSUPA

The 3G SAR test reduction procedure is applied to HSPA (HSUPA/HSDPA with RMC) body configurations
with 12.2 kbps RMC as the primary mode. Otherwise, Body SAR for HSPA is measured with E-DCH Sub-
test 5, using H-Set 1 and QPSK for FRC and a 12.2 kbps RMC configured in Test Loop Mode 1 and power
control algorithm 2, according to the highest reported body SAR configuration in 12.2 kbps RMC without
HSPA.

When VOIP applies to head exposure, the 3G SAR test reduction procedure is applied with 12.2 kbps RMC
as the primary mode; otherwise, the same HSPA configuration used for body SAR measurements are
applied to head exposure testing.

7.45 SAR Measurement Conditions for DC-HSDPA

SAR is required for Rel. 8 DC-HSDPA when SAR is required for Rel. 5 HSDPA,; otherwise, the 3G SAR test
reduction procedure is applied to DC-HSDPA with 12.2 kbps RMC as the primary mode. Power is
measured for DC-HSDPA according to the H-Set 12, FRC configuration in Table C.8.1.12 of 3GPP TS
34.121-1 to determine SAR test reduction. A primary and a secondary serving HS-DSCH Cell are required
to perform the power measurement and for the results to be acceptable.

SAR Measurement Conditions for LTE

LTE modes are tested according to FCC KDB 941225 D05v02r04 publication. Establishing connections with base
station simulators ensure a consistent means for testing SAR and are recommended for evaluating SAR [4]. The
R&S CMW500 or Anritsu MT8820C simulators are used for LTE output power measurements and SAR testing.
Closed loop power control was used so the UE transmits with maximum output power during SAR testing. SAR
tests were performed with the same number of RB and RB offsets transmitting on all TTI frames (maximum TTI).

7.5.1 Spectrum Plots for RB Configurations

A properly configured base station simulator was used for SAR tests and power measurements.
Therefore, spectrum plots for RB configurations were not required to be included in this report.
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7.5.2 MPR

MPR is permanently implemented for this device by the manufacturer. The specific manufacturer target
MPR is indicated alongside the SAR results. MPR is enabled for this device, according to 3GPP
TS36.101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

7.5.3 A-MPR

A-MPR (Additional MPR) has been disabled for all SAR tests by setting NS=01 on the base station
simulator.

754 Required RB Size and RB Offsets for SAR Testing
According to FCC KDB 941225 D05v02r04:

a. Per Section 5.2.1, SAR is required for QPSK 1 RB Allocation for the largest bandwidth

i. The required channel and offset combination with the highest maximum output power is
required for SAR.

i. When the reported SAR is < 0.8 W/kg, testing of the remaining RB offset configurations
and required test channels is not required. Otherwise, SAR is required for the remaining
required test channels using the RB offset configuration with highest output power for that
channel.

iii. When the reported SAR for a required test channel is > 1.45 W/kg, SAR is required for all
RB offset configurations for that channel.

b. Per Section 5.2.2, SAR is required for 50% RB allocation using the largest bandwidth following
the same procedures outlined in Section 5.2.1.

c. Per Section 5.2.3, QPSK SAR is not required for the 100% allocation when the highest maximum
output power for the 100% allocation is less than the highest maximum output power of the 1 RB
and 50% RB allocations and the reported SAR for the 1 RB and 50% RB allocations is < 0.8
W/kg.

d. Per Section 5.2.4 and 5.3, SAR tests for higher order modulations and lower bandwidths
configurations are not required when the conducted power of the required test configurations
determined by Sections 5.2.1 through 5.2.3 is less than or equal to % dB higher than the
equivalent configuration using QPSK modulation and when the QPSK SAR for those
configurations is <1.45 W/kg.

According to FCC KDB 447498 D01v06, when the reported (scaled) SAR for LTE Band 41 is < 0.6 W/Kkg,
testing of the remaining RB offset configurations and required test channels is not required. Otherwise,
SAR is required for the remaining required test channels using the RB offset configuration with the
highest output power for that channel.

7.5.5 TDD

LTE TDD testing is performed using the SAR test guidance provided in FCC KDB 941225 D0O5v02r04.
TDD is tested at the highest duty factor using UL-DL configuration 0 with special subframe configuration 6
and applying the FDD LTE procedures in KDB 941225 D0O5v02r04. SAR testing is performed using the
extended cyclic prefix listed in 3GPP TS 36.211 Section 4.

7.5.6 Downlink Only Carrier Aggregation

Conducted power measurements with LTE Carrier Aggregation (CA) (downlink only) active are made in
accordance to KDB Publication 941225 DO5Av01r02. The RRC connection is only handled by one cell,
the primary component carrier (PCC) for downlink and uplink communications. After making a data
connection to the PCC, the UE device adds secondary component carrier(s) (SCC) on the downlink only.
All uplink communications and acknowledgements remain identical to specifications when downlink
carrier aggregation is inactive on the PCC. Additional conducted output powers are measured with the
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downlink carrier aggregation active for the configuration with highest measured maximum conducted
power with downlink carrier aggregation inactive measured among the channel bandwidth, modulation,
and RB combinations in each frequency band. Per FCC KDB Publication 941225 D05Av01r02, no SAR
measurements are required for downlink only carrier aggregation configurations when the average output
power with downlink only carrier aggregation active is not more than 0.25 dB higher than the average
output power with downlink only carrier aggregation inactive.

7.6 SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR measurements.
Unpredictable fluctuations in network traffic and antenna diversity conditions can introduce undesirable variations
in SAR results. The SAR for these devices should be measured using chipset based test mode software to
ensure the results are consistent and reliable. See KDB Publication 248227 D01v02r02 for more details.

7.6.1 General Device Setup

Chipset based test mode software is hardware dependent and generally varies among manufacturers. The
device operating parameters established in test mode for SAR measurements must be identical to those
programmed in production units, including output power levels, amplifier gain settings and other RF
performance tuning parameters.

A periodic duty factor is required for current generation SAR systems to measure SAR. When 802.11 frame
gaps are accounted for in the transmission, a maximum transmission duty factor of 92 - 96% is typically
achievable in most test mode configurations. A minimum transmission duty factor of 85% is required to avoid
certain hardware and device implementation issues related to wide range SAR scaling. The reported SAR is
scaled to 100% transmission duty factor to determine compliance at the maximum tune-up tolerance limit.

7.6.2 U-NII-1 and U-NII-2A

For devices that operate in both U-NII-1 and U-NII-2A bands, when the same maximum output power is
specified for both bands, SAR measurement using OFDM SAR test procedures is not required for U-NII-1
unless the highest reported SAR for U-NII-2A is > 1.2 W/kg. When different maximum output powers are
specified for the bands, SAR measurement for the U-NII band with the lower maximum output power is not
required unless the highest reported SAR for the U-NII band with the higher maximum output power, adjusted
by the ratio of lower to higher specified maximum output power for the two bands, is > 1.2 W/kg.

7.6.3 U-NII-2C and U-NII-3

The frequency range covered by U-NII-2C and U-NII-3 is 380 MHz (5.47 — 5.85 GHz), which requires a
minimum of at least two SAR probe calibration frequency points to support SAR measurements. When
Terminal Doppler Weather Radar (TDWR) restriction applies, the channels at 5.60 — 5.65 GHz in U-NII-2C
band must be disabled with acceptable mechanisms and documented in the equipment certification. Unless
band gap channels are permanently disabled, SAR must be considered for these channels. Each band is
tested independently according to the normally required OFDM SAR measurement and probe calibration
frequency points requirements.

7.6.4 2.4 GHz SAR Test Requirements

SAR is measured for 2.4 GHz 802.11b DSSS using either the fixed test position or, when applicable, the initial
test position procedure. SAR test reduction is determined according to the following:

1) When the reported SAR of the highest measured maximum output power channel for the exposure
configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS in that exposure

configuration.
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2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next highest
measured output power channel. When any reported SAR is > 1.2 W/kg, SAR is required for the third
channel; i.e., all channels require testing.

2.4 GHz 802.11 g/n/ax OFDM are additionally evaluated for SAR if the highest reported SAR for 802.11b,
adjusted by the ratio of the OFDM to DSSS specified maximum output power, is > 1.2 W/kg. When SAR is
required for OFDM modes in 2.4 GHz band, the Initial Test Configuration Procedures should be followed.

7.6.5 OFDM Transmission Mode and SAR Test Channel Selection

When the same maximum output power was specified for multiple OFDM transmission mode configurations in
a frequency band or aggregated band, SAR is measured using the configuration with the largest channel
bandwidth, lowest order modulation and lowest data rate. When the maximum output power of a channel is
the same for equivalent OFDM configurations; for example, 802.11a, 802.11n and 802.11ac or 802.11g and
802.11n with the same channel bandwidth, modulation and data rate etc., the lower order 802.11 mode i.e.,
802.11a, then 802.11n and 802.11ac or 802.11g then 802.11n, is used for SAR measurement. Per April 2019
TCB Workshop guidance, 802.11ax was considered the highest order 802.11 mode. When the maximum
output power are the same for multiple test channels, either according to the default or additional power
measurement requirements, SAR is measured using the channel closest to the middle of the frequency band
or aggregated band. When there are multiple channels with the same maximum output power, SAR is
measured using the higher number channel.

7.6.6 Initial Test Configuration Procedure

For OFDM, an initial test configuration is determined for each frequency band and aggregated band,
according to the transmission mode with the highest maximum output power specified for SAR
measurements. When the same maximum output power is specified for multiple OFDM transmission mode
configurations in a frequency band or aggregated band, SAR is measured using the configuration(s) with the
largest channel bandwidth, lowest order modulation, lowest data rate and lowest order IEEE 802.11 mode.
The channel of the transmission mode with the highest average RF output conducted power will be the initial
test configuration.

When the reported SAR is < 0.8 W/kg, no additional measurements on other test channels are required.
Otherwise, SAR is evaluated using the subsequent highest average RF output channel until the reported SAR
result is < 1.2 W/kg or all channels are measured. When there are multiple untested channels having the
same subsequent highest average RF output power, the channel with higher frequency from the lowest
802.11 mode is considered for SAR measurements (See Section 7.6.5).

7.6.7 Subsequent Test Configuration Procedures

For OFDM configurations in each frequency band and aggregated band, SAR is evaluated for initial test
configuration using the fixed test position or the initial test position procedure. When the highest reported SAR
(for the initial test configuration), adjusted by the ratio of the specified maximum output power of the
subsequent test configuration to initial test configuration, is < 1.2 W/kg, no additional SAR tests for the
subsequent test configurations are required.
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7.6.8 MIMO SAR considerations

Per KDB Publication 248227 D01v02r02, the simultaneous SAR provisions in KDB Publication 447498
D01v06 should be applied to determine simultaneous transmission SAR test exclusion for WIFI MIMO. If the
sum of 1g single transmission chain SAR measurements is <1.6 W/kg, no additional SAR measurements for
MIMO are required. Alternatively, SAR for MIMO can be measured with all antennas transmitting
simultaneously at the specified maximum output power of MIMO operation.
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8 RF CONDUCTED POWERS

8.1 GSM Conducted Powers

Table 8-1
Conducted Power Ant 1

Maximum Burst-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

128 29.61 26.64 25.63 24.61
GSM 850 190 29.50 26.57 25.50 24.49
251 29.54 26.58 25.56 24.55

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

128 20.58 20.62 16.60 18.59
GSM 850 190 20.47 20.55 16.47 18.47
251 20.51 20.56 16.53 18.53

Frame

GSM 850 B 19.92 19.93 15.97 17.98
Avg.Targets:
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Table 8-2
Conducted Power Ant 3

Maximum Burst-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

128 29.31 26.85 27.56 26.69
GSM 850 190 29.27 26.77 27.49 26.61
251 29.26 26.67 27.40 26.51

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

128 20.28 20.83 18.53 20.67
GSM 850 190 20.24 20.75 18.46 20.59
251 20.23 20.65 18.37 20.49

F
GSM 850 S 072 | 2123 | 1797 | 1998
Avg.Targets:
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GSM 1900

Channel

Table 8-3
Conducted Power Ant 2a

Maximum Burst-Averaged Output Power

GPRS/EDGE Data

(GMSK)

GPRS
[dBm]

GPRS
[dBm]

EDGE Data
(8-PSK)

EDGE
[dBm]

EDGE
[dBm]

1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

512 23.87 20.70 23.15 20.71
661 23.84 20.68 23.18 20.73
810 23.97 20.90 23.25 20.95

Calculated Maximum Frame-Averaged Output Power

Channel

GPRS/EDGE Data

(GMSK)

GPRS
[dBm]

GPRS
[dBm]

EDGE Data
(8-PSK)

=ple]=
[dBm]

EDGE
[dBm]

1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

512 14.84 | 14.68 | 14.12 | 14.69
GSM 1900 661 1481 | 14.66 | 14.15 | 14.71

810 14.04 | 1488 | 1422 | 14.93
GSM 1900 . rame 1422 | 1423 | 1347 | 14.23

Avg.Targets:
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Table 8-4
Conducted Power Ant 2b

Maximum Burst-Averaged Output Power

GPRS/EDGE Data
(GMSK)

EDGE Data
(8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

Channel

512 22.71 19.78 22.74 19.77
GSM 1900 661 22.73 19.84 22.80 19.80
810 22.96 19.90 22.97 20.00

Calculated Maximum Frame-Averaged Output Power

Channel

GPRS/EDGE Data

(GMSK)

GPRS
[dBm]

GPRS
[dBm]

EDGE Data
(8-PSK)

EDGE
[dBm]

EDGE
[dBm]

1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

512 13.68 13.76 13.71 13.75
GSM 1900 661 13.70 13.82 13.77 13.78
810 13.93 13.88 13.94 13.98
Frame
GSM 1900 13.22 13.23 13.22 13.23
Avg.Targets:
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Table 8-5
Conducted Power Ant 4a

Maximum Burst-Averaged Output Power

GPRS/EDGE Data
(GMSK)

EDGE Data
(8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

Channel

512 23.15 20.07 23.23 20.15
GSM 1900 661 23.02 20.11 23.10 19.94
810 23.26 20.30 23.27 20.15

Calculated Maximum Frame-Averaged Output Power

Channel

GPRS/EDGE Data

(GMSK)

GPRS
[dBm]

GPRS
[dBm]

EDGE Data
(8-PSK)

EDGE
[dBm]

EDGE
[dBm]

1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

512 14.12 14.05 14.20 14.13
GSM 1900 661 13.99 14.09 14.07 13.92
810 14.23 14.28 14.24 14.13
Frame
GSM 1900 B 13.52 13.53 13.52 13.53
Avg.Targets:
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Table 8-6
Conducted Power Ant 4b

Maximum Burst-Averaged Output Power

GPRS/EDGE Data
(GMSK)

EDGE Data
(8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

Channel

512 22.42 19.46 22.49 19.46
GSM 1900 661 22.26 19.11 22.22 19.11
810 22.17 19.07 22.17 19.03

Calculated Maximum Frame-Averaged Output Power

Channel

GPRS/EDGE Data

(GMSK)

GPRS
[dBm]

GPRS
[dBm]

EDGE Data
(8-PSK)

EDGE
[dBm]

EDGE
[dBm]

1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

512 13.39 13.44 13.46 13.44
GSM 1900 661 13.23 13.09 13.19 13.09
810 13.14 13.05 13.14 13.01
Frame
GSM 1900 o 12.72 12.73 12.72 12.73
Avg.Targets:
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Note:

1. Both burst-averaged and calculated frame-averaged powers are included. Frame-averaged power was
calculated from the measured burst-averaged power by converting the slot powers into linear units and
calculating the energy over 8 timeslots.

2. GPRS/EDGE (GMSK) output powers were measured with coding scheme setting of 1 (CS1) on the base
station simulator. CS1 was configured to measure GPRS output power measurements and SAR to
ensure GMSK modulation in the signal. Our Investigation has shown that CS1 - CS4 settings do not have
any impact on the output levels or modulation in the GPRS modes.

3. EDGE (8-PSK) output powers were measured with MCS7 on the base station simulator. MCS7 coding
scheme was used to measure the output powers for EDGE since investigation has shown that choosing
MCS7 coding scheme will ensure 8-PSK modulation. It has been shown that MCS levels that produce
8-PSK modulation do not have an impact on output power.

GSM Class: C
GPRS Multislot class: 10 (Max 2 Tx uplink slots)
EDGE Multislot class: 10 (Max 2 Tx uplink slots)
DTM Multislot Class: N/A

Base Station Simulator [«———RF Connector———»| Wirel_ess

Device
Figure 8-1
Power Measurement Setup
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8.2 UMTS Conducted Powers

Table 8-7
Conducted Power Ant 1

SGPP 3GPP 34.121 Cellular Band [dBm] 3GPP MPR
Release Mode
. Subtest [dB]
Version 4132 4183 4233
99 WCDMA | 12.2 kbps RMC | 20.49 20.68 20.55
6 Subtest 1 20.39 20.66 20.54 0
6 HSDPA Subtest 2 20.44 20.70 20.55
6 Subtest 3 20.50 20.68 20.58 0.5
6 Subtest 4 20.47 20.66 20.59 0.5
6 Subtest 1 20.42 20.67 20.53 0
6 Subtest 2 20.47 20.69 20.55 2
6 HSUPA Subtest 3 20.49 20.70 20.57 1
6 Subtest 4 20.51 20.70 20.60 2
6 Subtest 5 20.45 20.68 20.55 0
8 Subtest 1 20.47 20.68 20.60 0
8 Subtest 2 20.45 20.69 20.59 0
DC-HSDPA
8 Subtest 3 20.46 20.70 20.60 0.5
8 Subtest 4 20.43 20.70 20.61 0.5
Table 8-8
Conducted Power Ant 3
SGPE 3GPP 34.121 Cellular Band [dBm] 3GPP MPR
Release Mode
. Subtest [dB]
Version 4132 4183 4233
99 WCDMA | 12.2 kbps RMC | 20.85 20.80 20.81 -
6 Subtest 1 20.88 20.84 20.81 0
6 HSDPA Subtest 2 20.84 20.81 20.80 0
6 Subtest 3 20.89 20.80 20.83 0.5
6 Subtest 4 20.93 20.81 20.82 0.5
6 Subtest 1 20.85 20.81 20.86 0
6 Subtest 2 20.90 20.86 20.85 2
6 HSUPA Subtest 3 20.90 20.80 20.89 1
6 Subtest 4 20.92 20.88 20.88 2
6 Subtest 5 20.84 20.80 20.80 0
8 Subtest 1 20.87 20.83 20.81 0
8 Subtest 2 20.85 20.81 20.80 0
DC-HSDPA
8 Subtest 3 20.85 20.80 20.83 0.5
8 Subtest 4 20.82 20.81 20.81 0.5
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Table 8-9
Conducted Power Ant 2a

SCPP 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
Release Mode
. Subtest [dB]
Version 1312 1412 1513 9262 9400 9538
99 WCDMA | 12.2kbps RMC | 15.62 | 1541 | 1558 | 14.63 | 14.62 | 14.93
6 Subtest 1 1562 | 15.33 | 1537 | 14.09 | 14.30 | 14.73 0
6 HSDPA Subtest 2 1570 | 1535 | 1541 | 14.26 | 14.34 | 14.79 0
6 Subtest 3 1573 | 1537 | 1547 | 1430 | 14.38 | 14.80 0.5
6 Subtest 4 1575 | 15.39 | 1548 | 14.30 | 14.37 | 14.76 0.5
6 Subtest 1 1561 | 1525 | 1534 | 14.27 | 1429 | 1475 0
6 Subtest 2 1560 | 1529 | 1539 | 1435 | 1442 | 14.76 2
6 HSUPA Subtest 3 1561 | 1528 | 1539 | 14.26 | 14.38 | 14.76 1
6 Subtest 4 1562 | 1528 | 1542 | 14.37 | 1442 | 14.83 2
6 Subtest 5 15.63 | 1524 | 1537 | 1419 | 14.23 | 14.70 0
8 Subtest 1 1565 | 1525 | 1537 | 14.16 | 14.30 | 14.74 0
8 Subtest 2 1567 | 1528 | 1541 | 1419 | 14.26 | 14.79 0
DC-HSDPA
8 Subtest 3 1573 | 1532 | 1545 | 14.28 | 14.29 | 14.80 0.5
8 Subtest 4 1570 | 15.33 | 1540 | 14.25 | 1431 | 14.76 0.5
Table 8-10
Conducted Power Ant 2b
SGPR 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
Release Mode
: Subtest [dB]
Version 1312 1412 1513 9262 9400 9538
99 WCDMA | 12.2kbps RMC | 14.90 | 14.94 | 1464 | 13.65 | 13.80 | 13.90 -
6 Subtest 1 15.04 | 14.87 | 1471 | 1336 | 1357 | 13.86 0
6 HSDPA Subtest 2 1503 | 14.80 | 1470 | 13.47 | 1363 | 13.93 0
6 Subtest 3 1507 | 14.88 | 1471 | 1351 | 1366 | 13.90 0.5
6 Subtest 4 15.09 | 14.89 | 14.72 | 1354 | 13.67 | 13.94 0.5
6 Subtest 1 1506 | 14.83 | 1471 | 1342 | 1358 | 13.87 0
6 Subtest 2 1504 | 14.85 | 1477 | 1357 | 1371 | 13.93 2
6 HSUPA Subtest 3 15.09 | 14.88 | 14.76 | 1348 | 13.65 | 13.92 1
6 Subtest 4 1508 | 14.90 | 1481 | 1352 | 1370 | 13.99 2
6 Subtest 5 1497 | 1475 | 1462 | 13.49 | 1356 | 13.84 0
8 Subtest 1 15.06 | 14.86 | 14.72 | 1374 | 1359 | 13.85 0
8 Subtest 2 15.03 | 14.80 | 14.65 | 1344 | 13.62 | 13.89 0
DC-HSDPA
8 Subtest 3 1509 | 14.86 | 14.69 | 13.48 | 1366 | 13.93 0.5
8 Subtest 4 1507 | 14.81 | 1473 | 13.77 | 1359 | 13.43 0.5
Table 8-11
Conducted Power Ant 4a
S 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
Release Mode
. Subtest [dB]
Version 1312 1412 1513 9262 9400 9538
99 WCDMA | 12.2kbps RMC | 14.58 | 14.69 | 1453 | 14.67 | 14.63 | 14.48 -
6 Subtest 1 14.40 | 14.63 | 1438 | 14.43 | 14.40 | 14.65 0
6 HSDPA Subtest 2 1441 | 14.64 | 1439 | 1457 | 1445 | 14.70 0
6 Subtest 3 1441 | 1471 | 1443 | 1461 | 1452 | 1471 0.5
6 Subtest 4 14.44 | 1474 | 1442 | 14.62 | 14.48 | 14.76 0.5
6 Subtest 1 1432 | 1458 | 14.34 | 1449 | 1439 | 14.65 0
6 Subtest 2 1431 | 1452 | 1431 | 1459 | 1450 | 14.73 2
6 HSUPA Subtest 3 14.34 | 1457 | 1433 | 1458 | 14.47 | 14.66 1
6 Subtest 4 14.42 | 14.63 | 14.39 | 1466 | 1455 | 14.78 2
6 Subtest 5 14.38 | 1455 | 1433 | 1456 | 14.42 | 14.68 0
8 Subtest 1 1441 | 1464 | 1439 | 1456 | 14.38 | 14.65 0
8 Subtest 2 14.40 | 14.63 | 1443 | 14.61 | 14.47 | 14.69 0
DC-HSDPA
8 Subtest 3 1441 | 14.66 | 14.43 | 1458 | 14.45 | 1474 0.5
8 Subtest 4 1443 | 1471 | 1441 | 1458 | 14.43 | 1472 0.5
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Table 8-12
Conducted Power Ant 4b

SCPP 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
Release Mode
. Subtest [dB]
Version 1312 1412 1513 9262 9400 9538
99 WCDMA | 12.2 kbps RMC | 13.30 13.31 13.27 13.26 13.19 13.11
6 Subtest 1 13.34 13.21 13.48 13.39 13.26 13.34 0
6 HSDPA Subtest 2 13.37 13.24 13.49 13.40 13.39 13.36 0
6 Subtest 3 13.43 13.33 13.50 13.50 13.26 13.31 0.5
6 Subtest 4 13.32 13.27 13.49 13.43 13.25 13.35 0.5
6 Subtest 1 13.08 13.00 13.19 13.13 13.00 13.08 0
6 Subtest 2 13.20 13.13 13.43 13.40 13.28 13.31 2
6 HSUPA Subtest 3 13.11 13.03 13.31 13.27 13.08 13.18 1
6 Subtest 4 13.37 13.27 13.50 13.49 13.31 13.39 2
6 Subtest 5 13.25 13.15 13.39 13.37 13.22 13.25 0
8 Subtest 1 13.40 13.32 13.50 13.28 13.18 13.28 0
8 Subtest 2 13.31 13.25 13.48 13.41 13.35 13.50 0
DC-HSDPA
8 Subtest 3 13.33 13.28 13.50 13.43 13.30 13.32 0.5
8 Subtest 4 13.36 13.30 13.49 13.39 13.22 13.33 0.5

DC-HSDPA considerations
o 3GPP Specification 34.121-1 Release 8 Ver 8.10.0 was used for DC-HSDPA guidance
e H-Set 12 (QPSK) was confirmed to be used during DC-HSDPA measurements
e The DUT supports UE category 24 for HSDPA

Base Station Simulator [«———RF Connector——»| Wirel_ess
Device
Figure 8-2
Power Measurement Setup
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8.3 LTE Conducted Powers

8.3.1 LTE Band 12
Table 8-13
LTE Band 12 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation RB Size RB Offset (707.5 MHz) MPI;GA;Igv[vde;]per MPR [dB]
Conducted Power
[dBm]
1 0 21.05 0
1 25 21.00 0 0
1 49 21.04 0
QPSK 25 0 20.99 0
25 12 21.07 01 0
25 25 21.15 0
50 0 21.02 0
1 0 21.00 0
1 25 21.05 0-1 0
1 49 21.10 0
16QAM 25 0 20.52 0
25 12 20.64 0-2 0
25 25 20.69 0
50 0 20.65 0
1 0 20.96 0
1 25 20.98 0-2 0
1 49 21.05 0
64QAM 25 0 20.55 0
25 12 20.66 0-3 0
25 25 20.72 0
50 0 20.68 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-14
LTE Band 12 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
Modulation | RB Size | RB Offset (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] IR 1=
Conducted Power [dBm]
1 0 20.96 20.91 20.94 0
1 12 21.08 20.74 20.96 0 0
1 24 21.06 20.75 20.82 0
QPSK 12 0 21.00 20.89 21.15 0
12 6 21.01 20.77 21.08 0-1 0
12 13 21.04 20.78 20.97 0
25 0 20.97 20.75 21.06 0
1 0 20.99 21.19 21.14 0
1 12 21.19 21.17 21.12 0-1 0
1 24 21.09 20.83 20.98 0
16QAM 12 0 21.06 20.92 21.04 0
12 6 21.00 20.80 21.13 0-2 0
12 13 20.95 20.84 21.02 0
25 0 20.97 20.79 21.09 0
1 0 21.21 21.27 21.05 0
1 12 21.19 20.93 21.07 0-2 0
1 24 21.17 21.15 20.97 0
64QAM 12 0 21.05 20.93 21.16 0
12 6 21.06 20.80 21.10 0-3 0
12 13 21.04 20.79 20.91 0
25 0 21.06 20.80 21.09 0
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Table 8-15
LTE Band 12 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 23025 23095 23165 MPR Allowed per
WeRMEREn | MBS || RS (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [d B]p WIAR (1
Conducted Power [dBm]
1 0 20.83 20.83 21.08 0
1 7 21.02 20.75 21.03 0 0
1 14 20.99 20.71 20.82 0
QPSK 8 0 21.00 20.91 21.14 0
8 4 21.08 20.79 21.04 0-1 0
8 7 21.10 20.85 20.96 0
15 0 21.10 20.81 21.03 0
1 0 21.07 21.06 21.13 0
1 7 21.30 21.05 21.19 0-1 0
1 14 21.14 21.01 21.05 0
16QAM 8 0 21.04 20.90 21.17 0
8 4 21.06 20.81 21.13 0-2 0
8 7 21.16 20.86 21.03 0
15 0 21.12 20.82 21.05 0
1 0 21.06 20.95 21.28 0
1 7 21.09 21.04 21.14 0-2 0
1 14 21.13 21.00 21.00 0
64QAM 8 0 20.98 20.93 21.19 0
8 4 21.10 20.82 21.08 0-3 0
8 7 21.05 20.85 21.10 0
15 0 21.05 20.87 21.08 0
Table 8-16
LTE Band 12 Conducted Powers Ant 1 - 1.4 MHz Bandwidth
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
" 9 23017 23095 23173 MPR Allowed per
Modulation | RB Size | RB Offset (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB]p WIAR 1Y
Conducted Power [dBm]
1 0 21.04 20.93 21.10 0
1 2 21.00 20.89 21.04 0
1 5 21.05 20.88 21.00 0 0
QPSK 3 0 20.96 20.83 21.01 0
3 2 21.01 20.80 21.00 0
3 3 21.03 20.81 20.90 0
6 0 21.05 20.88 21.02 0-1 0
1 0 21.12 21.12 21.30 0
1 2 21.18 21.02 21.22 0
1 5 21.20 20.97 21.15 01 0
16QAM 3 0 20.80 20.74 20.97 0
3 2 20.85 20.65 20.93 0
3 3 20.94 20.70 20.90 0
6 0 20.77 20.68 20.85 0-2 0
1 0 21.07 20.75 21.26 0
1 2 21.11 20.74 21.13 0
1 5 21.15 20.70 21.05 0-2 0
64QAM 3 0 20.70 20.54 20.72 0
3 2 20.74 20.50 20.67 0
3 3 20.71 20.48 20.64 0
6 0 20.61 20.43 20.62 0-3 0
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Table 8-17
LTE Band 12 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation | RBSize | RB Offset (7075 MHz) MPI;GA;I(PJV[vde;]per MPR [dB]
Conducted Power
[dBm]
1 0 17.96 0
1 25 17.93 0 0
1 49 18.13 0
QPSK 25 0 17.80 0
25 12 17.87 01 0
25 25 17.99 0
50 0 17.92 0
1 0 17.87 0
1 25 17.89 0-1 0
1 49 18.09 0
16QAM 25 0 17.60 0
25 12 17.70 0-2 0
25 25 17.74 0
50 0 17.73 0
1 0 17.95 0
1 25 17.96 0-2 0
1 49 18.22 0
64QAM 25 0 17.54 0
25 12 17.62 0-3 0
25 25 17.75 0
50 0 17.70 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-18
LTE Band 12 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 23035 23095 23155 MPR Allowed per
Modulation RB Size RB Offset (7015 MH2) (707.5 MHz) (7135 MH2) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 17.77 17.79 17.87 0
1 12 17.91 17.62 17.89 0 0
1 24 17.94 17.69 17.78 0
QPSK 12 0 17.96 17.83 18.09 0
12 6 17.96 17.70 17.96 0-1 0
12 13 18.01 17.70 17.90 0
25 0 17.98 17.69 17.98 0
1 0 17.75 17.69 17.79 0
1 12 17.79 17.52 17.76 0-1 0
1 24 17.79 17.59 17.65 0
16QAM 12 0 17.69 17.62 17.80 0
12 6 17.72 17.50 17.68 0-2 0
12 13 17.74 17.51 17.64 0
25 0 17.77 17.44 17.77 0
1 0 17.62 17.86 17.94 0
1 12 17.86 17.71 18.01 0-2 0
1 24 17.85 17.59 17.92 0
64Q0AM 12 0 17.70 17.56 17.88 0
12 6 17.69 17.47 17.79 0-3 0
12 13 17.73 17.45 17.76 0
25 0 17.66 17.52 17.72 0
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Table 8-19
LTE Band 12 Conducted Powers Ant 1 - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23025 23095 23165 MPR Allowed per
Modulation | RB Size | RB Offset (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] PR (1=
Conducted Power [dBm]
1 0 17.65 17.70 17.83 0
1 7 17.85 17.62 17.79 0 0
1 14 17.81 17.54 17.66 0
QPSK 8 0 17.87 17.79 17.93 0
8 4 17.92 17.67 17.87 01 0
8 7 17.93 17.72 17.84 0
15 0 17.93 17.71 17.90 0
1 0 17.66 17.86 17.98 0
1 7 17.93 17.67 18.00 0-1 0
1 14 17.95 17.62 17.81 0
16QAM 8 0 17.79 17.68 17.78 0
8 4 17.83 17.58 17.73 0-2 0
8 7 17.83 17.61 17.73 0
15 0 17.83 17.56 17.74 0
1 0 17.73 17.89 18.02 0
1 7 17.89 17.83 18.14 0-2 0
1 14 17.84 17.49 17.95 0
64QAM 8 0 17.65 17.62 17.85 0
8 4 17.74 17.47 17.80 0-3 0
8 7 17.69 17.52 17.81 0
15 0 17.73 17.49 17.73 0
Table 8-20
LTE Band 12 Conducted Powers Ant 1 - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23017 23095 23173 MPR Allowed per
MeiEEn | ROEE || RS e (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB] WIPIR (E1ET
Conducted Power [dBm]
1 0 17.89 17.77 17.97 0
1 2 17.92 17.73 17.89 0
1 5 18.00 17.73 17.88 0 0
QPSK 3 0 17.77 17.68 17.80 0
3 2 17.84 17.67 17.82 0
3 3 17.85 17.66 17.77 0
6 0 17.83 17.64 17.80 0-1 0
1 0 18.05 17.79 18.02 0
1 2 17.98 17.74 17.92 0
1 5 18.00 17.80 17.85 0-1 0
16QAM 3 0 17.75 17.67 17.80 0
3 2 17.80 17.65 17.67 0
3 3 17.75 17.66 17.78 0
6 0 17.83 17.58 17.72 0-2 0
1 0 17.75 17.63 18.01 0
1 2 17.77 17.82 17.88 0
1 5 17.85 17.66 17.72 0-2 0
64QAM 3 0 17.67 17.63 17.91 0
3 2 17.73 17.51 17.88 0
3 3 17.78 17.58 17.79 0
6 0 17.69 17.47 17.61 0-3 0
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 54 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-21
LTE Band 12 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation | RBSize | RB Offset (7075 MHz) MPI;GA;I(PJV[vde;]per MPR [dB]
Conducted Power
[dBm]
1 0 21.51 0
1 25 21.39 0 0
1 49 21.57 0
QPSK 25 0 21.48 0
25 12 21.43 01 0
25 25 21.49 0
50 0 21.45 0
1 0 21.53 0
1 25 21.42 0-1 0
1 49 21.62 0
16QAM 25 0 21.28 0
25 12 21.20 0-2 0
25 25 21.27 0
50 0 21.23 0
1 0 21.60 0
1 25 21.50 0-2 0
1 49 21.67 0
64QAM 25 0 21.21 0
25 12 21.19 0-3 0
25 25 21.27 0
50 0 21.23 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-22
LTE Band 12 Conducted Powers Ant 3 - 5 MHz Bandwidth
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
Modulation | RB Size | RB Offset (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] IR 1=
Conducted Power [dBm]
1 0 21.39 21.48 21.30 0
1 12 21.49 21.25 21.45 0 0
1 24 21.61 21.16 21.60 0
QPSK 12 0 21.50 21.45 21.45 0
12 6 21.54 21.36 21.51 0-1 0
12 13 21.62 21.27 21.66 0
25 0 21.59 21.38 21.56 0
1 0 21.75 21.79 21.71 0
1 12 21.80 21.73 21.61 0-1 0
1 24 21.78 21.58 21.74 0
16QAM 12 0 21.58 21.49 21.45 0
12 6 21.63 21.38 21.56 0-2 0
12 13 21.71 21.28 21.73 0
25 0 21.67 21.39 21.57 0
1 0 21.77 21.80 21.51 0
1 12 21.80 21.69 21.79 0-2 0
1 24 21.78 21.58 21.78 0
64QAM 12 0 21.53 21.43 21.52 0
12 6 21.63 21.39 21.55 0-3 0
12 13 21.67 21.28 21.69 0
25 0 21.65 21.40 21.60 0
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Table 8-23
LTE Band 12 Conducted Powers Ant 3 - 3 MHz Bandwidth

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 23025 23095 23165 MPR Allowed per
WeRMEREn | MBS || RS (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [d B]p WIAR (1
Conducted Power [dBm]
1 0 21.64 21.40 21.59 0
1 7 21.66 21.38 21.73 0 0
1 14 21.65 21.15 21.65 0
QPSK 8 0 21.52 21.48 21.64 0
8 4 21.59 21.41 21.76 0-1 0
8 7 21.66 21.34 21.69 0
15 0 21.60 21.44 21.78 0
1 0 21.61 21.57 21.72 0
1 7 21.67 21.49 21.78 0-1 0
1 14 21.75 21.52 21.66 0
16QAM 8 0 21.28 21.29 21.42 0
8 4 21.34 21.24 21.45 0-2 0
8 7 21.44 21.14 21.48 0
15 0 21.34 21.23 21.49 0
1 0 21.52 21.60 21.74 0
1 7 21.68 21.61 21.72 0-2 0
1 14 21.62 21.39 21.65 0
64QAM 8 0 21.32 21.27 21.39 0
8 4 21.40 21.33 21.53 0-3 0
8 7 21.45 21.22 21.49 0
15 0 21.32 21.34 21.51 0
Table 8-24
LTE Band 12 Conducted Powers Ant 3 - 1.4 MHz Bandwidth
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
" 9 23017 23095 23173 MPR Allowed per
Modulation | RB Size | RB Offset (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB]p WIAR 1Y
Conducted Power [dBm]
1 0 21.52 21.36 21.76 0
1 2 21.53 21.33 21.78 0
1 5 21.62 21.32 21.78 0 0
QPSK 3 0 21.51 21.43 21.70 0
3 2 21.49 21.41 21.71 0
3 3 21.49 21.41 21.72 0
6 0 21.49 21.44 21.73 0-1 0
1 0 21.70 21.54 21.76 0
1 2 21.69 21.52 21.79 0
1 5 21.76 21.58 21.77 01 0
16QAM 3 0 21.42 21.31 21.53 0
3 2 21.35 21.37 21.58 0
3 3 21.37 21.28 21.55 0
6 0 21.34 21.30 21.50 0-2 0
1 0 21.67 21.50 21.77 0
1 2 21.52 21.54 21.78 0
1 5 21.73 21.49 21.78 0-2 0
64QAM 3 0 21.41 21.27 21.56 0
3 2 21.33 21.23 21.62 0
3 3 21.40 21.27 21.66 0
6 0 21.33 21.26 21.60 0-3 0
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Table 8-25
LTE Band 12 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation | RBSize | RB Offset (7075 MHz) MPI;GA;I(PJV[vde;]per MPR [dB]
Conducted Power
[dBm]
1 0 18.51 0
1 25 18.36 0 0
1 49 18.68 0
QPSK 25 0 18.44 0
25 12 18.39 01 0
25 25 18.49 0
50 0 18.44 0
1 0 18.40 0
1 25 18.41 0-1 0
1 49 18.40 0
16QAM 25 0 18.39 0
25 12 18.39 0-2 0
25 25 18.39 0
50 0 18.39 0
1 0 18.41 0
1 25 18.40 0-2 0
1 49 18.41 0
64QAM 25 0 18.38 0
25 12 18.37 0-3 0
25 25 18.39 0
50 0 18.38 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-26
LTE Band 12 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
Modulation | RB Size | RB Offset (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] IR 1=
Conducted Power [dBm]
1 0 18.42 18.33 18.18 0
1 12 18.49 18.25 18.40 0 0
1 24 18.59 18.17 18.59 0
QPSK 12 0 18.35 18.36 18.34 0
12 6 18.36 18.28 18.39 0-1 0
12 13 18.44 18.19 18.48 0
25 0 18.39 18.28 18.41 0
1 0 18.36 18.48 18.44 0
1 12 18.56 18.44 18.66 0-1 0
1 24 18.65 18.31 18.69 0
16QAM 12 0 18.35 18.40 18.34 0
12 6 18.42 18.35 18.43 0-2 0
12 13 18.48 18.18 18.54 0
25 0 18.42 18.31 18.49 0
1 0 18.68 18.58 18.33 0
1 12 18.53 18.52 18.49 0-2 0
1 24 18.69 18.54 18.73 0
64QAM 12 0 18.45 18.36 18.36 0
12 6 18.42 18.32 18.48 0-3 0
12 13 18.49 18.23 18.55 0
25 0 18.45 18.24 18.40 0
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Table 8-27
LTE Band 12 Conducted Powers Ant 3 - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 23025 23095 23165 MPR Allowed per
WeRMEREn | MBS || RS (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [d B]p WIAR (1
Conducted Power [dBm]
1 0 18.29 18.32 18.34 0
1 7 18.41 18.32 18.49 0 0
1 14 18.41 18.15 18.45 0
QPSK 8 0 18.44 18.45 18.48 0
8 4 18.47 18.36 18.58 0-1 0
8 7 18.54 18.29 18.55 0
15 0 18.50 18.38 18.58 0
1 0 18.60 18.39 18.65 0
1 7 18.62 18.62 18.66 0-1 0
1 14 18.60 18.30 18.58 0
16QAM 8 0 18.49 18.51 18.49 0
8 4 18.54 18.41 18.61 0-2 0
8 7 18.60 18.33 18.55 0
15 0 18.58 18.43 18.63 0
1 0 18.57 18.63 18.75 0
1 7 18.67 18.61 18.79 0-2 0
1 14 18.61 18.37 18.71 0
64QAM 8 0 18.54 18.45 18.59 0
8 4 18.50 18.39 18.63 0-3 0
8 7 18.59 18.32 18.60 0
15 0 18.54 18.39 18.61 0
Table 8-28
LTE Band 12 Conducted Powers Ant 3 - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
" 9 23017 23095 23173 MPR Allowed per
Modulation | RB Size | RB Offset (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB]p WIAR 1Y
Conducted Power [dBm]
1 0 18.32 18.31 18.73 0
1 2 18.35 18.28 18.67 0
1 5 18.41 18.30 18.75 0 0
QPSK 3 0 18.45 18.38 18.58 0
3 2 18.41 18.38 18.58 0
3 3 18.42 18.39 18.62 0
6 0 18.42 18.37 18.57 0-1 0
1 0 18.50 18.65 18.68 0
1 2 18.59 18.63 18.71 0
1 5 18.64 18.60 18.80 01 0
16QAM 3 0 18.62 18.46 18.69 0
3 2 18.56 18.42 18.70 0
3 3 18.61 18.49 18.68 0
6 0 18.51 18.43 18.67 0-2 0
1 0 18.60 18.64 18.78 0
1 2 18.67 18.60 18.78 0
1 5 18.66 18.63 18.80 0-2 0
640Q0AM 3 0 18.57 18.42 18.72 0
3 2 18.54 18.45 18.76 0
3 3 18.62 18.36 18.67 0
6 0 18.51 18.42 18.64 0-3 0
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8.3.2 LTE Band 13

Table 8-29
LTE Band 13 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MP'; (?F','s"["jg]"e’ MPR [dB]
Conducted Power
[dBm]
1 0 21.22 0
1 25 20.93 0 0
1 49 21.08 0
QPSK 25 0 20.85 0
25 12 20.97 o1 0
25 25 21.07 0
50 0 21.02 0
1 0 21.37 0
1 25 21.18 0-1 0
1 49 21.40 0
16QAM 25 0 20.84 0
25 12 21.03 0-2 0
25 25 21.15 0
50 0 21.07 0
1 0 21.25 0
1 25 21.23 0-2 0
1 49 21.40 0
64QAM 25 0 20.90 0
25 12 21.00 03 0
25 25 21.15 0
50 0 21.09 0
Table 8-30
LTE Band 13 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (78:3:?“0'42) MP';(:F'JSV[Vj;]pE' MPR [dB]
Conducted Power
[dBm]
1 0 21.27 0
1 12 21.20 0 0
1 24 21.27 0
QPSK 12 0 21.28 0
12 6 21.25 o1 0
12 13 21.15 0
25 0 21.20 0
1 0 21.48 0
1 12 21.44 0-1 0
1 24 21.40 0
16QAM 12 0 21.06 0
12 6 21.07 02 0
12 13 20.98 0
25 0 20.93 0
1 0 21.20 0
1 12 21.10 0-2 0
1 24 2112 0
64QAM 12 0 20.90 0
12 6 20.83 03 0
12 13 20.74 0
25 0 20.79 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-31
LTE Band 13 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MP’;;!S"[“:;]"” MPR [dB]
Conducted Power
[dBm]
1 0 18.37 0
1 25 18.19 0 0
1 49 18.44 0
QPSK 25 0 18.16 0
25 12 18.19 0-1 0
25 25 18.32 0
50 0 18.25 0
1 0 18.31 0
1 25 18.11 0-1 0
1 49 18.33 0
16QAM 25 0 17.90 0
25 12 18.00 02 0
25 25 18.14 0
50 0 18.05 0
1 0 18.33 0
1 25 18.21 0-2 0
1 49 18.49 0
64QAM 25 0 17.85 0
25 12 18.02 0
25 25 18.17 03 0
50 0 18.09 0
Table 8-32
LTE Band 13 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (782_302‘%2) Mpgggg"fjg]pe’ MPR [dB]
Conducted Power
[dBm]
1 0 17.96 0
1 12 17.92 0 0
1 24 18.01 0
QPSK 12 0 18.12 0
12 6 18.12 o1 0
12 13 18.01 0
25 0 18.03 0
1 0 18.08 0
1 12 18.06 0-1 0
1 24 18.11 0
16QAM 12 0 18.13 0
12 6 18.15 02 0
12 13 18.05 0
25 0 18.08 0
1 0 18.17 0
1 12 18.05 0-2 0
1 24 18.19 0
64QAM 12 0 17.01 0
12 6 17.96 03 0
12 13 17.83 0
25 0 17.87 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-33
LTE Band 13 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) Mpgggg"[“:g]pe’ MPR [dB]
Conducted Power
[dBm]
1 0 21.64 0
1 25 21.39 0 0
1 49 21.18 0
QPSK 25 0 21.24 0
25 12 21.43 0-1 0
25 25 21.33 0
50 0 21.37 0
1 0 21.47 0
1 25 21.35 01 0
1 49 21.17 0
16QAM 25 0 20.80 0
25 12 21.01 02 0
25 25 20.92 0
50 0 20.94 0
1 0 21.52 0
1 25 21.40 0-2 0
1 49 21.20 0
64QAM 25 0 20.80 0
25 12 20.96 03 0
25 25 20.91 0
50 0 20.97 0
Table 8-34
LTE Band 13 Conducted Powers Ant 3 - 5 MHz Bandwidth
LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (782_302‘%2) Mpgel*gg"[ng]pe’ MPR [dB]
Conducted Power
[dBm]
1 0 21.23 0
1 12 21.39 0 0
1 24 21.33 0
QPSK 12 0 21.41 0
12 6 21.45 o1 0
12 13 21.46 0
25 0 21.45 0
1 0 21.01 0
1 12 21.24 0-1 0
1 24 21.19 0
16QAM 12 0 21.13 0
12 6 2111 02 0
12 13 21.16 0
25 0 21.06 0
1 0 21.23 0
1 12 21.32 0-2 0
1 24 21.33 0
64QAM 12 0 21.02 0
12 6 21.12 03 0
12 13 21.13 0
25 0 21.02 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-35
LTE Band 13 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MP’;;!S"[“:;]"” MPR [dB]
Conducted Power
[dBm]
1 0 18.45 0
1 25 18.71 0 0
1 49 18.47 0
QPSK 25 0 18.45 0
25 12 18.62 0-1 0
25 25 18.50 0
50 0 18.61 0
1 0 18.69 0
1 25 18.49 01 0
1 49 18.33 0
16QAM 25 0 17.94 0
25 12 18.08 02 0
25 25 18.04 0
50 0 18.15 0
1 0 18.61 0
1 25 18.43 0-2 0
1 49 18.07 0
64QAM 25 0 17.94 0
25 12 18.11 03 0
25 25 18.05 0
50 0 18.14 0
Table 8-36
LTE Band 13 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (785.302%2) MPI;G;A':IJSVE/:g]per MPR [dB]
Conducted Power
[dBm]
1 0 18.37 0
1 12 18.47 0 0
1 24 18.54 0
QPSK 12 0 18.46 0
12 6 18.48 o1 0
12 13 18.50 0
25 0 18.43 0
1 0 18.22 0
1 12 18.33 01 0
1 24 18.38 0
16QAM 12 0 18.28 0
12 6 18.34 0-2 0
12 13 18.33 0
25 0 18.31 0
1 0 18.59 0
1 12 18.59 0-2 0
1 24 18.67 0
64QAM 12 0 18.33 0
12 6 18.39 03 0
12 13 18.38 0
25 0 18.26 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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8.3.3 LTE Band 5

Table 8-37
LTE Band 5 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MH2) Mpsgggvfgg]pe’ MPR [dB]
Conducted Power
[dBm]
1 0 20.51 0
1 25 20.62 0 0
1 49 20.57 0
QPSK 25 0 20.50 0
25 12 20.61 01 0
25 25 20.54 0
50 0 20.60 0
1 0 20.52 0
1 25 20.66 0-1 0
1 49 20.54 0
16QAM 25 0 20.28 0
25 12 20.35 0-2 0
25 25 20.32 0
50 0 20.37 0
1 0 20.45 0
1 25 20.55 0-2 0
1 49 20.48 0
64QAM 25 0 20.28 0
25 12 20.39 0-3 0
25 25 20.35 0
50 0 20.36 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-38
LTE Band 5 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20425 20525 20625 MPR Allowed per
WMeEiEn | RSSE || RS EhEE (8265 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] IR
Conducted Power [dBm]
1 0 20.37 20.36 20.47 0
1 12 20.22 20.54 20.51 0 0
1 24 20.17 20.65 20.69 0
QPSK 12 0 20.31 20.52 20.45 0
12 6 20.27 20.52 20.47 0-1 0
12 13 20.24 20.62 20.57 0
25 0 20.29 20.62 20.49 0
1 0 20.57 20.67 20.48 0
1 12 20.41 20.67 20.54 0-1 0
1 24 20.43 20.68 20.69 0
16QAM 12 0 20.08 20.30 20.27 0
12 6 20.05 20.29 20.28 0-2 0
12 13 19.98 20.35 20.35 0
25 0 20.08 20.33 20.25 0
1 0 20.62 20.62 20.62 0
1 12 20.47 20.68 20.64 0-2 0
1 24 20.38 20.69 20.70 0
64Q0AM 12 0 20.09 20.34 20.29 0
12 6 20.05 20.30 20.27 0-3 0
12 13 20.02 20.41 20.37 0
25 0 20.05 20.40 20.24 0
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Table 8-39
LTE Band 5 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20415 20525 20635 MPR Allowed per
Modulation | RB Size | RB Offset (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [d B]p MIFRKE
Conducted Power [dBm]

1 0 20.29 20.41 20.38 0
1 7 20.21 20.56 20.50 0 0
1 14 20.14 20.53 20.54 0
QPSK 8 0 20.38 20.55 20.52 0
8 4 20.30 20.62 20.60 0-1 0
8 7 20.30 20.64 20.67 0
15 0 20.32 20.65 20.63 0
1 0 20.51 20.66 20.48 0
1 7 20.29 20.70 20.68 0-1 0
1 14 20.22 20.62 20.61 0
16QAM 8 0 20.22 20.43 20.34 0
8 4 20.16 20.49 20.47 0-2 0
8 7 20.16 20.45 20.53 0
15 0 20.14 20.41 20.44 0
1 0 20.23 20.58 20.51 0
1 7 20.26 20.70 20.57 0-2 0
1 14 20.11 20.59 20.55 0
64QAM 8 0 20.25 20.34 20.42 0
8 4 20.12 20.40 20.47 0-3 0
8 7 20.14 20.45 20.53 0
15 0 20.11 20.43 20.42 0

Table 8-40

LTE Band 5 Conducted Powers Ant 1 - 1.4 MHz Bandwidth

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. 9 20407 20525 20643 MPR Allowed per
Modulation | RB Size | RB Offset (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p PR (1=
Conducted Power [dBm]
1 0 20.49 20.56 20.68 0
1 2 20.40 20.51 20.69 0
1 5 20.36 20.62 20.70 0 0
QPSK 3 0 20.40 20.53 20.66 0
3 2 20.36 20.58 20.68 0
3 3 20.35 20.55 20.69 0
6 0 20.36 20.54 20.67 0-1 0
1 0 20.43 20.60 20.67 0
1 2 20.32 20.58 20.69 0
1 5 20.28 20.69 20.70 0-1 0
16QAM 3 0 20.34 20.47 20.60 0
3 2 20.25 20.54 20.63 0
3 3 20.27 20.53 20.64 0
6 0 20.22 20.47 20.59 0-2 0
1 0 20.32 20.59 20.58 0
1 2 20.27 20.63 20.67 0
1 5 20.24 20.68 20.69 0-2 0
640Q0AM 3 0 20.32 20.45 20.67 0
3 2 20.24 20.44 20.70 0
3 3 20.25 20.49 20.68 0
6 0 20.20 20.43 20.53 0-3 0
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Table 8-41
LTE Band 5 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';;F','S"[";;]"E’ MPR [dB]
Conducted Power
[dBm]
1 0 17.40 0
1 25 17.50 0 0
1 49 17.46 0
QPSK 25 0 17.37 0
25 12 17.46 0-1 0
25 25 17.45 0
50 0 17.45 0
1 0 17.45 0
1 25 17.52 0-1 0
1 49 17.47 0
16QAM 25 0 17.18 0
25 12 17.24 0-2 0
25 25 17.22 0
50 0 17.25 0
1 0 17.31 0
1 25 17.37 0-2 0
1 49 17.34 0
64QAM 25 0 17.17 0
25 12 17.24 03 0
25 25 17.22 0
50 0 17.24 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-42
LTE Band 5 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
q q 20425 20525 20625 MPR Allowed per
MoiMEREn | MBS || R3CsE (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] PR FGIE
Conducted Power [dBm]
1 0 17.21 17.19 17.16 0
1 12 17.02 17.34 17.22 0 0
1 24 17.00 17.46 17.38 0
QPSK 12 0 17.18 17.41 17.35 0
12 6 17.13 17.40 17.36 0-1 0
12 13 17.11 17.49 17.46 0
25 0 17.15 17.48 17.39 0
1 0 17.46 17.45 17.32 0
1 12 17.17 17.51 17.39 0-1 0
1 24 17.18 17.64 17.54 0
16QAM 12 0 17.21 17.48 17.35 0
12 6 17.18 17.46 17.37 0-2 0
12 13 17.16 17.56 17.41 0
25 0 17.19 17.50 17.44 0
1 0 17.25 17.29 17.34 0
1 12 17.15 17.33 17.23 0-2 0
1 24 17.22 17.58 17.44 0
64Q0AM 12 0 17.03 17.23 17.24 0
12 6 17.00 17.25 17.25 0-3 0
12 13 17.00 17.28 17.28 0
25 0 17.02 17.25 17.23 0
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Table 8-43

LTE Band 5 Conducted Powers Ant 1 - 3 MHz Bandwidth, Inter-band ULCA Active
LTE Band 5 (Cell)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
. . 20415 20525 20635 MPR Allowed per
Modulation | RB Size | RB Offset (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB] PR (1=
Conducted Power [dBm]
1 0 17.21 17.19 17.16 0
1 7 17.02 17.34 17.22 0 0
1 14 17.01 17.46 17.38 0
QPSK 8 0 17.18 17.41 17.35 0
8 4 17.13 17.40 17.36 01 0
8 7 17.11 17.49 17.46 0
15 0 17.15 17.48 17.39 0
1 0 17.46 17.45 17.32 0
1 7 17.17 17.51 17.39 0-1 0
1 14 17.18 17.64 17.54 0
16QAM 8 0 17.21 17.48 17.35 0
8 4 17.18 17.46 17.37 0-2 0
8 7 17.16 17.56 17.41 0
15 0 17.19 17.50 17.44 0
1 0 17.20 17.42 17.41 0
1 7 17.16 17.48 17.58 0-2 0
1 14 17.03 17.33 17.48 0
64QAM 8 0 17.15 17.27 17.19 0
8 4 17.04 17.33 17.30 0-3 0
8 7 17.00 17.35 17.43 0
15 0 17.06 17.30 17.30 0
Table 8-44

LTE Band 5 Conducted Powers Ant 1 - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 5 (Cell)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
: " 20407 20525 20643 MPR Allowed per
WMeEiEn | ROSE || (RS EhEE (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB] MIPR |15
Conducted Power [dBm]
1 0 17.38 17.50 17.46 0
1 2 17.28 17.40 17.52 0
1 5 17.20 17.50 17.47 0 0
QPSK 3 0 17.22 17.35 17.39 0
3 2 17.18 17.42 17.39 0
3 3 17.18 17.43 17.39 0
6 0 17.18 17.41 17.38 0-1 0
1 0 17.53 17.64 17.58 0
1 2 17.27 17.47 17.53 0
1 5 17.29 17.61 17.57 0-1 0
16QAM 3 0 17.40 17.46 17.50 0
3 2 17.29 17.48 17.48 0
3 3 17.40 17.61 17.57 0
6 0 17.26 17.51 17.45 0-2 0
1 0 17.04 17.16 17.23 0
1 2 17.01 17.06 17.23 0
1 5 16.89 17.34 17.30 0-2 0
64QAM 3 0 17.00 17.04 17.29 0
3 2 16.92 17.13 17.30 0
3 3 16.91 17.13 17.35 0
6 0 16.95 17.06 17.17 0-3 0
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Table 8-45
LTE Band 5 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';(?F','S"[":;]"E’ MPR [dB]
Conducted Power
[dBm]
1 0 20.92 0
1 25 20.76 0 0
1 49 20.93 0
QPSK 25 0 20.83 0
25 12 20.79 0-1 0
25 25 20.95 0
50 0 20.83 0
1 0 20.93 0
1 25 20.73 0-1 0
1 49 20.92 0
16QAM 25 0 20.62 0
25 12 20.64 0-2 0
25 25 20.74 0
50 0 20.64 0
1 0 20.91 0
1 25 20.94 0-2 0
1 49 20.88 0
64QAM 25 0 20.64 0
25 12 20.63 03 0
25 25 20.72 0
50 0 20.62 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D0O5v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-46
LTE Band 5 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20425 20525 20625 MPR Allowed per
Modulation | RB Size | RB Offset (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] MIPR (1=
Conducted Power [dBm]
1 0 20.87 20.54 21.03 0
1 12 20.92 20.51 20.89 0 0
1 24 20.97 20.58 20.85 0
QPSK 12 0 20.84 20.63 20.85 0
12 6 20.85 20.59 20.76 0-1 0
12 13 20.88 20.58 20.74 0
25 0 20.87 20.61 20.76 0
1 0 21.06 20.80 21.08 0
1 12 21.16 20.88 21.04 0-1 0
1 24 21.11 20.96 20.96 0
16QAM 12 0 20.91 20.70 20.92 0
12 6 20.95 20.68 20.84 0-2 0
12 13 20.96 20.65 20.75 0
25 0 20.94 20.64 20.82 0
1 0 21.09 20.81 21.17 0
1 12 21.13 20.82 21.00 0-2 0
1 24 21.16 20.87 21.04 0
64Q0AM 12 0 20.95 20.72 20.92 0
12 6 20.94 20.68 20.84 0-3 0
12 13 20.94 20.65 20.81 0
25 0 20.94 20.69 20.80 0
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Table 8-47
LTE Band 5 Conducted Powers Ant 3 - 3 MHz Bandwidth

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20415 20525 20635 MPR Allowed per
Modulation | RB Size | RB Offset (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [d B]p MIFRKE
Conducted Power [dBm]

1 0 20.87 20.58 20.66 0
1 7 21.00 20.63 20.67 0 0
1 14 20.96 20.59 20.59 0
QPSK 8 0 20.82 20.65 20.79 0
8 4 20.88 20.65 20.77 0-1 0
8 7 20.89 20.64 20.71 0
15 0 20.88 20.67 20.77 0
1 0 20.88 20.78 21.00 0
1 7 20.95 20.79 21.03 0-1 0
1 14 20.84 20.73 20.83 0
16QAM 8 0 20.91 20.78 20.83 0
8 4 20.94 20.70 20.78 0-2 0
8 7 20.95 20.70 20.67 0
15 0 20.93 20.74 20.85 0
1 0 20.86 20.78 20.99 0
1 7 20.97 20.76 21.00 0-2 0
1 14 20.87 20.84 20.85 0
64QAM 8 0 20.92 20.76 20.88 0
8 4 20.99 20.74 20.83 0-3 0
8 7 20.93 20.74 20.75 0
15 0 20.93 20.73 20.83 0

Table 8-48

LTE Band 5 Conducted Powers Ant 3 - 1.4 MHz Bandwidth

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. 9 20407 20525 20643 MPR Allowed per
Modulation | RB Size | RB Offset (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p PR (1=
Conducted Power [dBm]
1 0 20.84 20.51 21.00 0
1 2 20.89 20.55 20.86 0
1 5 20.94 20.55 20.82 0 0
QPSK 3 0 20.81 20.60 20.82 0
3 2 20.82 20.56 20.73 0
3 3 20.85 20.55 20.71 0
6 0 20.82 20.56 20.71 0-1 0
1 0 21.01 20.75 21.03 0
1 2 21.11 20.83 20.99 0
1 5 21.06 20.91 20.91 0-1 0
16QAM 3 0 20.86 20.65 20.87 0
3 2 20.90 20.63 20.79 0
3 3 20.91 20.60 20.70 0
6 0 20.90 20.60 20.78 0-2 0
1 0 21.05 20.77 21.13 0
1 2 21.09 20.78 20.96 0
1 5 21.12 20.83 21.00 0-2 0
640Q0AM 3 0 20.91 20.68 20.88 0
3 2 20.87 20.61 20.77 0
3 3 20.87 20.58 20.74 0
6 0 20.87 20.62 20.73 0-3 0
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Table 8-49
LTE Band 5 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';(?F','S"[":;]"E’ MPR [dB]
Conducted Power
[dBm]
1 0 18.17 0
1 25 18.08 0 0
1 49 18.28 0
QPSK 25 0 18.12 0
25 12 18.11 0-1 0
25 25 18.24 0
50 0 18.13 0
1 0 18.20 0
1 25 18.07 0-1 0
1 49 18.29 0
16QAM 25 0 17.91 0
25 12 17.88 0-2 0
25 25 18.06 0
50 0 17.89 0
1 0 18.25 0
1 25 18.14 0-2 0
1 49 18.43 0
64QAM 25 0 17.91 0
25 12 17.87 03 0
25 25 18.06 0
50 0 17.88 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D0O5v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-50
LTE Band 5 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20425 20525 20625 MPR Allowed per
Modulation | RB Size | RB Offset (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] MIPR (1=
Conducted Power [dBm]
1 0 17.94 18.15 18.11 0
1 12 18.05 18.13 18.04 0 0
1 24 18.15 18.25 17.86 0
QPSK 12 0 18.09 18.08 18.24 0
12 6 18.11 18.09 18.17 0-1 0
12 13 18.17 18.11 18.02 0
25 0 18.15 18.11 18.18 0
1 0 18.16 18.27 18.19 0
1 12 18.31 18.30 18.15 0-1 0
1 24 18.43 18.30 18.04 0
16QAM 12 0 18.20 18.07 18.28 0
12 6 18.20 18.09 18.22 0-2 0
12 13 18.27 18.13 18.05 0
25 0 18.16 18.13 18.21 0
1 0 18.14 18.23 18.37 0
1 12 18.17 18.18 18.33 0-2 0
1 24 18.25 18.31 18.17 0
64Q0AM 12 0 18.20 18.07 18.27 0
12 6 18.24 18.09 18.22 0-3 0
12 13 18.28 18.12 18.03 0
25 0 18.19 18.12 18.17 0
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Table 8-51
LTE Band 5 Conducted Powers Ant 3 - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20415 20525 20635 MPR Allowed per
Modulation | RB Size | RB Offset (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [d B]p MIFRKE
Conducted Power [dBm]

1 0 17.94 17.96 18.12 0
1 7 18.09 18.02 18.00 0 0
1 14 18.08 18.02 17.87 0
QPSK 8 0 18.09 18.05 18.17 0
8 4 18.15 18.07 18.09 0-1 0
8 7 18.17 18.12 17.98 0
15 0 18.19 18.11 18.11 0
1 0 18.09 18.14 18.25 0
1 7 18.28 18.27 18.27 0-1 0
1 14 18.35 18.15 18.08 0
16QAM 8 0 18.20 18.15 18.26 0
8 4 18.23 18.11 18.16 0-2 0
8 7 18.28 18.24 18.00 0
15 0 18.19 18.18 18.13 0
1 0 18.19 18.12 18.50 0
1 7 18.33 18.30 18.42 0-2 0
1 14 18.29 18.31 18.23 0
64QAM 8 0 18.15 18.13 18.25 0
8 4 18.24 18.13 18.13 0-3 0
8 7 18.28 18.21 18.05 0
15 0 18.23 18.15 18.15 0

Table 8-52

LTE Band 5 Conducted Powers Ant 3 - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. 9 20407 20525 20643 MPR Allowed per
Modulation | RB Size | RB Offset (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p PR (1=
Conducted Power [dBm]
1 0 17.99 18.06 18.11 0
1 2 17.99 18.04 18.00 0
1 5 18.07 18.04 18.06 0 0
QPSK 3 0 18.06 18.11 17.91 0
3 2 18.07 18.11 17.89 0
3 3 18.06 18.11 17.96 0
6 0 18.08 18.10 17.90 0-1 0
1 0 18.25 18.40 18.36 0
1 2 18.23 18.32 18.07 0
1 5 18.28 18.30 18.07 0-1 0
16QAM 3 0 18.20 18.09 18.08 0
3 2 18.27 18.18 17.95 0
3 3 18.26 18.22 18.10 0
6 0 18.18 18.15 17.91 0-2 0
1 0 18.28 18.23 18.18 0
1 2 18.18 18.21 18.06 0
1 5 18.36 18.30 17.99 0-2 0
640Q0AM 3 0 18.19 18.16 18.04 0
3 2 18.22 18.13 17.99 0
3 3 18.24 18.13 18.06 0
6 0 18.22 18.09 17.98 0-3 0
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8.3.4 LTE Band 26

Table 8-53
LTE Band 26 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 26 (Cell)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
" 8 26740 26865 26990 MPR Allowed per
Modulation RB Size RB Offset 819.0 MHz) (8315 MHz) (844.0 MHz) 3GPP [dB] MPR [dB]
Conducted Power [dBm
1 0 20.45 20.24 20.41 0
1 25 20.42 20.31 20.41 0 0
1 49 20.36 20.49 20.63 0
QPSK 25 0 20.39 20.37 20.45 0
25 12 20.45 20.36 20.43 01 0
25 25 20.56 20.40 20.59 0
50 0 20.40 20.37 20.45 0
1 0 20.59 20.46 20.47 0
1 25 20.52 20.54 20.47 0-1 0
1 49 20.54 20.66 20.64 0
16QAM 25 0 20.24 20.18 20.24 0
25 12 20.25 20.20 20.24 02 0
25 25 20.22 20.20 20.36 0
50 0 20.25 20.18 20.23 0
1 0 20.43 20.31 20.56 0
1 25 20.58 20.40 20.57 0-2 0
1 49 20.55 20.67 20.70 0
64QAM 25 0 20.21 20.20 20.30 0
25 12 20.24 20.18 20.25 03 0
25 25 20.25 20.24 20.43 0
50 0 20.26 20.22 20.24 0
Table 8-54

LTE Band 26 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 26 (Cell)
5 MHz idth
Low Channel Mid Channel High Channel
= 4 26715 26865 27015 MPR Allowed per
Modulation RB Size RB Offset (816.5 MHz) (83L5 MHz) (846.5 MHz) 2GPP [dB]p MPR [dB]
Conducted Power [dBm
1 0 20.19 19.96 20.33 0
1 12 20.09 20.07 20.39 0 0
1 24 20.28 20.16 20.56 0
QPSK 12 0 20.07 20.01 20.30 0
12 6 20.17 20.05 20.34 01 0
12 13 20.23 20.15 20.41 0
25 0 20.22 20.13 20.36 0
1 0 20.60 20.38 20.27 0
1 12 20.52 20.47 20.56 0-1 0
1 24 20.59 20.70 20.67 0
16QAM 12 0 20.04 19.96 20.26 0
12 6 20.14 20.00 20.26 02 0
12 13 20.17 20.13 20.37 0
25 0 20.11 20.08 20.33 0
1 0 20.66 20.35 20.59 0
1 12 20.50 20.36 20.70 0-2 0
1 24 20.70 20.57 20.69 0
64QAM 12 0 20.09 19.92 20.22 0
12 6 20.13 20.01 20.22 03 0
12 13 20.25 20.11 20.31 ) 0
25 0 20.18 20.09 20.29 0
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Table 8-55
LTE Band 26 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 26 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q q 26705 26865 27025 MPR Allowed per
LERERRND |- S6E | ST (815.5 MHz) (8315 MHz) (847.5 MHz) 3GPP [dB]p R
Conducted Power [dBm
1 20.17 19.93 20.30 0
1 7 20.05 20.10 20.38 0 0
1 14 20.07 20.07 20.42 0
QPSK 8 0 20.10 20.07 20.26 0
8 4 19.98 20.11 20.33 01 0
8 7 20.04 20.12 20.42 0
15 0 20.04 20.14 20.32 0
1 0 20.58 20.36 20.68 0
1 7 20.49 20.47 20.70 0-1 0
1 14 20.46 20.41 20.67 0
16QAM 8 0 20.18 20.16 20.31 0
8 4 20.04 20.17 20.41 0-2 0
8 7 20.05 20.20 20.49 0
15 0 20.06 20.20 20.37 0
1 0 20.49 20.27 20.66 0
1 7 20.40 20.46 20.58 0-2 0
1 14 20.35 20.40 20.70 0
64QAM 8 0 20.16 20.13 20.29 0
8 4 20.00 20.14 20.36 03 0
8 7 20.10 20.12 20.47 0
15 0 20.01 20.18 20.35 0
Table 8-56

LTE Band 26 Conducted Powers Ant 1 — 1.4 MHz Bandwidth

LTE Band 26 (Cell)
1.4 MHz i
Low Channel Mid Channel High Channel
: . 26697 26865 27033 MPR Allowed per
Modulation RB Size RB Offset 814.7 MHz) (8315 MHz) (848.3 MHz) 26PP [dB]p MPR [dB]
Conducted Power [dBm
1 0 20.25 20.04 20.39 0
1 2 20.16 20.01 20.46 0
1 5 20.10 20.09 20.44 0 0
QPSK 3 0 20.16 20.06 20.37 0
3 2 20.14 20.12 20.39 0
3 3 20.15 20.12 20.39 0
6 0 20.14 20.12 20.45 0-1 0
1 0 20.66 20.48 20.68 0
1 2 20.46 20.37 20.70 0
1 5 20.49 20.47 20.69 o1 0
16QAM 3 0 20.18 20.23 20.45 0
3 2 20.18 20.24 20.63 0
3 3 20.34 20.30 20.55 0
6 0 20.17 20.18 20.50 0-2 0
1 0 20.69 20.41 20.70 0
1 2 20.39 20.32 20.69 0
1 5 20.35 20.53 20.66 0-2 0
64QAM 3 0 20.25 20.25 20.57 0
3 2 20.13 20.28 20.61 0
3 3 20.31 20.17 20.56 0
6 0 20.18 20.20 20.54 0-3 0
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Table 8-57
LTE Band 26 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 26 (Cell)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26740 26865 26990 MPR Allowed per
Modulation RB Size RB Offset (819.0 MHz) (8315 MHz) (844.0 MHz) 3GPP [dB] MPR [dB]
Conducted Power [dBm
1 0 20.85 20.79 20.79 0
1 25 20.75 20.74 20.82 0 0
1 49 20.84 20.62 20.70 0
QPSK 25 0 20.79 20.81 20.85 0
25 12 20.78 20.78 20.84 o1 0
25 25 20.84 20.74 20.87 0
50 0 20.80 20.81 20.80 0
1 0 20.81 20.87 20.86 0
1 25 20.64 20.79 20.80 0-1 0
1 49 20.81 20.64 20.76 0
16QAM 25 0 20.50 20.54 20.56 0
25 12 20.51 20.53 20.58 02 0
25 25 20.55 20.50 20.59 0
50 0 20.50 20.50 20.59 0
1 0 20.85 20.87 20.85 0
1 25 20.74 20.68 20.80 0-2 0
1 49 20.86 20.53 20.60 0
64QAM 25 0 20.51 20.52 20.56 0
25 12 20.50 20.53 20.59 0
25 25 20.57 20.50 20.59 03 0
50 0 20.56 20.51 20.58 0
Table 8-58

LTE Band 26 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 26 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
: " 26715 26865 27015 MPR Allowed per
Modulation RB Size RB Offset (816.5 MHz) (8315 MHz) (846.5 MHz) 26PP [dB]p MPR [dB]
Conducted Power [dBm
1 0 20.90 20.73 20.84 0
1 12 20.64 20.68 20.74 0 0
1 24 20.58 20.57 20.57 0
QPSK 12 0 20.84 20.86 20.90 0
12 6 20.69 20.81 20.82 01 0
12 13 20.64 20.75 20.65 0
25 0 20.70 20.82 20.84 0
1 0 20.98 20.97 20.99 0
1 12 20.76 20.85 20.68 0-1 0
1 24 20.67 20.74 20.65 0
16QAM 12 0 20.67 20.67 20.72 0
12 6 20.55 20.60 20.62 02 0
12 13 20.50 20.51 20.51 0
25 0 20.52 20.58 20.61 0
1 0 20.99 20.80 20.98 0
1 12 20.86 20.73 20.95 0-2 0
1 24 20.80 20.75 20.71 0
64QAM 12 0 20.65 20.60 20.69 0
12 6 20.55 20.53 20.58 03 0
12 13 20.52 20.53 20.52 0
25 0 20.51 20.60 20.58 0
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Table 8-59
LTE Band 26 Conducted Powers Ant 3 - 3 MHz Bandwidth

LTE Band 26 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
5 q 26705 26865 27025 MPR Allowed per
LERERRND |- S6E | ST (815.5 MHz) (8315 MHz) (847.5 MHz) 3GPP [dB]p R
Conducted Power [dBm
1 20.95 20.68 20.77 0
1 7 20.88 20.70 20.65 0 0
1 14 20.69 20.57 20.52 0
QPSK 8 0 20.92 20.85 20.74 0
8 4 20.82 20.79 20.67 01 0
8 7 20.75 20.78 20.56 0
15 0 20.86 20.80 20.72 0
1 0 20.91 20.87 20.83 0
1 7 20.84 20.91 20.61 0-1 0
1 14 20.62 20.72 20.62 0
16QAM 8 0 20.79 20.77 20.55 0
8 4 20.75 20.69 20.53 0-2 0
8 7 20.51 20.62 20.50 0
15 0 20.68 20.66 20.50 0
1 0 20.97 20.78 20.77 0
1 7 20.94 20.69 20.67 0-2 0
1 14 20.73 20.58 20.52 0
64QAM 8 0 20.75 20.72 20.59 0
8 4 20.68 20.61 20.56 03 0
8 7 20.56 20.56 20.50 0
15 0 20.68 20.66 20.51 0
Table 8-60
LTE Band 26 Conducted Powers Ant 3 — 1.4 MHz Bandwidth
LTE Band 26 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
" q 26697 26865 27033 MPR Allowed per
Modulation | RBSize | RB Offset A ESBIE) T e [dB]p MPR [dB]
Conducted Power [dBm
1 0 20.82 20.66 20.69 0
1 2 20.78 20.63 20.56 0
1 5 20.72 20.66 20.62 0 0
QPSK 3 0 20.72 20.61 20.66 0
3 2 20.70 20.59 20.62 0
3 3 20.71 20.59 20.69 0
6 0 20.74 20.58 20.65 0-1 0
1 0 20.88 20.82 20.95 0
1 2 20.85 20.78 20.60 0
1 5 20.76 20.84 20.96 01 0
16QAM 3 0 20.67 20.52 20.50 0
3 2 20.68 20.61 20.50 0
3 3 20.67 20.51 20.58 0
6 0 20.55 20.64 20.50 0-2 0
1 0 20.93 20.81 20.74 0
1 2 20.92 20.78 20.64 0
1 5 20.90 20.77 20.73 0-2 0
64QAM 3 0 20.56 20.64 20.50 0
3 2 20.57 20.54 20.51 0
3 3 20.65 20.64 20.61 0
6 0 20.64 20.62 20.50 0-3 0
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8.3.5 LTE Band 4

Table 8-61
LTE Band 4 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mpgggg\?/:g]per MPR [dB]
Conducted Power
[dBm]

1 0 14.67 0
1 50 14.69 0 0
1 99 14.70 0
QPSK 50 0 14.72 0
50 25 14.65 0
50 50 14.77 o1 0
100 0 14.65 0
1 0 14.71 0
1 50 14.80 0-1 0
1 99 14.90 0
16QAM 50 0 14.52 0
50 25 14.39 02 0
50 50 14.60 0
100 0 14.43 0
1 0 14.66 0
1 50 14.62 0-2 0
1 99 14.67 0
64QAM 50 0 14.16 0
50 25 14.28 03 0
50 50 14.39 0
100 0 14.31 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D0O5v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-62
LTE Band 4 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
REcLEon RELS 3 CIfs (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] WIPR (1=
Conducted Power [dBm]
1 0 14.88 14.37 14.70 0
1 36 14.74 14.39 14.70 0 0
1 74 14.45 14.53 14.47 0
QPSK 36 0 14.86 14.30 14.66 0
36 18 14.66 14.41 14.68 0-1 0
36 37 14.53 14.51 14.61 0
75 0 14.64 14.38 14.63 0
1 0 14.77 14.43 14.84 0
1 36 14.55 14.50 14.89 0-1 0
1 74 14.35 14.69 14.62 0
16QAM 36 0 14.60 14.27 14.43 0
36 18 14.41 14.22 14.46 0-2 0
36 37 14.29 14.30 14.39 0
75 0 14.38 14.37 14.41 0
1 0 14.86 14.40 14.69 0
1 36 14.73 14.34 14.63 0-2 0
1 74 14.43 14.58 14.41 0
64Q0AM 36 0 14.60 14.26 14.34 0
36 18 14.39 14.20 14.38 0-3 0
36 37 14.28 14.34 14.35 0
75 0 14.38 14.22 14.37 0
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Table 8-63
LTE Band 4 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcLEon BB 3 CIfS (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR (12T
Conducted Power [dBm]

1 0 14.85 14.36 14.60 0
1 25 14.76 14.38 14.60 0 0
1 49 14.62 14.58 14.52 0
QPSK 25 0 14.88 14.40 14.59 0
25 12 14.82 14.42 14.58 0-1 0
25 25 14.65 14.51 14.50 0
50 0 14.76 14.42 14.57 0
1 0 14.87 14.40 14.83 0
1 25 14.85 14.48 14.72 0-1 0
1 49 14.66 14.74 14.57 0
16QAM 25 0 14.69 14.21 14.38 0
25 12 14.56 14.21 14.38 0-2 0
25 25 14.39 14.31 14.28 0
50 0 14.53 14.19 14.37 0
1 0 14.83 14.31 14.57 0
1 25 14.73 14.29 14.60 0-2 0
1 49 14.61 14.65 14.33 0
64QAM 25 0 14.61 14.12 14.35 0
25 12 14.55 14.18 14.34 0-3 0
25 25 14.38 14.26 14.28 0
50 0 14.49 14.20 14.39 0

Table 8-64

LTE Band 4 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
e REJS 22 REJOIEEL (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] RERIICE!
Conducted Power [dBm]
1 0 14.74 14.28 14.63 0
1 12 14.75 14.29 14.53 0 0
1 24 14.67 14.41 14.47 0
QPSK 12 0 14.86 14.29 14.63 0
12 6 14.86 14.35 14.57 0-1 0
12 13 14.83 14.39 14.55 0
25 0 14.90 14.37 14.58 0
1 0 14.88 14.63 14.57 0
1 12 14.87 14.63 14.31 0-1 0
1 24 14.85 14.69 14.34 0
16QAM 12 0 14.60 14.21 14.32 0
12 6 14.60 14.18 14.25 0-2 0
12 13 14.56 14.28 14.16 0
25 0 14.62 14.24 14.22 0
1 0 14.85 14.53 14.71 0
1 12 14.86 14.55 14.53 0-2 0
1 24 14.84 14.62 14.52 0
64QAM 12 0 14.61 14.12 14.34 0
12 6 14.56 14.16 14.21 0-3 0
12 13 14.56 14.14 14.30 0
25 0 14.60 14.24 14.32 0
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Table 8-65
LTE Band 4 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
Modulation RE RB Offset (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] WIPHR (12T
Conducted Power [dBm]

1 0 14.72 14.33 14.40 0
1 7 14.74 14.41 14.43 0 0
1 14 14.75 14.38 14.31 0
QPSK 8 0 14.76 14.39 14.51 0
8 4 14.75 14.35 14.46 0-1 0
8 7 14.76 14.42 14.47 0
15 0 14.77 14.38 14.50 0
1 0 14.87 14.45 14.47 0
1 7 14.89 14.61 14.52 0-1 0
1 14 14.84 14.54 14.35 0
16QAM 8 0 14.56 14.18 14.17 0
8 4 14.56 14.19 14.23 0-2 0
8 7 14.52 14.28 14.29 0
15 0 14.67 14.21 14.22 0
1 0 14.71 14.58 14.29 0
1 7 14.65 14.37 14.48 0-2 0
1 14 14.85 14.48 14.36 0
64QAM 8 0 14.54 14.26 14.34 0
8 4 14.53 14.27 14.20 0-3 0
8 7 14.61 14.23 14.31 0
15 0 14.61 14.22 14.26 0

Table 8-66

LTE Band 4 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19957 20175 20393 MPR Allowed per
Modulation RB Size RB Offset (1710.7 MH2) (17325 MHz) (1754.3 MHz) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 14.76 14.44 14.46 0
1 2 14.74 14.43 14.44 0
1 5 14.75 14.43 14.43 0 0
QPSK 3 0 14.62 14.39 14.43 0
3 2 14.62 14.36 14.44 0
3 3 14.62 14.37 14.40 0
6 0 14.69 14.40 14.42 0-1 0
1 0 14.87 14.65 14.60 0
1 2 14.90 14.58 14.68 0
1 5 14.86 14.53 14.60 0-1 0
16QAM 3 0 14.70 14.20 14.36 0
3 2 14.67 14.21 14.34 0
3 3 14.64 14.16 14.24 0
6 0 14.58 14.16 14.25 0-2 0
1 0 14.90 14.53 14.76 0
1 2 14.87 14.50 14.85 0
1 5 14.86 14.62 14.70 0-2 0
64QAM 3 0 14.71 14.27 14.30 0
3 2 14.58 14.24 14.40 0
3 3 14.60 14.30 14.27 0
6 0 14.60 14.22 14.23 0-3 0
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Table 8-67
LTE Band 4 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 11.66 0
1 50 11.67 0 0
1 99 11.84 0
QPSK 50 0 11.80 0
50 25 11.75 01 0
50 50 11.89 0
100 0 11.74 0
1 0 11.68 0
1 50 11.71 0-1 0
1 99 11.84 0
16QAM 50 0 11.56 0
50 25 11.47 02 0
50 50 11.57 0
100 0 11.53 0
1 0 11.58 0
1 50 11.63 0-2 0
1 99 11.80 0
64QAM 50 0 11.56 0
50 25 11.49 03 0
50 50 11.67 0
100 11.46 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-68
LTE Band 4 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
MepMED || RIEE | RSElsE (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE
Conducted Power [dBm]
1 0 11.69 11.41 11.52 0
1 36 11.55 11.45 11.52 0 0
1 74 11.39 11.67 11.35 0
QPSK 36 0 11.66 11.43 11.61 0
36 18 11.47 11.53 11.61 0-1 0
36 37 11.36 11.64 11.58 0
75 0 11.47 11.51 11.62 0
1 0 11.77 11.54 11.57 0
1 36 11.73 11.57 11.76 0-1 0
1 74 11.49 11.79 11.28 0
16QAM 36 0 11.68 11.44 11.59 0
36 18 11.52 11.51 11.63 0-2 0
36 37 11.39 11.64 11.61 0
75 0 11.48 11.49 11.61 0
1 0 11.73 11.63 11.47 0
1 36 11.55 11.61 11.83 0-2 0
1 74 11.33 11.89 11.32 0
64QAM 36 0 11.66 11.46 11.41 0
36 18 11.49 11.55 11.45 0-3 0
36 37 11.38 11.65 11.39 0
75 0 11.48 11.49 11.40 0
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Table 8-69
LTE Band 4 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcuElo RB Size RERIEE (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR 1=
Conducted Power [dBm]

1 0 11.73 11.30 11.50 0
1 25 11.63 11.32 11.48 0 0
1 49 11.50 11.51 11.38 0
QPSK 25 0 11.88 11.42 11.59 0
25 12 11.79 11.40 11.55 01 0
25 25 11.66 11.51 11.46 0
50 0 11.71 11.42 11.58 0
1 0 11.87 11.42 11.60 0
1 25 11.76 11.52 11.51 0-1 0
1 49 11.65 11.66 11.48 0
16QAM 25 0 11.90 11.41 11.62 0
25 12 11.84 11.40 11.58 0-2 0
25 25 11.67 11.51 11.49 0
50 0 11.72 11.43 11.60 0
1 0 11.72 11.62 11.54 0
1 25 11.53 11.60 11.79 0-2 0
1 49 11.41 11.75 11.63 0
64QAM 25 0 11.70 11.42 11.62 0
25 12 11.64 11.41 11.59 0-3 0
25 25 11.48 11.52 11.51 0
50 0 11.55 11.43 11.60 0

Table 8-70

LTE Band 4 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
REcuElo RB Size RERIEE (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] WIPR (1=
Conducted Power [dBm]
1 0 11.69 11.63 11.66 0
1 12 11.71 11.56 11.42 0 0
1 24 11.70 11.80 11.45 0
QPSK 12 0 11.79 11.63 11.74 0
12 6 11.79 11.65 11.61 0-1 0
12 13 11.80 11.69 11.59 0
25 0 11.83 11.65 11.65 0
1 0 11.70 11.64 11.55 0
1 12 11.68 11.60 11.37 0-1 0
1 24 11.70 11.71 11.43 0
16QAM 12 0 11.63 11.32 11.59 0
12 6 11.64 11.36 11.44 0-2 0
12 13 11.65 11.39 11.42 0
25 0 11.59 11.44 11.50 0
1 0 11.58 11.60 11.63 0
1 12 11.62 11.55 11.54 0-2 0
1 24 11.56 11.64 11.50 0
64QAM 12 0 11.64 11.41 11.36 0
12 6 11.67 11.39 11.30 0-3 0
12 13 11.66 11.44 11.31 0
25 0 11.64 11.42 11.31 0
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Table 8-71
LTE Band 4 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
MepvE || RIEEs || WS elisE (17115 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] IR EE
Conducted Power [dBm]
1 0 11.61 11.49 11.50 0
1 7 11.68 11.56 11.56 0 0
1 14 11.66 11.56 11.50 0
QPSK 8 0 11.76 11.66 11.65 0
8 4 11.75 11.62 11.63 0-1 0
8 7 11.78 11.65 11.62 0
15 0 11.80 11.65 11.62 0
1 0 11.85 11.43 11.29 0
1 7 11.83 11.41 11.51 0-1 0
1 14 11.89 11.61 11.52 0
16QAM 8 0 11.76 11.51 11.48 0
8 4 11.81 11.45 11.50 0-2 0
8 7 11.83 11.51 11.47 0
15 0 11.82 11.47 11.48 0
1 0 11.82 11.40 11.69 0
1 7 11.80 11.54 11.67 0-2 0
1 14 11.78 11.44 11.66 0
640AM 8 0 11.87 11.48 11.52 0
8 4 11.81 11.51 11.50 0-3 0
8 7 11.80 11.50 11.47 0
15 0 11.80 11.41 11.47 0
Table 8-72
LTE Band 4 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 19957 20175 20393 MPR Allowed per
Modulation | RB Size | RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] MR
Conducted Power [dBm]
1 0 11.60 11.41 11.48 0
1 2 11.57 11.40 11.45 0
1 5 11.62 11.40 11.52 o 0
QPSK 3 0 11.69 11.51 11.39 0
3 2 11.67 11.50 11.39 0
3 3 11.68 11.51 11.38 0
6 0 11.68 11.49 11.42 0-1 0
1 0 11.75 11.66 11.58 0
1 2 11.71 11.63 11.58 0
1 5 11.81 11.48 11.63 01 0
16QAM 3 0 11.80 11.60 11.52 0
3 2 11.76 11.52 11.58 0
3 3 11.79 11.55 11.52 0
6 0 11.71 11.53 11.45 0-2 0
1 0 11.69 11.76 11.62 0
1 2 11.77 11.71 11.53 0
1 5 11.86 11.71 11.52 0-2 0
64QAM 3 0 11.74 11.55 11.49 0
3 2 11.67 11.48 11.48 0
3 3 11.69 11.50 11.42 0
6 0 11.70 11.45 11.44 0-3 0
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Table 8-73
LTE Band 4 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 15.02 0
1 50 14.83 0 0
1 99 15.03 0
QPSK 50 0 15.01 0
50 25 14.98 01 0
50 50 15.02 0
100 0 15.00 0
1 0 14.92 0
1 50 14.73 0-1 0
1 99 14.92 0
16QAM 50 0 14.55 0
50 25 14.55 02 0
50 50 14.58 0
100 0 14.54 0
1 0 14.90 0
1 50 14.82 0-2 0
1 99 14.91 0
64QAM 50 0 14.58 0
50 25 14.54 03 0
50 50 14.59 0
100 14.52 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-74
LTE Band 4 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
WMepMEd || RIEE | (RSl (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE!
Conducted Power [dBm]
1 0 14.71 14.82 14.66 0
1 36 14.65 14.71 14.60 0 0
1 74 14.61 14.83 14.35 0
QPSK 36 0 14.75 14.66 14.71 0
36 18 14.70 14.61 14.69 0-1 0
36 37 14.71 14.75 14.56 0
75 0 14.71 14.63 14.69 0
1 0 14.87 14.91 14.87 0
1 36 14.83 14.85 14.70 0-1 0
1 74 14.71 14.96 14.49 0
16QAM 36 0 14.80 14.75 14.71 0
36 18 14.79 14.69 14.75 0-2 0
36 37 14.68 14.77 14.61 0
75 0 14.78 14.66 14.72 0
1 0 14.98 14.60 14.88 0
1 36 14.90 14.62 14.79 0-2 0
1 74 14.61 14.59 14.52 0
64QAM 36 0 14.74 14.38 14.66 0
36 18 14.67 14.39 14.62 0-3 0
36 37 14.53 14.41 14.54 0
75 0 14.59 14.35 14.59 0
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Table 8-75
LTE Band 4 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcLEon BB 3 CIfS (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR (12T
Conducted Power [dBm]

1 0 14.72 14.67 14.61 0
1 25 14.71 14.59 14.53 0 0
1 49 14.64 14.76 14.38 0
QPSK 25 0 14.78 14.71 14.69 0
25 12 14.77 14.69 14.63 0-1 0
25 25 14.69 14.77 14.44 0
50 0 14.78 14.69 14.64 0
1 0 14.83 14.63 14.84 0
1 25 14.87 14.83 14.56 0-1 0
1 49 14.76 14.88 14.50 0
16QAM 25 0 14.80 14.68 14.75 0
25 12 14.80 14.64 14.66 0-2 0
25 25 14.76 14.68 14.50 0
50 0 14.81 14.66 14.67 0
1 0 15.10 14.53 15.10 0
1 25 15.02 14.54 14.83 0-2 0
1 49 14.95 14.72 14.60 0
64QAM 25 0 14.81 14.39 14.62 0
25 12 14.68 14.36 14.57 0-3 0
25 25 14.63 14.36 14.45 0
50 0 14.69 14.36 14.57 0

Table 8-76

LTE Band 4 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
flcctiaen REJS 2 REJOIEL (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] PR
Conducted Power [dBm]
1 0 14.65 14.66 14.42 0
1 12 14.65 14.62 14.39 0 0
1 24 14.69 14.74 14.26 0
QPSK 12 0 14.64 14.66 14.49 0
12 6 14.63 14.64 14.36 0-1 0
12 13 14.62 14.74 14.35 0
25 0 14.67 14.66 14.38 0
1 0 14.81 14.92 14.63 0
1 12 14.90 14.96 14.45 0-1 0
1 24 14.98 15.01 14.52 0
16QAM 12 0 14.80 14.83 14.62 0
12 6 14.72 14.78 14.46 0-2 0
12 13 14.79 14.85 14.50 0
25 0 14.76 14.75 14.51 0
1 0 15.10 14.77 14.80 0
1 12 14.98 14.77 14.68 0-2 0
1 24 14.97 14.92 14.65 0
64QAM 12 0 14.80 14.40 14.51 0
12 6 14.70 14.41 14.52 0-3 0
12 13 14.75 14.41 14.51 0
25 0 14.73 14.38 14.45 0
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Table 8-77
LTE Band 4 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
MepvE || RIEEs || WS elisE (17115 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] IR EE
Conducted Power [dBm]

1 0 14.54 14.49 14.45 0
1 7 14.63 14.53 14.46 0 0
1 14 14.61 14.57 14.43 0
QPSK 8 0 14.65 14.57 14.35 0
8 4 14.67 14.57 14.34 0-1 0
8 7 14.68 14.68 14.36 0
15 0 14.71 14.59 14.36 0
1 0 14.60 14.79 14.50 0
1 7 14.69 14.74 14.39 0-1 0
1 14 14.69 14.79 14.39 0
16QAM 8 0 14.68 14.70 14.51 0
8 4 14.65 14.68 14.43 0-2 0
8 7 14.65 14.79 14.44 0
15 0 14.67 14.72 14.46 0
1 0 14.92 14.70 14.72 0
1 7 14.95 14.80 14.74 0-2 0
1 14 14.89 14.72 14.64 0
64QAM 8 0 14.73 14.50 14.50 0
8 4 14.70 14.40 14.45 03 0
8 7 14.73 14.52 14.42 0
15 0 14.75 14.46 14.53 0

Table 8-78

LTE Band 4 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 19957 20175 20393 MPR Allowed per
Modulation RES S RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] WIPR (1=
Conducted Power [dBm]
1 0 14.62 14.56 14.46 0
1 2 14.61 14.53 14.46 0
1 5 14.62 14.55 14.52 0 0
QPSK 3 0 14.67 14.58 14.37 0
3 2 14.68 14.60 14.40 0
3 3 14.68 14.58 14.43 0
6 0 14.67 14.59 14.39 0-1 0
1 0 14.72 14.77 14.51 0
1 2 14.88 14.67 14.44 0
1 5 14.71 14.91 14.63 0-1 0
16QAM 3 0 14.73 14.81 14.45 0
3 2 14.69 14.76 14.46 0
3 3 14.69 14.72 14.41 0
6 0 14.70 14.67 14.43 0-2 0
1 0 15.10 14.72 14.76 0
1 2 15.08 14.77 14.80 0
1 5 15.09 14.80 14.65 0-2 0
64QAM 3 0 14.90 14.47 14.59 0
3 2 14.85 14.43 14.46 0
3 3 14.82 14.45 14.52 0
6 0 14.83 14.46 14.47 0-3 0
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Table 8-79
LTE Band 4 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 11.85 0
1 50 11.79 0 0
1 99 11.97 0
QPSK 50 0 11.83 0
50 25 11.83 01 0
50 50 11.84 0
100 0 11.83 0
1 0 11.86 0
1 50 11.77 0-1 0
1 99 11.92 0
16QAM 50 0 11.64 0
50 25 11.61 02 0
50 50 11.77 0
100 0 11.60 0
1 0 11.84 0
1 50 11.81 0-2 0
1 99 11.91 0
64QAM 50 0 11.65 0
50 25 11.59 03 0
50 50 11.71 0
100 11.59 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-80
LTE Band 4 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
MepMED || RIEE | RSElsE (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE
Conducted Power [dBm]
1 0 11.80 11.63 11.65 0
1 36 11.78 11.61 11.66 0 0
1 74 11.72 11.70 11.55 0
QPSK 36 0 11.70 11.71 11.71 0
36 18 11.71 11.69 11.73 0-1 0
36 37 11.68 11.76 11.55 0
75 0 11.70 11.67 11.71 0
1 0 11.79 11.79 11.64 0
1 36 11.93 11.86 11.69 0-1 0
1 74 11.67 11.81 11.51 0
16QAM 36 0 11.70 11.74 11.75 0
36 18 11.74 11.70 11.77 0-2 0
36 37 11.67 11.78 11.58 0
75 0 11.71 11.66 11.74 0
1 0 11.89 11.78 12.10 0
1 36 11.73 11.90 11.84 0-2 0
1 74 11.75 11.82 11.86 0
64QAM 36 0 11.72 11.75 11.75 0
36 18 11.75 11.70 11.79 0-3 0
36 37 11.71 11.78 11.57 0
75 0 11.72 11.68 11.70 0
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Table 8-81
LTE Band 4 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcuElo RB Size RERIEE (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR 1=
Conducted Power [dBm]

1 0 11.65 11.68 11.68 0
1 25 11.64 11.58 11.53 0 0
1 49 11.59 11.71 11.49 0
QPSK 25 0 11.81 11.75 11.75 0
25 12 11.75 11.69 11.65 01 0
25 25 11.73 11.69 11.48 0
50 0 11.75 11.69 11.65 0
1 0 11.64 11.95 11.69 0
1 25 11.80 11.71 11.55 0-1 0
1 49 11.63 11.77 11.39 0
16QAM 25 0 11.81 11.74 11.74 0
25 12 11.76 11.68 11.66 0-2 0
25 25 11.74 11.70 11.49 0
50 0 11.78 11.69 11.66 0
1 0 11.94 12.03 12.10 0
1 25 11.86 11.86 11.98 0-2 0
1 49 11.77 11.88 11.85 0
64QAM 25 0 11.81 11.72 11.78 0
25 12 11.76 11.67 11.65 0-3 0
25 25 11.79 11.65 11.53 0
50 0 11.77 11.71 11.69 0

Table 8-82

LTE Band 4 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
REcuElo RB Size RERIEE (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] WIPR (1=
Conducted Power [dBm]
1 0 11.54 11.80 11.41 0
1 12 11.59 11.68 11.38 0 0
1 24 11.61 11.82 11.35 0
QPSK 12 0 11.66 11.77 11.46 0
12 6 11.68 11.72 11.37 0-1 0
12 13 11.62 11.73 11.34 0
25 0 11.70 11.74 11.38 0
1 0 11.76 11.95 11.51 0
1 12 11.85 11.82 11.35 0-1 0
1 24 11.85 11.89 11.46 0
16QAM 12 0 11.69 11.72 11.44 0
12 6 11.69 11.72 11.39 0-2 0
12 13 11.64 11.76 11.35 0
25 0 11.72 11.77 11.42 0
1 0 11.72 12.00 11.79 0
1 12 11.77 11.87 11.57 0-2 0
1 24 11.81 11.92 11.72 0
64QAM 12 0 11.68 11.78 11.45 0
12 6 11.66 11.76 11.39 0-3 0
12 13 11.61 11.69 11.34 0
25 0 11.70 11.67 11.42 0
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Table 8-83

LTE Band 4 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
MepvE || RIEEs || WS elisE (17115 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] IR EE
Conducted Power [dBm]
1 0 11.56 11.57 11.33 0
1 7 11.66 11.61 11.35 0 0
1 14 11.63 11.60 11.33 0
QPSK 8 0 11.72 11.69 11.45 0
8 4 11.74 11.65 11.45 o1 0
8 7 11.79 11.69 11.44 0
15 0 11.77 11.68 11.47 0
1 0 11.63 11.67 11.51 0
1 7 11.78 11.61 11.35 0-1 0
1 14 11.78 11.53 11.32 0
16QAM 8 0 11.73 11.63 11.49 0
8 4 11.66 11.63 11.49 02 0
8 7 11.68 11.66 11.44 0
15 0 11.74 11.58 11.49 0
1 0 11.65 11.75 11.61 0
1 7 11.73 11.78 11.59 0-2 0
1 14 11.66 11.69 11.51 0
64QAM 8 0 11.71 11.57 11.48 0
8 4 11.65 11.56 11.48 03 0
8 7 11.69 11.64 11.41 0
15 0 11.66 11.61 11.45 0
Table 8-84

LTE Band 4 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
Modulation RES RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] WIPHR (€121
Conducted Power [dBm]
1 0 11.58 11.63 11.51 0
1 2 11.56 11.58 11.47 0
1 5 11.60 11.59 11.56 o 0
QPSK 3 0 11.68 11.67 11.42 0
3 2 11.66 11.67 11.44 0
3 3 11.66 11.65 11.44 0
6 0 11.66 11.65 11.44 0-1 0
1 0 11.63 11.68 11.42 0
1 2 11.60 11.61 11.41 0
1 5 11.73 11.61 11.43 0-1 0
16QAM 3 0 11.69 1157 11.42 0
3 2 11.67 11.69 11.41 0
3 3 11.64 11.54 11.53 0
6 0 11.60 11.64 11.41 0-2 0
1 0 11.66 11.74 11.46 0
1 2 11.65 11.72 11.42 0
1 5 11.57 11.64 11.49 0-2 0
64QAM 3 0 11.60 11.52 11.42 0
3 2 11.60 11.55 11.49 0
3 3 11.66 11.61 11.42 0
6 0 11.67 11.54 11.38 0-3 0
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Table 8-85
LTE Band 4 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 14.52 0
1 50 14.62 0 0
1 99 14.56 0
QPSK 50 0 14.61 0
50 25 14.64 01 0
50 50 14.57 0
100 0 14.37 0
1 0 14.63 0
1 50 14.72 0-1 0
1 99 14.61 0
16QAM 50 0 14.43 0
50 25 14.40 02 0
50 50 14.38 0
100 0 14.39 0
1 0 14.64 0
1 50 14.66 0-2 0
1 99 14.58 0
64QAM 50 0 14.57 0
50 25 14.59 03 0
50 50 14.47 0
100 14.56 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-86
LTE Band 4 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
MepMED || RIEE | RSElsE (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE
Conducted Power [dBm]
1 0 14.48 14.61 14.40 0
1 36 14.49 14.67 14.43 0 0
1 74 14.52 14.49 14.11 0
QPSK 36 0 14.42 14.58 14.41 0
36 18 14.48 14.60 14.44 0-1 0
36 37 14.47 14.50 14.29 0
75 0 14.45 14.59 14.41 0
1 0 14.69 14.46 14.52 0
1 36 14.71 14.49 14.57 0-1 0
1 74 14.63 14.35 14.31 0
16QAM 36 0 14.25 14.43 14.20 0
36 18 14.30 14.45 14.27 0-2 0
36 37 14.26 14.33 14.08 0
75 0 14.26 14.40 14.22 0
1 0 14.49 14.71 14.27 0
1 36 14.62 14.66 14.48 0-2 0
1 74 14.52 14.49 14.21 0
64QAM 36 0 14.25 14.42 14.21 0
36 18 14.29 14.43 14.23 0-3 0
36 37 14.26 14.34 14.06 0
75 0 14.25 14.41 14.21 0
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Table 8-87
LTE Band 4 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcuElo RB Size RERIEE (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR 1=
Conducted Power [dBm]

1 0 14.31 14.45 14.26 0
1 25 14.18 14.40 14.14 0 0
1 49 14.27 14.34 14.00 0
QPSK 25 0 14.26 14.46 14.20 0
25 12 14.18 14.43 14.08 01 0
25 25 14.22 14.42 13.97 0
50 0 14.19 14.44 14.07 0
1 0 14.68 14.70 14.68 0
1 25 14.53 14.70 14.45 0-1 0
1 49 14.59 14.63 14.39 0
16QAM 25 0 14.28 14.42 14.20 0
25 12 14.23 14.45 14.11 0-2 0
25 25 14.25 14.40 14.02 0
50 0 14.21 14.43 14.11 0
1 0 14.37 14.71 14.58 0
1 25 14.58 14.63 14.14 0-2 0
1 49 14.54 14.39 14.27 0
64QAM 25 0 14.27 14.44 14.25 0
25 12 14.18 14.36 14.15 0-3 0
25 25 14.24 14.40 14.03 0
50 0 14.26 14.43 14.08 0

Table 8-88

LTE Band 4 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
REcuElo RB Size RERIEE (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] WIPR (1=
Conducted Power [dBm]
1 0 14.28 14.40 14.14 0
1 12 14.15 14.36 14.02 0 0
1 24 14.10 14.35 14.09 0
QPSK 12 0 14.16 14.40 14.07 0
12 6 14.15 14.39 14.00 0-1 0
12 13 14.09 14.38 14.02 0
25 0 14.20 14.41 14.01 0
1 0 14.72 14.70 14.32 0
1 12 14.54 14.57 14.28 0-1 0
1 24 14.43 14.54 14.35 0
16QAM 12 0 14.19 14.41 14.14 0
12 6 14.25 14.40 14.09 0-2 0
12 13 14.12 14.38 14.11 0
25 0 14.20 14.43 14.05 0
1 0 14.72 14.71 14.58 0
1 12 14.51 14.65 14.37 0-2 0
1 24 14.60 14.72 14.57 0
64QAM 12 0 14.23 14.40 14.10 0
12 6 14.25 14.43 14.08 0-3 0
12 13 14.12 14.39 14.05 0
25 0 14.20 14.42 14.01 0
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Table 8-89

LTE Band 4 Conducted Powers Ant 4a - 3 MHz Bandwidth
LTE Band 4 (AWS)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
MepvE || RIEEs || WS elisE (17115 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] IR EE
Conducted Power [dBm]
1 0 14.32 14.15 14.01 0
1 7 14.28 14.19 14.05 0 0
1 14 14.20 14.12 14.00 0
QPSK 8 0 14.27 14.31 14.06 0
8 4 14.23 14.30 14.06 o1 0
8 7 14.23 14.32 14.02 0
15 0 14.23 14.34 14.05 0
1 0 14.69 14.68 14.32 0
1 7 14.43 14.70 14.35 0-1 0
1 14 14.37 14.23 14.39 0
16QAM 8 0 14.25 14.32 14.09 0
8 4 14.23 14.38 14.08 02 0
8 7 14.26 14.35 14.09 0
15 0 14.26 14.35 14.12 0
1 0 14.40 14.57 14.26 0
1 7 14.51 14.45 14.50 0-2 0
1 14 14.53 14.32 14.33 0
64QAM 8 0 14.27 14.33 14.14 0
8 4 14.27 14.28 14.09 03 0
8 7 14.24 14.35 14.12 0
15 0 14.24 14.36 14.13 0
Table 8-90

LTE Band 4 Conducted Powers Ant 4a - 1.4 MHz Bandwidth
LTE Band 4 (AWS)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
Modulation RES RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] WIPHR (€121
Conducted Power [dBm]
1 0 14.34 14.16 14.16 0
1 2 14.25 14.09 14.14 0
1 5 14.28 14.15 14.19 o 0
QPSK 3 0 14.33 14.28 14.01 0
3 2 14.22 14.25 14.00 0
3 3 14.19 14.25 14.05 0
6 0 14.19 14.26 14.05 0-1 0
1 0 14.49 14.72 14.33 0
1 2 14.69 14.29 14.40 0
1 5 14.38 14.65 14.39 0-1 0
16QAM 3 0 14.28 14.37 14.20 0
3 2 14.26 14.14 14.07 0
3 3 14.27 14.27 14.19 0
6 0 14.26 14.38 14.10 0-2 0
1 0 14.47 14.45 14.70 0
1 2 14.53 14.49 14.39 0
1 5 14.48 14.34 14.63 0-2 0
64QAM 3 0 14.30 14.30 14.18 0
3 2 14.27 14.33 14.28 0
3 3 14.37 14.29 14.33 0
6 0 14.25 14.29 14.19 0-3 0
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Table 8-91
LTE Band 4 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 11.49 0
1 50 11.45 0 0
1 99 11.37 0
QPSK 50 0 11.34 0
50 25 11.31 01 0
50 50 11.30 0
100 0 11.31 0
1 0 11.30 0
1 50 11.47 0-1 0
1 99 11.44 0
16QAM 50 0 11.20 0
50 25 11.13 02 0
50 50 11.13 0
100 0 11.12 0
1 0 11.10 0
1 50 11.13 0-2 0
1 99 11.26 0
64QAM 50 0 11.07 0
50 25 11.10 03 0
50 50 11.12 0
100 11.12 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-92
LTE Band 4 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
MepMED || RIEE | RSElsE (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE
Conducted Power [dBm]
1 0 11.05 11.26 11.23 0
1 36 11.15 11.39 11.13 0 0
1 74 11.49 11.28 11.10 0
QPSK 36 0 11.21 11.30 11.14 0
36 18 11.31 11.33 11.17 0-1 0
36 37 11.37 11.27 11.19 0
75 0 11.30 11.34 11.16 0
1 0 11.19 11.35 11.26 0
1 36 11.37 11.48 11.04 0-1 0
1 74 11.58 11.36 11.20 0
16QAM 36 0 11.23 11.30 11.19 0
36 18 11.35 11.34 11.18 0-2 0
36 37 11.37 11.32 11.21 0
75 0 11.30 11.35 11.08 0
1 0 10.99 11.40 11.27 0
1 36 10.98 11.41 10.95 0-2 0
1 74 11.25 11.21 11.23 0
64QAM 36 0 10.94 11.32 11.05 0
36 18 10.96 11.31 11.09 0-3 0
36 37 11.23 11.20 11.12 0
75 0 11.15 11.31 11.11 0
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Table 8-93
LTE Band 4 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcuElo RB Size RERIEE (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR 1=
Conducted Power [dBm]

1 0 11.06 11.27 11.20 0
1 25 10.97 11.35 11.16 0 0
1 49 11.11 11.32 11.03 0
QPSK 25 0 11.03 11.33 11.13 0
25 12 10.92 11.33 11.11 01 0
25 25 10.97 11.34 10.96 0
50 0 10.93 11.33 11.08 0
1 0 10.92 11.46 11.15 0
1 25 10.86 11.40 11.23 0-1 0
1 49 10.90 11.39 11.13 0
16QAM 25 0 11.01 11.36 11.15 0
25 12 10.93 11.39 11.09 0-2 0
25 25 10.95 11.40 10.94 0
50 0 10.95 11.37 11.06 0
1 0 11.01 11.37 11.07 0
1 25 11.08 11.33 11.22 0-2 0
1 49 11.31 11.18 11.14 0
64QAM 25 0 11.08 11.12 10.99 0
25 12 10.90 11.20 10.97 0-3 0
25 25 10.89 11.18 10.83 0
50 0 10.93 11.21 11.04 0

Table 8-94

LTE Band 4 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
REcuElo RB Size RERIEE (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] WIPR (1=
Conducted Power [dBm]
1 0 11.17 11.14 11.10 0
1 12 11.13 11.17 11.02 0 0
1 24 11.02 11.19 11.24 0
QPSK 12 0 11.25 11.28 11.20 0
12 6 11.19 11.29 11.17 0-1 0
12 13 11.15 11.27 11.16 0
25 0 11.22 11.30 11.20 0
1 0 11.25 11.42 11.33 0
1 12 11.20 11.38 11.25 0-1 0
1 24 11.13 11.34 11.35 0
16QAM 12 0 11.32 11.34 11.27 0
12 6 11.24 11.39 11.17 0-2 0
12 13 11.15 11.32 11.13 0
25 0 11.25 11.25 11.18 0
1 0 11.01 11.17 11.08 0
1 12 10.96 10.92 10.95 0-2 0
1 24 10.92 11.25 11.01 0
64QAM 12 0 10.88 11.12 10.92 0
12 6 10.87 11.12 10.96 0-3 0
12 13 10.91 11.12 10.98 0
25 0 10.89 11.13 10.98 0
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Table 8-95
LTE Band 4 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
MepvE || RIEEs || WS elisE (17115 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] IR EE
Conducted Power [dBm]
1 0 11.14 11.14 11.16 0
1 7 11.24 11.27 11.22 0 0
1 14 11.16 11.17 11.18 0
QPSK 8 0 11.18 11.21 11.17 0
8 4 11.18 11.22 11.19 0-1 0
8 7 11.17 11.22 11.21 0
15 0 11.20 11.23 11.20 0
1 0 11.01 11.15 11.21 0
1 7 11.13 11.21 11.31 0-1 0
1 14 10.92 11.28 11.13 0
16QAM 8 0 11.18 11.29 11.24 0
8 4 11.20 11.31 11.27 0-2 0
8 7 11.19 11.30 11.23 0
15 0 11.23 11.24 11.25 0
1 0 10.94 11.16 11.02 0
1 7 11.04 11.14 11.08 0-2 0
1 14 10.95 11.15 11.05 0
640AM 8 0 10.99 11.08 10.91 0
8 4 10.97 11.05 10.98 0-3 0
8 7 10.96 11.08 10.95 0
15 0 10.97 11.07 10.93 0
Table 8-96
LTE Band 4 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 19957 20175 20393 MPR Allowed per
Modulation | RB Size | RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] MR
Conducted Power [dBm]
1 0 11.17 11.52 11.21 0
1 2 11.13 11.49 11.16 0
1 5 11.22 11.51 11.20 o 0
QPSK 3 0 11.13 11.37 11.10 0
3 2 11.12 11.37 11.09 0
3 3 11.15 11.36 11.10 0
6 0 11.15 11.40 11.11 0-1 0
1 0 11.15 11.48 11.16 0
1 2 11.14 11.62 11.20 0
1 5 11.32 11.67 11.31 0-1 0
16QAM 3 0 11.24 11.55 11.27 0
3 2 11.20 11.52 11.15 0
3 3 11.31 11.56 11.25 0
6 0 11.24 11.55 11.22 0-2 0
1 0 11.05 11.27 11.01 0
1 2 10.96 11.33 10.94 0
1 5 10.92 11.26 11.01 0-2 0
64QAM 3 0 11.04 11.27 10.91 0
3 2 10.98 11.21 10.88 0
3 3 11.00 11.18 10.96 0
6 0 10.95 11.19 10.89 0-3 0
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Table 8-97
LTE Band 4 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 13.30 0
1 50 13.25 0 0
1 99 13.36 0
QPSK 50 0 13.34 0
50 25 13.23 01 0
50 50 13.28 0
100 0 13.00 0
1 0 13.42 0
1 50 13.33 0-1 0
1 99 13.46 0
16QAM 50 0 13.11 0
50 25 13.03 02 0
50 50 13.11 0
100 0 13.01 0
1 0 13.40 0
1 50 13.35 0-2 0
1 99 13.49 0
64QAM 50 0 13.36 0
50 25 13.24 03 0
50 50 13.31 0
100 13.25 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-98
LTE Band 4 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
WMepMEd || RIEE | (RSl (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE!
Conducted Power [dBm]
1 0 13.02 12.88 12.98 0
1 36 13.14 12.95 13.25 0 0
1 74 12.95 12.94 13.10 0
QPSK 36 0 13.03 13.06 13.12 0
36 18 13.08 13.03 13.34 0-1 0
36 37 12.96 12.97 13.29 0
75 0 13.06 12.97 13.31 0
1 0 13.18 13.02 13.18 0
1 36 13.30 13.10 13.46 0-1 0
1 74 12.95 13.12 13.35 0
16QAM 36 0 13.10 13.02 13.21 0
36 18 13.11 13.03 13.46 0-2 0
36 37 12.99 12.99 13.42 0
75 0 13.10 12.96 13.40 0
1 0 13.06 13.04 13.31 0
1 36 13.15 13.24 13.49 0-2 0
1 74 13.02 13.33 13.38 0
64QAM 36 0 13.06 13.14 13.15 0
36 18 13.11 13.13 13.38 0-3 0
36 37 12.99 13.10 13.31 0
75 0 13.10 13.07 13.31 0
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Table 8-99
LTE Band 4 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcLEon BB 3 CIfS (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR (12T
Conducted Power [dBm]
1 0 12.89 12.91 13.23 0
1 25 12.92 12.93 13.29 0 0
1 49 12.95 12.98 13.24 0
QPSK 25 0 13.02 13.03 13.42 0
25 12 13.02 12.99 13.39 0-1 0
25 25 13.05 13.00 13.33 0
50 0 13.02 13.00 13.39 0
1 0 13.10 13.11 13.33 0
1 25 13.03 13.09 13.42 0-1 0
1 49 13.15 13.27 13.34 0
16QAM 25 0 13.03 13.02 13.42 0
25 12 13.03 13.00 13.40 0-2 0
25 25 13.05 13.03 13.34 0
50 0 13.05 12.99 13.40 0
1 0 13.06 13.07 13.44 0
1 25 13.07 13.16 13.48 0-2 0
1 49 13.10 13.22 13.47 0
64QAM 25 0 13.05 13.04 13.33 0
25 12 13.04 12.99 13.27 0-3 0
25 25 13.06 12.99 13.25 0
50 0 13.05 13.02 13.28 0
Table 8-100
LTE Band 4 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
e REJS 22 REJOIEEL (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] RERIICE!
Conducted Power [dBm]
1 0 12.91 13.11 13.26 0
1 12 12.90 13.02 13.15 0 0
1 24 12.90 12.99 13.11 0
QPSK 12 0 13.01 13.06 13.38 0
12 6 13.00 13.01 13.30 0-1 0
12 13 12.99 12.95 13.29 0
25 0 13.00 13.01 13.30 0
1 0 13.19 13.14 13.36 0
1 12 13.19 13.03 13.33 0-1 0
1 24 13.20 12.96 13.18 0
16QAM 12 0 13.11 13.00 13.39 0
12 6 13.07 12.96 13.30 0-2 0
12 13 13.07 12.92 13.31 0
25 0 13.08 12.94 13.32 0
1 0 13.10 13.11 13.49 0
1 12 12.97 13.13 13.48 0-2 0
1 24 13.02 13.13 13.36 0
64QAM 12 0 12.96 13.00 13.43 0
12 6 12.97 12.93 13.33 0-3 0
12 13 12.96 12.91 13.33 0
25 0 12.97 12.97 13.32 0
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Table 8-101
LTE Band 4 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
Modulation RE RB Offset (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] WIPHR (12T
Conducted Power [dBm]

1 0 12.69 12.92 13.19 0
1 7 12.74 12.97 13.26 0 0
1 14 12.73 12.85 13.12 0
QPSK 8 0 12.84 13.03 13.30 0
8 4 12.83 13.03 13.30 0-1 0
8 7 12.84 13.00 13.29 0
15 0 12.86 13.05 13.29 0
1 0 12.93 13.00 13.33 0
1 7 12.97 13.03 13.41 0-1 0
1 14 12.99 13.01 13.17 0
16QAM 8 0 13.00 12.96 13.40 0
8 4 12.96 12.95 13.36 0-2 0
8 7 12.96 12.95 13.38 0
15 0 13.00 12.96 13.36 0
1 0 13.00 13.18 13.48 0
1 7 13.05 13.13 13.49 0-2 0
1 14 13.01 13.11 13.36 0
64QAM 8 0 13.01 13.06 13.34 0
8 4 13.03 13.05 13.28 0-3 0
8 7 13.02 13.05 13.34 0
15 0 12.99 13.02 13.31 0

Table 8-102

LTE Band 4 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19957 20175 20393 MPR Allowed per
Modulation RB Size RB Offset (1710.7 MH2) (17325 MHz) (1754.3 MHz) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 12.82 13.08 13.24 0
1 2 12.77 13.06 13.23 0
1 5 12.84 13.07 13.20 0 0
QPSK 3 0 12.87 13.04 13.35 0
3 2 12.88 12.99 13.31 0
3 3 12.89 12.97 13.26 0
6 0 12.87 13.02 13.27 0-1 0
1 0 13.06 13.22 13.37 0
1 2 12.98 13.12 13.41 0
1 5 13.02 13.27 13.29 0-1 0
16QAM 3 0 13.01 13.08 13.25 0
3 2 12.94 13.07 13.28 0
3 3 13.06 13.09 13.27 0
6 0 12.88 13.04 13.31 0-2 0
1 0 13.07 13.13 13.46 0
1 2 12.99 13.08 13.48 0
1 5 13.16 13.24 13.32 0-2 0
64QAM 3 0 13.06 13.10 13.27 0
3 2 13.09 13.14 13.21 0
3 3 12.96 13.13 13.21 0
6 0 13.05 13.02 13.30 0-3 0
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Table 8-103
LTE Band 4 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"f’;g]pe’ MPR [dB]
Conducted Power
[dBm]

1 0 10.05 0
1 50 10.20 0 0
1 99 10.31 0
QPSK 50 0 10.10 0
50 25 10.15 01 0
50 50 10.28 0
100 0 10.20 0
1 0 10.30 0
1 50 10.49 0-1 0
1 99 10.32 0
16QAM 50 0 10.01 0
50 25 9.98 02 0
50 50 10.30 0
100 0 10.13 0
1 0 10.20 0
1 50 10.37 0-2 0
1 99 10.43 0
64QAM 50 0 9.94 0
50 25 9.97 03 0
50 50 10.01 0
100 9.96 0

0
Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-104
LTE Band 4 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
WMepMEd || RIEE | (RSl (17175 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] RERIICE!
Conducted Power [dBm]
1 0 10.07 9.96 10.02 0
1 36 10.13 9.88 10.44 0 0
1 74 9.98 9.97 10.29 0
QPSK 36 0 10.16 9.99 10.35 0
36 18 10.19 9.93 10.50 0-1 0
36 37 10.06 9.93 10.47 0
75 0 10.20 9.90 10.45 0
1 0 10.26 9.85 10.40 0
1 36 10.19 10.08 10.50 0-1 0
1 74 10.12 10.04 10.49 0
16QAM 36 0 10.19 9.98 10.38 0
36 18 10.23 9.94 10.47 0-2 0
36 37 10.09 9.94 10.45 0
75 0 10.23 9.91 10.44 0
1 0 10.05 10.14 10.45 0
1 36 10.15 10.41 10.50 0-2 0
1 74 10.00 10.47 10.49 0
64QAM 36 0 9.98 10.23 10.31 0
36 18 10.03 10.28 10.41 0-3 0
36 37 9.94 10.29 10.43 0
75 0 10.06 10.21 10.45 0
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Table 8-105
LTE Band 4 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
REcLEon BB 3 CIfS (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIPR (12T
Conducted Power [dBm]
1 0 9.83 9.89 9.96 0
1 25 9.98 9.98 10.10 0 0
1 49 9.95 10.12 10.05 0
QPSK 25 0 10.08 9.97 10.19 0
25 12 10.06 10.02 10.21 0-1 0
25 25 10.07 10.06 10.11 0
50 0 10.06 10.00 10.21 0
1 0 10.14 9.99 10.10 0
1 25 10.16 10.13 10.24 0-1 0
1 49 10.09 10.35 10.07 0
16QAM 25 0 10.11 10.03 10.22 0
25 12 10.09 10.05 10.25 0-2 0
25 25 10.10 9.85 10.13 0
50 0 9.96 9.82 10.24 0
1 0 9.53 10.01 10.33 0
1 25 9.62 9.97 10.26 0-2 0
1 49 9.74 10.00 10.03 0
64QAM 25 0 9.75 9.65 10.18 0
25 12 9.71 9.61 10.18 0-3 0
25 25 9.74 9.65 10.02 0
50 0 9.74 9.64 10.13 0
Table 8-106
LTE Band 4 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
flcctiaen REJS 2 REJOIEL (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] PR
Conducted Power [dBm]
1 0 9.77 9.84 10.47 0
1 12 9.81 9.95 10.35 0 0
1 24 9.85 9.88 10.24 0
QPSK 12 0 9.94 10.03 10.47 0
12 6 9.96 9.98 10.40 0-1 0
12 13 10.01 9.94 10.40 0
25 0 9.98 9.94 10.41 0
1 0 10.06 9.92 10.47 0
1 12 10.11 10.05 10.49 0-1 0
1 24 10.03 10.10 10.45 0
16QAM 12 0 10.02 9.99 10.50 0
12 6 10.06 9.98 10.42 0-2 0
12 13 10.06 9.92 10.37 0
25 0 9.95 9.98 10.43 0
1 0 9.74 10.10 10.50 0
1 12 9.76 10.30 10.36 0-2 0
1 24 9.82 10.34 10.36 0
64QAM 12 0 9.82 10.14 10.43 0
12 6 9.81 10.12 10.32 0-3 0
12 13 9.87 10.09 10.31 0
25 0 9.79 10.14 10.35 0
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Table 8-107
LTE Band 4 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19965 20175 20385 MPR Allowed per
MepvE || RIEEs || WS elisE (17115 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] IR EE
Conducted Power [dBm]
1 0 9.75 9.97 10.32 0
1 7 9.79 9.94 10.37 0 0
1 14 9.76 9.82 10.19 0
QPSK 8 0 9.91 10.04 10.41 0
8 4 9.86 10.01 10.42 0-1 0
8 7 9.89 9.96 10.42 0
15 0 9.89 10.02 10.43 0
1 0 9.66 10.09 10.36 0
1 7 9.87 10.18 10.48 0-1 0
1 14 9.89 BI85 10.45 0
16QAM 8 0 9.87 10.08 10.44 0
8 4 9.84 10.09 10.50 0-2 0
8 7 9.89 10.01 10.46 0
15 0 9.94 10.04 10.46 0
1 0 9.83 9.93 10.32 0
1 7 9.90 10.06 10.36 0-2 0
1 14 9.69 9.98 10.30 0
640AM 8 0 9.83 9.86 10.26 0
8 4 9.74 9.86 10.23 0-3 0
8 7 9.84 9.81 10.26 0
15 0 9.75 9.86 10.25 0
Table 8-108
LTE Band 4 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 19957 20175 20393 MPR Allowed per
Modulation | RB Size | RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] MR
Conducted Power [dBm]
1 0 9.86 10.07 10.44 0
1 2 9.83 10.05 10.41 0
1 5 9.85 10.04 10.37 o 0
QPSK 3 0 9.81 9.93 10.28 0
3 2 9.80 9.94 10.29 0
3 3 9.81 9.93 10.23 0
6 0 9.81 9.92 10.31 0-1 0
1 0 9.91 10.14 10.44 0
1 2 9.95 10.03 10.50 0
1 5 9.89 10.12 10.46 01 0
16QAM 3 0 9.87 10.06 10.39 0
3 2 9.98 10.07 10.41 0
3 3 9.97 9.97 10.27 0
6 0 9.82 10.05 10.45 0-2 0
1 0 9.82 9.95 10.32 0
1 2 9.82 9.94 10.27 0
1 5 9.77 10.01 10.25 0-2 0
64QAM 3 0 9.74 9.92 10.41 0
3 2 9.89 9.94 10.27 0
3 3 9.86 9.90 10.46 0
6 0 9.83 9.78 10.33 0-3 0
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8.3.6 LTE Band 66

Table 8-109
LTE Band 66 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 132072 132322 132572 MPR Allowed per
WeEmEen || RIS RESIEEL (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] DEICE]
Conducted Power [dBm

1 0 14.90 14.53 14.37 0
1 50 14.61 14.52 14.72 0 0
1 99 14.48 14.41 14.45 0
QPSK 50 0 14.81 14.68 14.54 0
50 25 14.54 14.54 14.58 01 0
50 50 14.31 14.48 14.80 0
100 0 14.46 14.54 14.65 0
1 0 14.57 14.48 14.25 0
1 50 14.23 14.47 14.31 0-1 0
1 99 14.07 14.36 14.36 0
16QAM 50 0 14.27 14.34 14.08 0
50 25 14.09 14.29 14.11 0-2 0
50 50 13.95 14.29 14.13 0
100 0 14.07 14.31 14.15 0
1 0 14.50 14.44 14.31 0
1 50 14.16 14.40 14.32 0-2 0
1 99 14.00 14.32 14.31 0
64QAM 50 0 14.22 14.34 14.07 0
50 25 14.06 14.30 14.09 0-3 0
50 50 14.00 14.29 14.13 0
100 0 14.02 14.31 14.15 0

Table 8-110

LTE Band 66 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 132047 132322 132597 MPR Allowed per
Modulation RESS RB Offset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] VAR
Conducted Power [dBm
1 0 14.58 14.57 14.30 0
1 36 14.32 14.55 14.54 0 0
1 74 14.10 14.46 14.45 0
QPSK 36 0 14.51 14.66 14.41 0
36 18 14.31 14.68 14.59 0-1 0
36 37 14.19 14.63 14.56 0
75 0 14.30 14.65 14.57 0
1 0 14.49 14.89 14.35 0
1 36 14.26 14.54 14.69 0-1 0
1 74 14.10 14.58 14.43 0
16QAM 36 0 14.33 14.36 14.09 0
36 18 14.11 14.35 14.24 0-2 0
36 37 14.03 14.32 14.21 0
75 0 14.09 14.33 14.22 0
1 0 14.39 14.35 13.94 0
1 36 14.19 14.30 14.23 0-2 0
1 74 14.00 14.17 14.12 0
64QAM 36 0 14.27 14.36 14.04 0
36 18 14.07 14.35 14.21 0-3 0
36 37 14.03 14.31 14.19 0
75 0 14.05 14.32 14.21 0
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Table 8-111
LTE Band 66 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q q 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]

1 0 14.63 14.63 14.49 0
1 25 14.47 14.51 14.51 0 0
1 49 14.33 14.51 14.54 0
QPSK 25 0 14.67 14.69 14.57 0
25 12 14.56 14.64 14.57 0-1 0
25 25 14.41 14.64 14.60 0
50 0 14.50 14.66 14.59 0
1 0 14.58 14.51 14.59 0
1 25 14.43 14.43 14.46 0-1 0
1 49 14.29 14.40 14.46 0
16QAM 25 0 14.42 14.45 14.33 0
25 12 14.34 14.40 14.33 0-2 0
25 25 14.18 14.40 14.38 0
50 0 14.26 14.40 14.34 0
1 0 14.52 14.37 14.21 0
1 25 14.38 14.24 14.25 0-2 0
1 49 14.24 14.25 14.27 0
64QAM 25 0 14.40 14.42 14.30 0
25 12 14.32 14.38 14.29 0-3 0
25 25 14.15 14.36 14.34 0
50 0 14.26 14.39 14.32 0

Table 8-112

LTE Band 66 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
i 8 131997 132322 132647 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1712.5 MHz) (1745.0 MHz) (17775 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 14.54 14.52 14.35 0
1 12 14.53 14.47 14.37 0 0
1 24 14.45 14.49 14.27 0
QPSK 12 0 14.56 14.63 14.43 0
12 6 14.57 14.60 14.46 0-1 0
12 13 14.53 14.58 14.42 0
25 0 14.59 14.61 14.49 0
1 0 14.46 14.59 14.26 0
1 12 14.47 14.54 14.27 0-1 0
1 24 14.45 14.66 14.37 0
16QAM 12 0 14.33 14.32 14.25 0
12 6 14.34 14.24 14.24 0-2 0
12 13 14.30 14.29 14.20 0
25 0 14.33 14.31 14.26 0
1 0 14.43 14.50 14.49 0
1 12 14.40 14.45 14.28 0-2 0
1 24 14.35 14.60 14.37 0
64QAM 12 0 14.32 14.30 14.26 0
12 6 14.32 14.37 14.32 0-3 0
12 13 14.28 14.26 14.28 0
25 0 14.32 14.36 14.31 0
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 100 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-113
LTE Band 66 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131987 132322 132657 MPR Allowed per
fodueren BBl REICIEE! (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm
1 0 14.45 14.52 14.50 0
1 7 14.50 14.55 14.50 0 0
1 14 14.47 14.53 14.36 0
QPSK 8 0 14.55 14.61 14.54 0
8 4 14.54 14.60 14.46 01 0
8 7 14.56 14.60 14.48 0
15 0 14.55 14.63 14.49 0
1 0 14.36 14.44 14,51 0
1 7 14.42 14.84 14.41 0-1 0
1 14 14.42 14.40 14,57 0
16QAM 8 0 14.30 14.42 14.30 0
8 4 14.29 14.40 14.23 02 0
8 7 14.33 14.44 14.20 0
15 0 14.30 14.43 14.26 0
1 0 14.36 14.43 14.56 0
1 7 14.42 14.41 14.44 0-2 0
1 14 14.31 14.70 14.37 0
64QAM 8 0 14.28 14.46 14.25 0
8 4 14.29 14.37 14.21 03 0
8 7 14.29 14.42 14.19 0
15 0 14.31 14.44 14.22 0
Table 8-114

LTE Band 66 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131979 132322 132665 MPR Allowed per
WeglEem || (NS SRE RElCe (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR(EEY
Conducted Power [dBm
1 0 14.42 14.52 14.54 0
1 2 14.41 14.46 14.52 0
1 5 14.43 14.49 14.47 0 0
QPSK 3 0 14.44 14.59 14.43 0
3 2 14.43 14.59 14.44 0
3 3 14.43 14.57 14.35 0
6 0 14.45 14.61 14.49 0-1 0
1 0 14.37 14.74 14.41 0
1 2 14.35 14.35 14.50 0
1 5 14.40 14.80 14.52 01 0
16QAM 3 0 14.27 14.43 14.29 0
3 2 14.28 14.35 14.26 0
3 3 14.28 14.42 14.19 0
6 0 14.26 14.37 14.25 0-2 0
1 0 14.35 14.70 14.39 0
1 2 14.33 14.78 14.39 0
1 5 14.37 14.61 14.38 02 0
64QAM 3 0 14.27 14.44 14.22 0
3 2 14.26 14.38 14.11 0
3 3 14.26 14.33 14.16 0
6 0 14.24 14.43 14.18 0-3 0
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Table 8-115
LTE Band 66 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 132072 132322 132572 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 11.87 11.49 11.46 0
1 50 1163 1152 1156 0 0
1 99 1154 11.43 1161 0
QPSK 50 0 11.65 11.56 11.42 0
50 25 1159 1155 11.48 o1 0
50 50 11.38 11.48 1158 0
100 0 11.42 11.49 1158 0
1 0 11.87 11.46 1153 0
1 50 1168 11.60 11.59 01 0
1 99 1151 11.47 11.47 0
16QAM 50 0 11.43 11.39 11.38 0
50 25 1138 11.39 11.38 02 0
50 50 11.06 11.27 1127 0
100 0 1131 11.32 1131 0
1 0 11.69 11.35 11.48 0
1 50 11.65 11.47 1158 02 )
1 99 11.56 11.33 11.39 0
640AM 50 0 1111 11.37 11.42 0
50 25 1127 11.35 1141 03 0
50 50 11.34 11.27 11.33 0
100 0 11.29 11.28 1132 0

Table 8-116

LTE Band 66 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132047 132322 132597 MPR Allowed per
Rocuates REEHS RElOER (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p RERICE!
Conducted Power [dBm
1 0 11.69 11.51 11.25 0
1 36 11.53 11.40 11.27 0 0
1 74 11.36 11.32 11.35 0
QPSK 36 0 11.66 11.53 11.23 0
36 18 11.45 11.50 11.40 0-1 0
36 37 11.35 11.47 11.42 0
75 0 11.46 11.47 11.40 0
1 0 11.83 11.77 11.30 0
1 36 11.52 11.48 11.37 0-1 0
1 74 11.52 11.47 11.37 0
16QAM 36 0 11.71 11.51 11.25 0
36 18 11.48 11.52 11.41 0-2 0
36 37 11.40 11.49 11.45 0
75 0 11.48 11.50 11.40 0
1 0 11.66 11.74 11.17 0
1 36 11.27 11.41 11.46 0-2 0
1 74 11.42 11.53 11.53 0
64Q0AM 36 0 11.67 11.52 11.26 0
36 18 11.45 il Sl 11.45 0-3 0
36 37 11.36 11.47 11.44 0
75 0 11.45 4L Sl 11.41 0
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Table 8-117
LTE Band 66 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 11.50 11.40 11.24 0
1 25 11.36 11.31 11.31 0 0
1 49 11.22 11.31 11.37 0
QPSK 25 0 11.63 11.44 11.37 0
25 12 11.55 11.42 11.37 01 0
25 25 11.40 11.41 11.43 0
50 0 11.47 11.42 11.40 0
1 0 11.72 11.55 11.46 0
1 25 11.56 11.43 11.47 0-1 0
1 49 11.40 11.44 11.59 0
16QAM 25 0 11.64 11.45 11.38 0
25 12 11.57 11.41 11.38 02 0
25 25 11.43 11.41 11.45 0
50 0 11.47 11.42 11.38 0
1 0 11.71 11.64 11.73 0
1 25 11.57 11.60 11.72 0-2 0
1 49 11.46 11.51 11.52 0
64QAM 25 0 11.69 11.48 11.36 0
25 12 11.58 11.43 11.41 0-3 0
25 25 11.44 11.45 11.42 0
50 0 11.53 11.44 11.39 0
Table 8-118

LTE Band 66 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131997 132322 132647 MPR Allowed per
WeEMEREm || (RS REICEEL (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 1151 11.47 11.22 0
1 12 11.54 11.42 11.22 0 0
1 24 11.55 11.49 11.15 0
QPSK 12 0 11.60 11.43 11.36 0
12 6 11.64 11.41 11.36 01 0
12 13 11.64 11.43 11.33 0
25 0 11.66 11.43 11.38 0
1 0 11.82 11.58 11.37 0
1 12 11.66 11.44 11.37 0-1 0
1 24 11.86 11.62 11.31 0
16QAM 12 0 11.64 11.47 11.42 0
12 6 11.69 11.47 11.44 02 0
12 13 11.68 11.43 11.40 0
25 0 11.65 11.44 11.37 0
1 0 11.64 11.63 11.40 0
1 12 11.75 11.55 11.57 0-2 0
1 24 11.66 11.58 11.52 0
64QAM 12 0 11.62 11.43 11.36 0
12 6 11.66 11.40 11.41 03 0
12 13 11.68 11.46 11.39 0
25 0 11.68 11.45 11.40 0
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Table 8-119
LTE Band 66 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131987 132322 132657 MPR Allowed per
WedEten || (NS EkE RElCEe (17115 MHz) (1745.0 MHz) (17785 MHz) 3GPP [dB] MIPRIFEL
Conducted Power [dBm)
1 0 11.36 11.32 11.15 0
1 7 11.45 11.34 11.21 0 0
1 14 11.44 11.30 11.10 0
QPSK 8 0 11.50 11.41 11.32 0
8 4 11.52 11.41 11.26 o1 0
8 7 11.55 11.41 11.31 0
15 0 11.58 11.44 11.29 0
1 0 11.46 11.53 11.16 0
1 7 11.60 11.66 11.17 0-1 0
1 14 11.65 11.48 11.11 0
16QAM 3 0 11.54 11.44 11.37 0
8 4 11.59 11.52 11.26 02 0
8 7 11.58 11.48 11.36 0
15 0 11.58 11.44 11.36 0
1 0 11.56 11.45 11.46 0
1 7 11.64 11.44 11.56 0-2 0
1 14 11.61 11.42 11.45 0
64QAM 3 0 11.60 11.49 11.44 0
8 4 11.58 11.46 11.34 0.3 0
8 7 11.61 11.42 11.35 0
15 0 11.56 11.39 11.30 0
Table 8-120

LTE Band 66 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131979 132322 132665 MPR Allowed per
Roduieen RB Size IR i (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MFR(GEL
Conducted Power [dBm
1 0 11.45 11.35 11.35 0
1 2 11.43 11.31 11.35 0
1 5 11.46 11.34 11.30 o 0
QPSK 3 0 11.52 11.41 11.27 0
3 2 11.52 11.42 11.28 0
3 3 11.53 11.42 11.19 0
6 0 11.52 11.42 11.30 0-1 0
1 0 11.64 11,57 11.39 0
1 2 11.64 11.45 11.41 0
1 5 11.58 11.39 11.34 01 0
16QAM 3 0 11.63 11.43 11.31 0
3 2 11.59 11.46 11.30 0
3 3 11.60 11.51 11.26 0
6 0 11.63 11.47 11.36 0-2 0
1 0 11.71 11.59 11.42 0
1 2 11.67 11.50 11.56 0
1 5 11.71 11.61 11.45 02 0
64QAM 3 0 11.55 11.42 11.38 0
3 2 11.62 11.35 11.34 0
3 3 11.64 11.36 11.21 0
6 0 11.69 11.47 11.34 0-3 0
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Table 8-121
LTE Band 66 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 132072 132322 132572 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 15.08 14.96 14.78 0
1 50 14.88 14.98 14.97 0 0
1 99 14.62 14.79 14.99 0
QPSK 50 0 15.00 14.98 14.89 0
50 25 14.99 15.01 15.01 o1 0
50 50 14.83 14.93 15.02 0
100 0 14.99 14.96 14.98 0
1 0 14.97 14.74 14.41 0
1 50 14.76 14.79 1453 01 0
1 99 14.54 14.62 14.58 0
16QAM 50 0 14.60 14.45 14.42 0
50 25 1451 14.46 1451 02 0
50 50 14.34 14.38 1454 0
100 0 14.45 14.46 14.56 0
1 0 15.02 14.66 14.33 0
1 50 14.75 14.66 14.55 02 )
1 99 14.60 14.43 14.53 0
640AM 50 0 14.62 14.48 14.38 0
50 25 14.49 14.48 14.49 03 0
50 50 14.35 14.42 1453 0
100 0 14.45 14.50 1453 0

Table 8-122

LTE Band 66 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
q . 132047 132322 132597 MPR Allowed per
hoduieen L IR i (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm
1 0 15.01 15.10 14.55 0
1 36 14.95 15.09 14.71 0 0
1 74 14.83 14.90 14.71 0
QPSK 36 0 15.02 15.03 14.68 0
36 18 15.01 15.00 14.80 0-1 0
36 37 14.96 14.98 14.82 0
75 0 15.00 15.01 14.83 0
1 0 15.08 15.10 14.73 0
1 36 15.02 15.10 14.85 0-1 0
1 74 14.93 14.89 14.89 0
16QAM 36 0 14.98 14.94 14.74 0
36 18 14.97 14.95 14.85 0-2 0
36 37 14.81 14.86 14.83 0
75 0 14.87 14.94 14.84 0
1 0 15.03 15.01 14.80 0
1 36 15.03 15.04 15.00 0-2 0
1 74 14.74 14.90 14.97 0
64QAM 36 0 14.94 14.83 14.77 0
36 18 14.83 14.93 14.93 0-3 0
36 37 14.72 14.79 14.88 0
75 0 14.78 14.90 14.98 0
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Table 8-123
LTE Band 66 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q q 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]

1 0 15.02 14.97 14.74 0
1 25 14.99 14.90 14.79 0 0
1 49 14.91 14.86 14.80 0
QPSK 25 0 15.09 15.00 14.88 0
25 12 15.05 14.98 14.88 01 0
25 25 15.02 15.01 14.86 0
50 0 15.07 15.02 14.91 0
1 0 15.07 15.10 14.86 0
1 25 15.08 15.05 14.74 0-1 0
1 49 15.03 15.00 14.97 0
16QAM 25 0 15.08 14.90 14.78 0
25 12 15.00 14.87 14.81 0-2 0
25 25 14.80 14.83 14.81 0
50 0 14.90 14.89 14.82 0
1 0 14.99 14.88 14.80 0
1 25 14.96 14.88 14.91 0-2 0
1 49 14.93 14.77 15.02 0
64QAM 25 0 14.78 14.55 14.80 0
25 12 14.69 14.56 14.64 0-3 0
25 25 14.59 14.46 14.63 0
50 0 14.66 14.56 14.71 0

Table 8-124

LTE Band 66 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131997 132322 132647 MPR Allowed per
WeEMEREm || (RS REICEEL (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 15.01 14.93 14.70 0
1 12 15.01 14.89 14.66 0 0
1 24 15.05 14.95 14.75 0
QPSK 12 0 14.99 14.97 14.85 0
12 6 15.00 14.96 14.82 01 0
12 13 14.98 14.97 14.86 0
25 0 15.03 14.98 14.84 0
1 0 15.02 15.04 14.73 0
1 12 15.03 14.96 14.75 0-1 0
1 24 14.95 15.04 14.74 0
16QAM 12 0 14.90 14.92 14.76 0
12 6 14.94 14.92 14.74 02 0
12 13 14.79 14.85 14.76 0
25 0 14.85 14.88 14.75 0
1 0 15.10 14.85 14.80 0
1 12 15.05 14.77 14.81 0-2 0
1 24 14.95 14.91 14.98 0
64QAM 12 0 14.78 14.61 14.57 0
12 6 14.70 14.63 14.57 03 0
12 13 14.78 14.55 14.61 0
25 0 14.77 14.61 14.53 0
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Table 8-125
LTE Band 66 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 131987 132322 132657 MPR Allowed per
WedEten || (NS EkE RElCEe (17115 MHz) (1745.0 MHz) (17785 MHz) 3GPP [dB] MIPRIFEL
Conducted Power [dBm)
1 0 14.80 14.89 14.65 0
1 7 14.89 14.93 14.72 0 0
1 14 14.85 14.88 14.68 0
QPSK 8 0 14.91 15.00 14.82 0
8 4 14.92 14.97 14.82 01 0
8 7 14.93 14.99 14.81 0
15 0 14.94 15.01 14.83 0
1 0 15.00 15.10 14.80 0
1 7 15.05 15.09 14.81 0-1 0
1 14 14.94 15.07 14.71 0
16QAM 8 0 14.99 14.88 14.82 0
8 4 14.93 14.89 14.73 02 0
8 7 14.81 14.86 14.75 0
15 0 14.85 14.87 14.76 0
1 0 15.01 14.87 14.82 0
1 7 14.96 14.90 14.90 0-2 0
1 14 14.92 14.82 14.85 0
64QAM 8 0 14.70 14.54 14.60 0
8 4 14.73 14.56 14.62 03 0
8 7 14.75 14.60 14.68 0
15 0 14.76 14.61 14.67 0
Table 8-126

LTE Band 66 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131979 132322 132665 MPR Allowed per
Roduieen RB Size IR i (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MFR(GEL
Conducted Power [dBm
1 0 14.83 14.88 14.85 0
1 2 14.83 14.88 14.82 0
1 5 14.86 14.91 14.85 o 0
QPSK 3 0 14.90 14.95 14.76 0
3 2 14.89 14.92 14.76 0
3 3 14.89 14.94 14.77 0
6 0 14.90 14.93 14.77 0-1 0
1 0 15.00 15.00 14.88 0
1 2 14.92 14.99 14.81 0
1 5 15.03 15.02 14.89 01 0
16QAM 3 0 14.96 14.90 14.87 0
3 2 14.99 14.89 14.83 0
3 3 14.80 14.85 14.89 0
6 0 14.92 14.95 14.77 0-2 0
1 0 15.00 14.82 14.63 0
1 2 14.87 14.74 14.60 0
1 5 14.94 14.80 14.55 02 0
64QAM 3 0 14.64 14.45 14.40 0
3 2 14.58 14.42 14.45 0
3 3 14.70 14.48 14.37 0
6 0 14.60 14.40 14.33 0-3 0
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Table 8-127
LTE Band 66 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 132072 132322 132572 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 11.94 11.67 1161 0
1 50 11.85 11.68 11.65 0 0
1 99 1172 11.56 11.76 0
QPSK 50 0 1171 11.78 1151 0
50 25 11.79 11.75 11.64 o1 0
50 50 1162 1171 1173 0
100 0 11.70 11.75 11.74 0
1 0 1181 11.63 11.31 0
1 50 1172 11.78 11.45 01 0
1 99 1168 11.53 1152 0
16QAM 50 0 1153 11.53 11.23 0
50 25 11.49 1154 1132 02 0
50 50 11.40 11.49 11.39 0
100 0 11.41 11.50 11.40 0
1 0 11.70 1161 11.49 0
1 50 1161 11.74 1163 02 )
1 99 11.43 1152 11.76 0
640AM 50 0 1163 11.50 11.25 0
50 25 1153 1151 11.40 03 0
50 50 11.39 11.48 11.43 0
100 0 11.41 11.48 11.45 0

Table 8-128

LTE Band 66 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
q . 132047 132322 132597 MPR Allowed per
hoduieen L IR i (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm
1 0 11.72 11.71 11.31 0
1 36 11.77 11.65 11.51 0 0
1 74 11.77 11.45 11.51 0
QPSK 36 0 11.66 11.74 11.46 0
36 18 11.70 11.73 11.62 0-1 0
36 37 11.70 11.72 11.64 0
75 0 11.69 11.73 11.61 0
1 0 11.75 11.86 11.47 0
1 36 11.80 11.90 11.54 0-1 0
1 74 11.82 11.59 11.66 0
16QAM 36 0 11.68 11.77 11.46 0
36 18 11.66 11.75 11.64 0-2 0
36 37 11.69 11.72 11.64 0
75 0 11.70 11.76 11.61 0
1 0 11.92 11.85 11.76 0
1 36 11.74 11.91 11.90 0-2 0
1 74 11.73 11.58 11.93 0
64QAM 36 0 11.65 11.76 11.48 0
36 18 11.71 11.76 11.64 0-3 0
36 37 11.72 11.73 11.66 0
75 0 11.69 11.74 11.63 0
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Table 8-129
LTE Band 66 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 11.66 11.68 11.44 0
1 25 11.68 11.60 11.53 0 0
1 49 11.64 11.54 11.56 0
QPSK 25 0 11.71 11.70 11.50 0
25 12 11.67 11.69 11.51 01 0
25 25 11.69 11.69 11.49 0
50 0 11.67 11.71 11.53 0
1 0 11.73 11.86 11.34 0
1 25 11.73 11.86 11.47 0-1 0
1 49 11.71 11.75 11.58 0
16QAM 25 0 11.73 11.72 11.54 0
25 12 11.69 11.70 11.51 02 0
25 25 11.66 11.70 11.46 0
50 0 11.71 11.70 11.54 0
1 0 11.76 11.83 11.51 0
1 25 11.84 11.77 11.50 0-2 0
1 49 11.75 11.68 11.62 0
64QAM 25 0 11.75 11.73 11.48 0
25 12 11.72 11.69 11.50 03 0
25 25 11.73 11.72 11.49 0
50 0 11.72 11.72 11.54 0
Table 8-130

LTE Band 66 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
i 8 131997 132322 132647 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1712.5 MHz) (1745.0 MHz) (17775 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 11.57 11.72 11.34 0
1 12 11.60 11.72 11.31 0 0
1 24 11.63 11.77 11.43 0
QPSK 12 0 11.69 11.71 11.44 0
12 6 11.69 11.69 11.39 0-1 0
12 13 11.65 11.70 11.44 0
25 0 11.72 11.70 11.42 0
1 0 11.78 11.86 11.36 0
1 12 11.71 11.77 11.41 0-1 0
1 24 11.88 11.92 11.54 0
16QAM 12 0 11.72 11.69 11.48 0
12 6 11.71 11.68 11.40 0-2 0
12 13 11.67 11.68 11.51 0
25 0 11.79 11.70 11.46 0
1 0 11.76 11.84 11.49 0
1 12 11.84 11.81 11.52 0-2 0
1 24 11.83 11.90 11.55 0
64QAM 12 0 11.72 11.67 11.46 0
12 6 11.76 11.70 11.40 0-3 0
12 13 11.71 11.72 11.46 0
25 0 11.73 11.72 11.38 0
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Table 8-131
LTE Band 66 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131987 132322 132657 MPR Allowed per
fodueren BBl REICIEE! (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm
1 0 11.50 11.66 11.44 0
1 7 11.61 11.69 11.51 0 0
1 14 11.56 11.66 11.49 0
QPSK 8 0 11.58 11.68 11.49 0
8 4 11.60 11.67 11.49 01 0
8 7 11.63 11.67 11.52 0
15 0 11.63 11.70 11.52 0
1 0 11.69 11.87 11.33 0
1 7 11.67 11.70 11.45 0-1 0
1 14 11.69 11.78 11.50 0
16QAM 8 0 1157 11.76 11.51 0
8 4 11.59 11.75 11.51 02 0
8 7 11.69 11.74 11.56 0
15 0 11.66 11.71 11.55 0
1 0 11.62 11.71 11.53 0
1 7 11.65 11.83 11.81 0-2 0
1 14 11.75 11.86 11.64 0
64QAM 8 0 11.63 11.76 11.52 0
8 4 11.63 11.72 11.55 03 0
8 7 11.62 11.75 11.61 0
15 0 11.61 11.69 11.55 0
Table 8-132

LTE Band 66 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 131979 132322 132665 MPR Allowed per
WeglEem || (NS SRE RElCe (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR(EEY
Conducted Power [dBm
1 0 11.56 11.68 11.64 0
1 2 11.52 11.66 11.64 0
1 5 11.58 11.67 11.67 o 0
QPSK 3 0 11.54 11.67 11.47 0
3 2 11.55 11.68 11.46 0
3 3 11.54 11.65 11.48 0
6 0 11.54 11.65 11.46 0-1 0
1 0 11.64 11.84 11.74 0
1 2 11.64 11.81 11.50 0
1 5 11.76 11.62 11.55 01 0
16QAM 3 0 11.70 11.82 11.49 0
3 2 11.54 11.71 11.57 0
3 3 11.64 11.75 11.52 0
6 0 11.55 11.67 11.51 0-2 0
1 0 11.65 11.66 11.67 0
1 2 11.64 11.78 11.69 0
1 5 11.66 11.77 11.52 02 0
64QAM 3 0 11.52 11.72 11.57 0
3 2 11.57 11.70 11.70 0
3 3 11.58 11.70 11.56 0
6 0 11.69 11.59 11.51 0-3 0
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Table 8-133
LTE Band 66 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 132072 132322 132572 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 14.59 14.47 1451 0
1 50 14.54 14.31 14.36 0 0
1 99 14.66 14.38 14.33 0
QPSK 50 0 1453 14.57 14.59 0
50 25 14.55 14.46 1453 o1 0
50 50 14.60 14.44 14.43 0
100 0 14.58 14.44 14.49 0
1 0 14.47 14.58 14.69 0
1 50 14.50 1451 14.74 01 0
1 99 14.45 14.56 14.63 0
16QAM 50 0 14.35 14.38 14.44 0
50 25 14.36 14.29 14.38 02 0
50 50 14.38 14.29 14.32 0
100 0 14.39 14.29 14.35 0
1 0 1451 14.71 14.35 0
1 50 14.66 14.67 14.40 02 )
1 99 14.57 14.48 14.33 0
640AM 50 0 14.43 14.42 14.25 0
50 25 14.45 14.39 14.28 03 0
50 50 14.54 14.31 14.13 0
100 0 14.48 14.34 14.25 0

Table 8-134

LTE Band 66 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
q . 132047 132322 132597 MPR Allowed per
hoduieen L IR i (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm
1 0 14.49 14.50 14.31 0
1 36 14.49 14.38 14.27 0 0
1 74 14.52 14.14 14.07 0
QPSK 36 0 14.36 14.47 14.32 0
36 18 14.44 14.45 14.28 0-1 0
36 37 14.48 14.36 14.22 0
75 0 14.42 14.42 14.25 0
1 0 14.64 14.77 14.63 0
1 36 14.56 14.71 14.75 0-1 0
1 74 14.58 14.49 14.38 0
16QAM 36 0 14.39 14.50 14.33 0
36 18 14.47 14.48 14.29 0-2 0
36 37 14.47 14.40 14.22 0
75 0 14.42 14.44 14.24 0
1 0 14.70 14.71 14.59 0
1 36 14.79 14.55 14.44 0-2 0
1 74 14.80 14.46 14.20 0
64QAM 36 0 14.36 14.48 14.31 0
36 18 14.45 14.48 14.27 0-3 0
36 37 14.46 14.38 14.24 0
75 0 14.39 14.46 14.26 0
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 111 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-135
LTE Band 66 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 14.47 14.41 14.39 0
1 25 14.28 14.31 14.24 0 0
1 49 14.48 14.28 14.13 0
QPSK 25 0 14.42 14.44 14.26 0
25 12 14.30 14.37 14.23 01 0
25 25 14.39 14.34 14.13 0
50 0 14.31 14.40 14.23 0
1 0 14.76 14.62 14.72 0
1 25 14.58 14.77 14.76 0-1 0
1 49 14.72 14.56 14.59 0
16QAM 25 0 14.44 14.43 14.27 0
25 12 14.33 14.37 14.25 02 0
25 25 14.41 14.30 14.11 0
50 0 14.32 14.41 14.26 0
1 0 14.76 14.63 14.38 0
1 25 14.56 14.48 14.45 0-2 0
1 49 14.66 14.67 14.37 0
64QAM 25 0 14.48 14.47 14.25 0
25 12 14.31 14.36 14.27 03 0
25 25 14.41 14.38 14.12 0
50 0 14.39 14.40 14.24 0
Table 8-136

LTE Band 66 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131997 132322 132647 MPR Allowed per
WeEMEREm || (RS REICEEL (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 14.33 14.40 14.27 0
1 12 14.20 14.32 14.14 0 0
1 24 14.07 14.32 14.11 0
QPSK 12 0 14.32 14.36 14.22 0
12 6 14.30 14.36 14.12 01 0
12 13 14.21 14.41 14.08 0
25 0 14.31 14.39 14.16 0
1 0 14.78 14.62 14.53 0
1 12 14.76 14.77 14.34 0-1 0
1 24 14.60 14.80 14.31 0
16QAM 12 0 14.35 14.34 14.26 0
12 6 14.32 14.31 14.10 02 0
12 13 14.23 14.42 14.14 0
25 0 14.36 14.33 14.14 0
1 0 14.79 14.62 14.65 0
1 12 14.74 14.76 14.49 0-2 0
1 24 14.68 14.66 14.42 0
64QAM 12 0 14.36 14.36 14.25 0
12 6 14.33 14.36 14.08 03 0
12 13 14.26 14.36 14.12 0
25 0 14.31 14.38 14.20 0
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Table 8-137
LTE Band 66 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 131987 132322 132657 MPR Allowed per
WedEten || (NS EkE RElCEe (17115 MHz) (1745.0 MHz) (17785 MHz) 3GPP [dB] MIPRIFEL
Conducted Power [dBm)
1 0 14.37 14.20 13.96 0
1 7 14.35 14.21 14.00 0 0
1 14 14.25 14.28 13.96 0
QPSK 8 0 14.31 14.23 14.01 0
8 4 14.29 14.20 13.98 01 0
8 7 14.30 14.23 13.99 0
15 0 14.29 14.24 14.02 0
1 0 14.78 14.70 14.31 0
1 7 14.62 14.55 14.31 0-1 0
1 14 14.75 14.67 14.42 0
16QAM 8 0 14.37 14.24 14.09 0
8 4 14.29 14.27 13.99 02 0
8 7 14.31 14.25 14.05 0
15 0 14.34 14.32 14.03 0
1 0 14.68 14.37 14.19 0
1 7 14.54 14.46 14.18 0-2 0
1 14 14.50 14.47 14.14 0
64QAM 8 0 14.34 14.30 14.00 0
8 4 14.33 14.23 14.02 03 0
8 7 14.33 14.31 14.03 0
15 0 14.37 14.30 14.03 0
Table 8-138

LTE Band 66 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) ’ 131979 132322 132665 MPR Allowed per
Modulation RB Size RB Offset (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p AR
Conducted Power [dBm
1 0 14.45 14.28 14.06 0
1 2 14.34 14.26 14.02 0
1 5 14.35 14.27 14.03 o 0
QPSK 3 0 14.33 14.15 13.93 0
3 2 14.24 14.13 13.88 0
3 3 14.25 14.14 13.91 0
6 0 14.34 14.21 14.00 0-1 0
1 0 14.76 14.56 14.17 0
1 2 14.46 14.44 14.31 0
1 5 14.68 14.33 14.31 01 0
16QAM 3 0 14.49 14.29 14.06 0
3 2 14.46 14.31 13.98 0
3 3 14.46 14.37 13.91 0
6 0 14.38 14.28 13.97 0-2 0
1 0 14.70 14.63 14.28 0
1 2 14.74 14.73 14.31 0
1 5 14.75 14.65 14.49 02 0
64QAM 3 0 14.59 14.39 14.19 0
3 2 14,53 14.36 14.11 0
3 3 14.50 14.33 14.20 0
6 0 14.36 14.29 14.08 0-3 0
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Table 8-139
LTE Band 66 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 132072 132322 132572 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 11.50 1153 1113 0
1 50 1151 11.41 11.25 0 0
1 99 1157 11.08 11.14 0
QPSK 50 0 11.43 11.34 11.30 0
50 25 11.47 11.27 11.40 o1 0
50 50 1151 1118 1131 0
100 0 11.49 11.27 11.29 0
1 0 11.60 11.25 1114 0
1 50 1152 10.80 11.30 01 0
1 99 11.64 10.84 11.18 0
16QAM 50 0 11.24 11.01 11.03 0
50 25 1123 11.05 11.05 02 0
50 50 11.28 11.06 11.07 0
100 0 1123 11.07 11.10 0
1 0 11.37 1121 11.37 0
1 50 11.30 10.90 11.60 02 )
1 99 11.40 10.87 11.36 0
640AM 50 0 1122 11.01 11.14 0
50 25 11.23 10.94 1112 03 0
50 50 11.25 10.91 11.06 0
100 0 11.23 10.97 11.09 0

Table 8-140

LTE Band 66 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
15 MHz Bandwidth

Low Channel Mid Channel High Channel
: : 132047 132322 132597 MPR Allowed per
Modulation RB Size RB Offset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 11.20 11.12 11.20 0
1 36 11.19 11.12 11.28 0 0
1 74 11.31 11.19 11.15 0
QPSK 36 0 11.19 11.22 11.15 0
36 18 11.24 11.19 11.08 0-1 0
36 37 11.29 11.23 11.07 0
75 0 11.23 11.23 11.07 0
1 0 11.10 11.20 11.15 0
1 36 11.17 11.14 11.13 0-1 0
1 74 11.45 11.19 10.70 0
16QAM 36 0 11.09 11.14 11.08 0
36 18 11.14 11.13 11.03 0-2 0
36 37 11.23 11.15 10.92 0
75 0 11.13 11.13 11.00 0
1 0 10.96 11.26 11.35 0
1 36 11.02 10.96 11.31 0-2 0
1 74 11.24 10.90 10.93 0
64QAM 36 0 10.94 11.02 11.22 0
36 18 11.16 10.94 11.09 0-3 0
36 37 11.23 10.89 11.02 0
75 0 11.15 10.93 11.08 0
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Table 8-141
LTE Band 66 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth

Low Channel Mid Channel High Channel
, ‘ 132022 132322 132622 MPR Allowed per
Modulation RB Size RB Offset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] WIPHR? [IE1=]
Conducted Power [dBm]
1 0 10.84 11.06 11.05 0
1 25 10.84 11.00 11.01 0 0
1 49 11.18 10.90 10.80 0
QPSK 25 0 11.16 11.03 11.05 0
25 [P 1111 10.96 11.02 o1 0
25 25 11.16 10.93 10.93 0
50 0 112 10.96 10.99 0
1 0 1115 1113 11.27 0
1 25 11.10 10.92 11.02 0-1 0
1 49 11.39 .02 10.74 0
160AM 25 0 11.19 11.04 11.07 0
25 [P 1113 10.98 11.03 02 0
25 25 11.21 10.95 10.92 0
50 0 11.12 11.00 11.00 0
1 0 10.81 1.2 11.28 0
1 25 10.68 10.90 11.00 0-2 0
1 49 10.91 10.92 10.97 0
640AM 25 0 10.73 10.96 10.93 0
25 [P 10.65 10.84 10.91 0 0
25 25 10.70 10.93 10.84 0
50 0 10.64 11.02 10.91 0
Table 8-142

LTE Band 66 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth

Low Channel Mid Channel High Channel
. . 131997 132322 132647 MPR Allowed per
Modulation RB Size RB Offset (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB] WIPR? [IE1=T
Conducted Power [dBm]
1 0 11.12 11.12 11.12 0
1 12 11.11 11.07 10.93 0 0
1 24 11.08 10.96 10.84 0
QPSK 12 0 11.24 11.16 11.19 0
12 6 11.25 11.16 11.10 01 0
12 13 11.29 11.15 11.05 0
25 0 11.25 11.18 11.11 0
1 0 11.23 11.13 11.34 0
1 12 11.14 11.15 11.21 0-1 0
1 24 11.17 11.03 11.02 0
16QAM 12 0 11.26 11.14 11.27 0
12 6 11.26 11.13 11.13 0-2 0
12 13 11.21 11.18 11.06 0
25 0 11.24 11.16 11.11 0
1 0 11.11 11.14 11.49 0
1 12 11.02 11.00 11.27 0-2 0
1 24 11.00 10.98 11.19 0
640AM 12 0 11.03 10.99 11.25 0
12 6 11.01 10.96 11.11 03 0
12 13 10.96 11.04 11.08 0
25 0 11.01 11.07 11.14 0
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Table 8-143
LTE Band 66 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
) ' 131987 132322 132657 MPR Allowed per
Modulation RB Size RB Offset (17115 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] AR 1)
Conducted Power [dBm]
1 0 11.04 10.91 10.99 0
1 7 11.16 10.98 10.95 0 0
1 14 11.08 10.94 10.84 0
QPSK 8 0 11.23 11.08 11.05 0
8 4 11.27 11.06 11.03 01 0
8 7 11.26 11.07 11.02 0
15 0 11.27 11.06 11.03 0
1 0 11.27 11.02 11.09 0
1 7 11.33 11.08 11.22 01 0
1 14 11.14 10.99 10.99 0
16QAM 8 0 11.24 11.14 11.16 0
8 4 11.34 11.05 11.08 0-2 0
8 7 11.23 11.14 11.04 0
15 0 11.27 11.07 11.03 0
1 0 11.15 11.36 11.32 0
1 7 11.23 11.42 11.33 0-2 0
1 14 11.15 11.33 11.21 0
64QAM 8 0 11.14 11.32 11.20 0
8 4 11.14 11.29 11.18 03 0
8 7 11.16 11.29 11.16 0
15 0 11.15 11.30 11.19 0
Table 8-144

LTE Band 66 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
A q 131979 132322 132665 MPR Allowed per
Modulation RB Size RB Offset (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB] WIPHR? [IE1=T
Conducted Power [dBm]
1 0 11.14 11.18 11.15 0
1 2 11.11 11.16 11.10 0
1 5 11.17 11.12 11.10 0 0
QPSK 3 0 11.10 11.08 11.03 0
3 2 11.10 11.03 10.98 0
3 3 11.11 11.05 10.98 0
6 0 11.07 11.05 11.03 0-1 0
1 0 11.15 11.20 11.20 0
1 2 11.12 11.25 11.12 0
1 5 11.23 11.23 11.14 01 0
16QAM 3 0 11.21 11.22 11.08 0
3 2 11.16 11.19 11.19 0
3 3 11.17 11.20 11.16 0
6 0 11.13 11.10 11.14 0-2 0
1 0 11.29 11.24 11.25 0
1 2 11.22 11.20 11.24 0
1 5 11.31 11.16 11.17 0-2 0
64QAM 3 0 11.25 11.16 11.21 0
3 2 11.24 11.13 11.17 0
3 3 11.24 11.15 11.17 0
6 0 11.15 11.12 11.14 0-3 0
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Table 8-145
LTE Band 66 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 132072 132322 132572 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 1348 13.30 13.14 0
1 50 13.50 13.40 1312 0 0
1 99 1331 13.40 13.10 0
QPSK 50 0 13.49 13.28 13.27 0
50 25 13.48 13.38 1333 o1 0
50 50 13.39 13.43 13.27 0
100 0 13.47 13.36 13.30 0
1 0 13.30 13.22 13.16 0
1 50 13.40 13.19 13.07 01 0
1 99 1312 13.32 12.97 0
16QAM 50 0 13.00 12.01 12.85 0
50 25 13.00 12.95 12.83 02 0
50 50 12.95 13.08 12.82 0
100 0 13.00 12.92 12.80 0
1 0 1339 13.49 13.38 0
1 50 13.47 13.48 1332 02 )
1 99 13.26 13.50 13.10 0
640AM 50 0 13.14 1312 1311 0
50 25 13.10 13.16 13.10 03 0
50 50 13.10 13.25 13.00 0
100 0 1312 13.09 13.06 0

Table 8-146

LTE Band 66 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
q . 132047 132322 132597 MPR Allowed per
hoduieen L IR i (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm
1 0 13.46 13.28 12.92 0
1 36 13.47 13.37 13.07 0 0
1 74 13.27 13.36 13.05 0
QPSK 36 0 13.44 13.23 13.22 0
36 18 13.42 13.32 13.28 0-1 0
36 37 13.32 13.36 13.22 0
75 0 13.39 13.28 13.25 0
1 0 13.42 13.13 13.11 0
1 36 13.43 13.16 13.02 0-1 0
1 74 13.23 13.32 12.92 0
16QAM 36 0 13.40 12.91 12.80 0
36 18 13.38 12.95 12.78 0-2 0
36 37 13.28 13.08 12.78 0
75 0 13.35 12.92 12.76 0
1 0 13.17 13.49 13.34 0
1 36 13.26 13.48 13.28 0-2 0
1 74 13.37 13.50 13.06 0
64QAM 36 0 13.38 13.03 13.07 0
36 18 13.18 13.06 13.06 0-3 0
36 37 13.35 13.14 12.96 0
75 0 13.33 12.97 13.02 0
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Table 8-147
LTE Band 66 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 13.30 13.14 13.22 0
1 25 13.24 13.21 13.17 0 0
1 49 13.22 13.32 13.21 0
QPSK 25 0 13.35 13.19 13.29 0
25 12 13.32 13.30 13.25 01 0
25 25 13.33 13.40 13.30 0
50 0 13.35 13.30 13.28 0
1 0 13.26 13.26 12.98 0
1 25 13.25 13.21 12.97 0-1 0
1 49 13.25 13.22 13.25 0
16QAM 25 0 13.16 13.05 13.09 0
25 12 13.15 13.12 12.99 02 0
25 25 13.15 13.20 13.05 0
50 0 13.15 13.14 13.03 0
1 0 13.11 13.21 13.17 0
1 25 13.12 13.22 13.11 0-2 0
1 49 13.21 13.17 13.30 0
64QAM 25 0 13.25 13.18 13.26 0
25 12 13.23 13.23 13.13 03 0
25 25 13.27 13.26 13.15 0
50 0 13.19 13.19 13.20 0
Table 8-148

LTE Band 66 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131997 132322 132647 MPR Allowed per
WeEMEREm || (RS REICEEL (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 13.37 13.10 12.94 0
1 12 13.34 13.18 12.97 0 0
1 24 13.35 13.34 13.12 0
QPSK 12 0 13.36 13.17 13.13 0
12 6 13.34 13.23 13.16 01 0
12 13 13.34 13.31 13.20 0
25 0 13.35 13.28 13.18 0
1 0 13.31 13.29 13.14 0
1 12 13.33 13.25 13.16 0-1 0
1 24 13.32 13.31 13.21 0
16QAM 12 0 13.30 13.17 13.19 0
12 6 13.27 13.11 13.28 02 0
12 13 13.25 13.16 13.27 0
25 0 13.31 13.21 13.19 0
1 0 13.17 13.21 13.25 0
1 12 13.15 13.20 13.14 0-2 0
1 24 13.16 13.39 13.15 0
64QAM 12 0 13.21 13.34 13.19 0
12 6 13.22 13.35 13.21 03 0
12 13 13.23 13.37 13.22 0
25 0 13.25 13.29 13.21 0
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Table 8-149
LTE Band 66 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131987 132322 132657 MPR Allowed per
WedEten || (NS EkE RElCEe (17115 MHz) (1745.0 MHz) (17785 MHz) 3GPP [dB] MIPRIFEL
Conducted Power [dBm)
1 0 13.19 13.05 13.07 0
1 7 13.25 13.20 13.14 0 0
1 14 13.22 13.20 13.17 0
QPSK 8 0 13.33 13.17 13.21 0
8 4 1331 13.27 13.21 o1 0
8 7 13.34 13.27 13.22 0
15 0 13.35 13.29 13.22 0
1 0 13.31 13.29 13.26 0
1 7 13.34 13.27 13.21 0-1 0
1 14 13.27 13.31 13.25 0
16QAM 3 0 13.25 13.27 13.24 0
8 4 13.26 13.18 13.26 02 0
8 7 13.27 13.21 13.25 0
15 0 13.29 13.25 13.27 0
1 0 13.31 13.26 13.25 0
1 7 13.33 13.17 13.29 0-2 0
1 14 13.19 13.19 13.35 0
64QAM 3 0 13.21 13.21 13.37 0
8 4 13.25 13.22 13.39 0.3 0
8 7 13.28 13.23 13.21 0
15 0 13.21 13.31 13.25 0
Table 8-150

LTE Band 66 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 131979 132322 132665 MPR Allowed per
Modulation | RB Size RB Offset (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p AR
Conducted Power [dBm
1 0 13.28 13.24 13.26 0
1 2 13.26 13.21 13.25 0
1 5 13.29 13.28 13.40 0 0
QPSK 3 0 13.38 13.28 13.21 0
3 2 13.35 13.30 13.21 0
3 3 13.36 13.32 13.30 0
6 0 13.36 13.31 13.24 0-1 0
1 0 13.31 13.26 13.19 0
1 2 13.29 13.24 13.25 0
1 5 13.39 13.15 13.17 0-1 0
16QAM 3 0 13.21 13.18 13.26 0
3 2 13.19 13.23 13.21 0
3 3 13.27 13.21 13.31 0
6 0 13.39 13.25 13.28 0-2 0
1 0 13.38 13.19 13.20 0
1 2 13.42 13.25 13.25 0
1 5 13.36 13.29 13.27 02 0
64QAM 3 0 13.29 13.31 13.21 0
3 2 13.19 13.25 13.22 0
3 3 13.25 13.21 13.23 0
6 0 13.26 13.20 13.25 0-3 0
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Table 8-151
LTE Band 66 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 132072 132322 132572 MPR Allowed per
Roduieten BB IR i (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MFRCEL
Conducted Power [dBm

1 0 9.93 9.92 10.05 0
1 50 9.87 10.06 9.97 0 0
1 99 9.90 10.50 10.20 0
QPSK 50 0 10.08 10.07 9.93 0
50 25 10.01 10.24 9.89 o1 0
50 50 9.90 10.45 9.90 0
100 0 9.90 10.39 9.90 0
1 0 10.30 10.06 10.19 0
1 50 10.13 10.22 9.89 0-1 0
1 99 10.00 10.34 10.20 0
16QAM 50 0 10.10 10.08 9.84 0
50 25 10.04 10.15 9.70 02 0
50 50 9.95 10.15 9.83 0
100 0 10.05 10.30 9.75 0
1 0 10.12 10.09 10.11 0
1 50 10.00 10.30 10.07 0-2 0
1 99 9.75 10.46 10.31 0
64QAM 50 0 9.97 10.27 9.97 0
50 25 10.00 10.30 9.90 03 0
50 50 9.91 10.45 10.00 0
100 0 10.04 10.40 9.70 0

Table 8-152

LTE Band 66 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: s 132047 132322 132597 MPR Allowed per
Rcuiatoy RS &S RElCEe (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] PR [
Conducted Power [dBm
1 0 9.88 10.05 9.74 0
1 36 9.79 10.18 9.69 0 0
1 74 9.58 10.16 9.86 0
QPSK 36 0 9.91 10.12 9.68 0
36 18 9.88 10.23 9.77 0-1 0
36 37 9.79 10.26 9.80 0
75 0 9.90 10.22 9.76 0
1 0 10.02 10.24 9.63 0
1 36 9.97 10.37 9.73 0-1 0
1 74 9.68 10.35 10.07 0
16QAM 36 0 9.97 10.15 9.78 0
36 18 9.86 10.04 9.80 0-2 0
36 37 9.77 10.14 9.81 0
75 0 9.85 10.05 9.79 0
1 0 9.85 10.05 9.70 0
1 36 9.64 10.45 9.94 0-2 0
1 74 9.66 10.19 10.22 0
64QAM 36 0 9.68 10.05 9.51 0
36 18 9.67 10.19 9.60 0-3 0
36 37 9.60 10.19 9.66 0
75 0 9.68 10.14 9.57 0
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Table 8-153
LTE Band 66 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 132022 132322 132622 MPR Allowed per
Roduieten RB Size IR i (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 9.75 10.21 9.90 0
1 25 9.84 10.15 9.95 0 0
1 49 10.04 10.24 10.01 0
QPSK 25 0 10.05 10.04 9.91 0
25 12 10.05 10.17 9.96 01 0
25 25 10.07 10.26 9.98 0
50 0 10.06 10.16 9.98 0
1 0 9.98 10.08 9.92 0
1 25 10.13 10.16 10.04 0-1 0
1 49 10.13 10.26 9.99 0
16QAM 25 0 10.07 10.04 9.92 0
25 12 10.10 10.20 9.96 02 0
25 25 10.12 10.27 10.00 0
50 0 10.10 10.19 9.98 0
1 0 10.05 10.17 10.00 0
1 25 9.96 10.27 10.20 0-2 0
1 49 10.01 10.41 10.35 0
64QAM 25 0 9.86 .87 9.68 0
25 12 9.86 10.06 9.75 03 0
25 25 9.90 10.15 9.84 0
50 0 0.88 10.06 9.72 0
Table 8-154

LTE Band 66 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
i 8 131997 132322 132647 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1712.5 MHz) (1745.0 MHz) (17775 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 10.03 10.08 9.95 0
1 12 10.04 10.14 9.95 0 0
1 24 10.04 10.19 10.06 0
QPSK 12 0 10.17 10.04 10.11 0
12 6 10.18 10.16 10.18 0-1 0
12 13 10.21 10.13 10.17 0
25 0 10.21 10.13 10.17 0
1 0 10.21 10.17 10.19 0
1 12 10.16 10.23 10.14 0-1 0
1 24 10.24 10.39 10.13 0
16QAM 12 0 10.19 10.09 10.12 0
12 6 10.25 10.18 10.13 0-2 0
12 13 10.26 10.17 10.14 0
25 0 10.27 10.20 10.18 0
1 0 10.16 €k 10.23 0
1 12 10.09 10.18 10.36 0-2 0
1 24 10.24 10.16 10.33 0
64QAM 12 0 10.08 9.92 9.98 0
12 6 10.09 9.98 10.07 0-3 0
12 13 10.14 9.99 10.16 0
25 0 10.04 10.02 10.08 0
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Table 8-155
LTE Band 66 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 131987 132322 132657 MPR Allowed per
fodueren BBl REICIEE! (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm
1 0 9.97 10.01 9.95 0
1 7 9.99 10.17 10.03 0 0
1 14 9.99 10.11 9.97 0
QPSK 8 0 10.11 10.17 10.06 0
8 4 10.11 10.26 10.06 01 0
8 7 10.12 10.26 10.14 0
15 0 10.12 10.26 10.07 0
1 0 10.11 10.22 9.98 0
1 7 10.18 10.32 10.01 0-1 0
1 14 9.98 10.25 9.91 0
16QAM 8 0 10.17 10.22 10.12 0
8 4 10.13 10.32 10.08 02 0
8 7 10.15 10.32 10.19 0
15 0 10.18 10.32 10.09 0
1 0 9.95 10.28 10.00 0
1 7 9.95 10.34 10.03 0-2 0
1 14 10.08 10.21 10.11 0
64QAM 8 0 9.98 10.17 9.85 0
8 4 9.98 10.25 9.85 03 0
8 7 9.95 10.26 9.91 0
15 0 9.97 10.22 9.86 0
Table 8-156

LTE Band 66 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 131979 132322 132665 MPR Allowed per
WeglEem || (NS SRE RElCe (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR(EEY
Conducted Power [dBm
1 0 10.09 10.27 10.02 0
1 2 10.01 10.26 9.98 0
1 5 10.03 10.28 9.96 0 0
QPSK 3 0 9.99 10.18 9.92 0
3 2 9.99 10.18 9.89 0
3 3 9.99 10.15 9.92 0
6 0 9.99 10.18 9.91 0-1 0
1 0 10.16 10.17 10.02 0
1 2 10.07 10.17 10.07 0
1 5 10.12 10.16 10.03 0-1 0
16QAM 3 0 10.09 10.24 10.06 0
3 2 10.09 10.34 10.04 0
3 3 10.11 10.30 10.04 0
6 0 10.03 10.24 9.97 0-2 0
1 0 10.17 10.27 9.89 0
1 2 10.18 10.14 9.84 0
1 5 10.19 10.11 9.83 02 0
64QAM 3 0 10.03 10.16 9.90 0
3 2 10.07 10.19 9.83 0
3 3 9.99 10.17 9.83 0
6 0 10.15 10.16 9.86 0-3 0
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8.3.7 LTE Band 2

Table 8-157
LTE Band 2 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
: ; 18700 18900 19100 MPR Allowed per
WeEmEen || RIS RESIEEL (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] DEICE]
Conducted Power [dBm

1 0 14.56 14.81 14.93 0
1 50 14.64 14.70 14.83 0 0
1 99 14.77 14.99 15.00 0
QPSK 50 0 14.73 14.79 14.89 0
50 25 14.84 14.71 14.81 01 0
50 50 14.92 14.78 14.99 0
100 0 14.84 14.73 14.91 0
1 0 14.69 14.76 14.97 0
1 50 14.77 14.67 14.93 0-1 0
1 99 14.95 14.97 15.00 0
16QAM 50 0 14.58 14.54 14.62 0
50 25 14.64 14.47 14.61 0-2 0
50 50 14.70 14.60 14.72 0
100 0 14.71 14.50 14.62 0
1 0 14.81 14.98 14.95 0
1 50 14.82 14.73 14.88 0-2 0
1 99 14.86 15.00 15.00 0
64QAM 50 0 14.68 14.64 14.70 0
50 25 14.71 14.51 14.68 0-3 0
50 50 14.71 14.70 14.88 0
100 0 14.75 14.52 14.71 0

Table 8-158

LTE Band 2 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 18675 18900 19125 MPR Allowed per
Modulation RESS RB Offset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] VAR
Conducted Power [dBm
1 0 14.57 14.60 14.72 0
1 36 14.70 14.38 14.69 0 0
1 74 14.68 14.65 14.98 0
QPSK 36 0 14.56 14.45 14.75 0
36 18 14.72 14.42 14.74 0-1 0
36 37 14.68 14.57 14.92 0
75 0 14.73 14.43 14.75 0
1 0 14.81 14.90 14.94 0
1 36 14.90 14.64 14.93 0-1 0
1 74 14.94 14.90 14.99 0
16QAM 36 0 14.60 14.50 14.80 0
36 18 14.76 14.45 14.77 0-2 0
36 37 14.73 14.60 14.95 0
75 0 14.77 14.46 14.77 0
1 0 14.80 14.84 14.90 0
1 36 14.97 14.68 14.92 0-2 0
1 74 14.86 14.91 14.98 0
64QAM 36 0 14.59 14.50 14.79 0
36 18 14.78 14.46 14.77 0-3 0
36 37 14.72 14.61 14.95 0
75 0 14.77 14.46 14.76 0
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Table 8-159
LTE Band 2 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 14.60 14.68 14.69 0
1 25 14.59 14.52 14.80 0 0
1 49 14.78 14.73 14.94 0
QPSK 25 0 14.62 14.55 14.67 0
25 12 14.60 14.52 14.82 01 0
25 25 14.78 14.61 14.99 0
50 0 14.61 14.52 14.85 0
1 0 14.83 14.80 14.97 0
1 25 14.84 14.74 14.92 0-1 0
1 49 14.95 14.89 14.98 0
16QAM 25 0 14.66 14.59 14.70 0
25 12 14.64 14.56 14.84 02 0
25 25 14.84 14.65 14.97 0
50 0 14.63 14.55 14.83 0
1 0 14.79 14.90 14.88 0
1 25 14.79 14.75 14.92 0-2 0
1 49 14.93 14.97 15.00 0
64QAM 25 0 14.65 14.59 14.69 0
25 12 14.63 14.56 14.73 03 0
25 25 14.83 14.65 14.90 0
50 0 14.65 14.57 14.68 0
Table 8-160

LTE Band 2 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 14.57 14.53 14.69 0
1 12 14.47 14.48 14.83 0 0
1 24 14.47 14.60 14.84 0
QPSK 12 0 14.50 14.51 14.73 0
12 6 14.49 14.49 14.85 0-1 0
12 13 14.41 14.49 14.89 0
25 0 14.48 14.51 14.86 0
1 0 14.72 14.72 14.86 0
1 12 14.68 14.66 14.99 0-1 0
1 24 14.69 14.73 14.91 0
16QAM 12 0 14.50 14.48 14.78 0
12 6 14.49 14.45 14.89 0-2 0
12 13 14.42 14.46 14.93 0
25 0 14.46 14.45 14.90 0
1 0 14.71 14.73 14.93 0
1 12 14.58 14.67 14.90 0-2 0
1 24 14.65 14.72 15.00 0
64QAM 12 0 14.48 14.48 14.77 0
12 6 14.46 14.45 14.89 0-3 0
12 13 14.40 14.45 14.92 0
25 0 14.45 14.42 14.87 0
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Table 8-161
LTE Band 2 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18615 18900 19185 MPR Allowed per
fodueren BBl REICIEE! (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm

1 0 14.49 14.50 14.61 0
1 7 14,51 14.52 14.70 0 0
1 14 14.40 14.56 14.60 0
QPSK 8 0 14.48 14.54 14.63 0
8 4 14.46 14.50 14.65 01 0
8 7 14.46 14.52 14.66 0
15 0 14.47 14.53 14.69 0
1 0 14.68 14.71 14.98 0
1 7 14.67 14.71 14.95 0-1 0
1 14 14.59 14.58 14.97 0
16QAM 8 0 14,51 14.46 14.67 0
8 4 14.43 14.44 14.64 02 0
8 7 14.44 14.46 14.66 0
15 0 14.38 14.42 14.66 0
1 0 14.79 14.66 14.98 0
1 7 14.65 14.67 15.00 0-2 0
1 14 14.79 14.42 14.98 0
64QAM 8 0 14.39 14.43 14.68 0
8 4 14.40 14.43 14.71 03 0
8 7 14.39 14.43 14.67 0
15 0 14.39 14.42 14.73 0

Table 8-162

LTE Band 2 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 18607 18900 19193 MPR Allowed per
Modulation RESES RB Offset (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] MAR(EEY
Conducted Power [dBm
1 0 14.51 14.54 14.81 0
1 2 14.48 14.51 14.79 0
1 5 14.53 14.52 14.75 o 0
QPSK 3 0 14.55 14.52 14.68 0
3 2 14.56 14.51 14.72 0
3 3 14.55 14.52 14.63 0
6 0 14.55 14.52 14.76 0-1 0
1 0 14.89 14.64 14.97 0
1 2 14.85 14.53 15.00 0
1 5 14.64 14.33 14.96 01 0
16QAM 3 0 14.38 14.36 14.89 0
3 2 14.45 14.37 14.86 0
3 3 14.37 14.36 14.85 0
6 0 14.42 14.37 14.83 0-2 0
1 0 14.65 14.73 15.00 0
1 2 14.90 14.42 14.98 0
1 5 14.75 14.75 14.97 0-2 0
64Q0AM 3 0 14.40 14.49 14.77 0
3 2 14.45 14.48 14.90 0
3 3 14.31 14.52 14.69 0
6 0 14.34 14.45 14.85 0-3 0
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Table 8-163
LTE Band 2 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 18700 18900 19100 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 1163 11.75 11.87 0
1 50 11.75 1161 11.76 0 0
1 99 11.01 11.82 12.00 0
QPSK 50 0 11.66 11.78 11.76 0
50 25 1171 11.73 1173 o1 0
50 50 11.87 11.74 11.94 0
100 0 1181 11.73 1178 0
1 0 1156 11.66 11.85 0
1 50 1163 11.70 11.69 01 0
1 99 1168 11.79 11.94 0
16QAM 50 0 1138 11.54 1158 0
50 25 11.47 11.47 1155 02 0
50 50 1156 1151 1168 0
100 0 1157 11.50 11.62 0
1 0 11.47 1162 11.69 0
1 50 1163 11.68 1153 02 )
1 99 11.70 11.01 11.80 0
640AM 50 0 11.47 11.50 1158 0
50 25 11.49 11.46 1151 03 0
50 50 1162 11.54 1156 0
100 0 1157 11.47 1158 0

Table 8-164

LTE Band 2 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A F 18675 18900 19125 MPR Allowed per
hoduieen L IR i (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm
1 0 11.42 11.44 11.37 0
1 36 11.52 11.33 11.36 0 0
1 74 11.62 11.55 11.73 0
QPSK 36 0 11.30 11.41 11.50 0
36 18 11.54 11.39 11.48 0-1 0
36 37 11.52 11.50 11.68 0
75 0 11.60 11.37 11.50 0
1 0 11.52 11.52 11.49 0
1 36 11.83 11.41 11.44 0-1 0
1 74 11.75 11.71 11.93 0
16QAM 36 0 11.42 11.45 11.49 0
36 18 11.60 11.39 11.51 0-2 0
36 37 11.54 11.52 11.69 0
75 0 11.60 11.39 11.52 0
1 0 11.68 11.50 11.84 0
1 36 11.53 11.55 11.53 0-2 0
1 74 11.79 11.66 12.00 0
64QAM 36 0 11.38 11.44 11.53 0
36 18 11.56 11.42 11.54 0-3 0
36 37 11.50 11.53 11.70 0
75 0 11.58 11.41 11.53 0
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Table 8-165
LTE Band 2 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 11.36 11.38 11.42 0
1 25 11.30 11.28 11.51 0 0
1 49 11.42 11.49 11.62 0
QPSK 25 0 11.44 11.38 11.53 0
25 12 11.40 11.35 11.59 01 0
25 25 11.53 11.40 11.79 0
50 0 11.40 11.37 11.63 0
1 0 11.47 11.49 11.70 0
1 25 11.47 11.35 11.74 0-1 0
1 49 11.57 11.59 11.84 0
16QAM 25 0 11.42 11.40 11.54 0
25 12 11.38 11.38 11.61 02 0
25 25 11.56 11.42 11.82 0
50 0 11.42 11.37 11.65 0
1 0 11.48 11.52 11.88 0
1 25 11.46 11.37 11.96 0-2 0
1 49 11.56 11.61 11.99 0
64QAM 25 0 11.48 11.34 11.57 0
25 12 11.44 11.33 11.59 03 0
25 25 11.60 11.43 11.85 0
50 0 11.42 11.37 11.64 0
Table 8-166

LTE Band 2 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WeEMEREm || (RS REICEEL (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 11.36 11.54 11.42 0
1 12 11.32 11.43 11.62 0 0
1 24 11.28 11.53 11.62 0
QPSK 12 0 11.39 11.42 11.60 0
12 6 11.38 11.39 11.71 o1 0
12 13 11.21 11.38 11.78 0
25 0 11.35 11.41 11.72 0
1 0 11.57 11.67 11.48 0
1 12 11.50 11.48 11.74 0-1 0
1 24 11.45 11.70 11.71 0
16QAM 12 0 11.35 11.43 11.57 0
12 6 11.34 11.40 11.67 02 0
12 13 11.22 11.38 11.78 0
25 0 11.41 11.44 11.74 0
1 0 11.52 11.62 11.69 0
1 12 11.57 11.50 11.92 0-2 0
1 24 11.50 11.68 11.90 0
64QAM 12 0 11.47 11.34 11.59 0
12 6 11.47 11.30 11.71 03 0
12 13 11.32 11.32 11.80 0
25 0 11.44 11.33 11.73 0
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Table 8-167
LTE Band 2 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
’ ) 18615 18900 19185 MPR Allowed per
WedEten || (NS EkE RElCEe (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] HFR [EE
Conducted Power [dBm]

1 0 11.37 11.33 11.55 0
1 7 11.42 11.34 11.65 0 0
1 14 11.32 11.31 11.53 0
QPSK 8 0 11.44 11.38 11.69 0
8 4 11.46 11.37 11.71 01 0
8 7 11.46 11.36 11.65 0
15 0 11.48 11.40 11.70 0
1 0 11.47 11.57 11.70 0
1 7 11.57 11.57 11.81 0-1 0
1 14 11.52 11.40 11.52 0
16QAM 8 0 11.46 11.41 11.73 0
8 4 11.53 11.42 11.70 02 0
8 7 11.43 11.40 11.63 0
15 0 11.43 11.42 11.72 0
1 0 11.57 11.40 11.83 0
1 7 11.60 11.44 11.94 0-2 0
1 14 11.56 11.39 11.75 0
64QAM 8 0 11.39 11.42 11.71 0
8 4 11.48 11.39 11.71 03 0
8 7 11.44 11.35 11.66 0
15 0 11.42 11.36 11.71 0

Table 8-168

LTE Band 2 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 18607 18900 19193 MPR Allowed per
Scuiziorels RELCEE (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] WIFIR [
Conducted Power [dBm
1 0 11.44 11.34 11.82 0
1 2 11.37 11.31 11.80 0
1 5 11.39 11.33 11.70 0 0
QPSK 3 0 11.46 11.36 11.57 0
3 2 11.41 11.36 11.59 0
3 3 11.40 11.37 11.54 0
6 0 11.41 11.31 11.60 0-1 0
1 0 11.50 11.44 11.79 0
1 2 11.56 11.40 11.63 0
1 5 11.58 11.38 11.65 01 0
16QAM 3 0 11.54 11.42 11.68 0
3 2 11.53 11.36 11.57 0
3 3 11.52 11.42 11.62 0
6 0 11.48 11.37 11.69 0-2 0
1 0 11.62 11.46 11.65 0
1 2 11.53 11.48 11.71 0
1 5 11.48 11.45 11.61 0-2 0
64QAM 3 0 11.52 11.39 11.58 0
3 2 11.45 11.28 11.75 0
3 3 11.54 11.34 11.66 0
6 0 11.43 11.30 11.59 0-3 0
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Table 8-169
LTE Band 2 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 18700 18900 19100 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 13.24 13.26 13.65 0
1 50 13.24 13.25 1353 0 0
1 99 1331 13.32 13.99 0
QPSK 50 0 13.37 13.37 1352 0
50 25 13.38 13.40 13.54 o1 0
50 50 13.48 13.48 1371 0
100 0 13.47 13.45 1362 0
1 0 13.25 13.23 13.72 0
1 50 1331 13.18 13.61 01 0
1 99 13.49 13.45 13.99 0
16QAM 50 0 1318 13.14 1328 0
50 25 1313 13.15 1333 02 0
50 50 1328 13.24 1351 0
100 0 13.15 13.15 13.38 0
1 0 1317 1341 13.67 0
1 50 13.09 1333 13.61 0-2 0
1 99 13.45 1351 13.98 0
640AM 50 0 1312 13.19 13.28 0
50 25 1317 13.15 13.40 03 0
50 50 13.29 13.23 1354 0
100 0 1321 13.16 13.45 0

Table 8-170

LTE Band 2 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A F 18675 18900 19125 MPR Allowed per
hoduieen L IR i (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm
1 0 13.24 13.39 13.35 0
1 36 13.18 13.41 13.27 0 0
1 74 13.46 13.66 13.71 0
QPSK 36 0 13.08 13.37 13.47 0
36 18 13.23 13.32 13.39 0-1 0
36 37 13.33 13.40 13.59 0
75 0 13.26 13.26 13.43 0
1 0 13.37 13.44 13.42 0
1 36 13.34 13.49 13.27 0-1 0
1 74 13.61 13.89 13.84 0
16QAM 36 0 13.10 13.40 13.48 0
36 18 13.26 13.36 13.40 0-2 0
36 37 13.36 13.46 13.61 0
75 0 13.26 13.27 13.45 0
1 0 13.24 13.41 13.43 0
1 36 13.43 13.36 13.78 0-2 0
1 74 13.56 13.60 13.89 0
64QAM 36 0 13.03 13.07 13.28 0
36 18 13.27 13.09 13.48 0-3 0
36 37 13.20 13.18 13.61 0
75 0 13.28 13.11 13.48 0
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Table 8-171
LTE Band 2 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q A 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]

1 0 13.23 13.35 13.36 0
1 25 13.07 13.23 13.50 0 0
1 49 13.28 13.49 13.81 0
QPSK 25 0 13.18 13.43 13.38 0
25 12 1311 13.37 1351 01 0
25 25 13.23 13.39 13.79 0
50 0 13.13 13.24 13.61 0
1 0 13.38 13.51 13.50 0
1 25 13.20 13.41 13.76 0-1 0
1 49 13.41 13.65 13.94 0
16QAM 25 0 13.26 13.46 13.42 0
25 12 13.15 13.39 13.55 02 0
25 25 13.27 13.43 13.76 0
50 0 13.15 13.28 13.64 0
1 0 13.38 13.58 13.83 0
1 25 13.47 13.49 13.97 0-2 0
1 49 13.53 13.55 13.91 0
64QAM 25 0 13.10 13.17 13.52 0
25 12 13.03 13.25 13.60 0-3 0
25 25 13.28 13.23 13.65 0
50 0 13.12 13.22 13.61 0

Table 8-172

LTE Band 2 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WeEMEREm || (RS REICEEL (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 13.44 13.42 13.46 0
1 12 13.32 13.30 13.62 0 0
1 24 13.22 13.45 13.64 0
QPSK 12 0 13.39 13.41 13.64 0
12 6 13.27 13.37 13.71 o1 0
12 13 13.15 13.39 13.82 0
25 0 13.26 13.32 13.76 0
1 0 13.45 13.56 13.66 0
1 12 13.39 13.49 13.72 0-1 0
1 24 13.25 13.56 13.80 0
16QAM 12 0 13.38 13.46 13.66 0
12 6 13.27 13.48 13.74 02 0
12 13 13.18 13.46 13.86 0
25 0 13.29 13.31 13.77 0
1 0 13.45 13.13 14.00 0
1 12 13.41 13.35 13.98 0-2 0
1 24 13.37 13.57 13.94 0
64QAM 12 0 13.22 13.14 13.59 0
12 6 13.10 13.13 13.74 03 0
12 13 13.15 13.10 13.71 0
25 0 13.14 13.15 13.71 0
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Table 8-173
LTE Band 2 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q 5 18615 18900 19185 MPR Allowed per
WedEten || (NS EkE RElCEe (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] HFR [EE
Conducted Power [dBm]
1 0 13.22 13.27 13.53 0
1 7 13.27 13.21 13.69 0 0
1 14 13.09 13.24 13.60 0
QPSK 8 0 13.26 13.32 13.71 0
8 4 13.26 13.24 13.76 0-1 0
8 7 13.17 13.24 13.76 0
15 0 13.28 13.28 13.77 0
1 0 13.22 13.38 13.73 0
1 7 13.17 13.35 13.89 0-1 0
1 14 13.25 13.35 13.86 0
16QAM 8 0 13.24 13.42 13.74 0
8 4 13.31 13.27 13.82 0-2 0
8 7 13.21 13.35 13.76 0
15 0 13.26 13.33 13.82 0
1 0 13.45 13.23 13.93 0
1 7 13.42 13.40 13.99 0-2 0
1 14 13.45 13.30 13.97 0
64QAM 8 0 13.15 13.10 13.70 0
8 4 13.13 13.15 13.76 0-3 0
8 7 13.15 13.17 13.67 0
15 0 13.19 13.15 13.74 0
Table 8-174

LTE Band 2 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 18607 18900 19193 MPR Allowed per
Scuiziorels RELCEE (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] WIFIR [
Conducted Power [dBm
1 0 13.33 13.35 13.85 0
1 2 13.27 13.33 13.82 0
1 5 13.37 13.29 13.79 0 0
QPSK 3 0 13.36 13.35 13.71 0
3 2 13.32 13.30 13.74 0
3 3 13.34 13.30 13.75 0
6 0 13.31 13.31 13.73 0-1 0
1 0 13.37 13.45 13.94 0
1 2 13.29 13.49 13.91 0
1 5 13.55 13.53 13.88 01 0
16QAM 3 0 13.45 13.52 13.71 0
3 2 13.37 13.49 13.79 0
3 3 13.38 13.44 13.84 0
6 0 13.37 13.39 13.74 0-2 0
1 0 13.50 13.23 13.97 0
1 2 13.42 13.20 13.86 0
1 5 13.47 13.40 13.91 0-2 0
64QAM 3 0 13.15 13.16 13.73 0
3 2 13.14 13.19 13.76 0
3 3 13.15 13.21 13.70 0
6 0 13.17 13.25 13.68 0-3 0
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Table 8-175
LTE Band 2 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 18700 18900 19100 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 10.31 10.56 10.65 0
1 50 10.26 10.53 10.48 0 0
1 99 10.47 10.58 11.00 0
QPSK 50 0 10.26 10.45 10.43 0
50 25 10.35 10.42 10.39 o1 0
50 50 10.43 10.48 10.63 0
100 0 10.42 10.44 10.56 0
1 0 10.13 10.46 10.70 0
1 50 10.18 10.49 10.63 01 0
1 99 10.48 10.58 10.80 0
16QAM 50 0 10.00 10.31 10.43 0
50 25 10.05 10.26 10.43 02 0
50 50 10.24 10.29 10.52 0
100 0 10.23 10.24 10.45 0
1 0 10.18 10.36 10.66 0
1 50 10.22 10.42 10.59 02 )
1 99 10.63 10.51 10.96 0
640AM 50 0 10.01 10.23 10.26 0
50 25 10.11 10.24 10.27 03 0
50 50 10.24 10.28 10.38 0
100 0 10.25 10.26 10.38 0

Table 8-176

LTE Band 2 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A F 18675 18900 19125 MPR Allowed per
hoduieen L IR i (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] IR [C1ET
Conducted Power [dBm]
1 0 10.37 10.19 10.55 0
1 36 10.49 10.16 10.39 0 0
1 74 10.74 10.41 10.53 0
QPSK 36 0 10.31 10.30 10.70 0
36 18 10.42 10.25 10.50 0-1 0
36 37 10.52 10.39 10.58 0
75 0 10.43 10.22 10.49 0
1 0 10.49 10.22 10.76 0
1 36 10.63 10.34 10.52 0-1 0
1 74 10.75 10.68 10.65 0
16QAM 36 0 10.30 10.40 10.72 0
36 18 10.45 10.45 10.51 0-2 0
36 37 10.53 10.56 10.61 0
75 0 10.41 10.37 10.49 0
1 0 10.39 10.42 10.84 0
1 36 10.50 10.60 10.89 0-2 0
1 74 10.98 10.72 10.98 0
64QAM 36 0 10.33 10.47 10.78 0
36 18 10.45 10.33 10.54 0-3 0
36 37 10.57 10.40 10.61 0
75 0 10.35 10.23 10.51 0
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Table 8-177
LTE Band 2 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 10.26 10.30 10.34 0
1 25 10.16 10.30 10.54 0 0
1 49 10.24 10.57 10.67 0
QPSK 25 0 10.31 10.46 10.47 0
25 12 10.24 10.44 10.55 01 0
25 25 10.26 10.48 10.71 0
50 0 10.25 10.38 10.65 0
1 0 10.37 10.43 10.59 0
1 25 10.41 10.59 10.70 0-1 0
1 49 10.45 10.87 10.90 0
16QAM 25 0 10.35 10.49 10.50 0
25 12 10.28 10.45 10.57 02 0
25 25 10.31 10.52 10.71 0
50 0 10.26 10.41 10.51 0
1 0 10.50 10.55 10.83 0
1 25 10.27 10.69 10.56 0-2 0
1 49 10.32 10.89 11.00 0
64QAM 25 0 10.17 10.40 10.30 0
25 12 10.07 10.49 10.41 03 0
25 25 10.13 10.48 10.65 0
50 0 10.12 10.41 10.53 0
Table 8-178

LTE Band 2 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 10.35 10.58 10.45 0
1 12 10.12 10.41 10.37 0 0
1 24 9.99 10.56 10.55 0
QPSK 12 0 10.20 10.46 10.40 0
12 6 10.14 10.41 10.50 0-1 0
12 13 10.04 10.38 10.62 0
25 0 10.13 10.36 10.50 0
1 0 10.45 10.63 10.40 0
1 12 10.35 10.52 10.46 0-1 0
1 24 10.13 10.65 10.47 0
16QAM 12 0 10.20 10.48 10.39 0
12 6 10.16 10.36 10.45 0-2 0
12 13 10.05 10.41 10.62 0
25 0 10.22 10.35 10.52 0
1 0 10.41 10.72 10.58 0
1 12 10.36 10.52 10.67 0-2 0
1 24 10.12 10.74 10.77 0
64QAM 12 0 10.22 10.43 10.40 0
12 6 10.19 10.43 10.45 0-3 0
12 13 10.10 10.36 10.60 0
25 0 10.16 10.32 10.48 0
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Table 8-179
LTE Band 2 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q 5 18615 18900 19185 MPR Allowed per
WedEten || (NS EkE RElCEe (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] HFR [EE
Conducted Power [dBm]

1 0 10.30 10.34 10.49 0
1 7 10.15 10.33 10.61 0 0
1 14 10.10 10.33 10.42 0
QPSK 8 0 10.26 10.48 10.60 0
8 4 10.24 10.41 10.67 0-1 0
8 7 10.25 10.37 10.64 0
15 0 10.28 10.42 10.70 0
1 0 10.45 10.60 10.63 0
1 7 10.36 10.46 10.66 0-1 0
1 14 10.31 10.38 10.49 0
16QAM 8 0 10.34 10.55 10.58 0
8 4 10.26 10.47 10.64 0-2 0
8 7 10.22 10.40 10.63 0
15 0 10.29 10.43 10.72 0
1 0 10.46 10.71 10.83 0
1 7 10.27 10.63 11.00 0-2 0
1 14 10.38 10.55 10.66 0
64QAM 8 0 10.23 10.50 10.68 0
8 4 10.28 10.45 10.72 0-3 0
8 7 10.28 10.47 10.70 0
15 0 10.27 10.49 10.66 0

Table 8-180

LTE Band 2 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 18607 18900 19193 MPR Allowed per
Scuiziorels RELCEE (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] WIFIR [
Conducted Power [dBm
1 0 10.37 10.37 10.88 0
1 2 10.19 10.33 10.84 0
1 5 10.20 10.29 10.80 0 0
QPSK 3 0 10.44 10.45 10.76 0
3 2 10.28 10.36 10.73 0
3 3 10.27 10.38 10.76 0
6 0 10.28 10.37 10.75 0-1 0
1 0 10.48 10.62 10.85 0
1 2 10.42 10.45 10.87 0
1 5 10.43 10.57 10.98 01 0
16QAM 3 0 10.59 10.66 10.88 0
3 2 10.39 10.46 10.86 0
3 3 10.36 10.44 10.82 0
6 0 10.27 10.44 10.86 0-2 0
1 0 10.61 10.62 10.88 0
1 2 10.40 10.66 10.93 0
1 5 10.34 10.58 10.93 0-2 0
64QAM 3 0 10.55 10.47 10.89 0
3 2 10.35 10.44 10.90 0
3 3 10.44 10.44 10.87 0
6 0 10.39 10.40 10.85 0-3 0
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Table 8-181
LTE Band 2 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
’ ) 18700 18900 19100 MPR Allowed per
Roduieten BB IR i (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MFRCEL
Conducted Power [dBm

1 0 14.59 14.64 14.66 0
1 50 14.47 14,57 14.74 0 0
1 99 14.66 14.72 14.70 0
QPSK 50 0 14.58 14.59 14.79 0
50 25 14.55 14.55 14.80 01 0
50 50 14.57 14.51 14.63 0
100 0 14.55 14.51 14.73 0
1 0 14.80 14.45 14.50 0
1 50 14.75 14.46 14.67 0-1 0
1 99 14.79 14.43 14.65 0
16QAM 50 0 14.15 14.20 14.34 0
50 25 14.08 14.10 14.32 0-2 0
50 50 14.15 14.00 14.29 0
100 0 14.10 14.04 14.26 0
1 0 14.65 14.31 14.70 0
1 50 14.43 14.17 14.79 0-2 0
1 99 14.60 14.26 14.72 0
64QAM 50 0 14.21 14.30 14,51 0
50 25 14.16 14.17 14.48 03 0
50 50 14.19 14.10 14.25 0
100 0 14.18 14.14 14.50 0

Table 8-182

LTE Band 2 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: s 18675 18900 19125 MPR Allowed per
Rcuiatoy RS &S RElCEe (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] PR [
Conducted Power [dBm
1 0 14.47 14.28 14.31 0
1 36 14.30 14.29 14.33 0 0
1 74 14.20 14.23 14.29 0
QPSK 36 0 14.40 14.35 14.57 0
36 18 14.42 14.39 14.37 0-1 0
36 37 14.35 14.32 14.28 0
75 0 14.38 14.32 14.30 0
1 0 14.55 14.28 14.36 0
1 36 14.44 14.27 14.54 0-1 0
1 74 14.35 14.12 14.35 0
16QAM 36 0 14.23 14.18 14.58 0
36 18 14.25 14.20 14.39 0-2 0
36 37 14.21 14.12 14.31 0
75 0 14.18 14.13 14.31 0
1 0 14.47 14.35 14.64 0
1 36 14.40 14.32 14.67 0-2 0
1 74 14.31 14.14 14.74 0
64QAM 36 0 14.24 14.18 14.60 0
36 18 14.24 14.23 14.39 0-3 0
36 37 14.20 14.18 14.31 0
75 0 14.19 14.14 14.31 0
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Table 8-183
LTE Band 2 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 14.48 14.39 14.61 0
1 25 14.27 14.24 14.33 0 0
1 49 14.32 14.27 14.46 0
QPSK 25 0 14.40 14.42 14.51 0
25 12 14.36 14.37 14.43 01 0
25 25 14.37 14.34 14.41 0
50 0 14.37 14.36 14.43 0
1 0 14.43 14.40 14.63 0
1 25 14.16 14.27 14.31 0-1 0
1 49 14.28 14.19 14.45 0
16QAM 25 0 14.23 14.25 14.33 0
25 12 14.18 14.22 14.24 02 0
25 25 14.20 14.20 14.22 0
50 0 14.20 14.19 14.25 0
1 0 14.48 14.57 14.80 0
1 25 14.31 14.35 14.54 0-2 0
1 49 14.28 14.34 14.64 0
64QAM 25 0 14.24 14.23 14.34 0
25 12 14.21 14.20 14.26 03 0
25 25 14.21 14.15 14.24 0
50 0 14.20 14.18 14.23 0
Table 8-184

LTE Band 2 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 14.46 14.43 14.25 0
1 12 14.36 14.29 14.21 0 0
1 24 14.24 14.35 14.44 0
QPSK 12 0 14.44 14.37 14.38 0
12 6 14.36 14.35 14.34 0-1 0
12 13 14.28 14.32 14.44 0
25 0 14.38 14.35 14.38 0
1 0 14.46 14.37 14.33 0
1 12 14.36 14.23 14.08 0-1 0
1 24 14.38 14.22 14.38 0
16QAM 12 0 14.29 14.20 14.20 0
12 6 14.17 14.09 14.15 0-2 0
12 13 14.15 14.10 14.21 0
25 0 14.17 14.07 14.14 0
1 0 14.36 14.44 14.30 0
1 12 14.36 14.31 14.47 0-2 0
1 24 14.21 14.37 14.58 0
64QAM 12 0 14.33 14.22 14.18 0
12 6 14.23 14.10 14.19 0-3 0
12 13 14.17 14.08 14.28 0
25 0 14.19 14.12 14.17 0
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Table 8-185
LTE Band 2 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18615 18900 19185 MPR Allowed per
fodueren BBl REICIEE! (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm

1 0 14.41 14.19 14.25 0
1 7 14.44 1413 14.38 0 0
1 14 14.33 14.09 14.45 0
QPSK 8 0 14.55 14.26 14.34 0
8 4 14.48 14.17 14.45 01 0
8 7 14.41 14.18 14.49 0
15 0 14.50 14.22 14.45 0
1 0 14.33 14.10 14.14 0
1 7 14.43 14.18 14.23 0-1 0
1 14 14.35 14.05 14.42 0
16QAM 8 0 14.38 14.08 14.20 0
8 4 14.37 13.98 14.31 02 0
8 7 14.28 14.02 14.34 0
15 0 14.32 14.03 14.30 0
1 0 14.45 14.32 14.44 0
1 7 14.42 14.11 14.54 0-2 0
1 14 14.42 13.99 14.62 0
64QAM 8 0 14.43 14.06 14.31 0
8 4 14.37 14.02 14.32 03 0
8 7 14.28 14.00 14.36 0
15 0 14.29 14.04 14.31 0

Table 8-186

LTE Band 2 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 18607 18900 19193 MPR Allowed per
Modulation RESES RB Offset (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] MAR(EEY
Conducted Power [dBm
1 0 14.56 14.30 14.42 0
1 2 14.53 14.25 14.40 0
1 5 14.52 14.24 14.48 o 0
QPSK 3 0 14.42 14.35 14.43 0
3 2 14.47 14.25 14.44 0
3 3 14.47 14.28 14.47 0
6 0 14.45 14.30 14.42 0-1 0
1 0 14.55 14.28 14.52 0
1 2 14.50 14.26 14.59 0
1 5 14.55 14.16 14.77 01 0
16QAM 3 0 14.46 14.24 14.52 0
3 2 14.57 14.22 14.54 0
3 3 14.58 14.17 14.45 0
6 0 14.49 14.18 14.47 0-2 0
1 0 14.74 14.60 14.65 0
1 2 14.60 14.58 14.58 0
1 5 14.70 14.70 14.68 0-2 0
64Q0AM 3 0 14.45 14.35 14.40 0
3 2 14.40 14.30 14.37 0
3 3 14.44 14.35 14.50 0
6 0 14.30 14.28 14.40 0-3 0
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Table 8-187
LTE Band 2 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
’ ) 18700 18900 19100 MPR Allowed per
Roduieten BB IR i (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MFRCEL
Conducted Power [dBm

1 0 11.63 11.45 11.60 0
1 50 11.47 11.63 11.64 0 0
1 99 11.67 11.68 11.77 0
QPSK 50 0 11.46 11.61 11.64 0
50 25 11.42 11.64 11.61 01 0
50 50 11.51 11.64 11.66 0
100 0 11.46 11.59 11.63 0
1 0 11.56 11.49 11.49 0
1 50 11.49 11.35 11.69 0-1 0
1 99 11.71 11.25 11.74 0
16QAM 50 0 11.14 11.33 11.42 0
50 25 11.12 11.23 11.32 0-2 0
50 50 11.19 11.15 11.14 0
100 0 11.14 11.19 11.28 0
1 0 11.51 11.60 11.36 0
1 50 11.30 11.18 11.57 0-2 0
1 99 11.38 11.33 11.70 0
64QAM 50 0 11.00 11.36 11.48 0
50 25 10.91 11.21 11.39 03 0
50 50 11.08 11.36 11.24 0
100 0 10.91 11.29 11.40 0

Table 8-188

LTE Band 2 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: s 18675 18900 19125 MPR Allowed per
Rcuiatoy RS &S RElCEe (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] PR [
Conducted Power [dBm
1 0 11.60 11.37 11.51 0
1 36 11.35 11.44 11.51 0 0
1 74 11.36 11.27 11.65 0
QPSK 36 0 11.30 11.46 11.68 0
36 18 11.28 11.49 11.59 0-1 0
36 37 11.24 11.37 11.53 0
75 0 11.27 11.42 11.49 0
1 0 11.64 11.61 11.65 0
1 36 11.31 11.66 11.73 0-1 0
1 74 11.60 11.37 11.70 0
16QAM 36 0 11.32 11.42 11.69 0
36 18 11.31 11.40 11.60 0-2 0
36 37 11.28 11.25 11.54 0
75 0 11.28 11.31 11.50 0
1 0 11.19 11.46 11.54 0
1 36 11.13 11.32 11.05 0-2 0
1 74 11.30 11.22 10.95 0
64QAM 36 0 11.04 11.15 11.30 0
36 18 10.89 11.18 11.18 0-3 0
36 37 10.98 11.21 10.91 0
75 0 10.83 11.17 11.00 0
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Table 8-189
LTE Band 2 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 11.40 11.37 11.63 0
1 25 11.21 11.21 11.44 0 0
1 49 11.33 11.10 11.49 0
QPSK 25 0 11.41 11.38 11.47 0
25 12 11.33 11.33 11.40 01 0
25 25 11.37 11.20 11.43 0
50 0 11.35 11.28 11.42 0
1 0 11.60 11.63 11.66 0
1 25 11.47 11.31 11.36 0-1 0
1 49 11.52 11.25 11.70 0
16QAM 25 0 11.43 11.39 11.50 0
25 12 11.39 11.36 11.40 02 0
25 25 11.38 11.23 11.46 0
50 0 11.38 11.35 11.57 0
1 0 11.30 11.41 11.45 0
1 25 10.95 11.09 11.34 0-2 0
1 49 11.05 11.22 11.40 0
64QAM 25 0 11.03 11.08 11.16 0
25 12 10.92 11.04 11.13 03 0
25 25 10.80 11.08 11.19 0
50 0 10.89 11.08 11.14 0
Table 8-190

LTE Band 2 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 11.39 11.43 11.29 0
1 12 11.27 11.36 11.34 0 0
1 24 11.31 11.31 11.53 0
QPSK 12 0 11.40 11.43 11.43 0
12 6 11.38 11.41 11.44 0-1 0
12 13 11.35 11.34 11.49 0
25 0 11.39 11.35 11.45 0
1 0 11.66 11.57 11.55 0
1 12 11.64 11.50 11.49 0-1 0
1 24 11.60 11.41 11.73 0
16QAM 12 0 11.39 11.42 11.54 0
12 6 11.41 11.43 11.52 0-2 0
12 13 11.36 11.30 11.61 0
25 0 11.41 11.35 11.54 0
1 0 11.30 11.36 11.43 0
1 12 11.13 11.27 11.50 0-2 0
1 24 11.21 11.36 11.53 0
64QAM 12 0 11.20 11.21 11.27 0
12 6 11.06 11.18 11.30 0-3 0
12 13 11.03 11.16 11.22 0
25 0 11.07 11.18 11.24 0
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Table 8-191
LTE Band 2 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18615 18900 19185 MPR Allowed per
fodueren BBl REICIEE! (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm

1 0 11.36 11.36 11.31 0
1 7 11.38 11.36 11.42 0 0
1 14 11.35 11.19 11.49 0
QPSK 8 0 11.52 11.46 11.44 0
8 4 11.46 11.42 11.48 01 0
8 7 11.43 11.38 11.57 0
15 0 11.49 11.41 11.48 0
1 0 11.47 11.55 11.50 0
1 7 11.65 11.62 11.55 0-1 0
1 14 11.56 11.46 11.72 0
16QAM 8 0 1157 11.54 11.46 0
8 4 11.46 11.44 11.59 02 0
8 7 11.49 11.46 11.56 0
15 0 11.50 11.40 11.51 0
1 0 11.18 10.93 11.43 0
1 7 11.32 10.98 11.37 0-2 0
1 14 11.07 10.92 11.38 0
64QAM 8 0 11.10 10.93 11.18 0
8 4 11.14 10.89 11.10 03 0
8 7 11.01 10.88 11.11 0
15 0 11.14 10.92 11.09 0

Table 8-192

LTE Band 2 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 18607 18900 19193 MPR Allowed per
Modulation RESES RB Offset (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] MAR(EEY
Conducted Power [dBm
1 0 11.19 11.19 11.52 0
1 2 11.18 11.18 11.50 0
1 5 11.17 11.14 11.55 o 0
QPSK 3 0 11.28 11.26 11.39 0
3 2 11.31 11.23 11.34 0
3 3 11.31 11.20 11.33 0
6 0 11.29 11.19 11.35 0-1 0
1 0 11.29 11.40 11.64 0
1 2 11.41 11.25 11.59 0
1 5 11.49 11.18 11.59 01 0
16QAM 3 0 11.36 11.37 11.54 0
3 2 11.38 11.23 11.49 0
3 3 11.48 11.27 11.56 0
6 0 11.30 11.22 11.36 0-2 0
1 0 11.19 11.37 11.61 0
1 2 11.17 11.35 11.55 0
1 5 11.25 11.34 11.65 0-2 0
64Q0AM 3 0 11.16 11.30 11.43 0
3 2 11.15 11.24 11.43 0
3 3 11.19 11.24 11.49 0
6 0 11.12 11.26 11.37 0-3 0
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Table 8-193
LTE Band 2 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 18700 18900 19100 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 13.49 12.97 13.10 0
1 50 1327 13.29 1313 0 0
1 99 13.00 13.22 1312 0
QPSK 50 0 13.48 13.11 1312 0
50 25 13.34 13.33 1333 o1 0
50 50 13.00 13.34 13.42 0
100 0 13.36 13.35 1337 0
1 0 1333 12.01 12.90 0
1 50 1312 13.10 12.96 01 0
1 99 12.90 13.00 12.91 0
16QAM 50 0 12.99 12.85 12.86 0
50 25 12.84 12.01 12.81 02 0
50 50 1272 12.96 12.85 0
100 0 12.84 12.94 12.86 0
1 0 13.14 12.99 13.32 0
1 50 13.07 13.06 13.42 0-2 0
1 99 12.98 12.96 13.20 0
640AM 50 0 13.20 12.90 12.95 0
50 25 13.07 1312 13.15 03 0
50 50 12.90 1312 13.18 0
100 0 13.09 13.15 13.15 0

Table 8-194

LTE Band 2 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18675 18900 19125 MPR Allowed per
Rocuates REEHS RElOER (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p RERICE!
Conducted Power [dBm
1 0 13.13 12.93 12.87 0
1 36 13.32 13.06 13.16 0 0
1 74 13.11 13.16 12.94 0
QPSK 36 0 13.44 13.22 13.09 0
36 18 13.45 13.23 13.23 0-1 0
36 37 13.35 13.19 13.17 0
75 0 13.43 13.21 13.22 0
1 0 13.20 13.20 13.18 0
1 36 13.48 13.29 13.36 0-1 0
1 74 13.09 13.44 13.29 0
16QAM 36 0 13.19 13.16 13.10 0
36 18 13.21 13.24 13.24 0-2 0
36 37 13.02 13.21 13.19 0
75 0 13.17 13.23 13.21 0
1 0 13.24 13.22 13.28 0
1 36 13.26 13.20 13.48 0-2 0
1 74 13.27 13.42 13.35 0
64Q0AM 36 0 13.19 13.22 13.10 0
36 18 13.23 13.24 13.24 0-3 0
36 37 13.12 13.20 13.20 0
75 0 13.18 13.23 13.22 0
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Table 8-195
LTE Band 2 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 13.17 12.96 13.19 0
1 25 13.24 12.98 13.26 0 0
1 49 13.20 13.06 13.10 0
QPSK 25 0 13.23 13.14 13.26 0
25 12 13.25 13.13 13.28 01 0
25 25 13.22 13.15 13.19 0
50 0 13.26 13.16 13.29 0
1 0 13.46 13.20 13.36 0
1 25 13.50 13.07 13.38 0-1 0
1 49 13.27 13.27 13.30 0
16QAM 25 0 13.25 13.17 13.12 0
25 12 13.24 13.16 13.21 02 0
25 25 13.10 13.13 13.19 0
50 0 13.27 13.22 13.27 0
1 0 13.46 13.24 13.43 0
1 25 13.49 13.45 13.37 0-2 0
1 49 13.45 13.43 13.42 0
64QAM 25 0 13.23 13.18 13.29 0
25 12 13.22 13.16 13.31 03 0
25 25 13.20 13.18 13.21 0
50 0 13.27 13.15 13.30 0
Table 8-196

LTE Band 2 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WeEMEREm || (RS REICEEL (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] AR [CIT
Conducted Power [dBm
1 0 13.02 13.05 13.11 0
1 12 13.10 12.96 13.05 0 0
1 24 13.14 12.95 13.00 0
QPSK 12 0 13.02 13.13 13.13 0
12 6 13.09 13.12 13.07 o1 0
12 13 13.16 13.13 13.02 0
25 0 13.13 13.15 13.10 0
1 0 13.19 13.42 13.19 0
1 12 13.34 13.29 13.20 0-1 0
1 24 13.37 13.28 13.33 0
16QAM 12 0 13.05 13.21 13.18 0
12 6 13.13 13.18 13.08 02 0
12 13 13.21 13.16 13.07 0
25 0 13.11 13.19 13.11 0
1 0 13.26 13.41 13.33 0
1 12 13.30 13.25 13.19 0-2 0
1 24 13.36 13.23 13.23 0
64QAM 12 0 13.07 13.16 13.13 0
12 6 13.18 13.17 13.02 03 0
12 13 13.19 13.14 13.02 0
25 0 13.11 13.16 13.08 0
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Table 8-197
LTE Band 2 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q 5 18615 18900 19185 MPR Allowed per
WedEten || (NS EkE RElCEe (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] HFR [EE
Conducted Power [dBm]

1 0 12.98 12.95 12.91 0
1 7 13.11 12.99 12.96 0 0
1 14 13.07 12.96 12.86 0
QPSK 8 0 13.00 13.14 13.01 0
8 4 13.09 13.12 12.95 0-1 0
8 7 13.10 13.11 12.94 0
15 0 13.08 13.17 12.96 0
1 0 13.29 13.35 13.37 0
1 7 13.37 13.30 13.24 0-1 0
1 14 13.34 13.15 13.18 0
16QAM 8 0 13.03 13.15 13.05 0
8 4 13.14 13.16 12.99 0-2 0
8 7 13.15 13.16 12.97 0
15 0 13.09 13.19 12.98 0
1 0 13.47 13.46 13.23 0
1 7 13.44 13.09 13.28 0-2 0
1 14 13.31 13.12 13.15 0
64QAM 8 0 13.05 13.16 13.01 0
8 4 13.12 13.17 13.01 0-3 0
8 7 13.09 13.17 12.94 0
15 0 13.12 13.19 13.00 0

Table 8-198

LTE Band 2 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A A 18607 18900 19193 MPR Allowed per
Scuiziorels RELCEE (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] WIFIR [
Conducted Power [dBm
1 0 13.04 13.03 13.13 0
1 2 13.00 12.97 13.00 0
1 5 13.05 13.00 13.07 0 0
QPSK 3 0 12.99 13.13 12.99 0
3 2 12.99 13.12 12.92 0
3 3 13.01 13.12 12.98 0
6 0 12.98 13.14 12.99 0-1 0
1 0 13.36 13.31 13.38 0
1 2 13.37 13.45 13.34 0
1 5 13.33 13.41 13.30 01 0
16QAM 3 0 13.07 13.18 13.06 0
3 2 13.15 13.15 13.09 0
3 3 13.05 13.17 13.10 0
6 0 13.05 13.16 12.96 0-2 0
1 0 13.48 13.44 13.41 0
1 2 13.21 13.31 13.36 0
1 5 13.27 13.37 13.34 0-2 0
64QAM 3 0 13.04 13.23 13.11 0
3 2 13.04 13.12 12.95 0
3 3 13.09 13.15 13.11 0
6 0 13.10 13.17 12.99 0-3 0
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Table 8-199
LTE Band 2 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
; ) 18700 18900 19100 MPR Allowed per
Nolv[EtiteR RBLS 28 RElCe (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MR ELET
Conducted Power [dBm]

1 0 10.34 10.24 10.24 0
1 50 10.24 10.17 10.35 0 0
1 99 10.08 10.11 10.32 0
QPSK 50 0 10.33 10.22 10.08 0
50 25 10.20 10.21 10.29 o1 0
50 50 10.05 10.14 10.37 0
100 0 10.17 10.20 10.34 0
1 0 10.35 10.32 10.20 0
1 50 10.33 10.28 10.48 01 0
1 99 10.00 10.39 10.40 0
16QAM 50 0 10.26 9.87 10.16 0
50 25 10.04 9.92 10.18 02 0
50 50 9.85 9.95 10.20 0
100 0 9.90 9.97 10.20 0
1 0 10.10 9.55 10.12 0
1 50 10.00 9.80 10.34 0-2 0
1 99 9.96 9.90 10.15 0
640AM 50 0 9.98 9.64 9.87 0
50 25 9.01 9.88 10.05 03 0
50 50 9.81 9.01 10.06 0
100 0 9.92 9.89 10.05 0

Table 8-200

LTE Band 2 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18675 18900 19125 MPR Allowed per
Rocuates REEHS RElOER (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p RERICE!
Conducted Power [dBm
1 0 10.28 9.91 10.13 0
1 36 10.06 10.10 10.35 0 0
1 74 9.84 10.03 10.04 0
QPSK 36 0 10.39 10.25 10.32 0
36 18 10.23 10.24 10.37 0-1 0
36 37 10.12 10.18 10.32 0
75 0 10.23 10.26 10.34 0
1 0 10.32 9.93 10.04 0
1 36 10.14 10.05 10.43 0-1 0
1 74 9.90 9.97 9.98 0
16QAM 36 0 10.16 10.04 10.25 0
36 18 10.08 10.00 10.32 0-2 0
36 37 10.00 10.01 10.14 0
75 0 10.05 10.03 10.27 0
1 0 10.29 9.63 10.21 0
1 36 10.22 9.92 9.92 0-2 0
1 74 9.63 9.85 9.85 0
64Q0AM 36 0 10.18 9.85 9.71 0
36 18 10.10 9.84 9.87 0-3 0
36 37 9.94 9.89 9.87 0
75 0 10.10 9.93 9.90 0
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Table 8-201
LTE Band 2 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18650 18900 19150 MPR Allowed per
Roduieten RB Size IR i (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] MR (ELEY
Conducted Power [dBm]
1 0 10.25 .89 10.20 0
1 25 10.31 9.96 10.31 0 0
1 49 10.33 9.99 10.15 0
QPSK 25 0 10.23 10.19 10.24 0
25 12 10.32 10.13 10.38 01 0
25 25 10.28 10.07 10.26 0
50 0 10.33 10.18 10.22 0
1 0 9.97 9.91 10.50 0
1 25 10.19 10.03 10.24 0-1 0
1 49 10.32 9.94 10.14 0
16QAM 25 0 10.09 10.00 10.32 0
25 12 10.17 9.97 10.23 02 0
25 25 10.12 9.94 10.12 0
50 0 10.17 10.01 10.23 0
1 0 10.31 9.75 10.50 0
1 25 10.23 10.16 10.49 0-2 0
1 49 10.16 10.03 9.62 0
64QAM 25 0 10.14 9.85 10.12 0
25 12 10.23 9.95 10.01 03 0
25 25 10.23 10.00 9.86 0
50 0 10.20 10.04 10.02 0
Table 8-202

LTE Band 2 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
WodlEitem || (N3 SkE RELCEe (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB] MR (EEY
Conducted Power [dBm
1 0 10.13 9.85 10.14 0
1 12 10.09 9.83 10.09 0 0
1 24 10.10 9.82 10.07 0
QPSK 12 0 10.12 10.00 10.16 0
12 6 10.14 9.98 10.13 0-1 0
12 13 10.14 10.00 10.10 0
25 0 10.13 10.01 10.15 0
1 0 10.32 10.08 10.41 0
1 12 10.18 10.01 10.31 0-1 0
1 24 10.26 9.95 10.19 0
16QAM 12 0 10.09 10.09 10.17 0
12 6 10.09 10.07 10.16 0-2 0
12 13 10.16 9.98 10.04 0
25 0 10.11 10.07 10.10 0
1 0 10.19 10.12 10.50 0
1 12 10.19 10.15 10.31 0-2 0
1 24 10.30 10.27 9.88 0
64QAM 12 0 10.01 9.88 9.95 0
12 6 10.14 9.81 9.92 0-3 0
12 13 10.23 9.90 9.71 0
25 0 10.10 ©) 6k 9.91 0
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Table 8-203
LTE Band 2 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 18615 18900 19185 MPR Allowed per
fodueren BBl REICIEE! (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] MR (ELY
Conducted Power [dBm
1 0 10.01 9.87 9.96 0
1 7 10.10 9.88 9.98 0 0
1 14 10.06 9.85 9.96 0
QPSK 8 0 10.11 9.96 10.05 0
8 4 10.18 9.97 10.02 01 0
8 7 10.18 9.99 10.00 0
15 0 10.18 9.98 10.01 0
1 0 10.18 9.76 9.99 0
1 7 10.23 9.91 10.05 0-1 0
1 14 10.17 9.92 10.10 0
16QAM 8 0 10.06 9.91 10.02 0
8 4 10.18 9.87 9.99 02 0
8 7 10.14 9.89 9.95 0
15 0 10.09 9.93 9.92 0
1 0 10.23 9.74 10.11 0
1 7 10.28 9.91 9.94 0-2 0
1 14 10.16 9.98 9.75 0
64QAM 8 0 10.14 9.80 9.93 0
8 4 10.14 9.83 9.69 03 0
8 7 10.19 9.85 9.67 0
15 0 10.07 9.83 9.69 0
Table 8-204

LTE Band 2 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 18607 18900 19193 MPR Allowed per
Modulation RESES RB Offset (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] MAR(EEY
Conducted Power [dBm
1 0 10.17 9.93 10.10 0
1 2 10.12 9.90 10.08 0
1 5 10.14 9.96 10.06 o 0
QPSK 3 0 10.05 9.87 9.97 0
3 2 10.03 9.88 9.98 0
3 3 10.01 9.89 9.99 0
6 0 10.01 9.86 9.93 0-1 0
1 0 10.39 10.11 10.27 0
1 2 10.26 9.98 10.22 0
1 5 10.31 10.12 10.19 01 0
16QAM 3 0 10.18 10.03 10.07 0
3 2 10.12 9.99 10.08 0
3 3 10.24 10.00 10.13 0
6 0 10.11 10.05 9.93 0-2 0
1 0 10.09 9.91 9.65 0
1 2 10.17 9.82 9.86 0
1 5 10.22 9.83 9.65 0-2 0
64Q0AM 3 0 10.08 9.78 9.64 0
3 2 10.13 9.78 9.58 0
3 3 10.15 9.68 9.56 0
6 0 10.07 9.75 9.54 0-3 0
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8.3.8 LTE Band 25

Table 8-205
LTE Band 25 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 26140 26365 26590 MPR Allowed per
MedEEn | RDEEe || RS ChseE (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB] WIPIRFEFET
Conducted Power [dBm]

1 0 14.77 14.61 14.78 0
1 50 14.88 14.52 14.96 0 0
1 99 14.94 14.72 14.88 0
QPSK 50 0 14.75 14.65 14.80 0
50 25 14.85 14.66 14.91 0-1 0
50 50 14.95 14.85 14.98 0
100 0 14.92 14.70 14.95 0
1 0 14.74 14.68 14.77 0
1 50 14.90 14.63 14.89 0-1 0
1 99 15.00 14.86 14.87 0
16Q0AM 50 0 14.45 14.41 14.59 0
50 25 14.61 14.43 14.66 0-2 0
50 50 14.71 14.66 14.69 0
100 0 14.67 14.49 14.73 0
1 0 14.24 14.37 14.47 0
1 50 14.28 14.35 14.56 0-2 0
1 99 14.39 14.47 14.45 0
64Q0AM 50 0 14.35 14.27 14.49 0
50 25 14.43 14.41 14.68 03 0
50 50 14.44 14.50 14.75 0
100 0 14.46 14.42 14.76 0

Table 8-206

LTE Band 25 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
q q 26115 26365 26615 MPR Allowed per
MofMEREn | RBSH || R3S (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [d B]p WIPR
Conducted Power [dBm]
1 0 14.36 14.48 14.62 0
1 36 14.50 14.49 14.66 0 0
1 74 14.44 14.63 14.62 0
QPSK 36 0 14.47 14.46 14.77 0
36 18 14.66 14.54 14.90 0-1 0
36 37 14.61 14.72 14.87 0
75 0 14.68 14.62 14.99 0
1 0 14.60 14.77 14.84 0
1 36 14.82 14.59 15.00 0-1 0
1 74 14.63 14.98 14.97 0
16QAM 36 0 14.38 14.28 14.57 0
36 18 14.56 14.40 14.87 0-2 0
36 37 14.49 14.59 14.75 0
75 0 14.55 14.45 14.85 0
1 0 14.19 14.29 14.32 0
1 36 14.37 14.24 14.75 0-2 0
1 74 14.27 14.37 14.52 0
64QAM 36 0 14.35 14.24 14.49 0
36 18 14.53 14.31 14.79 0-3 0
36 37 14.47 14.48 14.70 0
75 0 14.53 14.38 14.84 0
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 147 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-207
LTE Band 25 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. ! 26090 26365 26640 MPR Allowed per
Modulation | RB Size | RB Offset (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [d B]p IR 1=
Conducted Power [dBm]

1 0 14.61 14.42 14.87 0
1 25 14.49 14.47 14.87 0 0
1 49 14.67 14.63 14.72 0
QPSK 25 0 14.54 14.41 15.00 0
25 12 14.48 14.45 14.89 0-1 0
25 25 14.43 14.41 14.51 0
50 0 14.29 14.39 14.71 0
1 0 14.78 14.49 15.00 0
1 25 14.66 14.49 14.98 0-1 0
1 49 14.84 14.67 14.97 0
16QAM 25 0 14.47 14.25 14.83 0
25 12 14.38 14.30 14.71 0-2 0
25 25 14.53 14.46 14.52 0
50 0 14.40 14.41 14.73 0
1 0 14.46 14.30 14.72 0
1 25 14.38 14.34 14.70 0-2 0
1 49 14.57 14.46 14.51 0
64QAM 25 0 14.41 14.28 14.84 0
25 12 14.37 14.31 14.73 03 0
25 25 14.51 14.45 14.52 0
50 0 14.37 14.42 14.72 0

Table 8-208

LTE Band 25 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
q " 26065 26365 26665 MPR Allowed per
MedEEn | RBEEe || RS ChesE (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [d B]p WIPIR &
Conducted Power [dBm]
1 0 14.52 14.34 14.69 0
1 12 14.47 14.45 14.52 0 0
1 24 14.43 14.52 14.68 0
QPSK 12 0 14.57 14.48 14.63 0
12 6 14.55 14.45 14.57 0-1 0
12 13 14.40 14.57 14.64 0
25 0 14.57 14.59 14.60 0
1 0 14.65 14.42 14.75 0
1 12 14.58 14.60 14.70 0-1 0
1 24 14.58 14.72 14.68 0
16QAM 12 0 14.37 14.26 14.53 0
12 6 14.36 14.22 14.42 0-2 0
12 13 14.24 14.34 14.47 0
25 0 14.38 14.35 14.43 0
1 0 14.71 14.64 14.86 0
1 12 14.64 14.62 14.60 0-2 0
1 24 14.58 14.82 14.99 0
64Q0AM 12 0 14.38 14.37 14.57 0
12 6 14.38 14.31 14.55 0-3 0
12 13 14.25 14.44 14.56 0
25 0 14.41 14.41 14.54 0
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Table 8-209
LTE Band 25 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
; ! 26055 26365 26675 MPR Allowed per
Modulation | RB Size | RB Offset (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [d B]p IR 1=
Conducted Power [dBm]
1 0 14.55 14.31 14.46 0
1 7 14.60 14.51 14.58 0 0
1 14 14.50 14.47 14.57 0
QPSK 8 0 14.50 14.47 14.55 0
8 4 14.51 14.53 14.56 01 0
8 7 14.51 14.55 14.57 0
15 0 14.51 14.58 14.61 0
1 0 14.79 14.70 14.74 0
1 7 14.70 14.61 14.96 0-1 0
1 14 14.52 14.85 14.99 0
16QAM 8 0 14.42 14.34 14.49 0
8 4 14.41 14.44 14.49 0-2 0
8 7 14.45 14.41 14.53 0
15 0 14.39 14.40 14.52 0
1 0 14.74 14.37 14.91 0
1 7 14.90 14.75 14.83 0-2 0
1 14 14.86 14.85 14.95 0
64QAM 8 0 14.34 14.24 14.54 0
8 4 14.40 14.35 14.55 0-3 0
8 7 14.44 14.41 14.54 0
15 0 14.42 14.37 14.58 0
Table 8-210

LTE Band 25 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
Modulation | RB Size | RS Offset (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.58 14.43 14.77 0
1 2 14.49 14.40 14.75 0
1 5 14.53 14.52 14.83 0 0
QPSK 3 0 14.46 14.44 14.62 0
3 2 14.41 14.55 14.63 0
3 3 14.42 14.54 14.68 0
6 0 14.46 14.55 14.65 0-1 0
1 0 14.89 14.77 14.84 0
1 2 14.90 14.52 14.98 0
1 5 14.75 14.91 14.87 0-1 0
16QAM 3 0 14.44 14.37 14.55 0
3 2 14.36 14.41 14.53 0
3 3 14.45 14.48 14.61 0
6 0 14.38 14.49 14.53 0-2 0
1 0 14.91 14.74 14.98 0
1 2 14.93 14.64 14.92 0
1 5 14.69 14.44 14.81 0-2 0
64QAM 3 0 14.45 14.28 14.69 0
3 2 14.41 14.36 14.63 0
3 3 14.41 14.30 14.70 0
6 0 14.41 14.39 14.65 0-3 0
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Table 8-211
LTE Band 25 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26140 26365 26590 MPR Allowed per
MofMEREn | MBS || R3S (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB]p WIPR T
Conducted Power [dBm]

1 0 13.35 13.18 13.52 0
1 50 13.31 13.22 13.76 0 0
1 99 13.51 13.52 13.64 0
QPSK 50 0 13.28 13.24 13.61 0
50 25 13.31 13.36 13.75 0-1 0
50 50 13.49 13.52 13.84 0
100 0 13.41 13.43 13.75 0
1 0 13.55 13.49 13.55 0
1 50 13.67 13.62 13.79 0-1 0
1 99 13.83 13.91 13.89 0
16QAM 50 0 13.32 13.23 13.59 0
50 25 13.36 13.35 13.71 02 0
50 50 13.50 13.57 13.79 0
100 0 13.45 13.42 13.82 0
1 0 13.51 13.64 13.55 0
1 50 13.60 13.55 13.90 0-2 0
1 99 13.67 13.82 13.75 0
64QAM 50 0 13.35 13.29 13.50 0
50 25 13.40 13.39 13.81 0-3 0
50 50 13.49 13.48 13.82 0
100 0 13.46 13.41 13.86 0

Table 8-212

LTE Band 25 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 26115 26365 26615 MPR Allowed per
ModEiEn | RBSHEe | RS CHsE (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB] WIPIR [EFET
Conducted Power [dBm]
1 0 13.25 13.47 13.40 0
1 36 13.22 13.47 13.76 0 0
1 74 13.54 13.76 13.67 0
QPSK 36 0 13.13 13.38 13.54 0
36 18 13.25 13.38 13.88 0-1 0
36 37 13.42 13.57 13.82 0
75 0 13.29 13.42 13.90 0
1 0 13.39 13.62 13.41 0
1 36 13.44 13.47 13.80 0-1 0
1 74 13.80 13.86 13.82 0
16QAM 36 0 13.16 13.42 13.46 0
36 18 13.31 13.48 13.81 0-2 0
36 37 13.45 13.61 13.77 0
75 0 13.32 13.44 13.85 0
1 0 13.46 13.38 13.61 0
1 36 13.53 13.55 14.00 0-2 0
1 74 13.45 13.64 13.75 0
64Q0AM 36 0 13.12 13.18 13.55 0
36 18 13.32 13.31 13.71 0-3 0
36 37 13.24 13.37 13.56 0
75 0 13.32 13.24 13.74 0
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Table 8-213
LTE Band 25 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. ! 26090 26365 26640 MPR Allowed per
Modulation | RB Size | RB Offset (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [d B]p IR 1=
Conducted Power [dBm]

1 0 13.29 13.35 13.52 0
1 25 13.06 13.33 13.72 0 0
1 49 13.24 13.57 13.63 0
QPSK 25 0 13.23 13.28 13.81 0
25 12 13.14 13.39 13.81 0-1 0
25 25 13.21 13.56 13.68 0
50 0 13.17 13.40 13.82 0
1 0 13.40 13.65 13.66 0
1 25 13.27 13.60 13.78 0-1 0
1 49 13.51 13.84 13.96 0
16QAM 25 0 13.30 13.44 13.80 0
25 12 13.21 13.53 13.79 0-2 0
25 25 13.30 13.69 13.72 0
50 0 13.23 13.53 13.84 0
1 0 13.41 13.40 13.89 0
1 25 13.32 13.47 13.89 0-2 0
1 49 13.52 13.61 13.94 0
64QAM 25 0 13.15 13.08 13.71 0
25 12 13.11 1113 13.59 03 0
25 25 13.29 13.19 13.43 0
50 0 13.19 13.19 13.56 0

Table 8-214

LTE Band 25 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
q " 26065 26365 26665 MPR Allowed per
MedEEn | RBEEe || RS ChesE (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [d B]p WIPIR &
Conducted Power [dBm]
1 0 13.31 13.36 13.68 0
1 12 13.19 13.44 13.52 0 0
1 24 13.20 13.62 13.64 0
QPSK 12 0 13.26 13.39 13.70 0
12 6 13.16 13.42 13.63 0-1 0
12 13 13.03 13.50 13.69 0
25 0 13.17 13.43 13.65 0
1 0 13.45 13.51 13.85 0
1 12 13.26 13.66 13.81 0-1 0
1 24 13.50 13.79 13.84 0
16QAM 12 0 13.38 13.46 13.76 0
12 6 13.28 13.51 13.69 0-2 0
12 13 13.25 13.58 13.82 0
25 0 13.19 13.54 13.74 0
1 0 13.40 13.51 13.95 0
1 12 13.61 13.48 13.89 0-2 0
1 24 13.27 13.53 13.74 0
64Q0AM 12 0 13.18 13.11 13.57 0
12 6 13.11 13.22 13.49 0-3 0
12 13 13.06 13.22 13.49 0
25 0 13.15 13.20 13.46 0
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Table 8-215
LTE Band 25 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
; ! 26055 26365 26675 MPR Allowed per
Modulation | RB Size | RB Offset (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [d B]p IR 1=
Conducted Power [dBm]
1 0 13.21 13.24 13.48 0
1 7 13.29 13.31 13.61 0 0
1 14 13.21 13.35 13.55 0
QPSK 8 0 13.26 13.31 13.66 0
8 4 13.27 13.34 13.69 01 0
8 7 13.18 13.41 13.70 0
15 0 13.29 13.37 13.70 0
1 0 13.34 13.44 13.63 0
1 7 13.39 13.45 13.79 0-1 0
1 14 13.40 13.61 13.77 0
16QAM 8 0 13.27 13.38 13.66 0
8 4 13.26 13.42 13.75 0-2 0
8 7 13.21 13.45 13.82 0
15 0 13.27 13.43 13.75 0
1 0 13.30 13.32 13.77 0
1 7 13.29 13.41 13.72 0-2 0
1 14 13.24 13.43 13.70 0
64QAM 8 0 13.04 13.15 13.40 0
8 4 13.05 13.12 13.45 03 0
8 7 13.07 13.14 13.38 0
15 0 13.11 13.18 13.43 0
Table 8-216

LTE Band 25 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
Modulation | RB Size | RS Offset (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 13.26 13.30 13.86 0
1 2 13.18 13.29 13.85 0
1 5 13.26 13.29 13.87 0 0
QPSK 3 0 13.27 13.35 13.71 0
3 2 13.23 13.34 13.71 0
3 3 13.25 13.33 13.71 0
6 0 13.22 13.35 13.69 0-1 0
1 0 13.38 13.57 13.91 0
1 2 13.35 13.47 13.99 0
1 5 13.43 13.56 14.00 0-1 0
16QAM 3 0 13.34 13.45 13.77 0
3 2 13.28 13.50 13.79 0
3 3 13.32 13.46 13.84 0
6 0 13.29 13.40 13.79 0-2 0
1 0 13.70 13.50 13.90 0
1 2 13.58 13.54 13.77 0
1 5 13.60 13.58 13.83 0-2 0
64QAM 3 0 13.25 13.28 13.51 0
3 2 13.22 13.24 13.40 0
3 3 13.29 13.30 13.42 0
6 0 13.26 13.17 13.36 0-3 0
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Table 8-217
LTE Band 25 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. q 26140 26365 26590 MPR Allowed per
Modulation | RB Size | RB Offset (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [d B]p MIPREE
Conducted Power [dBm]
1 0 14.63 14.40 14.43 0
1 50 14.46 14.23 14.23 0 0
1 99 14.59 14.53 14.66 0
QPSK 50 0 14.33 14.30 14.47 0
50 25 14.28 14.22 14.31 0-1 0
50 50 14.30 14.27 14.42 0
100 0 14.27 14.20 14.34 0
1 0 14.61 14.60 14.65 0
1 50 14.52 14.35 14.50 0-1 0
1 99 14.72 14.57 14.80 0
16QAM 50 0 14.00 13.93 14.08 0
50 25 13.85 13.85 13.99 0-2 0
50 50 13.95 13.82 13.99 0
100 0 13.87 13.80 14.00 0
1 0 14.38 14.62 14.60 0
1 50 14.28 14.42 14.40 0-2 0
1 99 14.40 14.70 14.70 0
64QAM 50 0 14.18 14.25 14.50 0
50 25 14.16 14.18 14.30 0-3 0
50 50 14.20 14.28 14.31 0
100 0 14.16 14.21 14.29 0
Table 8-218
LTE Band 25 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26115 26365 26615 MPR Allowed per
WMeEiEn || RSSE || (RS el (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [d B]p MIPR |15
Conducted Power [dBm]
1 0 14.18 14.30 14.33 0
1 36 14.05 14.10 14.14 0 0
1 74 14.08 14.23 14.45 0
QPSK 36 0 14.10 14.12 14.18 0
36 18 14.12 14.02 14.17 0-1 0
36 37 14.07 14.04 14.40 0
75 0 14.07 14.00 14.17 0
1 0 14.35 14.53 14.46 0
1 36 14.18 14.08 14.27 0-1 0
1 74 14.12 14.34 14.55 0
16QAM 36 0 14.10 14.13 14.19 0
36 18 14.11 14.02 14.20 0-2 0
36 37 14.06 14.04 14.35 0
75 0 14.04 14.02 14.15 0
1 0 14.37 14.35 14.63 0
1 36 14.33 14.42 14.44 0-2 0
1 74 14.34 14.33 14.58 0
64Q0AM 36 0 14.12 14.30 14.33 0
36 18 14.17 14.22 14.29 0-3 0
36 37 14.16 14.19 14.44 0
75 0 14.09 14.18 14.23 0
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Table 8-219
LTE Band 25 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. 9 26090 26365 26640 MPR Allowed per
Modulation | RB Size | RB Offset (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [dB]p WIPIR (1=
Conducted Power [dBm]

1 0 14.23 14.13 14.16 0
1 25 14.00 13.93 14.32 0 0
1 49 14.00 13.96 14.43 0
QPSK 25 0 14.21 14.03 14.20 0
25 12 14.11 14.02 14.39 01 0
25 25 14.10 13.95 14.53 0
50 0 14.12 14.01 14.40 0
1 0 14.43 14.32 14.27 0
1 25 14.18 14.04 14.40 0-1 0
1 49 14.21 14.06 14.60 0
16QAM 25 0 14.23 14.03 14.18 0
25 12 14.13 14.02 14.40 02 0
25 25 14.14 13.96 14.36 0
50 0 14.15 14.04 14.41 0
1 0 14.32 14.36 14.44 0
1 25 14.20 14.17 14.67 0-2 0
1 49 14.20 14.15 14.78 0
64Q0AM 25 0 14.15 14.07 14.25 0
25 12 14.07 14.09 14.37 0-3 0
25 25 14.16 14.06 14.57 0
50 0 14.12 14.11 14.40 0

Table 8-220

LTE Band 25 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. 9 26065 26365 26665 MPR Allowed per
Modulation | RB Size | RB Offset (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [dB]p WIPIR (1=
Conducted Power [dBm]
1 0 14.17 13.89 14.38 0
1 12 14.10 13.88 14.40 0 0
1 24 13.99 13.87 14.30 0
QPSK 12 0 14.19 13.87 14.47 0
12 6 14.12 13.87 14.47 0-1 0
12 13 14.04 13.87 14.45 0
25 0 14.12 13.91 14.51 0
1 0 14.39 13.94 14.54 0
1 12 14.31 14.03 14.55 0-1 0
1 24 14.23 13.95 14.53 0
16QAM 12 0 14.23 13.98 14.53 0
12 6 14.12 13.97 14.44 0-2 0
12 13 14.04 13.95 14.39 0
25 0 14.20 13.90 14.41 0
1 0 14.36 14.02 14.41 0
1 12 14.28 14.12 14.61 0-2 0
1 24 14.14 14.32 14.65 0
640Q0AM 12 0 14.27 14.06 14.40 0
12 6 14.18 13.99 14.53 0-3 0
12 13 14.16 13.99 14.46 0
25 0 14.18 14.02 14.50 0
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Table 8-221
LTE Band 25 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
’ ' 26055 26365 26675 MPR Allowed per
Modulation | RB Size | RB Offset (18515 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [dB]p WIPIR (1=
Conducted Power [dBm]

1 0 14.04 13.80 14.34 0
1 7 14.12 13.91 14.43 0 0
1 14 14.04 13.84 14.33 0
QPSK 8 0 14.19 13.93 14.49 0
8 4 14.18 13.93 14.47 o1 0
8 7 14.12 13.93 14.47 0
15 0 14.18 13.96 14.49 0
1 0 14.16 14.11 14.53 0
1 7 14.28 13.93 14.48 0-1 0
1 14 14.22 13.95 14.40 0
16QAM 8 0 14.25 13.98 14.41 0
8 4 14.22 13.98 14.42 0-2 0
8 7 14.19 13.98 14.43 0
15 0 14.21 13.94 14.41 0
1 0 14.17 14.13 14.72 0
1 7 14.21 14.18 14.80 0-2 0
1 14 14.17 14.02 14.73 0
64QAM 8 0 14.25 14.09 14.63 0
8 4 14.20 14.02 14.58 0-3 0
8 7 14.08 14.03 14.43 0
15 0 14.17 14.03 14.54 0

Table 8-222

LTE Band 25 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 26047 26365 26683 MPR Allowed per
WedilEien | RESER || RS elEs (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [d B]p WIPHR (12T
Conducted Power [dBm]
1 0 14.17 13.88 14.59 0
1 2 14.16 13.86 14.57 0
1 5 14.17 13.89 14.60 0 0
QPSK 3 0 14.22 13.97 14.43 0
3 2 14.21 13.94 14.43 0
3 3 14.26 13.95 14.45 0
6 0 14.24 13.95 14.42 0-1 0
1 0 14.37 14.07 14.75 0
1 2 14.31 14.03 14.74 0
1 5 14.40 13.95 14.75 0-1 0
16QAM 3 0 14.33 14.03 14.53 0
3 2 14.31 13.97 14.40 0
3 3 14.38 13.99 14.36 0
6 0 14.29 13.96 14.32 0-2 0
1 0 14.45 14.20 14.60 0
1 2 14.57 14.25 14.59 0
1 5 14.53 14.15 14.64 0-2 0
64QAM 3 0 14.35 14.24 14.62 0
3 2 14.30 14.19 14.61 0
3 3 14.40 14.13 14.67 0
6 0 14.32 14.16 14.52 0-3 0
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Table 8-223
LTE Band 25 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 26140 26365 26590 MPR Allowed per
WedhlEien | RESER || R el (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [d B]p IPHR (12
Conducted Power [dBm]

1 0 13.27 13.16 13.35 0
1 50 13.25 13.34 13.42 0 0
1 99 13.08 13.33 12.99 0
QPSK 50 0 13.49 13.42 13.50 0
50 25 13.37 13.45 13.42 0-1 0
50 50 13.24 13.40 13.16 0
100 0 13.40 13.40 13.41 0
1 0 13.35 13.18 13.36 0
1 50 13.30 13.35 13.50 0-1 0
1 99 13.05 13.23 13.15 0
16QAM 50 0 13.33 13.16 13.11 0
50 25 13.16 13.17 13.20 0-2 0
50 50 13.05 13.07 12.90 0
100 0 13.16 13.18 13.23 0
1 0 13.12 13.00 13.30 0
1 50 13.08 13.16 13.34 0-2 0
1 99 13.01 13.16 13.18 0
640Q0AM 50 0 13.21 13.15 13.05 0
50 25 13.08 13.19 13.12 0-3 0
50 50 13.03 13.11 12.87 0
100 0 13.10 13.20 13.20 0

Table 8-224

LTE Band 25 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 26115 26365 26615 MPR Allowed per
WD | RDEER || RS e (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB]p WIPIR (E1ET
Conducted Power [dBm]
1 0 13.34 13.14 13.30 0
1 36 13.43 13.42 13.26 0 0
1 74 13.10 13.02 12.92 0
QPSK 36 0 13.48 13.37 13.46 0
36 18 13.50 13.48 13.25 0-1 0
36 37 13.30 13.30 13.04 0
75 0 13.41 13.37 13.21 0
1 0 13.48 13.43 13.45 0
1 36 13.49 13.44 13.41 0-1 0
1 74 13.19 13.41 13.23 0
16QAM 36 0 13.49 13.39 13.48 0
36 18 13.49 13.49 13.26 0-2 0
36 37 13.32 13.32 13.07 0
75 0 13.50 13.39 13.25 0
1 0 13.50 13.40 13.42 0
1 36 13.41 13.45 13.39 0-2 0
1 74 13.40 13.23 13.16 0
64Q0AM 36 0 13.50 13.41 13.47 0
36 18 13.41 13.42 13.25 0-3 0
36 37 13.33 13.31 13.03 0
75 0 13.49 13.39 13.24 0
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Table 8-225
LTE Band 25 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26090 26365 26640 MPR Allowed per
MofMEREn | MBS || R3S (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [dB]p WIPR T
Conducted Power [dBm]

1 0 13.34 13.34 13.20 0
1 25 13.48 13.28 13.16 0 0
1 49 13.38 13.20 13.07 0
QPSK 25 0 13.39 13.42 13.16 0
25 12 13.45 13.40 13.07 01 0
25 25 13.46 13.36 12.90 0
50 0 13.46 13.32 13.06 0
1 0 13.42 13.43 13.46 0
1 25 13.46 13.50 13.42 0-1 0
1 49 13.43 13.43 13.49 0
16QAM 25 0 13.41 13.42 13.19 0
25 12 13.49 13.40 13.07 0-2 0
25 25 13.49 13.38 12.90 0
50 0 13.48 13.34 13.09 0
1 0 13.47 13.46 13.37 0
1 25 13.40 13.36 13.41 0-2 0
1 49 13.50 13.44 13.42 0
64QAM 25 0 13.36 13.43 13.24 0
25 12 13.45 13.42 13.08 03 0
25 25 13.43 13.36 12.90 0
50 0 13.50 13.37 13.04 0

Table 8-226

LTE Band 25 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 26065 26365 26665 MPR Allowed per
ModEiEn | RBEEe || R3S (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [dB] WIPR T
Conducted Power [dBm]
1 0 13.05 13.03 13.24 0
1 12 13.10 12.92 13.02 0 0
1 24 13.11 12.95 13.16 0
QPSK 12 0 13.02 12.99 13.13 0
12 6 13.11 13.00 13.02 0-1 0
12 13 13.18 12.92 13.04 0
25 0 13.14 12.94 13.00 0
1 0 13.46 13.44 13.26 0
1 12 13.44 13.04 13.03 0-1 0
1 24 13.45 13.39 13.16 0
16QAM 12 0 13.10 13.08 12.96 0
12 6 13.23 13.02 12.81 0-2 0
12 13 13.25 12.99 12.90 0
25 0 13.19 12.94 12.85 0
1 0 13.47 13.33 13.20 0
1 12 13.43 13.06 13.05 0-2 0
1 24 13.44 13.32 13.11 0
64QAM 12 0 13.10 12.98 12.98 0
12 6 13.19 13.03 12.82 0-3 0
12 13 13.23 12.93 12.91 0
25 0 13.18 12.99 12.95 0
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Table 8-227
LTE Band 25 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26055 26365 26675 MPR Allowed per
MofMEREn | MBS || R3S (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [dB]p WIPR T
Conducted Power [dBm]
1 0 13.10 13.10 12.96 0
1 7 13.24 13.04 12.92 0 0
1 14 13.14 12.96 12.83 0
QPSK 8 0 13.15 13.18 12.92 0
8 4 13.21 13.16 12.83 01 0
8 7 13.22 13.12 12.66 0
15 0 13.22 13.08 12.82 0
1 0 13.38 13.39 13.42 0
1 7 13.42 13.36 13.28 0-1 0
1 14 13.49 13.29 13.25 0
16QAM 8 0 13.17 13.18 12.95 0
8 4 13.25 13.16 12.83 0-2 0
8 7 13.27 13.14 12.66 0
15 0 13.24 13.10 12.85 0
1 0 13.43 13.32 13.13 0
1 7 13.46 13.12 13.17 0-2 0
1 14 13.26 13.20 13.18 0
64QAM 8 0 13.12 13.19 13.00 0
8 4 13.21 13.18 12.84 03 0
8 7 13.19 13.12 12.66 0
15 0 13.26 13.13 12.80 0
Table 8-228

LTE Band 25 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
Rectael RERze RECIEE (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [d B]p IR
Conducted Power [dBm]
1 0 13.00 12.80 12.96 0
1 2 13.19 13.08 12.92 0
1 5 12.76 12.68 12.58 0 0
QPSK 3 0 13.14 13.03 13.12 0
3 2 13.16 13.14 12.91 0
3 3 12.96 12.96 12.70 0
6 0 13.17 13.03 12.87 0-1 0
1 0 13.14 13.09 13.31 0
1 2 13.20 13.06 13.08 0
1 5 13.17 13.12 13.33 0-1 0
16QAM 3 0 13.28 13.43 13.11 0
3 2 12.88 13.10 12.92 0
3 3 13.20 13.08 13.10 0
6 0 13.20 13.18 13.47 0-2 0
1 0 13.01 13.01 13.24 0
1 2 13.19 13.08 13.01 0
1 5 13.29 13.09 13.32 0-2 0
64QAM 3 0 13.27 13.25 13.10 0
3 2 13.08 13.08 12.88 0
3 3 13.26 13.15 13.09 0
6 0 13.36 13.16 13.15 0-3 0
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8.3.9 LTE Band 30

Table 8-229
LTE Band 30 Conducted Powers Ant 2a - 10 MHz Bandwidth
LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPI;’(:FI’ISV[\I:g]per MPR [dB]
Conducted Power
[dBm]
1 0 13.22 0
1 25 13.24 0 0
1 49 13.23 0
QPSK 25 0 13.41 0
25 12 13.48 o1 0
25 25 13.42 0
50 0 13.23 0
1 0 13.29 0
1 25 13.49 0-1 0
1 49 13.42 0
16QAM 25 0 13.11 0
25 12 13.16 02 0
25 25 13.12 0
50 0 13.16 0
1 0 13.42 0
1 25 13.45 0-2 0
1 49 13.55 0
64QAM 25 0 13.13 0
25 12 13.11 03 0
25 25 13.17 0
50 0 13.21 0
Table 8-230
LTE Band 30 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MPI;(:':IJSVE/:;]per MPR [dB]
Conducted Power
[dBm]
1 0 13.17 0
1 12 13.21 0 0
1 24 13.20 0
QPSK 12 0 13.33 0
12 6 13.34 01 0
12 13 13.32 0
25 0 13.36 0
1 0 13.32 0
1 12 13.36 0-1 0
1 24 13.28 0
16QAM 12 0 13.09 0
12 6 13.14 02 0
12 13 13.06 0
25 0 13.08 0
1 0 13.14 0
1 12 13.35 0-2 0
1 24 13.29 0
64QAM 12 0 13.17 0
12 6 13.06 03 0
12 13 13.15 0
25 0 13.08 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D0O5v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-231
LTE Band 30 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mp';;gg"f’j;]pe' MPR [dB]
Conducted Power
[dBm]
1 0 9.70 0
1 25 10.01 0 0
1 49 9.91 0
QPSK 25 0 9.77 0
25 12 9.79 o1 0
25 25 9.94 0
50 0 9.91 0
1 0 9.73 0
1 25 10.04 0-1 0
1 49 9.97 0
16QAM 25 0 9.70 0
25 12 9.53 0-2 0
25 25 9.64 0
50 0 9.62 0
1 0 9.58 0
1 25 9.70 0-2 0
1 49 9.61 0
64QAM 25 0 9.54 0
25 12 9.53 0-3 0
25 25 9.56 0
50 0 9.57 0
Table 8-232
LTE Band 30 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPI;(;AFI’ISV[\/:&per MPR [dB]
Conducted Power
[dBm]
1 0 9.50 0
1 12 9.53 0 0
1 24 9.47 0
QPSK 12 0 9.68 0
12 6 9.66 01 0
12 13 9.63 0
25 0 9.68 0
1 0 9.76 0
1 12 9.71 0-1 0
1 24 9.64 0
16QAM 12 0 9.71 0
12 6 9.63 0-2 0
12 13 9.61 0
25 0 9.66 0
1 0 9.75 0
1 12 10.02 0-2 0
1 24 9.82 0
64QAM 12 0 9.70 0
12 6 9.65 0-3 0
12 13 9.56 0
25 0 9.63 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-233
LTE Band 30 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mpsgggv[";g]p” MPR [dB]
Conducted Power
[dBm]
1 0 12.39 0
1 25 12.57 0 0
1 49 12.51 0
QPSK 25 0 12.58 0
25 12 12.60 o1 0
25 25 12.54 0
50 0 12.56 0
1 0 12.37 0
1 25 12.54 0-1 0
1 49 12.46 0
16QAM 25 0 12.33 0
25 12 12.36 0.2 0
25 25 12.31 0
50 0 12.35 0
1 0 12.47 0
1 25 12.50 0-2 0
1 49 12.44 0
64QAM 25 0 12.30 0
25 12 12.34 0.3 0
25 25 12.30 0
50 0 12.35 0
Table 8-234
LTE Band 30 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) MP';GAF',';"’[ng]pe' MPR [dB]
Conducted Power
[dBm]
1 0 12.28 0
1 12 12.35 0 0
1 24 12.30 0
QPSK 12 0 12.50 0
12 6 12.41 o1 0
12 13 12.38 0
25 0 12,51 0
1 0 12.47 0
1 12 12.51 0-1 0
1 24 12.42 0
16QAM 12 0 12.28 0
12 6 12.23 02 0
12 13 12.18 0
25 0 12.28 0
1 0 12.47 0
1 12 12.68 0-2 0
1 24 12.41 0
64QAM 12 0 12.14 0
12 6 12.23 03 0
12 13 1217 0
25 0 12.22 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-235
LTE Band 30 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mpsgggv[";g]p” MPR [dB]
Conducted Power
[dBm]
1 0 9.92 0
1 25 10.06 0 0
1 49 9.92 0
QPSK 25 0 10.04 0
25 12 10.02 o1 0
25 25 9.97 0
50 0 10.03 0
1 0 10.04 0
1 25 10.08 0-1 0
1 49 10.09 0
16QAM 25 0 9.75 0
25 12 9.74 0.2 0
25 25 9.67 0
50 0 9.71 0
1 0 9.86 0
1 25 9.97 0-2 0
1 49 9.68 0
64QAM 25 0 9.75 0
25 12 9.74 0.3 0
25 25 9.64 0
50 0 9.73 0
Table 8-236
LTE Band 30 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) MP';GAF',';"’[ng]pe' MPR [dB]
Conducted Power
[dBm]
1 0 9.81 0
1 12 9.72 0 0
1 24 9.61 0
QPSK 12 0 9.88 0
12 6 9.90 o1 0
12 13 9.77 0
25 0 9.89 0
1 0 10.03 0
1 12 9.89 0-1 0
1 24 9.85 0
16QAM 12 0 9.92 0
12 6 9.84 02 0
12 13 9.68 0
25 0 9.86 0
1 0 10.10 0
1 12 10.09 0-2 0
1 24 9.93 0
64QAM 12 0 9.92 0
12 6 9.85 03 0
12 13 9.68 0
25 0 9.88 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-237
LTE Band 30 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mpsgggv[";g]p” MPR [dB]
Conducted Power
[dBm]
1 0 13.35 0
1 25 13.34 0 0
1 49 13.11 0
QPSK 25 0 13.12 0
25 12 13.10 o1 0
25 25 12.99 0
50 0 1311 0
1 0 13.33 0
1 25 13.45 0-1 0
1 49 13.30 0
16QAM 25 0 13.12 0
25 12 13.10 0.2 0
25 25 12.95 0
50 0 13.03 0
1 0 12.98 0
1 25 12.97 0-2 0
1 49 12.87 0
64QAM 25 0 12.89 0
25 12 12.91 0.3 0
25 25 12.87 0
50 0 12.83 0
Table 8-238
LTE Band 30 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) MP';GAF',';"’[ng]pe' MPR [dB]
Conducted Power
[dBm]
1 0 13.39 0
1 12 13.40 0 0
1 24 13.35 0
QPSK 12 0 13.35 0
12 6 13.32 o1 0
12 13 13.20 0
25 0 13.29 0
1 0 13.49 0
1 12 13.45 0-1 0
1 24 13.43 0
16QAM 12 0 13.03 0
12 6 13.09 02 0
12 13 12.96 0
25 0 13.00 0
1 0 12.88 0
1 12 12.87 0-2 0
1 24 12.61 0
64QAM 12 0 12.65 0
12 6 12.81 03 0
12 13 12.87 0
25 0 13.00 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-239
LTE Band 30 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mpsgggv[";g]p” MPR [dB]
Conducted Power
[dBm]
1 0 10.27 0
1 25 10.32 0 0
1 49 10.26 0
QPSK 25 0 10.40 0
25 12 10.43 0-1 0
25 25 10.50 0
50 0 10.31 0
1 0 10.41 0
1 25 10.39 0-1 0
1 49 10.21 0
16QAM 25 0 10.29 0
25 12 10.21 0-2 0
25 25 10.17 0
50 0 10.22 0
1 0 10.24 0
1 25 10.34 0-2 0
1 49 10.27 0
64QAM 25 0 10.22 0
25 12 10.20 0-3 0
25 25 10.09 0
50 0 10.21 0
Table 8-240
LTE Band 30 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP;?;’ISVE/:;]per MPR [dB]
Conducted Power
[dBm]
1 0 9.80 0
1 12 9.74 0 0
1 24 9.71 0
QPSK 12 0 10.04 0
12 6 9.96 01 0
12 13 9.88 0
25 0 9.99 0
1 0 9.91 0
1 12 9.97 0-1 0
1 24 9.90 0
16QAM 12 0 9.97 0
12 6 9.98 02 0
12 13 9.88 0
25 0 10.00 0
1 0 9.80 0
1 12 9.71 0-2 0
1 24 9.83 0
64QAM 12 0 9.75 0
12 6 9.68 0-3 0
12 13 9.61 0
25 9.71 0

0
Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-241
LTE Band 30 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mpsgggv[";g]p” MPR [dB]
Conducted Power
[dBm]
1 0 13.32 0
1 25 13.20 0 0
1 49 13.16 0
QPSK 25 0 13.25 0
25 12 13.19 0-1 0
25 25 13.24 0
50 0 13.24 0
1 0 13.50 0
1 25 13.43 0-1 0
1 49 13.46 0
16QAM 25 0 13.28 0
25 12 13.20 0-2 0
25 25 13.27 0
50 0 13.28 0
1 0 13.47 0
1 25 13.36 0-2 0
1 49 13.42 0
64QAM 25 0 13.29 0
25 12 13.21 0-3 0
25 25 13.28 0
50 0 13.26 0
Table 8-242
LTE Band 30 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPI;GAFI’Ingldeg]per MPR [dB]
Conducted Power
[dBm]
1 0 13.33 0
1 12 13.29 0 0
1 24 13.28 0
QPSK 12 0 13.35 0
12 6 13.30 01 0
12 13 13.24 0
25 0 13.38 0
1 0 13.45 0
1 12 13.37 0-1 0
1 24 13.38 0
16QAM 12 0 13.34 0
12 6 13.25 02 0
12 13 13.22 0
25 0 13.37 0
1 0 13.42 0
1 12 13.46 0-2 0
1 24 13.50 0
64QAM 12 0 13.30 0
12 6 13.23 0-3 0
12 13 13.21 0
25 0 13.39 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-243
LTE Band 30 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MH2) Mp';;gg"f’j;]pe' MPR [dB]
Conducted Power
[dBm]
1 0 10.20 0
1 25 10.23 0 0
1 49 10.21 0
QPSK 25 0 10.24 0
25 12 10.26 o1 0
25 25 10.28 0
50 0 10.22 0
1 0 10.35 0
1 25 10.31 0-1 0
1 49 10.37 0
16QAM 25 0 10.00 0
25 12 9.99 02 0
25 25 10.04 0
50 0 10.07 0
1 0 10.18 0
1 25 10.25 0-2 0
1 49 10.21 0
64QAM 25 0 10.05 0
25 12 10.00 03 0
25 25 10.05 0
50 0 10.07 0
Table 8-244
LTE Band 30 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP';(?F','g"[":;]pe' MPR [dB]
Conducted Power
[dBm]
1 0 9.97 0
1 12 9.94 0 0
1 24 9.77 0
QPSK 12 0 10.10 0
12 6 10.06 01 0
12 13 10.02 0
25 0 10.14 0
1 0 10.20 0
1 12 10.16 0-1 0
1 24 10.11 0
16QAM 12 0 10.15 0
12 6 10.09 02 0
12 13 10.03 0
25 0 10.14 0
1 0 10.00 0
1 12 9.99 0-2 0
1 24 9.88 0
64QAM 12 0 9.77 0
12 6 9.73 03 0
12 13 9.68 0
25 0 9.75 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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8.3.10 LTE Band 7

Table 8-245
LTE Band 7 Conducted Powers Ant 2a - 20 MHz Bandwidth
LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20850 21100 21350 MPR Allowed per
WCeRMEREn | MBS || NS (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [d B]p MIFR [T
Conducted Power [dBm]
1 0 14.10 14.08 13.67 0
1 50 13.98 13.88 13.68 0 0
1 99 14.01 13.90 13.75 0
QPSK 50 0 14.00 13.82 13.89 0
50 25 13.94 13.79 13.83 0-1 0
50 50 13.87 13.71 13.69 0
100 0 13.99 13.80 13.80 0
1 0 13.90 13.84 13.63 0
1 50 13.71 13.62 13.66 0-1 0
1 99 13.72 13.72 13.77 0
16QAM 50 0 13.69 13.64 13.76 0
50 25 13.66 13.51 13.73 0-2 0
50 50 13.72 13.46 13.68 0
100 0 13.68 13.53 13.72 0
1 0 14.01 14.00 13.73 0
1 50 13.82 13.90 13.86 0-2 0
1 99 13.62 13.75 13.83 0
64QAM 50 0 13.58 13.52 13.46 0
50 25 13.49 13.42 13.50 0-3 0
50 50 13.32 13.30 13.39 0
100 0 13.46 13.37 13.48 0
Table 8-246
LTE Band 7 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20825 21100 21375 MPR Allowed per
MofMERED | MBS || RSCusE (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [d B]p WIPR
Conducted Power [dBm]
1 0 13.98 13.97 13.90 0
1 36 13.96 13.84 13.88 0 0
1 74 13.65 13.63 13.87 0
QPSK 36 0 14.08 13.98 13.97 0
36 18 14.02 13.88 13.89 0-1 0
36 37 13.95 13.75 13.88 0
75 0 14.02 13.87 13.86 0
1 0 14.09 14.08 13.92 0
1 36 13.95 14.05 14.00 0-1 0
1 74 13.62 13.84 13.96 0
16QAM 36 0 13.81 13.76 13.73 0
36 18 13.72 13.68 13.66 0-2 0
36 37 13.63 13.51 13.66 0
75 0 13.69 13.67 13.63 0
1 0 13.84 13.77 13.70 0
1 36 13.77 13.65 13.74 0-2 0
1 74 13.49 13.49 13.70 0
64Q0AM 36 0 13.56 13.49 13.49 0
36 18 13.47 13.37 13.41 0-3 0
36 37 13.39 13.27 13.39 0
75 0 13.46 13.35 13.34 0
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Table 8-247
LTE Band 7 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
WD | MO9S || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] WIPIR (1=
Conducted Power [dBm]
1 0 13.97 13.77 13.75 0
1 25 13.93 13.62 13.62 0 0
1 49 13.85 13.52 13.78 0
QPSK 25 0 13.93 13.75 13.67 0
25 12 13.81 13.66 13.65 0-1 0
25 25 13.72 13.57 13.67 0
50 0 13.77 13.67 13.60 0
1 0 14.09 13.89 13.95 0
1 25 13.97 13.70 13.70 0-1 0
1 49 13.93 13.78 13.96 0
160AM 25 0 13.59 13.48 13.35 0
25 12 13.53 13.36 13.35 0-2 0
25 25 13.46 13.30 13.40 0
50 0 13.54 13.40 13.37 0
1 0 14.08 13.86 13.78 0
1 25 13.92 13.69 13.71 0-2 0
1 49 13.70 13.56 13.89 0
64QAM 25 0 13.58 13.45 13.33 0
25 12 13.49 13.34 13.33 0-3 0
25 25 13.46 13.27 13.36 i 0
50 0 13.49 13.35 13.33 0
Table 8-248
LTE Band 7 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
i | RESEe | RSk (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p MIPR 15
Conducted Power [dBm]
1 0 13.82 13.72 13.51 0
1 12 13.88 13.62 13.54 0 0
1 24 13.79 13.58 13.68 0
QPSK 12 0 13.93 13.74 13.58 0
12 6 13.93 13.69 13.58 0-1 0
12 13 13.90 13.71 13.70 0
25 0 13.95 13.68 13.67 0
1 0 13.90 13.80 13.64 0
1 12 13.91 13.72 13.67 0-1 0
1 24 13.84 13.65 13.90 0
16QAM 12 0 13.65 13.45 13.48 0
12 6 13.58 13.43 13.54 0-2 0
12 13 13.58 13.41 13.53 0
25 0 13.53 13.42 13.47 0
1 0 13.91 13.73 13.71 0
1 12 14.03 13.75 13.70 0-2 0
1 24 14.07 13.77 13.85 0
640Q0AM 12 0 13.62 13.42 13.43 0
12 6 13.57 13.38 13.37 0-3 0
12 13 13.64 13.41 13.45 0
25 0 13.55 13.42 13.35 0
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Table 8-249
LTE Band 7 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20850 21100 21350 MPR Allowed per
MedEEn | RDEE || RS s (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [d B]p WIPIR (E1ET
Conducted Power [dBm]
1 0 11.04 10.91 10.68 0
1 50 10.88 10.67 10.72 0 0
1 99 10.76 10.66 10.82 0
QPSK 50 0 10.89 10.75 10.74 0
50 25 10.85 10.64 10.70 0-1 0
50 50 10.76 10.58 10.63 0
100 0 10.78 10.60 10.64 0
1 0 11.06 10.52 10.56 0
1 50 10.82 10.59 10.58 0-1 0
1 99 10.65 10.55 10.71 0
16QAM 50 0 10.55 10.47 10.42 0
50 25 10.53 10.37 10.38 0-2 0
50 50 10.53 10.28 10.35 0
100 0 10.46 10.30 10.36 0
1 0 10.94 11.00 10.49 0
1 50 10.74 10.72 10.46 0-2 0
1 99 10.75 10.67 10.61 0
64QAM 50 0 10.61 10.57 10.43 0
50 25 10.53 10.46 10.39 0-3 0
50 50 10.46 10.33 10.37 0
100 0 10.46 10.36 10.36 0
Table 8-250
LTE Band 7 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
" 9 20825 21100 21375 MPR Allowed per
Modulation | RB Size | RB Offset (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [dB]p PR (1=
Conducted Power [dBm]
1 0 11.02 10.73 10.57 0
1 36 10.93 10.56 10.47 0 0
1 74 10.73 10.51 10.57 0
QPSK 36 0 10.88 10.69 10.64 0
36 18 10.77 10.58 10.57 0-1 0
36 37 10.73 10.57 10.59 0
75 0 10.78 10.60 10.56 0
1 0 11.10 10.91 10.70 0
1 36 11.00 10.65 10.46 0-1 0
1 74 10.79 10.79 10.73 0
160AM 36 0 10.83 10.70 10.60 0
36 18 10.80 10.59 10.53 0-2 0
36 37 10.74 10.57 10.54 0
75 0 10.76 10.61 10.53 0
1 0 10.72 10.92 11.10 0
1 36 10.81 10.72 10.96 0-2 0
1 74 10.56 10.79 10.84 0
64QAM 36 0 10.85 10.69 10.64 0
36 18 10.76 10.62 10.57 0-3 0
36 37 10.73 10.56 10.55 0
75 0 10.74 10.60 10.54 0
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Table 8-251
LTE Band 7 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
WMeEiEn | RSSE || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] MIPR (15
Conducted Power [dBm]
1 0 10.85 10.76 10.65 0
1 25 10.89 10.62 10.55 0 0
1 49 10.81 10.57 10.73 0
QPSK 25 0 11.00 10.67 10.62 0
25 12 10.87 10.56 10.59 0-1 0
25 25 10.78 10.56 10.63 0
50 0 10.86 10.59 10.57 0
1 0 10.94 10.82 10.75 0
1 25 10.93 10.74 10.54 0-1 0
1 49 10.96 10.76 10.87 0
16QAM 25 0 10.91 10.63 10.57 0
25 12 10.83 10.53 10.58 0-2 0
25 25 10.78 10.52 10.62 0
50 0 10.84 10.55 10.58 0
1 0 11.04 10.74 11.05 0
1 25 10.98 10.63 10.95 0-2 0
1 49 10.93 10.72 10.91 0
64Q0AM 25 0 10.91 10.65 10.61 0
25 12 10.85 10.50 10.59 0-3 0
25 25 10.79 10.56 10.64 0
50 0 10.85 10.56 10.55 0
Table 8-252
LTE Band 7 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20775 21100 21425 MPR Allowed per
Wedilien | RESER || RSl (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [d B]p WIPIR (EIET
Conducted Power [dBm]
1 0 10.89 10.77 10.51 0
1 12 11.01 10.70 10.46 0 0
1 24 10.99 10.81 10.61 0
QPSK 12 0 10.99 10.72 10.63 0
12 6 11.01 10.70 10.58 0-1 0
12 13 11.00 10.72 10.73 0
25 0 11.00 10.75 10.60 0
1 0 11.05 10.93 10.77 0
1 12 11.10 10.87 10.62 0-1 0
1 24 11.06 10.87 10.84 0
16QAM 12 0 11.01 10.78 10.56 0
12 6 10.94 10.78 10.59 0-2 0
12 13 11.01 10.74 10.71 0
25 0 10.97 10.77 10.57 0
1 0 11.04 11.06 10.80 0
1 12 11.04 11.00 10.83 0-2 0
1 24 11.10 11.06 10.97 0
64Q0AM 12 0 10.98 10.68 10.59 0
12 6 10.95 10.67 10.65 0-3 0
12 13 11.01 10.73 10.64 0
25 0 10.91 10.71 10.54 0
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Table 8-253
LTE Band 7 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20850 21100 21350 MPR Allowed per
MedEEn | RDEE || RS s (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [d B]p WIPIR (E1ET
Conducted Power [dBm]
1 0 11.60 11.63 11.35 0
1 50 11.42 11.43 11.31 0 0
1 99 11.38 11.22 11.40 0
QPSK 50 0 11.44 11.45 11.23 0
50 25 11.31 11.40 11.23 0-1 0
50 50 11.27 11.20 11.19 0
100 0 11.35 11.37 11.22 0
1 0 11.50 11.65 11.27 0
1 50 11.23 11.40 11.20 0-1 0
1 99 11.25 11.30 11.25 0
16QAM 50 0 11.18 11.24 10.97 0
50 25 11.04 11.12 10.83 0-2 0
50 50 11.02 11.00 10.89 0
100 0 11.05 11.09 10.94 0
1 0 11.61 11.65 11.28 0
1 50 11.34 11.30 11.13 0-2 0
1 99 11.33 11.17 11.21 0
64Q0AM 50 0 11.21 11.22 10.96 0
50 25 11.17 11.09 10.98 0-3 0
50 50 11.01 10.95 10.91 0
100 0 11.05 11.02 10.97 0
Table 8-254
LTE Band 7 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
" 9 20825 21100 21375 MPR Allowed per
Modulation | RB Size | RB Offset (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [d B]p PR (1=
Conducted Power [dBm]
1 0 11.52 11.63 11.43 0
1 36 11.63 11.50 11.40 0 0
1 74 11.48 11.21 11.32 0
QPSK 36 0 11.56 11.52 11.28 0
36 18 11.58 11.48 11.23 0-1 0
36 37 11.54 11.31 11.18 0
75 0 11.49 11.44 11.20 0
1 0 11.43 11.63 11.47 0
1 36 11.51 11.38 11.43 0-1 0
1 74 11.32 11.32 11.47 0
160AM 36 0 11.28 11.18 11.02 0
36 18 11.30 11.12 10.98 0-2 0
36 37 11.21 10.99 10.90 0
75 0 11.28 11.05 11.00 0
1 0 11.41 11.55 11.50 0
1 36 11.43 11.61 11.47 0-2 0
1 74 11.20 11.26 11.39 0
64QAM 36 0 11.30 11.17 11.01 0
36 18 11.28 11.10 11.00 0-3 0
36 37 11.21 11.00 10.91 0
75 0 11.28 11.08 10.98 0
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Table 8-255
LTE Band 7 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
WMeEiEn | RSSE || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] MIPR (15
Conducted Power [dBm]
1 0 11.60 11.64 11.45 0
1 25 11.66 11.51 11.38 0 0
1 49 11.69 11.30 11.47 0
QPSK 25 0 11.59 11.61 11.37 0
25 12 11.65 11.48 11.34 0-1 0
25 25 11.64 11.36 11.29 0
50 0 11.65 11.48 11.32 0
1 0 11.72 11.67 11.60 0
1 25 11.57 11.45 11.52 0-1 0
1 49 11.65 11.46 11.73 0
16QAM 25 0 11.26 11.12 11.11 0
25 12 11.29 11.08 11.06 0-2 0
25 25 11.23 11.00 11.09 0
50 0 11.27 11.08 11.07 0
1 0 11.66 11.51 11.44 0
1 25 11.55 11.54 11.55 0-2 0
1 49 11.69 11.35 11.65 0
64Q0AM 25 0 11.26 11.18 11.09 0
25 12 11.26 11.05 11.08 0-3 0
25 25 11.24 11.03 11.10 0
50 0 11.28 11.10 11.10 0
Table 8-256
LTE Band 7 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20775 21100 21425 MPR Allowed per
Wedilien | RESER || RSl (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [d B]p WIPIR (EIET
Conducted Power [dBm]
1 0 11.39 11.44 11.34 0
1 12 11.34 11.34 11.36 0 0
1 24 11.44 11.25 11.47 0
QPSK 12 0 11.44 11.33 11.24 0
12 6 11.43 11.30 11.28 0-1 0
12 13 11.54 11.31 11.38 0
25 0 11.47 11.33 11.32 0
1 0 11.80 11.74 11.31 0
1 12 11.69 11.50 11.18 0-1 0
1 24 11.70 11.60 11.49 0
16QAM 12 0 11.37 11.23 11.00 0
12 6 11.35 11.27 10.96 0-2 0
12 13 11.41 11.22 11.07 0
25 0 11.36 11.21 10.96 0
1 0 11.78 11.73 11.32 0
1 12 11.76 11.60 11.26 0-2 0
1 24 11.79 11.61 11.33 0
64Q0AM 12 0 11.36 11.25 10.97 0
12 6 11.37 11.27 10.97 0-3 0
12 13 11.45 11.16 11.08 0
25 0 11.37 11.21 10.95 0
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Table 8-257
LTE Band 7 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20850 21100 21350 MPR Allowed per
MeiEEn | RDEE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [d B]p WIPIR (12
Conducted Power [dBm]
1 0 8.80 8.67 8.51 0
1 50 8.49 8.34 8.42 0 0
1 99 8.40 8.25 8.46 0
QPSK 50 0 8.63 8.46 8.33 0
50 25 8.51 8.41 8.32 0-1 0
50 50 8.35 8.28 8.30 0
100 0 8.41 8.33 8.29 0
1 0 8.70 8.50 8.33 0
1 50 8.24 8.29 8.49 0-1 0
1 99 8.33 8.31 8.61 0
160AM 50 0 8.21 8.18 8.06 0
50 25 8.14 8.14 8.14 0-2 0
50 50 8.10 8.07 8.16 0
100 0 8.08 8.14 8.14 0
1 0 8.60 8.44 8.30 0
1 50 8.47 8.08 8.38 0-2 0
1 99 8.48 8.21 8.45 0
64Q0AM 50 0 8.31 8.19 8.11 0
50 25 8.19 8.19 8.14 0-3 0
50 50 8.14 8.04 8.15 0
100 0 8.16 7.97 8.14 0
Table 8-258
LTE Band 7 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20825 21100 21375 MPR Allowed per
WD | MO9S || RS e (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [d B]p WIPIR (1=
Conducted Power [dBm]
1 0 8.48 8.67 8.24 0
1 36 8.27 8.49 8.23 0 0
1 74 8.14 8.46 8.49 0
QPSK 36 0 8.47 8.37 8.31 0
36 18 8.40 8.37 8.31 0-1 0
36 37 8.33 8.33 8.45 0
75 0 8.40 8.39 8.32 0
1 0 8.59 8.75 8.33 0
1 36 8.27 8.38 8.39 0-1 0
1 74 8.23 8.34 8.59 0
16QAM 36 0 8.46 8.28 8.29 0
36 18 8.37 8.22 8.19 0-2 0
36 37 8.33 8.15 8.43 0
75 0 8.35 8.23 8.31 0
1 0 8.80 8.49 8.39 0
1 36 8.66 8.13 8.55 0-2 0
1 74 8.44 8.43 8.61 0
64QAM 36 0 8.42 8.29 8.26 0
36 18 8.46 8.24 8.31 0
36 37 8.49 8.13 8.34 03 0
75 0 8.46 8.24 8.32 0
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Table 8-259
LTE Band 7 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
WD | MO9S || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] WIPIR (1=
Conducted Power [dBm]
1 0 8.48 8.41 8.13 0
1 25 8.35 8.27 8.29 0 0
1 49 8.43 8.40 8.23 0
QPSK 25 0 8.42 8.35 8.10 0
25 12 8.46 8.33 8.25 0-1 0
25 25 8.49 8.33 8.21 0
50 0 8.46 8.39 8.23 0
1 0 8.55 8.64 8.25 0
1 25 8.55 8.51 8.37 0-1 0
1 49 8.59 8.57 8.45 0
160AM 25 0 8.36 8.34 8.10 0
25 12 8.41 8.29 8.23 0-2 0
25 25 8.45 8.33 8.21 0
50 0 8.46 8.36 8.19 0
1 0 8.56 8.57 8.59 0
1 25 8.58 8.44 8.66 0-2 0
1 49 8.45 8.14 8.80 0
64QAM 25 0 8.45 8.23 8.27 0
25 12 8.39 8.09 8.37 0-3 0
25 25 8.37 8.06 8.42 i 0
50 0 8.41 8.22 8.36 0
Table 8-260
LTE Band 7 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
i | RESEe | RSk (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p MIPR 15
Conducted Power [dBm]
1 0 8.65 8.41 8.36 0
1 12 8.54 8.34 8.28 0 0
1 24 8.52 8.42 8.35 0
QPSK 12 0 8.53 8.34 8.40 0
12 6 8.50 8.27 8.41 0-1 0
12 13 8.49 8.19 8.45 0
25 0 8.54 8.31 8.38 0
1 0 8.77 8.49 8.44 0
1 12 8.65 8.43 8.45 0-1 0
1 24 8.66 8.54 8.54 0
16QAM 12 0 8.62 8.33 8.42 0
12 6 8.56 8.27 8.34 0-2 0
12 13 8.55 8.15 8.41 0
25 0 8.49 8.26 8.36 0
1 0 8.69 8.68 8.74 0
1 12 8.65 8.45 8.75 0-2 0
1 24 8.69 8.59 8.76 0
640Q0AM 12 0 8.58 8.33 8.36 0
12 6 8.57 8.25 8.38 0-3 0
12 13 8.51 8.19 8.48 0
25 0 8.54 8.29 8.36 0
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Table 8-261
LTE Band 7 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20850 21100 21350 MPR Allowed per
MedEEn | RDEE || RS s (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [d B]p WIPIR (E1ET
Conducted Power [dBm]
1 0 14.42 14.34 14.23 0
1 50 14.50 14.27 14.05 0 0
1 99 14.60 14.46 14.33 0
QPSK 50 0 14.32 14.26 14.20 0
50 25 14.38 14.27 14.10 0-1 0
50 50 14.53 14.33 14.24 0
100 0 14.45 14.29 14.18 0
1 0 14.56 14.30 14.53 0
1 50 14.45 14.32 14.33 0-1 0
1 99 14.60 14.31 14.45 0
16QAM 50 0 13.74 13.85 13.82 0
50 25 13.80 13.76 13.75 0-2 0
50 50 13.98 13.83 13.73 0
100 0 13.85 13.78 13.70 0
1 0 13.89 14.28 14.26 0
1 50 13.92 14.20 14.11 0-2 0
1 99 14.12 14.45 14.45 0
64QAM 50 0 13.76 13.87 13.81 0
50 25 13.87 13.78 13.76 0-3 0
50 50 14.10 13.93 13.90 0
100 0 13.92 13.80 13.80 0
Table 8-262
LTE Band 7 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
q q 20825 21100 21375 MPR Allowed per
MoiMEREn | RBSH || R3S (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [d B]p WIPR
Conducted Power [dBm]
1 0 14.25 14.21 14.17 0
1 36 14.30 14.24 14.20 0 0
1 74 14.50 14.30 14.27 0
QPSK 36 0 14.17 14.25 14.17 0
36 18 14.16 14.23 14.26 0-1 0
36 37 14.31 14.31 14.31 0
75 0 14.16 14.21 14.25 0
1 0 14.14 14.09 14.18 0
1 36 14.14 14.13 14.07 0-1 0
1 74 14.38 14.20 14.15 0
16QAM 36 0 13.93 14.05 13.98 0
36 18 13.97 14.05 14.06 0-2 0
36 37 14.11 14.11 14.07 0
75 0 13.92 13.99 14.01 0
1 0 14.16 14.17 14.27 0
1 36 14.02 14.26 14.39 0-2 0
1 74 14.47 14.19 14.47 0
64Q0AM 36 0 13.95 14.07 13.93 0
36 18 13.96 14.04 14.05 0-3 0
36 37 14.12 14.12 14.06 0
75 0 13.89 13.96 14.01 0
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Table 8-263
LTE Band 7 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20800 21100 21400 MPR Allowed per
WD | MO9S || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [d B]p WIPIR (1=
Conducted Power [dBm]
1 0 14.10 14.23 14.09 0
1 25 14.15 14.15 14.17 0 0
1 49 14.23 14.28 14.29 0
QPSK 25 0 14.22 14.26 14.17 0
25 12 14.19 14.17 14.26 0-1 0
25 25 14.18 14.26 14.39 0
50 0 14.21 14.17 14.29 0
1 0 13.98 14.05 13.89 0
1 25 14.08 14.20 14.04 0-1 0
1 49 14.22 14.26 14.38 0
16QAM 25 0 14.01 14.04 13.97 0
25 12 13.98 13.95 14.04 0-2 0
25 25 13.98 14.05 14.17 0
50 0 13.97 13.96 14.09 0
1 0 14.17 14.16 14.33 0
1 25 14.08 14.18 14.30 0-2 0
1 49 14.20 14.34 14.42 0
64QAM 25 0 13.99 14.00 13.98 0
25 12 13.98 13.96 14.04 0
25 25 13.95 14.02 14.17 03 0
50 0 14.03 13.95 14.07 0
Table 8-264
LTE Band 7 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
i | RESEe | RSk (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p MIPR 15
Conducted Power [dBm]
1 0 14.04 14.33 13.97 0
1 12 14.11 14.22 14.11 0 0
1 24 14.06 14.37 14.11 0
QPSK 12 0 14.10 14.18 14.17 0
12 6 14.08 14.19 14.26 0-1 0
12 13 14.10 14.20 14.26 0
25 0 14.10 14.18 14.26 0
1 0 13.96 14.15 14.10 0
1 12 14.08 14.05 14.11 0-1 0
1 24 14.11 14.32 14.25 0
16QAM 12 0 13.87 14.02 13.99 0
12 6 13.96 14.08 14.12 0-2 0
12 13 13.90 13.99 14.05 0
25 0 13.89 13.93 14.07 0
1 0 14.12 14.14 14.15 0
1 12 13.98 14.09 14.05 0-2 0
1 24 13.98 14.21 14.25 0
640Q0AM 12 0 13.86 13.90 13.93 0
12 6 14.00 13.83 14.05 0-3 0
12 13 13.97 13.94 14.07 0
25 0 13.93 13.93 14.04 0
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Table 8-265
LTE Band 7 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20850 21100 21350 MPR Allowed per
oD | RDEEe || RS ChsE (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB] WIPIR EFET
Conducted Power [dBm]
1 0 11.22 11.37 11.49 0
1 50 11.18 11.26 11.23 0 0
1 99 11.48 11.56 11.24 0
QPSK 50 0 11.09 11.35 11.27 0
50 25 11.21 11.38 11.17 0-1 0
50 50 11.41 11.48 11.14 0
100 0 11.30 11.38 11.17 0
1 0 11.15 11.46 11.43 0
1 50 11.29 11.33 11.43 0-1 0
1 99 11.31 11.42 11.47 0
16QAM 50 0 10.93 10.95 11.06 0
50 25 10.98 10.91 10.98 0-2 0
50 50 11.06 11.00 11.01 0
100 0 11.21 10.99 10.86 0
1 0 11.00 11.24 11.31 0
1 50 11.07 11.12 11.16 0-2 0
1 99 11.25 11.24 11.22 0
64Q0AM 50 0 11.01 11.08 10.91 0
50 25 11.08 11.09 11.07 0-3 0
50 50 11.09 11.22 11.11 0
100 0 11.13 11.10 11.10 0
Table 8-266
LTE Band 7 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20825 21100 21375 MPR Allowed per
WD | MO9S || RS e (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [d B]p WIPIR (1=
Conducted Power [dBm]
1 0 10.95 11.08 11.05 0
1 36 11.12 10.84 10.88 0 0
1 74 11.29 11.00 10.88 0
QPSK 36 0 11.13 11.03 11.02 0
36 18 11.21 10.91 10.95 0-1 0
36 37 11.24 11.07 10.98 0
75 0 11.21 11.02 10.94 0
1 0 11.21 11.04 11.14 0
1 36 11.28 10.99 11.00 0-1 0
1 74 11.35 11.07 10.96 0
16QAM 36 0 11.14 11.00 11.00 0
36 18 11.07 10.87 10.99 0-2 0
36 37 11.25 11.11 11.02 0
75 0 11.16 10.99 10.94 0
1 0 11.09 11.29 11.25 0
1 36 11.05 10.99 11.14 0-2 0
1 74 11.27 11.35 11.18 0
64QAM 36 0 10.88 11.04 11.04 0
36 18 10.94 11.05 11.00 0
36 37 11.00 11.15 11.06 03 0
75 0 10.98 11.03 11.01 0
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Table 8-267
LTE Band 7 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20800 21100 21400 MPR Allowed per
WD | MO9S || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [d B]p WIPIR (1=
Conducted Power [dBm]
1 0 10.95 11.24 11.04 0
1 25 10.88 11.26 11.04 0 0
1 49 11.16 11.10 11.07 0
QPSK 25 0 11.11 11.10 10.98 0
25 12 11.15 10.96 11.02 0-1 0
25 25 11.20 11.12 11.15 0
50 0 11.15 11.10 11.11 0
1 0 11.14 11.20 11.13 0
1 25 11.19 11.12 11.09 0-1 0
1 49 11.32 11.23 11.11 0
160AM 25 0 11.08 11.09 11.00 0
25 12 11.12 10.93 11.03 0-2 0
25 25 11.20 11.11 11.17 0
50 0 11.11 11.07 11.10 0
1 0 11.15 11.55 11.22 0
1 25 11.18 11.54 11.13 0-2 0
1 49 11.13 11.52 11.30 0
64QAM 25 0 10.94 11.34 10.99 0
25 12 10.93 11.22 11.01 0
25 25 10.97 11.36 11.15 03 0
50 0 10.97 11.33 11.11 0
Table 8-268
LTE Band 7 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
i | RESEe | RSk (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p MIPR 15
Conducted Power [dBm]
1 0 10.91 11.18 10.90 0
1 12 10.84 11.14 10.96 0 0
1 24 10.94 11.29 10.94 0
QPSK 12 0 11.06 11.08 11.08 0
12 6 11.04 11.11 11.08 0-1 0
12 13 11.05 11.25 11.05 0
25 0 11.07 11.24 11.10 0
1 0 11.20 11.30 11.10 0
1 12 11.18 11.42 11.10 0-1 0
1 24 11.16 11.42 11.11 0
16QAM 12 0 11.08 11.13 11.03 0
12 6 11.06 11.14 11.06 0-2 0
12 13 11.07 11.24 11.05 0
25 0 11.05 11.23 11.08 0
1 0 11.14 11.49 11.27 0
1 12 11.13 11.54 11.32 0-2 0
1 24 11.25 11.58 11.26 0
640Q0AM 12 0 11.00 11.13 11.10 0
12 6 10.98 11.08 11.22 0-3 0
12 13 10.99 11.24 11.18 0
25 0 10.97 11.21 11.21 0
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Table 8-269
LTE Band 7 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20850 21100 21350 MPR Allowed per
MeiEEn | RDEE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB] WIPIR (12
Conducted Power [dBm]
1 0 12.44 11.88 12.20 0
1 50 12.37 12.09 12.15 0 0
1 99 12.22 12.27 12.32 0
QPSK 50 0 12.15 11.92 12.08 0
50 25 12.19 12.06 12.12 0-1 0
50 50 12.22 12.13 12.21 0
100 0 12.21 12.10 12.12 0
1 0 12.50 11.77 12.20 0
1 50 12.40 11.89 12.29 0-1 0
1 99 11.90 12.21 12.46 0
160AM 50 0 12.09 11.96 11.95 0
50 25 12.11 11.94 12.05 0-2 0
50 50 11.95 12.01 12.10 0
100 0 12.04 12.00 11.99 0
1 0 12.33 12.04 12.04 0
1 50 12.12 12.16 11.97 0-2 0
1 99 11.92 12.10 12.19 0
64Q0AM 50 0 12.03 12.08 12.16 0
50 25 12.08 12.07 12.10 0-3 0
50 50 12.06 12.10 12.17 0
100 0 12.04 12.13 12.16 0
Table 8-270
LTE Band 7 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20825 21100 21375 MPR Allowed per
WD | MO9S || RS e (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [dB] WIPIR (1=
Conducted Power [dBm]
1 0 12.12 12.13 12.37 0
1 36 12.13 12.38 12.33 0 0
1 74 12.10 12.36 11.99 0
QPSK 36 0 12.15 12.31 12.34 0
36 18 12.10 12.31 12.34 0-1 0
36 37 12.20 12.30 12.28 0
75 0 12.30 12.30 12.38 0
1 0 11.92 12.23 12.33 0
1 36 12.38 12.13 12.33 0-1 0
1 74 12.39 12.30 12.34 0
16QAM 36 0 12.12 12.21 12.23 0
36 18 12.29 12.19 12.26 0-2 0
36 37 12.23 12.23 12.30 0
75 0 12.26 12.28 12.20 0
1 0 11.98 12.33 12.23 0
1 36 12.36 12.33 12.27 0-2 0
1 74 12.25 12.31 12.30 0
64QAM 36 0 12.12 12.32 12.37 0
36 18 12.27 12.40 12.25 0-3 0
36 37 12.24 12.32 12.27 i 0
75 0 12.20 12.35 12.36 0
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Table 8-271
LTE Band 7 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
WD | MO9S || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] WIPIR (1=
Conducted Power [dBm]
1 0 12.15 12.18 12.35 0
1 25 12.34 12.31 12.36 0 0
1 49 12.50 12.35 12.21 0
QPSK 25 0 12.01 12.18 12.28 0
25 12 12.10 12.24 12.19 0-1 0
25 25 12.29 12.23 12.15 0
50 0 12.13 12.24 12.19 0
1 0 12.00 12.24 12.46 0
1 25 12.21 12.30 12.43 0-1 0
1 49 12.35 12.41 12.37 0
160AM 25 0 12.00 12.12 12.19 0
25 12 12.12 12.19 12.23 0-2 0
25 25 12.17 12.22 12.14 0
50 0 12.11 12.20 12.00 0
1 0 12.16 12.32 12.29 0
1 25 12.46 12.42 12.29 0-2 0
1 49 12.25 12.42 12.43 0
64QAM 25 0 11.97 12.13 12.28 0
25 12 12.09 12.20 12.28 0-3 0
25 25 12.29 12.20 12.24 i 0
50 0 12.11 12.00 12.20 0
Table 8-272
LTE Band 7 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
i | RESEe | RSk (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p MIPR 15
Conducted Power [dBm]
1 0 12.28 12.15 12.47 0
1 12 12.38 12.22 12.40 0 0
1 24 12.46 12.23 12.34 0
QPSK 12 0 12.12 12.20 12.35 0
12 6 12.16 12.21 12.18 0-1 0
12 13 12.22 12.22 12.13 0
25 0 12.08 12.21 12.18 0
1 0 12.35 12.19 12.39 0
1 12 12.46 12.29 12.49 0-1 0
1 24 12.37 12.35 12.47 0
16QAM 12 0 12.06 12.23 12.20 0
12 6 12.13 12.22 12.17 0-2 0
12 13 12.23 12.24 12.14 ) 0
25 0 12.07 12.18 12.17 0
1 0 12.37 12.32 12.37 0
1 12 12.35 12.27 12.29 0-2 0
1 24 12.25 12.33 12.37 0
640Q0AM 12 0 12.00 12.17 12.42 0
12 6 12.08 12.28 12.18 0-3 0
12 13 12.25 12.31 12.17 0
25 0 12.02 12.25 12.25 0
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Table 8-273
LTE Band 7 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
A 9 20850 21100 21350 MPR Allowed per
MeiEEn | RDEE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [d B]p WIPIR (12
Conducted Power [dBm]
1 0 9.00 8.76 9.15 0
1 50 9.07 8.82 9.21 0 0
1 99 8.71 8.92 8.95 0
QPSK 50 0 8.99 8.75 9.15 0
50 25 8.97 8.79 9.30 0-1 0
50 50 8.88 8.83 9.02 0
100 0 8.96 8.87 9.05 0
1 0 9.00 9.00 9.11 0
1 50 8.88 9.11 9.30 0-1 0
1 99 9.01 9.05 9.20 0
160AM 50 0 8.75 8.70 8.86 0
50 25 8.65 8.57 9.03 0-2 0
50 50 8.70 8.61 8.93 0
100 0 8.67 8.60 8.92 0
1 0 9.20 8.75 9.16 0
1 50 9.16 8.70 9.34 0-2 0
1 99 8.86 8.80 9.11 0
64Q0AM 50 0 8.78 8.50 9.00 0
50 25 8.81 8.53 9.07 0-3 0
50 50 8.80 8.63 8.93 0
100 0 8.74 8.62 9.01 0
Table 8-274
LTE Band 7 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A q 20825 21100 21375 MPR Allowed per
WD | MO9S || RS e (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [d B]p WIPIR (1=
Conducted Power [dBm]
1 0 9.06 8.55 9.20 0
1 36 9.34 8.83 8.93 0 0
1 74 9.27 8.93 8.68 0
QPSK 36 0 9.03 8.81 9.06 0
36 18 9.16 8.91 9.04 0-1 0
36 37 9.12 8.92 8.88 0
75 0 9.12 8.92 9.04 0
1 0 9.08 8.85 9.13 0
1 36 9.44 8.95 9.20 0-1 0
1 74 9.39 9.06 8.74 0
16QAM 36 0 8.70 8.79 9.05 0
36 18 8.93 8.88 8.99 0-2 0
36 37 8.96 8.89 8.89 0
75 0 8.92 8.91 9.00 0
1 0 8.80 8.81 9.09 0
1 36 9.28 9.08 9.25 0-2 0
1 74 9.31 9.06 9.10 0
64QAM 36 0 9.01 8.96 9.15 0
36 18 9.16 8.93 9.03 0
36 37 9.10 8.91 8.89 03 0
75 0 9.06 8.88 8.97 0
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Table 8-275
LTE Band 7 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
WD | MO9S || RS e (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] WIPIR (1=
Conducted Power [dBm]
1 0 8.80 8.68 9.24 0
1 25 9.09 9.02 9.04 0 0
1 49 9.21 9.02 8.81 0
QPSK 25 0 9.15 9.02 9.18 0
25 12 9.24 9.04 9.05 0-1 0
25 25 9.27 9.02 8.91 0
50 0 9.19 9.07 9.04 0
1 0 9.27 9.16 9.47 0
1 25 9.36 9.08 9.25 0-1 0
1 49 9.40 9.14 8.94 0
160AM 25 0 9.16 9.03 9.21 0
25 12 9.24 9.04 9.08 0-2 0
25 25 9.25 9.06 8.90 0
50 0 9.18 9.09 9.04 0
1 0 9.12 9.00 9.30 0
1 25 9.30 8.76 9.18 0-2 0
1 49 9.35 8.77 9.00 0
64QAM 25 0 8.84 8.76 9.13 0
25 12 8.96 8.88 9.10 0-3 0
25 25 9.09 8.94 8.86 i 0
50 0 8.94 8.88 9.03 0
Table 8-276
LTE Band 7 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
i | RESEe | RSk (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p MIPR 15
Conducted Power [dBm]
1 0 8.90 8.79 9.31 0
1 12 9.07 8.75 9.01 0 0
1 24 9.33 8.85 8.93 0
QPSK 12 0 8.89 8.73 9.12 0
12 6 9.01 8.74 9.06 0-1 0
12 13 9.17 8.73 9.02 0
25 0 9.05 8.77 9.02 0
1 0 9.12 8.81 9.35 0
1 12 9.26 8.78 9.15 0-1 0
1 24 9.49 8.84 9.08 0
16QAM 12 0 8.90 8.76 9.19 0
12 6 9.03 8.70 9.05 0-2 0
12 13 9.15 8.75 9.02 0
25 0 9.03 8.77 9.00 0
1 0 9.02 8.98 9.48 0
1 12 9.04 8.93 9.44 0-2 0
1 24 9.26 9.09 9.28 0
640Q0AM 12 0 8.83 8.75 9.19 0
12 6 8.90 8.68 9.06 0-3 0
12 13 9.06 8.73 9.03 0
25 0 8.86 8.77 9.01 0
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8.3.11 LTE Band 41 PC3

Table 8-277
LTE Band 41 PC3 Conducted Powers Ant 2a - 20 MHz Bandwidth
LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 VPR Allemes] (o MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE
Conducted Power [dBm]
1 0 16.25 16.30 16.00 16.10 16.07 0
1 50 16.23 16.18 15.98 15.98 16.05 0 0
1 99 16.28 16.08 16.23 16.01 15.95 0
QPSK 50 0 16.29 16.06 15.90 16.08 16.07 0
50 25 16.23 16.14 15.93 16.01 16.06 01 0
50 50 16.30 16.16 16.06 15.94 16.10 0
100 0 16.18 16.01 15.94 16.00 16.05 0
1 0 16.35 16.18 15.84 16.24 16.04 0
1 50 16.23 16.20 15.80 16.05 16.06 0-1 0
1 99 16.27 16.36 16.10 16.09 16.01 0
16QAM 50 0 16.31 16.14 15.90 16.09 16.16 0
50 25 16.24 16.13 15.94 16.02 16.10 0-2 0
50 50 16.31 16.30 16.06 15.96 16.14 0
100 0 16.20 16.15 15.95 16.03 16.06 0
1 0 15.93 16.02 15.66 16.00 15.90 0
1 50 16.08 16.12 15.71 15.87 15.89 0-2 0
1 99 15.96 16.00 15.82 15.80 15.76 0
64Q0AM 50 0 15.99 16.04 15.62 15.88 15.85 0
50 25 16.00 16.10 15.68 15.83 15.85 0-3 0
50 50 15.98 16.03 15.77 15.71 15.73 0
100 0 15.95 16.10 15.68 15.81 15.83 0
Table 8-278
LTE Band 41 PC3 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 WIAR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ECRRILE]
Conducted Power [dBm]
1 0 16.11 16.02 15.59 15.91 15.86 0
1 36 16.17 16.20 15.78 15.92 15.94 0 0
1 74 16.02 16.00 15.89 15.73 15.85 0
QPSK 36 0 16.03 16.05 15.61 15.88 15.88 0
36 18 16.04 16.13 15.70 15.85 15.87 0-1 0
36 37 15.96 16.04 15.71 15.74 15.81 0
75 0 15.91 16.11 15.68 15.82 15.87 0
1 0 16.26 16.22 15.66 16.05 15.98 0
1 36 16.29 16.32 15.87 16.16 16.10 0-1 0
1 74 16.19 16.07 16.07 15.90 15.92 0
16QAM 36 0 16.04 16.04 15.61 15.87 15.88 0
36 18 16.05 16.13 15.70 15.85 15.86 0-2 0
36 37 16.00 16.03 15.70 15.73 15.80 0
75 0 15.97 16.10 15.67 15.81 15.86 0
1 0 15.98 15.81 15.46 15.66 15.74 0
1 36 16.01 16.00 15.61 15.71 15.77 0-2 0
1 74 15.82 15.79 15.64 15.47 15.63 0
640AM 36 0 16.01 16.03 15.59 15.85 15.87 0
36 18 16.04 16.10 15.69 15.83 15.86 0-3 0
36 37 16.00 16.02 15.69 15.72 15.80 0
75 0 15.96 16.08 15.67 15.80 15.85 0
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Table 8-279
LTE Band 41 PC3 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 16.14 16.08 15.70 15.93 15.85 0
1 25 16.06 16.15 15.71 15.85 15.90 0 0
1 49 16.07 16.11 15.85 15.75 15.83 0
QPSK 25 0 16.03 16.07 15.67 15.85 15.82 0
25 12 15.98 16.07 15.65 15.80 15.83 0-1 0
25 25 15.99 16.03 15.69 15.73 15.79 0
50 0 15.99 16.08 15.67 15.81 15.85 0
1 0 16.28 16.25 15.86 16.08 16.07 0
1 25 16.19 16.27 15.80 15.97 16.02 0-1 0
1 49 16.20 16.28 15.95 15.93 16.00 0
16QAM 25 0 16.03 16.08 15.66 15.84 15.82 0
25 12 15.98 16.07 15.64 15.79 15.82 0-2 0
25 25 15.98 16.04 15.69 15.76 15.78 0
50 0 16.00 16.10 15.68 15.81 15.84 0
1 0 15.91 15.99 15.53 15.72 15.64 0
1 25 15.96 15.92 15.50 15.74 15.74 0-2 0
1 49 15.87 15.99 15.68 15.57 15.71 0
64QAM 25 0 16.04 16.10 15.67 15.87 15.82 0
25 12 15.98 16.08 15.66 15.80 15.87 0-3 0
25 25 16.01 16.04 15.71 15.74 15.79 0
50 0 16.00 16.09 15.66 15.82 15.85 0
Table 8-280
LTE Band 41 PC3 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 16.13 16.03 15.78 15.88 15.80 0
1 12 16.06 16.08 15.73 15.80 15.86 0 0
1 24 16.06 16.05 15.78 15.77 15.82 0
QPSK 12 0 16.00 16.00 15.66 15.77 15.77 0
12 6 15.98 16.00 15.65 15.74 15.77 0-1 0
12 13 16.02 15.96 15.70 15.71 15.72 0
25 0 15.99 16.01 15.67 15.74 15.78 0
1 0 16.27 16.02 15.60 15.89 15.82 0
1 12 16.10 16.15 15.61 15.72 15.91 0-1 0
1 24 16.05 15.99 15.73 15.61 15.88 0
16QAM 12 0 16.00 16.03 15.71 15.80 15.75 0
12 6 15.99 16.02 15.68 15.77 15.78 02 0
12 13 16.02 15.98 15.72 15.74 15.73 0
25 0 16.00 16.01 15.70 15.74 15.77 0
1 0 16.19 16.06 15.76 15.89 15.84 0
1 12 16.07 16.03 15.66 15.90 15.79 0-2 0
1 24 16.01 15.93 15.71 15.70 15.75 0
64Q0AM 12 0 15.97 16.01 15.64 15.80 15.75 0
12 6 15.97 16.03 15.65 15.74 15.79 0-3 0
12 13 15.97 15.97 15.68 15.74 15.70 0
25 0 15.97 16.02 15.67 15.83 15.80 0
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Table 8-281
LTE Band 41 PC3 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (1 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGRP [dB]
Conducted Power [dBm]
1 0 13.06 12.83 12.80 12.97 12.84 0
1 50 13.15 12.82 12.81 12.83 12.98 0 0
1 99 13.13 12.94 13.01 12.81 13.00 0
QPSK 50 0 13.00 12.80 12.80 12.87 12.86 0
50 25 13.07 12.81 12.81 12.84 12.91 0-1 0
50 50 13.03 12.83 12.92 12.80 12.94 0
100 0 13.05 12.80 12.86 12.80 12.94 0
1 0 13.26 12.96 13.01 13.11 12.99 0
1 50 13.30 13.00 13.11 13.05 13.06 0-1 0
1 99 13.28 13.09 13.37 12.85 13.21 0
16QAM 50 0 13.04 12.80 12.81 12.80 12.84 0
50 25 13.06 12.80 12.80 12.85 12.89 0-2 0
50 50 13.09 12.81 12.94 12.81 12.94 0
100 0 13.09 12.81 12.88 12.86 12.93 0
1 0 13.10 12.98 12.84 13.06 13.14 0
1 50 13.15 13.04 12.81 12.87 13.17 0-2 0
1 99 13.20 13.03 12.90 12.83 13.02 0
64Q0AM 50 0 13.10 12.90 12.80 12.98 13.10 0
50 25 13.17 12.95 12.80 12.94 13.10 0-3 0
50 50 13.17 12.94 12.81 12.84 12.97 0
100 0 13.13 12.97 12.80 12.94 13.08 0
Table 8-282
LTE Band 41 PC3 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR Aoz (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ECRRILE]
Conducted Power [dBm]
1 0 13.03 12.97 12.84 13.04 13.05 0
1 36 13.15 13.07 12.95 13.03 13.14 0 0
1 74 13.08 12.99 13.02 12.81 12.93 0
QPSK 36 0 13.03 12.92 12.92 12.99 13.16 0
36 18 13.16 13.01 12.98 13.00 13.15 0-1 0
36 37 13.15 12.98 12.96 12.90 13.09 0
75 0 13.14 13.00 12.95 12.97 13.12 0
1 0 12.89 13.19 12.93 12.99 12.82 0
1 36 13.11 13.28 12.80 13.00 13.08 0-1 0
1 74 12.99 13.12 12.92 12.81 12.82 0
16QAM 36 0 13.05 12.90 12.95 13.01 13.15 0
36 18 13.14 13.02 12.99 13.02 13.16 0-2 0
36 37 13.18 12.98 12.95 12.88 13.08 0
75 0 13.16 13.00 12.97 12.96 13.12 0
1 0 13.04 12.81 12.83 13.00 13.10 0
1 36 13.18 12.85 12.99 12.83 13.22 0-2 0
1 74 13.06 12.82 13.09 12.84 12.89 0
64QAM 36 0 13.02 12.91 12.90 13.04 13.15 0
36 18 13.17 12.99 12.97 13.00 13.14 0-3 0
36 37 13.12 12.99 12.96 12.89 13.07 0
75 0 13.12 12.97 12.95 12.96 13.12 0
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Table 8-283
LTE Band 41 PC3 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 13.34 13.10 12.93 13.07 13.23 0
1 25 13.31 13.07 12.91 12.99 13.26 0 0
1 49 13.37 13.07 13.01 12.91 13.21 0
QPSK 25 0 13.10 13.03 12.81 13.00 13.12 0
25 12 13.17 13.02 12.82 13.00 13.08 0-1 0
25 25 13.18 13.02 12.80 12.95 12.99 0
50 0 13.18 13.04 12.80 12.99 13.05 0
1 0 13.07 13.12 12.84 13.01 13.00 0
1 25 13.08 13.22 12.84 12.84 13.00 0-1 0
1 49 13.25 13.15 12.80 12.84 12.91 0
16QAM 25 0 13.10 12.99 12.84 13.00 13.00 0
25 12 13.21 13.03 12.80 12.98 13.04 0-2 0
25 25 13.20 13.03 12.83 12.94 13.03 0
50 0 13.21 13.03 12.80 13.00 13.07 0
1 0 12.87 13.05 12.87 12.85 13.03 0
1 25 13.22 12.89 12.81 12.90 12.88 0-2 0
1 49 13.12 12.93 12.86 12.80 12.80 0
64QAM 25 0 13.11 13.05 12.83 13.03 13.08 0
25 12 13.15 13.05 12.80 13.01 13.09 0-3 0
25 25 13.20 13.06 12.81 12.90 13.05 0
50 0 13.23 13.05 12.84 12.99 13.10 0
Table 8-284
LTE Band 41 PC3 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 13.18 13.09 13.05 12.95 13.18 0
1 12 13.23 13.06 13.00 12.89 13.19 0 0
1 24 13.27 13.07 13.08 12.85 13.18 0
QPSK 12 0 13.11 12.96 12.89 12.92 13.09 0
12 6 13.08 12.96 12.84 12.89 13.06 0-1 0
12 13 13.09 12.95 12.89 12.86 12.99 0
25 0 13.10 12.93 12.88 12.89 13.05 0
1 0 13.09 12.94 13.03 12.98 13.13 0
1 12 13.14 12.92 12.98 13.02 12.97 0-1 0
1 24 13.15 12.81 13.02 12.99 13.16 0
16QAM 12 0 13.06 12.94 12.91 12.91 13.02 0
12 6 13.13 12.93 12.89 12.89 13.04 02 0
12 13 13.06 12.90 12.90 12.89 13.00 0
25 0 13.12 12.97 12.88 12.87 13.03 0
1 0 13.10 12.82 12.91 12.80 13.11 0
1 12 13.14 12.95 12.89 12.98 13.01 0-2 0
1 24 13.15 12.94 12.99 12.97 12.95 0
640AM 12 0 13.08 12.96 12.91 12.89 12.99 0
12 6 13.09 12.91 12.92 12.84 13.04 0-3 0
12 13 13.11 12.89 12.95 12.83 13.02 0
25 0 13.08 12.95 12.89 12.89 13.05 0
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Table 8-285
LTE Band 41 PC3 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 WIAR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 16.71 16.72 16.48 16.61 16.26 0
1 50 16.84 16.73 16.53 16.55 16.32 0 0
1 99 16.83 16.60 16.57 16.40 16.34 0
QPSK 50 0 16.83 16.76 16.54 16.58 16.25 0
50 25 16.82 16.73 16.54 16.59 16.33 01 0
50 50 16.80 16.68 16.52 16.44 16.33 0
100 0 16.78 16.69 16.53 16.56 16.32 0
1 0 16.75 16.76 16.60 16.57 16.23 0
1 50 16.73 16.74 16.68 16.44 16.35 0-1 0
1 99 16.87 16.60 16.66 16.29 16.32 0
16QAM 50 0 16.84 16.90 16.49 16.54 16.23 0
50 25 16.87 16.77 16.52 16.52 16.34 02 0
50 50 16.84 16.67 16.50 16.43 16.32 0
100 0 16.83 16.74 16.48 16.53 16.30 0
1 0 16.68 16.72 16.50 16.64 16.28 0
1 50 16.85 16.80 16.54 16.60 16.28 0-2 0
1 99 16.85 16.62 16.61 16.41 16.38 0
64Q0AM 50 0 16.84 16.81 16.49 16.54 16.24 0
50 25 16.85 16.77 16.48 16.53 16.30 0-3 0
50 50 16.82 16.70 16.46 16.43 16.33 0
100 0 16.80 16.74 16.50 16.53 16.30 0
Table 8-286
LTE Band 41 PC3 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR Aoz (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ECRIE
Conducted Power [dBm]
1 0 16.73 16.68 16.48 16.41 16.18 0
1 36 16.70 16.65 16.59 16.40 16.34 0 0
1 74 16.74 16.43 16.53 16.19 16.17 0
QPSK 36 0 16.62 16.73 16.43 16.43 16.16 0
36 18 16.66 16.68 16.49 16.43 16.31 0-1 0
36 37 16.70 16.53 16.46 16.30 16.28 0
75 0 16.65 16.61 16.47 16.41 16.27 0
1 0 16.89 16.62 16.58 16.26 16.29 0
1 36 16.87 16.58 16.60 16.19 16.55 0-1 0
1 74 16.90 16.32 16.53 16.06 16.29 0
16QAM 36 0 16.61 16.73 16.42 16.46 16.20 0
36 18 16.65 16.66 16.53 16.46 16.35 0-2 0
36 37 16.70 16.55 16.46 16.31 16.30 0
75 0 16.65 16.63 16.48 16.40 16.29 0
1 0 16.62 16.60 16.26 16.36 16.08 0
1 36 16.55 16.57 16.49 16.41 16.20 0-2 0
1 74 16.39 16.21 16.19 16.19 15.94 0
64QAM 36 0 16.61 16.70 16.43 16.45 16.18 0
36 18 16.64 16.70 16.52 16.41 16.33 03 0
36 37 16.67 16.54 16.47 16.29 16.29 0
75 0 16.59 16.63 16.51 16.40 16.30 0
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Table 8-287
LTE Band 41 PC3 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 16.76 16.77 16.55 16.57 16.25 0
1 25 16.67 16.62 16.55 16.50 16.27 0 0
1 49 16.80 16.60 16.54 16.46 16.23 0
QPSK 25 0 16.61 16.62 16.41 16.43 16.28 0
25 12 16.61 16.60 16.44 16.41 16.28 0-1 0
25 25 16.68 16.57 16.44 16.33 16.29 0
50 0 16.61 16.61 16.44 16.40 16.28 0
1 0 16.88 16.57 16.61 16.65 16.30 0
1 25 16.87 16.53 16.62 16.50 16.40 0-1 0
1 49 16.90 16.47 16.55 16.46 16.35 0
16QAM 25 0 16.58 16.63 16.40 16.42 16.23 0
25 12 16.60 16.60 16.44 16.39 16.23 0-2 0
25 25 16.70 16.60 16.45 16.34 16.20 0
50 0 16.63 16.62 16.45 16.42 16.25 0
1 0 16.29 16.65 16.31 16.45 16.25 0
1 25 16.50 16.36 16.25 16.48 16.32 0-2 0
1 49 16.71 16.56 16.39 16.34 16.30 0
64QAM 25 0 16.60 16.59 16.45 16.44 16.20 0
25 12 16.62 16.55 16.44 16.41 16.22 0-3 0
25 25 16.72 16.57 16.46 16.35 16.24 0
50 0 16.62 16.61 16.47 16.45 16.22 0
Table 8-288
LTE Band 41 PC3 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 16.72 16.70 16.49 16.32 16.36 0
1 12 16.67 16.60 16.51 16.29 16.32 0 0
1 24 16.81 16.63 16.54 16.19 16.31 0
QPSK 12 0 16.52 16.53 16.33 16.34 16.20 0
12 6 16.54 16.50 16.37 16.30 16.18 0-1 0
12 13 16.64 16.51 16.38 16.30 16.17 0
25 0 16.57 16.53 16.40 16.33 16.18 0
1 0 16.69 16.56 16.42 16.41 16.23 0
1 12 16.57 16.71 16.53 16.45 16.04 0-1 0
1 24 16.75 16.55 16.51 16.29 16.39 0
16QAM 12 0 16.59 16.56 16.36 16.32 16.18 0
12 6 16.57 16.53 16.41 16.34 16.15 02 0
12 13 16.67 16.49 16.41 16.31 16.18 0
25 0 16.59 16.55 16.39 16.34 16.19 0
1 0 16.61 16.41 16.46 16.36 16.30 0
1 12 16.68 16.54 16.53 16.47 16.21 0-2 0
1 24 16.66 16.42 16.62 16.19 16.26 0
640AM 12 0 16.56 16.52 16.39 16.35 16.21 0
12 6 16.53 16.43 16.46 16.27 16.14 0-3 0
12 13 16.64 16.51 16.38 16.29 16.22 0
25 0 16.55 16.58 16.41 16.29 16.19 0
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Table 8-289
LTE Band 41 PC3 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIFR Ao ot MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.68 14.48 14.37 14.80 14.20 0
1 50 14.64 14.34 14.52 14.65 14.38 0 0
1 99 14.63 14.27 14.72 14.51 14.51 0
QPSK 50 0 14.61 14.36 14.48 14.75 14.46 0
50 25 14.52 14.37 14.56 14.72 14.41 01 0
50 50 14.54 14.31 14.64 14.61 14.47 0
100 0 14.51 14.33 14.63 14.70 14.40 0
1 0 14.43 14.21 14.14 14.67 14.20 0
1 50 14.34 14.11 14.23 14.61 14.25 0-1 0
1 99 14.42 13.99 14.60 14.34 14.37 0
16QAM 50 0 14.41 14.24 14.19 14.52 14.19 0
50 25 14.37 14.06 14.22 14.44 14.16 0-2 0
50 50 14.31 14.05 14.27 14.28 14.18 0
100 0 14.31 14.09 14.23 14.38 14.17 0
1 0 14.27 14.08 14.23 14.11 14.21 0
1 50 14.22 14.11 14.17 14.13 14.09 0-2 0
1 99 14.25 14.13 14.19 14.15 14.07 0
64Q0AM 50 0 14.13 14.12 14.21 14.17 14.11 0
50 25 14.15 14.05 14.20 14.25 14.13 0-3 0
50 50 14.26 14.16 14.19 14.21 14.15 0
100 0 14.27 14.18 14.11 14.20 14.19 0
Table 8-290
LTE Band 41 PC3 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 WIPR! Allored) ptar MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGRRI[dB]
Conducted Power [dBm]
1 0 14.50 14.57 14.27 14.38 14.07 0
1 36 14.48 14.56 14.35 14.39 14.16 0 0
1 74 14.53 14.32 14.35 14.24 14.08 0
QPSK 36 0 14.41 14.35 14.20 14.33 14.07 0
36 18 14.43 14.35 14.25 14.33 14.05 01 0
36 37 14.51 14.20 14.20 14.21 14.05 0
75 0 14.42 14.23 14.22 14.31 14.04 0
1 0 14.74 14.66 14.20 14.67 14.04 0
1 36 14.78 14.50 14.33 14.61 14.11 0-1 0
1 74 14.79 14.45 14.36 14.44 14.03 0
16QAM 36 0 14.21 14.36 13.99 14.15 14.09 0
36 18 14.26 14.37 14.04 14.15 14.07 0-2 0
36 37 14.33 14.18 14.02 14.03 14.06 0
75 0 14.21 14.24 14.05 14.13 14.05 0
1 0 14.58 14.53 14.36 14.39 14.09 0
1 36 14.51 14.57 14.45 14.40 14.24 0-2 0
1 74 14.56 14.36 14.47 14.28 14.16 0
640Q0AM 36 0 14.19 14.35 13.98 14.16 14.00 0
36 18 14.23 14.36 14.04 14.16 14.04 0-3 0
36 37 14.29 14.17 14.01 14.02 14.03 0
75 0 14.18 14.23 14.03 14.11 14.03 0
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Table 8-291
LTE Band 41 PC3 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 14.48 14.54 14.29 14.34 14.02 0
1 25 14.42 14.43 14.27 14.26 14.01 0 0
1 49 14.53 14.35 14.31 14.18 14.01 0
QPSK 25 0 14.42 14.50 14.21 14.33 14.03 0
25 12 14.41 14.41 14.23 14.29 14.02 0-1 0
25 25 14.52 14.42 14.22 14.21 14.05 0
50 0 14.42 14.42 14.23 14.29 14.05 0
1 0 14.65 14.61 14.50 14.54 14.20 0
1 25 14.59 14.56 14.53 14.45 14.25 0-1 0
1 49 14.79 14.40 14.62 14.34 14.22 0
16QAM 25 0 14.25 14.33 14.01 14.13 14.05 0
25 12 14.22 14.22 14.02 14.10 14.03 0-2 0
25 25 14.33 14.25 14.04 14.03 14.04 0
50 0 14.23 14.22 14.04 14.12 14.06 0
1 0 14.65 14.45 14.41 14.43 13.99 0
1 25 14.46 14.54 14.24 14.47 14.20 0-2 0
1 49 14.68 14.49 14.35 14.30 14.11 0
64QAM 25 0 14.25 14.30 14.03 14.12 14.04 0
25 12 14.20 14.24 14.05 14.10 14.02 0-3 0
25 25 14.30 14.24 14.04 14.03 14.05 0
50 0 14.25 14.26 14.04 14.14 14.07 0
Table 8-292
LTE Band 41 PC3 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 14.33 14.23 14.18 14.27 14.27 0
1 12 14.28 14.20 14.20 14.31 14.18 0 0
1 24 14.25 14.14 14.21 14.20 14.16 0
QPSK 12 0 14.15 14.13 14.07 14.34 14.17 0
12 6 14.11 14.11 14.11 14.35 14.11 0-1 0
12 13 14.12 14.07 14.11 14.34 14.11 0
25 0 14.18 14.13 14.13 14.36 14.13 0
1 0 14.31 14.33 14.15 14.34 14.32 0
1 12 14.21 14.22 14.19 14.47 14.23 0-1 0
1 24 14.23 14.11 14.27 14.30 14.13 0
16QAM 12 0 14.16 14.15 14.11 14.38 14.15 0
12 6 14.16 14.16 14.13 14.33 14.10 02 0
12 13 14.15 14.12 14.09 14.37 14.10 0
25 0 14.16 14.11 14.08 14.39 14.16 0
1 0 14.24 14.04 14.00 14.58 14.23 0
1 12 14.31 14.07 14.13 14.39 14.13 0-2 0
1 24 14.23 14.14 14.16 14.46 14.26 0
64Q0AM 12 0 14.18 14.15 14.07 14.40 14.17 0
12 6 14.18 14.11 14.10 14.42 14.08 0-3 0
12 13 14.19 14.09 14.13 14.37 14.04 0
25 0 14.18 14.19 14.16 14.38 14.12 0
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8.3.12 LTE Band 41 PC2

Table 8-293
LTE Band 41 PC2 Conducted Powers Ant 2a - 20 MHz Bandwidth
LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR Allemrees] (27 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE
Conducted Power [dBm]
1 0 16.23 16.04 15.91 16.34 16.25 0
1 50 16.21 16.28 15.91 16.18 16.23 0 0
1 99 16.27 16.39 16.16 16.20 16.14 0
QPSK 50 0 16.28 16.06 15.92 16.08 16.12 0
50 25 16.21 16.15 15.96 16.02 16.06 01 0
50 50 16.34 16.16 16.08 15.96 16.11 0
100 0 16.17 16.12 15.95 16.02 16.07 0
1 0 16.25 16.09 16.03 16.31 16.15 0
1 50 16.12 16.20 16.02 16.18 16.20 0-1 0
1 99 16.23 16.29 16.33 16.17 16.10 0
16QAM 50 0 15.80 15.62 15.44 15.69 15.68 0
50 25 15.73 15.73 15.46 15.60 15.64 0-2 0
50 50 15.81 15.77 15.61 15.50 15.58 0
100 0 15.71 15.73 15.46 15.60 15.61 0
1 0 16.36 16.39 16.05 16.29 16.39 0
1 50 16.39 16.40 16.12 16.19 16.33 0-2 0
1 99 16.39 16.36 16.26 16.09 16.23 0
640AM 50 0 16.00 16.07 15.64 15.90 15.86 0
50 25 16.02 16.13 15.71 15.86 15.87 0-3 0
50 50 15.98 16.06 15.80 15.73 15.76 0
100 0 15.96 16.12 15.67 15.81 15.85 0
Table 8-294
LTE Band 41 PC2 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemes] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE
Conducted Power [dBm]
1 0 16.09 16.03 15.59 15.90 15.85 0
1 36 16.15 16.21 15.77 15.90 15.95 0 0
1 74 16.02 16.00 15.89 15.74 15.83 0
QPSK 36 0 16.03 16.03 15.58 15.84 15.86 0
36 18 16.05 16.10 15.67 15.83 15.86 01 0
36 37 16.00 16.02 15.68 15.72 15.79 0
75 0 15.96 16.08 15.65 15.78 15.84 0
1 0 16.37 16.38 15.78 16.40 16.35 0
1 36 16.38 16.40 15.97 16.39 16.38 0-1 0
1 74 16.36 16.39 16.06 16.18 16.30 0
16QAM 36 0 16.03 16.04 15.61 15.86 15.88 0
36 18 16.07 16.11 15.71 15.86 15.87 0-2 0
36 37 16.02 16.04 15.70 15.74 15.80 0
75 0 15.99 16.11 15.68 15.82 15.85 0
1 0 16.38 16.33 15.89 16.24 16.10 0
1 36 16.40 16.37 16.08 16.22 16.18 0-2 0
1 74 16.37 16.26 16.16 16.03 16.13 0
64QAM 36 0 16.04 16.03 15.61 15.84 15.88 0
36 18 16.06 16.12 15.69 15.83 15.89 0-3 0
36 37 16.01 16.04 15.70 15.71 15.81 0
75 0 15.96 16.11 15.68 15.78 15.88 0
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 191 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-295
LTE Band 41 PC2 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 16.11 16.09 15.65 15.90 15.84 0
1 25 16.03 16.11 15.66 15.82 15.92 0 0
1 49 16.02 16.07 15.79 15.72 15.85 0
QPSK 25 0 16.03 16.08 15.66 15.84 15.81 0
25 12 15.97 16.07 15.63 15.80 15.82 0-1 0
25 25 15.98 16.02 15.68 15.74 15.77 0
50 0 15.99 16.08 15.66 15.80 15.84 0
1 0 16.37 16.39 16.13 16.34 16.38 0
1 25 16.40 16.40 16.21 16.20 16.38 0-1 0
1 49 16.40 16.39 16.31 16.13 16.26 0
16QAM 25 0 16.06 16.08 15.68 15.86 15.82 0
25 12 16.00 16.07 15.66 15.82 15.85 0-2 0
25 25 16.02 16.03 15.71 15.77 15.80 0
50 0 16.00 16.08 15.67 15.82 15.85 0
1 0 16.38 16.39 15.99 16.25 16.18 0
1 25 16.25 16.38 15.95 16.21 16.20 0-2 0
1 49 16.37 16.37 16.18 16.09 16.08 0
64QAM 25 0 16.08 16.11 15.68 15.88 15.83 0
25 12 16.03 16.09 15.66 15.82 15.86 0-3 0
25 25 16.01 16.07 15.69 15.75 15.81 0
50 0 16.02 16.10 15.70 15.81 15.85 0
Table 8-296
LTE Band 41 PC2 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 16.08 16.03 15.74 15.84 15.81 0
1 12 16.00 16.04 15.70 15.76 15.81 0 0
1 24 16.01 16.01 15.76 15.72 15.77 0
QPSK 12 0 15.98 16.00 15.66 15.76 15.77 0
12 6 15.96 16.00 15.65 15.73 15.77 0-1 0
12 13 15.99 15.95 15.69 15.70 15.72 0
25 0 15.97 16.01 15.67 15.73 15.80 0
1 0 16.38 16.01 15.96 16.23 15.82 0
1 12 16.40 16.39 15.88 16.07 16.36 0-1 0
1 24 16.37 16.37 16.15 16.06 16.27 0
16QAM 12 0 16.05 16.09 15.65 15.83 15.80 0
12 6 16.01 16.06 15.64 15.79 15.82 02 0
12 13 16.02 16.01 15.69 15.77 15.78 0
25 0 16.02 16.02 15.65 15.81 15.81 0
1 0 16.40 16.04 16.08 16.33 15.84 0
1 12 16.39 16.39 16.01 16.21 16.25 0-2 0
1 24 16.37 16.38 16.11 16.18 16.20 0
640AM 12 0 15.99 16.02 15.64 15.82 15.79 0
12 6 15.98 16.03 15.63 15.82 15.76 0-3 0
12 13 16.06 16.01 15.67 15.78 15.74 0
25 0 16.00 16.00 15.63 15.76 15.84 0
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Table 8-297
LTE Band 41 PC2 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (1 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGRP [dB]
Conducted Power [dBm]
1 0 13.04 12.80 12.81 13.01 12.85 0
1 50 13.13 12.81 12.82 12.87 12.87 0 0
1 99 13.12 12.82 13.09 12.81 12.91 0
QPSK 50 0 12.97 12.82 12.83 12.84 12.82 0
50 25 13.08 12.86 12.88 12.82 12.86 0-1 0
50 50 13.03 12.89 12.90 12.80 12.90 0
100 0 13.07 12.88 12.86 12.80 12.88 0
1 0 13.11 12.91 13.00 13.05 13.05 0
1 50 13.25 13.10 13.02 12.92 13.15 0-1 0
1 99 13.18 13.08 13.30 12.89 13.30 0
16QAM 50 0 13.02 12.85 12.87 12.85 12.85 0
50 25 13.01 12.83 12.86 12.83 12.85 0-2 0
50 50 13.02 12.84 12.86 12.80 12.90 0
100 0 13.02 12.86 12.83 12.81 12.89 0
1 0 13.38 13.20 13.20 13.48 13.22 0
1 50 13.35 13.25 13.21 13.40 13.34 0-2 0
1 99 13.38 13.27 13.38 13.32 13.32 0
64Q0AM 50 0 12.98 12.86 12.91 12.90 12.90 0
50 25 13.06 12.90 12.96 12.87 12.97 0-3 0
50 50 13.09 12.90 12.87 12.82 12.89 0
100 0 13.06 12.88 12.83 12.80 12.94 0
Table 8-298
LTE Band 41 PC2 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR Aoz (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ECRRILE]
Conducted Power [dBm]
1 0 13.02 13.05 12.87 13.12 12.85 0
1 36 13.15 13.18 12.99 13.09 13.03 0 0
1 74 13.09 13.15 13.10 12.86 12.89 0
QPSK 36 0 12.93 12.99 12.87 13.03 12.87 0
36 18 13.05 13.10 12.93 13.01 12.92 0-1 0
36 37 13.06 13.08 12.99 12.89 12.88 0
75 0 13.04 13.09 12.90 12.97 12.91 0
1 0 13.45 13.32 13.14 13.13 13.08 0
1 36 13.40 13.42 13.23 13.22 13.24 0-1 0
1 74 13.41 13.29 13.38 12.89 13.00 0
16QAM 36 0 12.91 13.00 12.90 13.00 12.91 0
36 18 13.04 12.90 12.90 13.00 12.94 0-2 0
36 37 13.06 12.87 12.96 12.92 12.93 0
75 0 13.01 12.86 12.92 12.98 12.94 0
1 0 13.36 12.91 12.96 13.08 13.09 0
1 36 13.30 13.25 13.05 13.17 13.34 0-2 0
1 74 13.32 13.13 13.00 13.07 13.29 0
64QAM 36 0 12.90 12.99 12.88 13.04 12.86 0
36 18 13.03 13.10 12.93 13.02 12.92 0-3 0
36 37 13.04 13.08 12.96 12.87 12.90 0
75 0 13.01 13.08 12.92 12.99 12.91 0
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Table 8-299
LTE Band 41 PC2 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 13.06 12.81 12.92 13.12 12.97 0
1 25 13.11 12.85 12.93 13.05 13.00 0 0
1 49 13.19 12.88 13.10 12.97 12.95 0
QPSK 25 0 12.95 12.85 12.91 13.00 12.89 0
25 12 13.04 12.83 12.90 12.97 12.92 0-1 0
25 25 13.06 12.86 12.97 12.92 12.92 0
50 0 13.04 12.86 12.92 12.98 12.93 0
1 0 13.42 13.23 13.17 13.21 13.43 0
1 25 13.42 13.24 13.17 13.16 13.36 0-1 0
1 49 13.41 13.26 13.20 13.06 13.40 0
16QAM 25 0 12.92 12.87 12.94 12.99 12.92 0
25 12 13.02 12.87 12.91 12.97 12.94 0-2 0
25 25 13.05 12.90 12.98 12.94 12.92 0
50 0 13.05 12.82 12.91 12.96 12.95 0
1 0 13.34 13.13 13.18 13.10 13.28 0
1 25 13.39 12.99 13.19 13.01 13.27 0-2 0
1 49 13.47 13.23 13.28 12.90 13.38 0
64QAM 25 0 12.96 12.82 12.94 12.99 12.89 0
25 12 13.07 12.86 12.94 12.95 12.95 0-3 0
25 25 13.09 12.89 13.01 12.89 12.94 0
50 0 13.05 12.94 12.95 12.98 12.95 0
Table 8-300
LTE Band 41 PC2 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 12.98 12.87 12.82 13.00 12.90 0
1 12 13.03 12.83 12.80 12.92 12.89 0 0
1 24 13.06 12.84 12.86 12.88 12.87 0
QPSK 12 0 12.97 12.84 12.81 12.91 12.85 0
12 6 12.96 12.81 12.82 12.91 12.87 0-1 0
12 13 13.01 12.82 12.88 12.93 12.84 0
25 0 13.01 12.83 12.82 12.92 12.88 0
1 0 13.45 13.35 13.11 13.08 13.19 0
1 12 13.35 13.22 13.18 12.95 13.25 0-1 0
1 24 13.47 13.32 13.22 12.94 13.32 0
16QAM 12 0 12.98 12.85 12.86 12.97 12.86 0
12 6 13.03 12.84 12.86 12.97 12.91 02 0
12 13 13.03 12.85 12.87 12.92 12.88 0
25 0 12.99 12.87 12.89 12.96 12.88 0
1 0 13.35 13.29 13.22 13.13 13.32 0
1 12 13.40 13.28 13.13 13.17 13.29 0-2 0
1 24 13.43 13.24 13.08 13.08 13.33 0
640AM 12 0 13.03 12.81 12.84 12.96 12.88 0
12 6 13.06 12.82 12.80 12.94 12.93 0-3 0
12 13 13.04 12.87 12.91 12.87 12.90 0
25 0 13.01 12.84 12.84 12.95 12.88 0
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Table 8-301
LTE Band 41 PC2 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 WIAR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 16.49 16.71 16.25 16.41 16.23 0
1 50 16.60 16.74 16.28 16.32 16.29 0 0
1 99 16.60 16.64 16.34 16.30 16.31 0
QPSK 50 0 16.65 16.58 16.31 16.35 16.04 0
50 25 16.64 16.57 16.31 16.35 16.13 01 0
50 50 16.64 16.50 16.32 16.25 16.13 0
100 0 16.57 16.56 16.31 16.34 16.12 0
1 0 16.70 16.86 16.52 16.55 16.39 0
1 50 16.75 16.90 16.58 16.50 16.44 0-1 0
1 99 16.80 16.75 16.55 16.35 16.47 0
16QAM 50 0 16.42 16.33 16.11 16.13 15.92 0
50 25 16.41 16.31 16.10 16.12 15.90 02 0
50 50 16.40 16.23 16.10 16.02 15.91 0
100 0 16.35 16.28 16.09 16.08 15.90 0
1 0 16.89 16.90 16.57 16.70 16.45 0
1 50 16.86 16.89 16.70 16.66 16.60 0-2 0
1 99 16.88 16.80 16.82 16.79 16.49 0
64Q0AM 50 0 16.43 16.45 16.11 16.59 16.00 0
50 25 16.40 16.37 16.19 16.18 16.07 0-3 0
50 50 16.46 16.27 16.18 16.04 16.04 0
100 0 16.38 16.33 16.15 16.12 16.05 0
Table 8-302
LTE Band 41 PC2 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR Aoz (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ECRIE
Conducted Power [dBm]
1 0 16.71 16.72 16.48 16.43 16.24 0
1 36 16.68 16.67 16.55 16.44 16.38 0 0
1 74 16.70 16.46 16.51 16.23 16.22 0
QPSK 36 0 16.63 16.71 16.40 16.37 16.19 0
36 18 16.59 16.68 16.46 16.37 16.28 0-1 0
36 37 16.65 16.50 16.43 16.27 16.25 0
75 0 16.59 16.54 16.45 16.34 16.27 0
1 0 16.61 16.87 16.42 16.53 16.13 0
1 36 16.58 16.88 16.35 16.50 16.30 0-1 0
1 74 16.80 16.53 16.51 16.21 16.09 0
16QAM 36 0 16.36 16.44 16.15 16.14 15.93 0
36 18 16.40 16.44 16.22 16.12 16.03 0-2 0
36 37 16.45 16.26 16.18 16.00 15.97 0
75 0 16.37 16.32 16.19 16.13 16.01 0
1 0 16.86 16.54 16.50 16.43 16.26 0
1 36 16.76 16.65 16.61 16.42 16.34 0-2 0
1 74 16.79 16.47 16.63 16.27 16.37 0
64QAM 36 0 16.38 16.47 16.14 16.11 15.93 0
36 18 16.37 16.42 16.21 16.16 16.05 03 0
36 37 16.45 16.26 16.16 16.02 16.00 0
75 0 16.35 16.31 16.18 16.13 16.00 0
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Table 8-303
LTE Band 41 PC2 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 16.66 16.78 16.46 16.47 16.24 0
1 25 16.57 16.63 16.47 16.40 16.25 0 0
1 49 16.71 16.58 16.47 16.31 16.20 0
QPSK 25 0 16.59 16.63 16.39 16.35 16.26 0
25 12 16.57 16.53 16.42 16.33 16.26 0-1 0
25 25 16.67 16.53 16.43 16.26 16.26 0
50 0 16.58 16.55 16.45 16.33 16.26 0
1 0 16.90 16.87 16.59 16.54 16.40 0
1 25 16.80 16.77 16.65 16.50 16.33 0-1 0
1 49 16.87 16.81 16.58 16.28 16.29 0
16QAM 25 0 16.38 16.40 16.14 16.14 16.00 0
25 12 16.37 16.33 16.17 16.06 15.99 0-2 0
25 25 16.46 16.34 16.20 15.96 15.99 0
50 0 16.38 16.34 16.23 16.11 16.00 0
1 0 16.85 16.83 16.53 16.61 16.43 0
1 25 16.61 16.47 16.55 16.47 16.35 0-2 0
1 49 16.83 16.53 16.67 16.28 16.44 0
64QAM 25 0 16.35 16.41 16.17 16.14 16.03 0
25 12 16.33 16.35 16.16 16.04 16.01 0-3 0
25 25 16.40 16.35 16.17 15.98 16.02 0
50 0 16.40 16.29 16.22 16.13 16.04 0
Table 8-304
LTE Band 41 PC2 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 16.63 16.64 16.49 16.28 16.20 0
1 12 16.59 16.52 16.52 16.25 16.17 0 0
1 24 16.69 16.58 16.52 16.19 16.19 0
QPSK 12 0 16.54 16.62 16.43 16.32 16.15 0
12 6 16.56 16.52 16.45 16.29 16.15 0-1 0
12 13 16.63 16.53 16.47 16.26 16.15 0
25 0 16.59 16.52 16.50 16.30 16.17 0
1 0 16.86 16.69 16.72 16.55 16.27 0
1 12 16.84 16.57 16.66 16.43 16.37 0-1 0
1 24 16.82 16.68 16.64 16.45 16.37 0
16QAM 12 0 16.33 16.41 16.20 16.13 15.96 0
12 6 16.33 16.25 16.22 16.09 15.92 02 0
12 13 16.36 16.28 16.21 16.07 15.94 0
25 0 16.31 16.34 16.27 16.08 15.91 0
1 0 16.86 16.75 16.60 16.30 16.49 0
1 12 16.71 16.69 16.56 16.54 16.44 0-2 0
1 24 16.86 16.71 16.76 16.22 16.32 0
640AM 12 0 16.35 16.36 16.25 16.11 15.92 0
12 6 16.34 16.25 16.27 16.10 16.03 0-3 0
12 13 16.47 16.34 16.22 16.10 16.01 0
25 0 16.36 16.34 16.18 16.15 15.99 0
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Table 8-305
LTE Band 41 PC2 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIFR Ao ot MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.61 14.39 14.35 14.80 14.65 0
1 50 14.52 14.36 14.49 14.66 14.37 0 0
1 99 14.56 14.27 14.71 14.55 14.50 0
QPSK 50 0 14.70 14.43 14.45 14.79 14.41 0
50 25 14.53 14.41 14.53 14.74 14.43 01 0
50 50 14.57 14.35 14.59 14.65 14.47 0
100 0 14.55 14.35 14.58 14.70 14.45 0
1 0 14.75 14.58 14.35 14.80 14.51 0
1 50 14.64 14.43 14.66 14.77 14.54 0-1 0
1 99 14.61 14.33 14.72 14.62 14.48 0
16QAM 50 0 14.16 13.98 13.99 14.25 13.97 0
50 25 14.11 13.91 14.07 14.18 13.94 0-2 0
50 50 14.11 13.86 14.11 14.14 13.97 0
100 0 14.10 13.87 14.12 14.18 13.91 0
1 0 14.26 14.13 14.11 14.25 14.14 0
1 50 14.26 14.21 14.26 14.16 14.23 0-2 0
1 99 14.34 14.37 14.21 14.27 13.97 0
64Q0AM 50 0 14.51 14.25 14.25 13.99 14.15 0
50 25 14.56 14.26 14.27 13.97 14.12 03 0
50 50 14.65 14.21 14.16 14.14 14.13 0
100 0 14.61 14.26 14.15 14.25 14.11 0
Table 8-306
LTE Band 41 PC2 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 WIPR! Allored) ptar MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) St L
Conducted Power [dBm]
1 0 14.56 14.61 14.33 14.43 14.07 0
1 36 14.55 14.59 14.40 14.44 14.16 0 0
1 74 14.59 14.38 14.42 14.29 14.09 0
QPSK 36 0 14.50 14.62 14.29 14.42 14.06 0
36 18 14.52 14.62 14.33 14.42 14.14 01 0
36 37 14.58 14.46 14.30 14.30 14.11 0
75 0 14.48 14.50 14.29 14.40 14.12 0
1 0 14.72 14.77 14.48 14.57 14.27 0
1 36 14.71 14.74 14.52 14.52 14.28 0-1 0
1 74 14.70 14.39 14.59 14.39 14.23 0
16QAM 36 0 14.48 14.62 14.27 14.41 14.09 0
36 18 14.51 14.63 14.32 14.42 14.13 0-2 0
36 37 14.57 14.46 14.31 14.28 14.11 0
75 0 14.50 14.52 14.30 14.39 14.12 0
1 0 14.45 14.41 14.15 14.25 14.06 0
1 36 14.38 14.49 14.22 14.33 14.07 0-2 0
1 74 14.38 14.22 14.26 14.10 14.08 0
64QAM 36 0 14.46 14.62 14.27 14.42 14.07 0
36 18 14.51 14.62 14.33 14.42 14.14 0-3 0
36 37 14.55 14.46 14.30 14.28 14.11 0
75 0 14.44 14.50 14.31 14.39 14.12 0
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Table 8-307
LTE Band 41 PC2 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ISR (2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGPP [dB]
Conducted Power [dBm]
1 0 14.61 14.46 14.49 14.77 14.36 0
1 25 14.54 14.41 14.49 14.77 14.35 0 0
1 49 14.55 14.42 14.54 14.66 14.30 0
QPSK 25 0 14.52 14.44 14.40 14.64 14.53 0
25 12 14.45 14.44 14.45 14.64 14.56 0-1 0
25 25 14.46 14.40 14.46 14.55 14.26 0
50 0 14.45 14.44 14.48 14.53 14.28 0
1 0 14.80 14.39 14.52 14.50 14.56 0
1 25 14.78 14.41 14.53 14.62 14.36 0-1 0
1 49 14.59 14.33 14.64 14.58 14.37 0
16QAM 25 0 14.52 14.43 14.42 14.46 14.51 0
25 12 14.47 14.41 14.43 14.63 14.46 0-2 0
25 25 14.43 14.39 14.47 14.44 14.58 0
50 0 14.46 14.40 14.46 14.49 14.56 0
1 0 14.70 14.44 14.67 14.75 14.51 0
1 25 14.66 14.39 14.53 14.76 14.46 0-2 0
1 49 14.63 14.29 14.62 14.56 14.50 0
64QAM 25 0 14.50 14.42 14.43 14.71 14.51 0
25 12 14.44 14.43 14.45 14.56 14.52 0-3 0
25 25 14.46 14.49 14.48 14.55 14.44 0
50 0 14.48 14.49 14.50 14.46 14.43 0
Table 8-308
LTE Band 41 PC2 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Allemmees] (s MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SCRRICE!
Conducted Power [dBm]
1 0 14.52 14.63 14.38 14.44 14.13 0
1 12 14.48 14.52 14.37 14.36 14.11 0 0
1 24 14.58 14.51 14.40 14.33 14.15 0
QPSK 12 0 14.38 14.51 14.28 14.35 14.07 0
12 6 14.41 14.45 14.33 14.30 14.06 0-1 0
12 13 14.48 14.45 14.31 14.30 14.07 0
25 0 14.44 14.45 14.34 14.32 14.08 0
1 0 14.57 14.54 14.45 14.39 14.12 0
1 12 14.44 14.45 14.53 14.38 14.15 0-1 0
1 24 14.73 14.50 14.37 14.30 14.16 0
16QAM 12 0 14.41 14.54 14.30 14.35 14.06 0
12 6 14.43 14.48 14.34 14.33 14.05 0-2 0
12 13 14.51 14.47 14.33 14.30 14.07 0
25 0 14.45 14.45 14.34 14.34 14.09 0
1 0 14.52 14.53 14.29 14.33 14.06 0
1 12 14.42 14.46 14.32 14.26 14.08 0-2 0
1 24 14.53 14.48 14.31 14.15 14.06 0
640AM 12 0 14.39 14.52 14.30 14.34 14.06 0
12 6 14.39 14.44 14.34 14.30 14.07 0-3 0
12 13 14.48 14.45 14.35 14.26 14.05 0
25 0 14.45 14.48 14.37 14.36 14.05 0
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8.3.13 LTE Band 48
Table 8-309
LTE Band 48 Conducted Powers Ant 1 - 20 MHz Bandwidth
LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel [ Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 "’"’z (;"l'g";’gglper MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz)
Conducted Power [dBm]
1 0 15.40 15.03 15.23 14.74 0
1 50 15.11 14.92 15.01 14.63 0 0
1 99 15.22 15.22 15.05 14.90 0
QPSK 50 0 15.23 14.97 15.21 14.59 0
50 25 15.17 14.92 15.07 14.58 0-1 0
50 50 15.15 15.00 14.96 14.61 0
100 0 15.22 15.01 15.14 14.66 0
1 0 15.30 15.20 15.30 14.65 0
1 50 15.01 14.95 14.96 14.52 0-1 0
1 99 15.12 15.25 15.00 14.73 0
16QAM 50 0 15.05 14.80 15.00 14.50 0
50 25 14.97 14.77 14.91 14.51 0-2 0
50 50 14.93 14.80 14.80 14.52 0
100 0 15.06 14.87 15.00 14.50 0
1 0 15.34 15.10 15.30 14.80 0
1 50 15.17 14.83 15.10 14.55 0-2 0
1 99 15.22 15.12 15.05 14.81 0
64QAM 50 0 15.02 14.79 14.97 14.50 0
50 25 14.95 14.75 14.90 14.51 0-3 0
50 50 14.95 14.81 14.79 14.50 0
100 0 15.07 14.88 15.00 14.53 0
Table 8-310
LTE Band 48 Conducted Powers Ant 1 - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 MP'; (?F'Jg"f’jglper MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz)
Conducted Power [dBm]
1 0 15.35 14.98 15.18 14.67 0
1 36 15.06 14.87 14.96 14.56 0 0
1 74 15.17 15.17 15.00 14.83 0
QPSK 36 0 15.18 14.92 15.16 14.52 0
36 18 15.12 14.87 15.02 14.51 0-1 0
36 37 15.10 14.95 14.91 14.54 0
75 0 15.17 14.96 15.09 14.59 0
1 0 15.25 15.15 15.25 14.58 0
1 36 14.96 14.90 14.91 14.51 0-1 0
1 74 15.05 15.18 14.93 14.66 0
16QAM 36 0 14.98 14.73 14.93 14.61 0
36 18 14.90 14.70 14.84 14.64 0-2 0
36 37 14.86 14.73 14.73 14.61 0
75 0 14.99 14.80 14.93 14.62 0
1 0 15.32 15.08 15.28 14.78 0
1 36 15.15 14.81 15.08 14.53 0-2 0
1 74 15.20 15.10 15.03 14.79 0
64QAM 36 0 15.00 14.77 14.95 14.61 0
36 18 14.93 14.73 14.88 14.62 0-3 0
36 37 14.93 14.79 14.77 14.63 0
75 0 15.05 14.86 14.98 14.51 0
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Table 8-311
LTE Band 48 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 MP'; é*F"'g"E’gg]Per MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz)
Conducted Power [dBm]
1 0 15.34 14.95 15.20 14.68 0
1 25 15.05 14.84 14.98 14.57 0 0
1 49 15.16 15.14 15.02 14.84 0
QPSK 25 0 15.17 14.89 15.18 14.53 0
25 12 15.11 14.84 15.04 14.52 0-1 0
25 25 15.09 14.92 14.93 14.55 0
50 0 15.16 14.93 15.11 14.60 0
1 0 15.24 15.12 15.27 14.59 0
1 25 14.95 14.87 14.93 14.54 0-1 0
1 49 15.04 15.15 14.95 14.67 0
16QAM 25 0 14.97 14.70 14.95 14.56 0
25 12 14.89 14.67 14.86 14.67 0-2 0
25 25 14.85 14.70 14.75 14.68 0
50 0 14.98 14.77 14.95 14.61 0
1 0 15.26 15.05 15.30 14.79 0
1 25 15.09 14.78 15.10 14.54 0-2 0
1 49 15.14 15.07 15.05 14.62 0
64QAM 25 0 14.94 14.74 14.97 14.67 0
25 12 14.87 14.70 14.90 14.50 0-3 0
25 25 14.87 14.76 14.79 14.61 0
50 0 14.99 14.83 15.00 14.52 0
Table 8-312
LTE Band 48 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP'; £ggv{§g]per MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 15.29 14.90 15.15 14.63 0
1 12 15.00 14.79 14.93 14.52 0 0
1 24 15.11 15.09 14.97 14.79 0
QPSK 12 0 15.12 14.84 15.13 14.52 0
12 6 15.06 14.79 14.99 14.56 o-1 0
12 13 15.04 14.87 14.88 14.50 0
25 0 15.11 14.88 15.06 14.55 0
1 0 15.19 15.07 15.22 14.54 0
1 12 14.90 14.82 14.88 14.51 0-1 0
1 24 14.99 15.10 14.90 14.62 0
16QAM 12 0 14.92 14.65 14.90 14.55 0
12 6 14.84 14.62 14.81 14.56 0-2 0
12 13 14.80 14.65 14.70 14.54 0
25 0 14.93 14.72 14.90 14.59 0
1 0 15.21 15.00 15.25 14.74 0
1 12 15.04 14.73 15.05 14.51 0-2 0
1 24 15.09 15.02 15.00 14.75 0
64QAM 12 0 14.89 14.69 14.92 14.54 0
12 6 14.82 14.65 14.85 14.55 0-3 0
12 13 14.82 14.71 14.74 14.55 0
25 0 14.94 14.78 14.95 14.56 0
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Table 8-313
LTE Band 48 Conducted Powers Ant 3 - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MP'; é*F"'g"E’jg]Per MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz)
Conducted Power [dBm]
1 0 17.01 17.10 17.32 17.17 0
1 50 16.88 16.95 17.05 16.91 0 0
1 99 17.10 17.21 17.27 17.11 0
QPSK 50 0 16.98 16.97 17.15 16.98 0
50 25 16.80 16.95 17.06 16.93 0-1 0
50 50 16.82 17.00 17.12 16.90 0
100 0 16.88 17.04 17.14 17.01 0
1 0 17.23 17.06 17.35 17.19 0
1 50 17.18 16.97 17.03 16.89 0-1 0
1 99 17.32 17.22 17.30 17.07 0
16QAM 50 0 16.80 16.93 17.07 16.92 0
50 25 16.75 16.93 17.02 16.86 0-2 0
50 50 16.83 16.96 17.04 16.83 0
100 0 16.86 17.02 17.12 16.92 0
1 0 16.80 16.95 17.30 17.04 0
1 50 16.57 16.95 17.10 16.88 0-2 0
1 99 16.87 17.12 17.21 16.94 0
64QAM 50 0 16.53 16.67 16.81 16.64 0
50 25 16.47 16.64 16.73 16.55 0-3 0
50 50 16.52 16.70 16.80 16.56 0
100 0 16.60 16.75 16.84 16.66 0
Table 8-314
LTE Band 48 Conducted Powers Ant 3 - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 ""PS £F','§”[”§§]"er MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz)
Conducted Power [dBm]
1 0 16.96 17.05 17.27 17.19 0
1 36 16.83 16.90 17.00 16.93 0 0
1 74 17.05 17.16 17.22 17.13 0
QPSK 36 0 16.79 16.92 17.10 17.00 0
36 18 16.75 16.90 17.01 16.95 o-1 0
36 37 16.77 16.95 17.07 16.92 0
75 0 16.83 16.99 17.09 17.03 0
1 0 17.18 17.01 17.30 17.21 0
1 36 17.13 16.92 16.98 16.91 0-1 0
1 74 17.27 17.17 17.25 17.09 0
16QAM 36 0 16.75 16.88 17.02 16.94 0
36 18 16.70 16.88 16.97 16.88 0-2 0
36 37 16.81 16.94 17.00 16.85 0
75 0 16.84 17.19 17.27 16.94 0
1 0 16.78 16.90 17.04 17.06 0
1 36 16.55 16.90 16.99 16.90 0-2 0
1 74 16.85 16.93 17.01 16.96 0
64QAM 36 0 16.51 16.99 17.09 16.66 0
36 18 16.45 16.92 17.10 16.57 0-3 0
36 37 16.50 16.92 17.07 16.58 0
75 0 16.58 17.09 17.18 16.68 0
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Table 8-315
LTE Band 48 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 MP'; é*F"'g"E’gg]Per MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz)
Conducted Power [dBm]
1 0 16.93 17.02 17.24 17.16 0
1 25 16.80 16.87 16.97 16.90 0 0
1 49 17.02 17.13 17.19 17.10 0
QPSK 25 0 16.76 16.89 17.07 16.97 0
25 12 16.72 16.87 16.98 16.92 0-1 0
25 25 16.74 16.92 17.04 16.89 0
50 0 16.80 16.96 17.06 17.00 0
1 0 17.15 16.98 17.27 17.18 0
1 25 17.10 16.89 16.95 16.88 0-1 0
1 49 17.24 17.14 17.22 17.06 0
16QAM 25 0 16.72 16.85 16.99 16.91 0
25 12 16.67 16.85 16.94 16.85 0-2 0
25 25 16.78 16.91 16.97 16.82 0
50 0 16.81 17.16 17.24 16.91 0
1 0 16.75 16.87 17.01 17.03 0
1 25 16.52 16.87 16.96 16.87 0-2 0
1 49 16.82 16.90 16.98 16.93 0
64QAM 25 0 16.48 16.96 17.06 16.63 0
25 12 16.42 16.89 17.12 16.54 0-3 0
25 25 16.47 16.89 17.04 16.55 0
50 0 16.55 17.06 17.15 16.65 0
Table 8-316
LTE Band 48 Conducted Powers Ant 3 - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP'; £ggv{§g]per MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 17.00 17.09 17.31 17.23 0
1 12 16.87 16.94 17.04 16.97 0 0
1 24 17.09 17.20 17.26 17.17 0
QPSK 12 0 16.83 16.96 17.14 17.04 0
12 6 16.79 16.94 17.05 16.99 o-1 0
12 13 16.81 16.99 17.11 16.96 0
25 0 16.87 17.03 17.13 17.07 0
1 0 17.22 17.05 17.34 17.25 0
1 12 17.17 16.96 17.02 16.95 0-1 0
1 24 17.31 17.21 17.29 17.13 0
16QAM 12 0 16.79 16.92 17.06 16.98 0
12 6 16.74 16.92 17.01 16.92 0-2 0
12 13 16.85 16.98 17.04 16.89 0
25 0 16.88 17.23 17.31 16.98 0
1 0 16.82 16.94 17.08 17.10 0
1 12 16.59 16.94 17.03 16.94 0-2 0
1 24 16.89 16.97 17.05 17.00 0
64QAM 12 0 16.55 17.03 17.13 16.70 0
12 6 16.49 16.96 17.20 16.61 0-3 0
12 13 16.54 16.96 17.11 16.62 0
25 0 16.62 17.13 17.22 16.72 0
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Table 8-317
LTE Band 48 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MP'; é*F"'g"E’gg]Per MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz)
Conducted Power [dBm]
1 0 14.49 14.60 14.74 14.43 0
1 50 14.45 14.50 14.53 14.24 0 0
1 99 14.56 14.74 14.80 14.23 0
QPSK 50 0 14.47 14.57 14.60 14.32 0
50 25 14.47 14.55 14.55 14.25 0-1 0
50 50 14.45 14.65 14.63 14.23 0
100 0 14.55 14.51 14.62 14.31 0
1 0 14.38 14.57 14.48 14.16 0
1 50 14.33 14.43 14.33 14.00 0-1 0
1 99 14.50 14.58 14.57 14.04 0
16QAM 50 0 14.19 14.15 14.55 14.07 0
50 25 14.21 14.12 14.28 13.99 0-2 0
50 50 14.17 14.18 14.33 13.97 0
100 0 14.32 14.23 14.30 14.09 0
1 0 14.37 14.52 14.60 14.36 0
1 50 14.40 14.35 14.46 14.15 0-2 0
1 99 14.47 14.66 14.57 14.16 0
64QAM 50 0 14.20 14.13 14.31 14.04 0
50 25 14.20 14.10 14.25 13.97 0-3 0
50 50 14.19 14.15 14.32 13.95 0
100 0 14.30 14.22 14.34 14.05 0
Table 8-318
LTE Band 48 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 ""PS SF','S”[”,,‘*‘B’]"” MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz)
Conducted Power [dBm]
1 0 14.50 14.47 14.73 14.59 0
1 36 14.49 14.33 14.70 14.58 0 0
1 74 14.55 14.40 14.59 14.41 0
QPSK 36 0 14.42 14.44 14.51 14.48 0
36 18 14.51 14.45 14.53 14.51 o-1 0
36 37 14.51 14.44 14.51 14.40 0
75 0 14.58 14.49 14.59 14.58 0
1 0 14.17 14.65 14.39 14.29 0
1 36 14.30 14.56 14.43 14.25 0-1 0
1 74 14.46 14.65 14.39 14.24 0
16QAM 36 0 14.17 14.16 14.19 14.21 0
36 18 14.24 14.15 14.19 14.22 0-2 0
36 37 14.23 14.15 14.17 14.11 0
75 0 14.29 14.23 14.30 14.30 0
1 0 14.08 14.33 14.39 14.20 0
1 36 14.31 14.36 14.31 14.23 0-2 0
1 74 14.27 14.56 14.38 14.17 0
64QAM 36 0 14.18 14.12 14.21 14.23 0
36 18 14.18 14.13 14.19 14.21 0-3 0
36 37 14.19 14.12 14.16 14.17 0
75 0 14.30 14.22 14.30 14.31 0
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Table 8-319
LTE Band 48 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 MP'; é*F"'g"E’gg]Per MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz)
Conducted Power [dBm]
1 0 14.60 14.42 14.48 14.42 0
1 25 14.38 14.25 14.28 14.40 0 0
1 49 14.80 14.51 14.53 14.53 0
QPSK 25 0 14.25 14.38 14.45 14.47 0
25 12 14.23 14.28 14.34 14.28 0-1 0
25 25 14.38 14.36 14.45 14.22 0
50 0 14.37 14.37 14.47 14.37 0
1 0 14.14 14.57 14.46 14.21 0
1 25 14.02 14.34 14.24 13.83 0-1 0
1 49 14.34 14.53 14.39 14.13 0
16QAM 25 0 13.96 14.02 14.02 14.10 0
25 12 13.94 13.96 13.97 13.93 0-2 0
25 25 14.09 14.02 14.03 13.96 0
50 0 14.12 14.10 14.20 14.10 0
1 0 14.06 14.43 14.30 14.32 0
1 25 13.89 14.23 14.02 13.85 0-2 0
1 49 14.28 14.43 14.18 13.90 0
64QAM 25 0 13.91 14.03 14.05 14.12 0
25 12 13.91 13.98 14.00 13.90 0-3 0
25 25 14.06 14.04 14.04 13.85 0
50 0 14.12 14.12 14.17 14.08 0
Table 8-320
LTE Band 48 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP'; £ggv{§g]per MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 14.38 14.51 14.62 14.45 0
1 12 14.20 14.43 14.45 14.22 0 0
1 24 14.42 14.70 14.67 14.32 0
QPSK 12 0 14.34 14.42 14.51 14.46 0
12 6 14.28 14.36 14.39 14.30 o-1 0
12 13 14.44 14.41 14.49 14.33 0
25 0 14.45 14.52 14.61 14.48 0
1 0 14.22 14.34 14.50 14.25 0
1 12 13.95 14.28 14.56 14.06 0-1 0
1 24 14.50 14.51 14.76 14.14 0
16QAM 12 0 13.95 14.16 14.26 14.02 0
12 6 14.04 14.14 14.21 13.96 0-2 0
12 13 14.04 14.13 14.36 13.97 0
25 0 14.22 14.35 14.54 14.25 0
1 0 14.34 14.60 14.57 14.28 0
1 12 14.00 14.19 14.29 14.28 0-2 0
1 24 14.62 14.40 14.64 14.21 0
64QAM 12 0 13.98 14.19 14.28 14.17 0
12 6 14.05 14.15 14.15 14.00 0-3 0
12 13 14.08 14.16 14.25 13.95 0
25 0 14.29 14.39 14.49 14.24 0
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Table 8

-321

LTE Band 48 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 Mpgggg"[“jg]per MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz)
Conducted Power [dBm]
1 0 16.17 16.08 16.21 16.02 0
1 50 16.11 15.98 16.00 15.78 0 0
1 99 16.18 16.28 16.26 16.12 0
QPSK 50 0 16.24 15.88 16.00 15.90 0
50 25 16.04 15.93 15.96 15.84 0-1 0
50 50 15.97 16.03 16.02 15.96 0
100 0 16.07 16.03 16.08 15.94 0
1 0 15.90 16.13 16.10 15.86 0
1 50 15.90 15.90 15.77 15.61 0-1 0
1 99 16.04 16.30 16.21 16.00 0
16QAM 50 0 15.75 15.64 15.75 15.61 0
50 25 15.76 15.67 15.72 15.54 0-2 0
50 50 15.70 15.78 15.76 15.65 0
100 0 15.87 15.82 15.83 15.64 0
1 0 16.09 15.85 16.35 15.84 0
1 50 15.96 16.00 16.10 15.72 0-2 0
1 99 16.04 16.11 16.23 15.91 0
64QAM 50 0 15.78 15.65 15.76 15.57 0
50 25 15.78 15.70 15.74 15.52 0-3 0
50 50 15.72 15.78 15.78 15.61 0
100 0 15.88 15.82 15.86 15.64 0
Table 8-322
LTE Band 48 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel [ Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 AR [T MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) SRR |GIE)
Conducted Power [dBm]
1 0 15.78 16.11 16.13 15.96 0
1 36 15.76 16.09 16.05 15.87 0 0
1 74 15.80 16.17 16.12 15.92 0
QPSK 36 0 15.93 15.90 15.99 15.90 0
36 18 15.99 15.99 16.00 15.97 0-1 0
36 37 16.03 16.01 15.98 15.95 0
75 0 16.04 16.06 16.06 16.03 0
1 0 15.59 16.07 15.96 15.68 0
1 36 15.74 16.15 15.86 15.62 0-1 0
1 74 15.72 16.19 16.04 15.55 0
16QAM 36 0 15.65 15.65 15.79 15.59 0
36 18 15.72 15.72 15.73 15.62 0-2 0
36 37 15.79 15.72 15.76 15.60 0
75 0 15.83 15.78 15.87 15.72 0
1 0 15.77 16.10 15.92 15.60 0
1 36 15.59 16.01 15.93 15.62 0-2 0
1 74 15.81 16.30 15.94 15.59 0
64QAM 36 0 15.67 15.58 15.72 15.57 0
36 18 15.74 15.68 15.71 15.64 0-3 0
36 37 15.81 15.71 15.68 15.65 0
75 0 15.83 15.80 15.82 15.74 0
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Table 8-323
LTE Band 48 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 MP'; éF"'g"E’gg]Per MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz)
Conducted Power [dBm]
1 0 16.27 16.13 16.18 16.10 0
1 25 16.03 16.06 15.94 15.97 0 0
1 49 16.00 16.22 16.21 16.25 0
QPSK 25 0 15.95 16.06 16.15 16.04 0
25 12 15.91 16.01 16.08 15.98 0-1 0
25 25 16.03 16.10 16.16 16.04 0
50 0 16.02 16.13 16.18 16.11 0
1 0 15.62 16.24 16.23 15.81 0
1 25 15.40 15.98 16.02 15.50 0-1 0
1 49 15.86 16.34 16.11 15.92 0
16QAM 25 0 15.54 15.73 15.76 15.66 0
25 12 15.55 15.67 15.68 15.59 0-2 0
25 25 15.67 15.76 15.72 15.64 0
50 0 15.73 15.86 15.89 15.76 0
1 0 15.95 16.13 15.99 15.86 0
1 25 15.47 16.09 16.00 15.68 0-2 0
1 49 16.01 16.37 16.07 15.97 0
64QAM 25 0 15.51 15.72 15.72 15.70 0
25 12 15.51 15.69 15.66 15.62 0-3 0
25 25 15.66 15.76 15.72 15.67 0
50 0 15.75 15.86 15.86 15.76 0
Table 8-324
LTE Band 48 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP'; £ggv{§g]per MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 15.85 16.08 16.13 16.04 0
1 12 15.70 16.00 16.02 15.71 0 0
1 24 15.95 16.30 16.18 15.93 0
QPSK 12 0 15.85 15.96 16.07 15.98 0
12 6 15.76 15.89 15.96 15.86 o-1 0
12 13 15.88 15.98 16.04 15.95 0
25 0 15.92 16.09 16.14 16.05 0
1 0 15.78 15.72 15.82 15.65 0
1 12 15.41 15.40 15.96 15.41 0-1 0
1 24 15.77 15.88 15.94 15.46 0
16QAM 12 0 15.40 15.56 15.57 15.40 0
12 6 15.40 15.46 15.60 15.51 0-2 0
12 13 15.44 15.51 15.77 15.44 0
25 0 15.54 15.78 15.84 15.67 0
1 0 15.69 16.15 15.71 15.76 0
1 12 15.47 15.53 15.89 15.60 0-2 0
1 24 15.74 15.84 16.00 15.40 0
640QAM 12 0 15.44 15.53 15.77 15.45 0
12 6 15.41 15.49 15.72 15.41 0-3 0
12 13 15.48 15.48 15.76 15.40 0
25 0 15.56 15.77 15.85 15.67 0
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8.3.14 LTE Uplink Carrier Aggregation Conducted Powers

Table 8-325

LTE Uplink Carrier Aggregation Conducted Powers — Antenna 1

Table 8-326
LTE Uplink Carrier Aggregation Conducted Powers — Antenna 3

Table 8-327
LTE Uplink Carrier Aggregation Conducted Powers — Antenna 2a

| _cazc [ures7| 20 [ 21100 [ 25350 [ 3100 [ 26550 | aesc [ so [ o [ies7] 20 [ 2002 [ 25152 | 2902 [ 26352 | apsc | so [ so | 1370 [ 1382 |

e | een | 0 | aoss | ssess | e | 1 | o |uees| 0 | s | awes | e | 1 | s | s | om0 |

LTE B41 PC2 LTE B41 PC2

Table 8-328
LTE Uplink Carrier Aggregation Conducted Powers — Antenna 2b

| _cazc [ues7| 20 [ 21350 [ ase00 [ 330 [ 26800 | aesk [ so [ o [uee7| 20 [ 2us2 [ ase020 | a2 [ 202 | apsk | so [ so |  m1a [ 1123 |

| _caaic [ ttemar | 20 | 4o185 | 25495 | aesk | so | so [ireBa1| 20 | 40383 | 25693 [ aesk | so [ o | 1210 [ 1283 |

LTE B41 PC2 LTE B41 PC2
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Table 8-329
LTE Uplink Carrier Aggregation Conducted Powers — Antenna 4a

| _cazc  [ures7| 20 | 2oss0 [ 25100 [ 2850 [ 26300 | apsc [ so [ so [ires7] 20 [ 21008 [ 25298 | s0s8 [ 26908 | apsc | so [ o | 1442 [ 1453

| caaic [ urear [ 20 | 40185 | 5495 | apsk | so | o [uteea1| 20 [ 39987 [ 25297 | apsk [ so [ so | 1648 | 1676 |

CA_41C LTE B41 PC2 20 40185 2549.5 QPSK 50 0 LTE B41 PC2 20 39987 2529.7 QPSK 50 50 16.70 16.58

Table 8-330

LTE Uplink Carrier Aggregation Conducted Powers — Antenna 4b

|_carc [uee7| 20 [ 2u0 | 25350 | 3100 [ 26550 [ aesk | so | so [uee7| 20 [ 2198 | 248 | 328 | 26748 [ apsk [ so [ o | 1210 | 1213

[ casc | uess | 20 | awso | om0 | ok | 1 | o Jueea| 20 [awse| a2 | sk | 1 | w | s | wa; |

LTE B41 PC2 LTE B41 PC2

Notes:

1. This device supports uplink carrier aggregation for LTE CA_7C, LTE CA_5B and LTE CA_41C with a
maximum of two component carriers. For intraband contiguous carrier aggregation scenarios, 3GPP
36.101 Table 6.2.2A-1 specifies that the aggregate maximum allowed output power is equivalent to the
single carrier scenario. 3GPP 36.101 6.2.3A allows for several dB of MPR to be applied when non-
contiguous RB allocation is implemented. The conducted powers and MPR settings in this device are
permanently implemented per the above 3GPP requirements.

2. Per FCC Guidance, the output power with uplink CA active was measured for the configuration with the
highest reported SAR with single carrier for each exposure condition. The power was measured with
wideband signal integration over both component carriers.

Base Station Simulator |«———RF Connector——»| W'rEI.eSS
Device
Figure 8-3
Power Measurement Setup
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8.4 WLAN Maximum Conducted Powers

8.4.1 Variantl

Table 8-331
2.4 GHz WLAN Maximum Average RF Power — Ant 2A
2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 13.06 13.98 14.00
2437 6 13.01 14.00 13.95
2462 11 13.20 13.99 13.96
Table 8-332

2.4 GHz WLAN Maximum Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 12.78 13.70 13.75
2437 6 12.76 13.74 13.74
2462 11 12.79 13.73 13.67
Table 8-333
5 GHz WLAN Maximum Average RF Power — 5GHz ANTlower
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] Channel 802.11n 802.11ac | Freq [MHz] Channel 802.11ac
Average Average Average
5190 38 12.66 12.16 5530 106 11.03
5230 46 16.20 16.21 5610 122 14.54
5270 54 15.80 15.79 5690 138 14.50
5310 62 13.66 12.41 5775 155 14.54
Table 8-334
5 GHz WLAN Maximum Average RF Power — 5GHz ANTupper
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac | Freq [MHz] [ Channel 802.11ac
Average Average Average
5190 38 12.60 12.10 5530 106 11.18
5230 46 16.00 16.01 5610 122 14.51
5270 54 15.75 15.75 5690 138 14.50
5310 62 13.58 12.33 5775 155 14.79
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8.4.2 Variant 2

Table 8-335
2.4 GHz WLAN Maximum Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 13.04 13.08 13.05
2437 6 13.07 13.10 13.05
2462 11 13.01 13.02 13.04
Table 8-336

2.4 GHz WLAN Maximum Average RF Power — Ant 4A
2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11¢g 802.11n
Average Average Average
2412 1 12.87 12.91 12.84
2437 6 12.82 12.84 12.80
2462 11 12.95 12.93 12.96
Table 8-337
5 GHz WLAN Maximum Average RF Power — 5GHz ANTlower
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freqg [MHz] | Channel 802.11n 802.11ac | Freq [MHz] | Channel 802.11ac
Average Average Average
5190 38 12.50 12.26 5530 106 11.12
5230 46 16.09 16.11 5610 122 14.57
5270 54 15.78 15.83 5690 138 14.51
5310 62 13.62 12.37 5775 155 14.50
Table 8-338
5 GHz WLAN Maximum Average RF Power — 5GHz ANTupper
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac | Freq [MHz] | Channel 802.11ac
Average Average Average
5190 38 12.55 12.20 5530 106 11.06
5230 46 16.20 16.30 5610 122 14.64
5270 54 15.70 15.79 5690 138 14.57
5310 62 13.64 12.39 5775 155 14.93
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8.5 WLAN Reduced Conducted Powers
8.5.1 Variant1l

Table 8-339
2.4 GHz WLAN Reduced Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]
IEEE Transmission Mode

Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average

2412 1 6.07 6.02 6.10

2437 6 6.05 6.04 6.06

2462 11 6.03 6.06 6.07

Table 8-340

2.4 GHz WLAN Reduced Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.94 6.00 5.96
2437 6 5.87 5.91 5.84
2462 11 5.80 5.81 5.79
Table 8-341
5 GHz WLAN Reduced Average RF Power — 5GHz ANTlower
5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] Channel 802.11ac
Average
5210 42 12.06
5290 58 11.92
5530 106 10.75
5610 122 10.69
5690 138 10.71
5775 155 10.80
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Table 8-342
5 GHz WLAN Reduced Average RF Power — 5GHz ANTupper

5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode

Freq [MHz] Channel 802.11ac

Average
5210 42 11.14
5290 58 10.85
5530 106 9.52
5610 122 9.68
5690 138 9.61
5775 155 9.86

85.2 Variant 2

Table 8-343
2.4 GHz WLAN Reduced Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 6.14 6.18 6.20
2437 6 6.09 6.11 6.05
2462 11 6.18 6.12 6.11
Table 8-344

2.4 GHz WLAN Reduced Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.90 5.92 5.89
2437 6 5.82 5.85 5.84
2462 11 5.79 5.84 5.78
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8.5.3

Table 8-345
5 GHz WLAN Reduced Average RF Power — 5GHz ANTlower

5GHz (80MHz) Conducted Power [dBm]

IEEE Transmission Mode

Freq [MHZz] Channel 802.11ac

Average
5210 42 12.11
5290 58 11.88
5530 106 10.66
5610 122 10.57
5690 138 10.62
5775 155 10.51

Table 8-346

5 GHz WLAN Reduced Average RF Power — 5GHz ANTupper

5GHz (80MHz) Conducted Power [dBm]

IEEE Transmission Mode

Freq [MHz] Channel 802.11ac
Average
5210 42 11.06
5290 58 10.79
5530 106 9.62
5610 122 9.69
5690 138 9.51
5775 155 9.87

WLAN Power Reduction Verification Summary

Table 8-347
WLAN Power Reduction Verification

Maximum Scenario Reduced Scenario | Maximum Target Power | Reduced Target Power Maximum Reduced
Mode/Band Condition (s) Maximum Allowed Tune i Allowed [dBm] [dBm] Power Power Verdict
Up Power [dBm] Tune Up Power [dBm] (Tolerance [dB]) (Tolerance [dB]) [dBm] [dBm]
Main Band 2a/2b ON 14 7 12.50 (£ 1.5) 5.50 (+1.5) 11.07 5.35 PASS
2.4 GHz WLAN |nt§rba nd ULCA ON 14 7 12.50 (¢ 1.5) 5.50 (+1.5) 11.07 6.10 PASS
Main Band 4a/4b ON 13.75 6.75 12.25 (£ 1.5) 5.25 (+ 1.5) 11.41 6.39 PASS
Interband ULCA ON 13.75 6.75 12.25 (¢ 1.5) 5.25(x 1.5) 11.41 6.37 PASS
Main Band 2a ON 17 13 15.50 (£ 1.5) 11.50 (¢ 1.5) 1431 11.94 PASS
S GHz WLAN Interband ULCA ON 17 13 15.50 (¢ 1.5) 11.50 (¢ 1.5) 14.31 10.4 PASS
Main Band 3 ON 17 12 15.50 (+ 1.5) 10.50 (+ 1.5) 16.41 10.76 PASS
Interband ULCA ON 17 12 15.50 ( 1.5) 10.50 (£ 1.5) 16.41 11.7 PASS

Conducted powers were measured for each Mode/Band and applied condition. All conducted power
measurements were verified to be within tolerance.
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854 Notes for WLAN

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

Power measurements were performed for the transmission mode configuration with the highest maximum
output power specified for production units.

For transmission modes with the same maximum output power specification, powers were measured for
the largest channel bandwidth, lowest order modulation and lowest data rate.

For transmission modes with identical maximum specified output power, channel bandwidth, modulation
and data rates, power measurements were required for all identical configurations.

For each transmission mode configuration, powers were measured for the highest and lowest channels;
and at the mid-band channel(s) when there were at least 3 channels supported. For configurations with
multiple mid-band channels, due to an even number of channels, both channels were measured.

The WLAN chipset in this device is produced by two different suppliers. The electrically identical modules
are manufactured with the identical mechanical structure to meet the same specifications and functions.
Two device variants are referenced as Variant 1 and Variant 2 in this report.

The WLAN SAR worst case configuration was spotchecked on Variant 1 and Variant 2. The variant with
the highest reported SAR value was evaluated for the remaining WLAN configurations.

Wireless Device [— Power Sensor [— Power Meter

Figure 8-4
Power Measurement Setup
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8.6 Bluetooth Conducted Powers

Table 8-348
Maximum Bluetooth Average RF Power — Ant 2a — Variant 1
Avg Conducted
Power
Frequency : Data Channel
[MHZ] Modulation Rate No
[Mbps] ; [dBm] [mW]
2402 GFSK 1.0 0 14.19 26.242
2441 GFSK 1.0 39 14.30 26.915
2480 GFSK 1.0 78 14.12 25.823
Table 8-349

Maximum Bluetooth Average RF Power — Ant 4a — Variant 1

Avg Conducted
Data Power
Frequency . Channel
[MHZ] Modulation | Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 14.83 30.409
2441 GFSK 1.0 39 14.92 31.046
2480 GFSK 1.0 78 14.73 29.717
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Table 8-350
Maximum Bluetooth Average RF Power — Ant 2a — Variant 2

Reduced Power Level 1 Bluetooth Average RF Power — Ant 2a — Variant 1

Avg Conducted
Power
Frequency . Data Channel
[MHzZ] Modulation Rate No
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 14.07 25.527
2441 GFSK 1.0 39 14.15 26.002
2480 GFSK 1.0 78 14.02 25.235
Table 8-351

Maximum Bluetooth Average RF Power — Ant 4a — Variant 2

Avg Conducted
Power
Frequency . Data Channel
[MHzZ] Modulation Rate NoO
[Mbps] ; [dBm] [mW]
2402 GFSK 1.0 0 14.58 28.708
2441 GFSK 1.0 39 14.05 25.410
2480 GFSK 1.0 78 14.41 27.606
Table 8-352

Avg Conducted
Data Power
Frequency . Channel
[MHzZ] Modulation | Rate NoO
[Mbps] : [dBm] | [mW]
2402 GFSK 1.0 0 11.50 14.125
2441 GFSK 1.0 39 11.29 13.459
2480 GFSK 1.0 78 11.01 12.618
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Table 8-353
Reduced Power Level 2 Bluetooth Average RF Power — Ant 2a — Variant 1

Avg Conducted
Power
Frequency . Data Channel
[MHzZ] Modulation Rate No
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 7.23 5.284
2441 GFSK 1.0 39 7.41 5.508
2480 GFSK 1.0 78 7.12 5.152
Table 8-354
Reduced Bluetooth Average RF Power — Ant 2a — Variant 1
Avg Conducted
Power
Frequency . Data Channel
[MHzZ] Modulation Rate NoO
[Mbps] ; [dBm] [mW]
2402 GFSK 1.0 0 7.53 5.662
2441 GFSK 1.0 39 7.71 5.902
2480 GFSK 1.0 78 7.97 6.266
Table 8-355

Reduced Power Level 1 Bluetooth Average RF Power — Ant 2a — Variant 2

Avg Conducted
Data Power
Frequency . Channel
[MHzZ] Modulation | Rate NoO
[Mbps] : [dBm] | [mW]
2402 GFSK 1.0 0 11.32 13.552
2441 GFSK 1.0 39 11.50 14.125
2480 GFSK 1.0 78 10.88 12.246
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Table 8-356
Reduced Power Level 2 Bluetooth Average RF Power — Ant 2a — Variant 2

Avg Conducted
Power
Frequency . Data Channel
[MHzZ] Modulation Rate No
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 7.43 5.534
2441 GFSK 1.0 39 7.33 5.408
2480 GFSK 1.0 78 7.23 5.284
Table 8-357
Reduced Bluetooth Average RF Power — Ant 2a — Variant 2
Avg Conducted
Power
Frequency . Data Channel
[MHzZ] Modulation Rate NoO
[Mbps] ; [dBm] [mW]
2402 GFSK 1.0 0 7.63 5.794
2441 GFSK 1.0 39 8.00 6.310
2480 GFSK 1.0 78 7.75 5.957

Note: The bolded data rates and channel above were tested for SAR.
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Figure 8-5
Bluetooth Transmission Plot — Ant 2a — Variant 1

Equation 8-1
Bluetooth Duty Cycle Calculation — Ant 2a — Variant 1
Dutv Cvel Pulse Width 100% 2.8974 ms 100% = 76.9%
u cle=——F————= 0 == * 0 =76.9%
yey Period 3.7692 ms
. Approved by:
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 219 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

® RBW 3 MHz Delta 2 [T1 ]
VBW 3 MHzZ 0.11 dB

Ref 30 dBm Attt 55 dB SWT 8 ms 3.769231 ms

30 Markgr 1 [T1]]

-4.56 dBm
2.48%179 ms
Deltd 1 [T1 ]

-1.17 dB
B | L

20

[
[av]

F-10

F-30

F—40

F-50

F-60

=70

Center 2.402 GHz 800 us/

Date: ©.JAN.2020 13:48:52

Figure 8-6
Bluetooth Transmission Plot — Ant 2a — Variant 2

Equation 8-2
Bluetooth Duty Cycle Calculation — Ant 2a — Variant 2
Dutv Cvel Pulse Width 100% 2.8974 ms 100% = 76.9%
u cle=——=« 0= —* b =76.9%
yey Period 3.7692 ms
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Figure 8-7
Bluetooth Transmission Plot — Ant 4a — Variant 1
Equation 8-3
Bluetooth Duty Cycle Calculation — Ant 4a — Variant 1
Dutv Cvel Pulse Width 100% 2.8846 ms 100% = 76.8%
= % = —% = .
Wy LY = period = 3.7564ms 0 °
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Figure 8-8
Bluetooth Transmission Plot — Ant 4a — Variant 2

Equation 8-4
Bluetooth Duty Cycle Calculation — Ant 4a — Variant 2

Pulse Width 2.8974 ms
Duty Cycle = ——— * 100%

= 100% = 76.99
Period 3.7692ms " 100% =76.9%
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8.6.1 Bluetooth Power Reduction Verification Summary

Table 8-358
Bluetooth Power Reduction Verification
Maximum Scenario Reduced Scenario Maximum Target Power | Reduced Target Power Maximum Reduced
Antenna Mode/Band Condition (s) Maximum Allowed Tune imum Allowed [dBm] [dBm] Power Power Verdict
Up Power [dBm] Tune Up Power [dBm] (Tolerance [dB]) (Tolerance [dB]) [dBm] [dBm]
ANTAa 2.4 GHz Bluetooth Main Band ANT3/4a/4b ON 15 8 13.50 (+1.5/-2) 6.50 (+1.5/-2) 14.51 7.97 PASS
2.4 GHz Bluetooth Interband ULCA ON 15 8 13.50 (+1.5/-2) 6.50 (+1.5/-2) 14.51 7.71 PASS
2.4 GHz Bluetooth 5 GHz WLAN ON 14.5 11.5 13.00 (+1.5/-2) 10.00 (+1.5/-2) 13.76 10.36 PASS
2.4 GHz Bluetooth Main Band ANT1/2a/2b ON 14.5 7.5 13.00 (+1.5/-2) 6.00 (+1.5/-2) 13.76 6.72 PASS
ANT2a 2.4 GHz Bluetooth 5 GHz WLAN ON, Main Band ANT1/2a/2b ON 14.5 7.5 13.00 (+1.5/-2) 6.00 (+1.5/-2) 13.76 6.11 PASS
2.4 GHz Bluetooth Interband ULCA ON 14.5 7.5 13.00 (+1.5/-2) 6.00 (+1.5/-2) 13.76 6.3 PASS
2.4 GHz Bluetooth 5 GHz WLAN ON, Interband ULCA ON 14.5 7.5 13.00 (+1.5/-2) 6.00 (+1.5/-2) 13.76 6.44 PASS

Conducted powers were measured for each Mode/Band applied condition. All conducted power measurements

were verified to be within tolerance.

8.6.2 Notes for Bluetooth

e The Bluetooth chipset in this device is produced by two different suppliers. The electrically identical
modules are manufactured with the identical mechanical structure to meet the same specifications and
functions. Two device variants are referenced as Variant 1 and Variant 2 in this report.

e Bluetooth SAR worst case configuration was evaluated for both Variant 1 and Variant 2. The variant with
the highest reported SAR value was selected for the remaining test configurations.

e Full power measurements were performed for Variant 1 and Variant 2 per FCC KDB Procedures 248227.

Wireless Device — Power Sensor [— Power Meter
Figure 8-9
Power Measurement Setup
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SYSTEM VERIFICATION

91 Tissue Verification

Table 9-1
Measured Tissue Properties

Calibrated for Tissue Temp | Measured | Measured | Measured TARGET TARGET
Tests Tissue Type  [During Calibration | Frequency |Conductivity, | Dielectric | Conductivity. | Dielectric | %devo | %deve
Performed on: (c) (MHz) o (Sim) Constant, ¢ o (sim | Constant,e
680 0913 0958 55804 | -4.70% | -166%
695 0922 0959 55745 | -3.86% | -156%
700 0924 0959 55726 | -365% | -157%
710 0928 0.960 55.687 | -3.33% | -1.72%
720 0933 0.961 55648 | -2.01% | -2.01%
1182020 7508 230 725 0938 0.961 55620 | -2.39% | -217%
740 0.956 0.963 55570 | -0.73% | -2.66%
755 0978 0.964 55512 | 145% | -2.80%
770 0.997 0.965 55453 | 332% | -283%
785 1.008 0.966 55305 | 435% | -268%
800 1015 0.967 55336 | 4.96% | -2.76%
820 0.961 0.969 55258 | -0.83% | -0.86%
11612020 8358 188 835 0978 0.970 55200 | 082% | -118%
850 0.99% 0.988 55154 | 0.81% | -146%
800 0979 0.967 55.336 | 1.24% | -3.46%
o020 . 200 820 1,001 0.969 55.258 | 3.30% | 3.58%
835 1015 0.970 55.200 | 4.64% | 3.71%
850 1028 0.088 55154 | 4.05% | 3.95%
1710 1447 1463 53537 | -1.09% | -2.03%
12112020 17508 184 1750 1484 1.488 53432 | -027% | -211%
1790 1525 1514 53326 | 0.73% | 2.10%
1710 1478 1463 53537 | 1.03% | -3.08%
112312020 17508 198 1750 1514 1488 53432 | 175% | -314%
1790 1554 1514 53326 | 2.64% | 3.25%
1850 3 1520 53300 | 1.12% | 094%
11612020 10008 192 1880 1520 53300 | 276% | -094%
1910 1520 53300 | 3.88% | 084%
1850 1520 53300 | 101% | -3.02%
112212020 10008 216 1880 1520 53300 | 300% | -314%
1910 1520 53300 | 441% | -322%
2300 1.809 52900 | 127% | -247%
20512020 23008 219 2310 1816 52887 | 182% | -251%
2320 1826 52873 | 2.19% | -250%
2400 1.902 52767 | 3.79% | -283%
1212002019 24508 207 2450 1,950 52700 | 441% | -3.08%
2500 2.021 52636 | 4.30% | -3.36%
2400 1,902 52767 | -0.84% | -3.44%
1142020 24508 230 2450 50877 1,950 52700 | -0.10% | -3.46%
2500 50507 2.021 52636 | 0.05% | -387%
2400 51.027 1,902 52767 | 189% | -3.30%
2450 50.845 1,950 52700 | 2.82% | -352%
2500 2.021 52636 | 2.67% | 3.75%
1292020 | 24508-26008 21 2550 2.092 52573 | 239% | -3.99%
2600 2163 52500 | 2.45% | -4.21%
2650 2224 52445 | 2.33% | -450%
2700 2305 52382 | 2.39% | 4.74%
2400 1902 52.767 | 4.68% | -2.99%
2450 1.950 52700 | 451% | 3.23%
2500 2.021 52636 | 4.11% | -3.33%
2412020 | 2450B-26008 218 2550 2.002 52573 | 301% | -360%
2600 2163 52500 | 2.77% | -3.66%
2650 2234 52445 | 2.06% | -3.99%
2700 2305 52382 | 169% | 4.04%
3500 3314 51321 | 1.42% | -3.45%
3550 3372 51254 | 172% | -355%
opoo | 35008-37008 s 3600 3.431 51186 | 178% | -3.74%
3645 3.483 51125 | 2.24% | -382%
3685 3530 51070 | 2.07% | -397%
3725 3577 51016 | 2.60% | -412%
5180 5276 49041 | -4.76% | -1.09%
5200 5299 49014 | -457% | -1.15%
5220 5323 48987 | -4.36% | -1.16%
5240 5346 48960 | -4.32% | -1.10%
5260 5369 48933 | -4.51% | -1.20%
5280 5393 48906 | -4.39% | -1.27%
5300 5416 48879 | -3.99% | -1.30%
5320 5439 48851 | -384% | -1.25%
5500 5.650 48607 | -3.03% | -1.50%
5520 5673 48580 | -2.91% | -1.41%
5540 5696 48553 | -2.86% | -1.44%
5560 5720 48526 | -2.92% | -152%
01/07/2020 | 52008-58008 181 5580 5.743 48499 | -266% | -1.59%
5600 5.766 48471 | 2.38% | -161%
5620 5.79 48444 | 2.31% | -154%
5640 5813 48417 | -2.36% | -158%
5660 5.837 48390 | 2.30% | -Leo%
5680 5.860 48363 | 2.05% | -L68%
5700 5.883 48336 | -189% | -L70%
5745 5936 48275 | 194% | -L76%
5765 5959 48248 | 168% | -187%
5785 5982 48220 | 135% | -1.82%
5800 6.000 48200 | 1.33% | -1.78%
5805 6.006 48103 | -1.35% | -1.78%
5825 47302 6.029 48166 | -1.38% | -1.79%

The above measured tissue parameters were used in the DASY software. The DASY software was used to
perform interpolation to determine the dielectric parameters at the SAR test device frequencies (per KDB
Publication 865664 D01v01r04 and IEEE 1528-2013 6.6.1.2). The tissue parameters listed in the SAR test plots
may slightly differ from the table above due to significant digit rounding in the software.
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9.2 Test System Verification

Prior to SAR assessment, the system is verified to +10% of the SAR measurement on the reference dipole at the
time of calibration by the calibration facility. Full system validation status and result summary can be found in
Appendix D.

Table 9-2
System Verification Results
System Verification
TARGET & MEASURED
S USEE Tissue Amb. Liquid L Source| Probe Measured |1 W Target 1 W Deviation
Sys;em Frequency Type Date Tfmp T(uamp Power SN SN SAR1g SAR1g Normalized %) 19
(MHz) o | co | W) (Wikg) | (Wikg) | SARuw (Wikg)
AM1 750 BODY | 01/18/2020 21.1 21.0 0.200 1097 | 7421 1.830 8.560 9.150 6.89%
AM6 835 BODY | 01/16/2020 20.4 18.8 0.200 | 4d040 | 7427 1.770 9.530 8.850 -7.14%
AM6 835 BODY | 01/19/2020 20.4 20.0 0.200 | 4d040 | 7427 1.950 9.530 9.750 2.31%
AM6 1750 BODY | 01/21/2020 23.8 18.4 0.100 1083 | 7427 3.420 37.100 34.200 -7.82%
AM6 1750 BODY | 01/23/2020 23.0 19.8 0.100 | 1083 | 7427 3.700 37.100 37.000 -0.27%
AM2 1900 BODY | 01/16/2020 20.7 19.5 0.100 | 5d026 | 7420 4.180 39.900 41.800 4.76%
AM2 1900 BODY | 01/22/2020 21.1 20.0 0.100 | 5d026 | 7420 4.080 39.900 40.800 2.26%
AM4 2300 BODY | 02/05/2020 21.0 20.9 0.100 | 1038 | 7532 4.430 46.700 44.300 -5.14%
AM4 2450 BODY | 12/20/2019 21.0 20.0 0.100 921 7532 5.360 50.800 53.600 5.51%
AM4 2450 BODY | 01/14/2020 22.1 21.0 0.100 921 7532 5.120 50.800 51.200 0.79%
AM4 2450 BODY | 01/29/2020 22.1 20.1 0.100 921 7532 4.920 50.800 49.200 -3.15%
AM3 2450 BODY | 02/04/2020 22.2 205 0.100 945 3949 5.210 49.400 52.100 5.47%
AM4 2600 BODY | 01/29/2020 22.1 20.1 0.100 1069 | 7532 5.250 55.300 52.500 -5.06%
AM3 2600 BODY | 02/04/2020 222 20.5 0.100 | 1009 | 3949 5.550 55.500 55.500 0.00%
AM3 3500 BODY | 01/20/2020 21.4 20.8 0.100 | 1068 | 3949 6.160 65.300 61.600 -5.67%
AM3 3700 BODY | 01/20/2020 21.4 20.8 0.100 1029 | 3949 6.280 64.900 62.800 -3.24%
AM5 5250 BODY | 01/07/2020 22.1 19.2 0.050 | 1163 | 7491 3.660 77.700 73.200 -5.79%
AM5 5600 BODY | 01/07/2020 221 19.2 0.050 | 1163 | 7491 3.780 80.100 75.600 -5.62%
AM5 5750 BODY | 01/07/2020 22.1 19.2 0.050 1163 | 7491 3.590 77.800 71.800 -7.71%
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10 SAR DATA SUMMARY

10.1 Standalone Hotspot SAR Data

Table 10-1
GPRS 850 MHz Ant 1 Body SAR

MEASUREMENT RESULTS
Reported SAR Reported SAR
FREQUENCY Maximum oo gucted | power Antenna | Device Serial | #of Time | Duty SAR (1) Scaling o SAR (10g) ”
Mode Service Power [d8m) | Drift ag] | PO91ON | SPACNG | coniig Number Siots | cyele | S Factor (9) B0} ot
wHz_| ch Power [dsm] Wika) Wikg) wike) Wikg)
83660 | 190 |  GSM8s0 GPRS 2670 2657 005 | Body | omm | Am1 | DLXZVO04PQME | 2 | L4ls | back | 0648 1030 0667 0273 0281
83660 | 190 |  GSM8s0 GPRS 2670 2657 008 | Body | omm | A1 |DL@oosPQME | 2 | 1415 | top 0030 1030 0031 0017 0018
83660 | 190 |  GSM8s0 GPRS 2670 2657 014 | Body | omm | Am1 | DLXZVOO4PQMS | 2 | 1415 | botom | 0304 1030 0313 0101 0.104
83660 | 190 |  GSM8s0 GPRS 2670 2657 008 | Body | omm | Am1 | DLXZvoosPQME | 2 | 1415 | rght | 0006 1030 0006 0002 0.002
82020 | 128 |  GSM8s0 GPRS 2670 2664 018 | Body | omm | A1 | DLEVOOsPQVE | 2 | 14 | ket 1110 1014 1126 0358 0363 A
83660 | 190 |  GSM8s0 GPRS 2670 2657 002 | Body | omm | Am1 | DLGVOOMPQVE | 2 | 1415 | et 1010 1030 1040 0339 0349
84880 | 251 |  GSM8s0 GPRS 2670 2658 014 | Body | omm | Am1 | DLXZVoOsPQME | 2 | 145 | ket 0977 1028 1004 0325 0334
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY " Maximum | Gongueted er | Antenna | Device Serial | #of Time | Duy SR09) | scaing | | saraog) [TPYEIIAT
Mode service power (dam] | Drif [ds] | POS1O" | 9260 | coniig Number stois | cycle | SO Factor Plot
Wz | ch Pover [dam] Wikg) wikg) Wikg) wikg)
8220 | 128 |  GSM8s0 GPRS 2800 2685 011 | Body | omm | Am3 | DLXZVOO2PQM | 2 | 1415 | back | 0801 1303 1044 0410 0534
83660 | 190 |  GSM8s0 GPRS 2800 2677 001 | Body | omm | Am3 | DLxZvoo2PQWE | 2 | 1415 | back | 0778 1327 1032 0400 o531
84880 | 251 |  GSM8s0 GPRS 2800 2667 004 | Body | Omm | Am3 | DLXZVOOZPQWE | 2 | 1415 | back | 0751 1358 1020 0.387 0526
83660 | 190 |  GSM8s0 GPRS 2800 2677 016 | Body | omm | Am3 | DLXZVOOZPQME | 2 | 1415 | 10p 0336 1327 0446 0.107 0142
83660 | 190 |  GSM8s0 GPRS 2800 2677 021 | Body | omm | Am3 | DLXZVoOZPQWE | 2 | 1415 | botom | 0021 1327 0028 0010 0013
82020 | 128 |  GSM8s0 GPRS 2800 2685 002 | Body | omm | Am3 | DLXzvoozPQMe | 2 | 1415 | right | 0886 1303 1154 0321 0418
83660 | 190 |  GSM8s0 GPRS 2800 2677 002 | Body | omm | Am3 | DLEVOO2PQWE | 2 | 1415 | fght | 0815 1327 1082 0302 0401
84880 | 251 |  GSM8s0 GPRS 2800 2667 009 | Body | omm | Am3 | DLXZvoozPQWE | 2 | 1415 | rght | 0746 1358 1013 0280 0380
83660 | 190 |  GSM8s0 GPRS 2800 2677 021 | Body | omm | Am3 | DLxzvoozPQME | 2 | 1415 | ket 0,006 1327 0,008 0003 0004
ANSI/ [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
[ Population averaged over 1 gram
MEASUREMENT RESULTS
Reported SAR Reported SAR
FREQUENCY MaXImUm | Gongucted | Power Antenna | Device Serial  |#of Time| Duty SAR(O) | scaling b SAR (109) o
Mode Service Alowea | Sonaeed | oL | positon | spacing | Ahetn e e Ton| G | sice P 9) %9 | prors
MHz_| on Power [d8m) wike) wike) wikg) Wikg)
185020 | 512 | GsM1%00 GPRS 2100 2070 006 | Body | omm | Anza | DLXZTO04PS7G | 2 | 1415 | back | 0873 1072 0936 0418 0.448
188000 | 661 |  GSM1%00 GPRS 2100 2068 001 | Body | omm | Ant2a | DLXZT004PS7G | 2 | 1415 | back | 0s07 1076 0976 0433 0.466
190080 | 810 | GSM1900 GPRS 2100 2090 008 | Body | Omm | Ant2a | DLXZTOM4PSTG | 2 | 1415 | back | 0980 1023 1003 0.463 0474
188000 | 661 | GSM1900 GPRS 2100 2068 020 | Body | omm | Amza | DLXZIOM4PSTG | 2 | 1415 | top 0009 1076 0010 0003 0,003
188000 | 661 | GSM1900 GPRS 2100 2068 009 | Body | Omm | Anza | DLXZT004PS7G | 2 | 1415 | botom | 0262 1076 0282 0,095 0102
185020 | 512 | GSM1%00 GPRS 2100 2070 003 | Body | omm | Am2a | DLxzTosPs7G | 2 | 1415 | fght | o0so2 1072 0860 0314 0337
188000 | 661 |  GSM1%00 GPRS 2100 2068 002 | Body | omm | Anza | DLxZTO04PSTG | 2 | 1415 | rght | 0809 1076 0870 0316 0340
190080 | 810 | GSM1%00 GPRS 2100 2090 003 | Body | omm | Anza | DLXZTO4Ps7G | 2 | 1415 | rght | 0890 1023 0910 0346 0354
188000 | 661 |  GSM1900 GPRS 2100 2068 021 | Body | Omm | Ant2a | DLETOOAPSTG | 2 | 1415 | left 0,000 1076 0,000 0,000 0000
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mWi/g)
L Population averaged over 1 gram
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Table 10-4
GPRS 1900 MHz Ant 2b Body SAR

MEASUREMENT RESULTS
Reported SAR Reported SAR
FREQUENCY Maximum | oongucie | power Antenna Device Serial  [#of Time| Duty SAR (1g) Scaling SAR (109)
Mode Serice Allowed | oower (dm | Drit (@B | POS1O | SPaCIN | gongig Number Stots | cycle | SI9° Factor £o) 5§ s
Mz | cn Power (dBm] wike) wike) (wike) Wike)
185020 | 512 | GSM1%00 GPRS 2000 1978 | 020 | Body | omm | Aw2b | DLXZVOOLPQKX | 2 | 1415 | back | 0921 1052 0.969 0376 0:39%
188000 | 661 |  GSM1900 GPRS 2000 1984 | 014 | Body | Omm | Aw2b | DLXZVOOLPQKX [ 2 | 1415 | back | 0904 1038 0938 0.367 0381
190980 | 810 | GSM1900 GPRS 2000 1990 | 021 | Body | omm | Aw2b | DLXZVOOLPQKX [ 2 | 1415 | back | 0983 1023 1006 0397 0.406 ~
188000 | 661 |  GSM1900 GPRS 2000 1984 020 | Body | omm | Awzb | DL@VoOLPQKX | 2 | 1415 | top 0001 1038 0001 0001 0001
188000 | 661 |  GSM1%00 GPRS 2000 1984 | 000 | Body | omm | Aw20 | DLXZVOOLPQKX [ 2 | 1:415 | botiom | 0535 1038 0555 0218 0226
188000 | 661 |  GSM1%00 GPRS 2000 1084 014 | Body | omm | Amzb | DL@WOLPQKX | 2 | 1415 | rght | 0023 1038 0.024 o011 o011
188000 | 661 |  GSM1900 GPRS 2000 1984 021 | Body | omm | Amzb | DL@WOLPQKX | 2 | 1415 | ket 0010 1038 0010 0005 0005
ANSI IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
. Population averaged over 1 gram
MEASUREMENT RESULTS
ximum Reported SAR Reported SAR
FREQUENCY Maximum u wer n vi ial  |rot Ti u SAR (19) i SAR (10g
Wode servce | mlowed | Conucted | Power | pocion | spacng | Aiennt | Devce seria|vofimel Duy | i, scaing | ) ) |00 | e
MHz ch Power [dBm] ) (Wikg) (Wikg) Wikg) Wikg)
185020 | 512 | GSM1900 GPRS 2030 2007 012 | Bosy | omm | Anaa | DL@WWPQKX | 2 | 1415 | back | oos1 1054 1002 0449 0473
188000 | 661 |  GSM1%00 GPRS 2030 2011 003 | Body | omm | Ant4a | DL@WWPQKX | 2 | 1415 | back | osol 1045 0931 0424 0.443
100080 | 810 | GSM1%00 GPRS 2030 2030 | -004 | Body | omm | Antaa | DL@WOWPQKX | 2 | 1415 | back | 087 1000 0897 0420 0.420
188000 | 661 |  GSM1900 GPRS 2030 2011 000 | Body | omm | Antaa | DL@WOWPQKX | 2 | 1415 | top 0188 1045 0196 0071 0074
188000 | 661 |  GSM1900 GPRS 2030 2011 011 | Body | omm | Ant4a | DL@WWPQKX | 2 | 1415 | botom | 0010 1045 0010 0,004 0004
188000 | 661 |  GSM1900 GPRS 2030 2011 021 | Body | omm | Amda | DL@WOWPQKX | 2 | 1415 | rfght | 0000 1045 0,000 0,000 0000
188000 | 661 |  GSM1900 GPRS 2030 2011 000 | Body | omm | Antda | DL@VOLPQKX | 2 | 1415 | len 0752 1045 0.786 0298 0311
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
L osure/General Population averaged over 1 gram
MEASUREMENT RESULTS
Reported SAR Reported SAR
FREQUENCY Maximum | oongucied | power Antenna | Device Serial  [#of Time| Duty SAR (19) Scaling SAR (109) 10
Mode Service Alowed | SR | Petier | Positon [ spacing | 4iete rber Tow| oy | Sice Sealing 9) 9 | prov
2| cn Power (48] wike) wikg) wiky) wike)
185020 | 512 | GSM1900 GPRS 1950 1946 | 012 | Body | Oomm | Anab | DLZVOOBPQKX [ 2 | 1415 | back | 0879 1000 0887 0341 0344
188000 | 661 |  GSM1900 GPRS 1950 1911 018 | Body | Omm | Amab | DLXZVOOBPQKX | 2 | 1415 | back | 0860 1004 0941 0331 0362
190980 | 810 | GSM1900 GPRS 1950 1907 021 | Body | Omm | Am4b | DLXZVOOBPQKX | 2 | 1415 | back | 0852 1104 0941 0325 0359
188000 | 661 |  GSM1900 GPRS 1950 1011 004 | Body | omm | Anab | DLXZVOOBPQKX | 2 | 1415 | top 0400 1004 0.438 0.162 0177
188000 | 661 |  GSM1%00 GPRS 1950 1011 021 | Body | omm | Antab | DLXZVOOBPQKX | 2 | 1415 | botom | 0000 1004 0.000 0,000 0,000
188000 | 661 |  GSM1000 GPRS 1950 1911 021 | Body | omm | Antab | DLXZVOOBPQKX | 2 | 1415 | rght | 0004 1004 0.004 0001 0.001
188000 | 661 |  GSM1900 GPRS 1950 1911 021 | Body | omm | Antab | DLXZVOOBPQKX | 2 | 1415 | et 0017 1004 0019 0,007 0008
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
. Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Maximum | e | power Antenna | Device Serial | Duty SAR(D) | scaling | TOed SAR| sarqaog) |RePoried SAR
Mode Service Alowed | ¢ Position | Spacing Side 09 | pros
ower [dBm] | Drift [dB] Config Number Cyele Factor
w2 | on Power [dBm] Wikg) Wika) wikg) Wika)
82640 | 4132 |  UMTS 850 RMC 2070 2049 020 | Body | omm | A1 | DLXZVO04PQME | 11 | back | 0980 1050 1029 0359 0377
83660 | 4183 |  UMTS 850 RMC 2070 2068 020 | Body | omm | A1 | DLXvoo4PQME | 11 | back | 1010 1005 1015 0376 0378
84660 | 4233 |  UMTS 850 RNMC 2070 2055 018 | Body | omm | A1 | DL@Vo04PQME | 11 | back | 0964 1035 0.908 0356 0368
83660 | 4183 |  UMTS 850 RMC 2070 2068 012 | Body | omm | Aw1 | DLGVOO4PQWS | 11 | top 0042 1005 0042 0019 0019
83660 | 4183 |  UMTS 850 RMC 2070 2068 -006 | Body | omm | A1l | DLXZv004PQME | 11 | botom | 0454 1005 0.456 0151 0152
83660 | 4183 |  UMTS 850 RMC 2070 2068 004 | Body | Omm | An1 | DL@VOOPQMS | 11 | right | 0008 1005 0.008 0004 0004
82640 | 4132 |  UMTS 850 RMC 2070 2049 020 | Body | omm | A1 | DLXZVOOAPQME | 11 | left 1120 1050 1176 0417 0438 )
83660 | 4183 |  UMTS 850 RMC 2070 2068 010 | Body | omm | A1 | DLx2voosPQMe | 11 | left 1110 1005 1116 0416 0418
84660 | 4233 |  UMTS 850 RMC 2070 2055 019 | Body | omm | Ant1 | DLXZVOOAPQME | 11 | left 1060 1035 1007 0401 0415
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWi/g)
L D Population averaged over 1 gram
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Table 10-8

UMTS 850 MHz Ant 3 Body SAR

MEASUREMENT RESULTS
< Mode service Alowed | Conducted | POwEr | posiion | spacing | fnepn® | Device Serial | Dub | gqe 09| sealing 9 o W9 | plots
ower dom | ot 461 Conti Namver | crcle
MHz ch. Power [dBm] Wikg) (Wikg) (Wikg) (Wikg)
826.40 | 4132 UMTS 850 RMC 21.80 2085 0.06 Body omm Ant3 DLXZT004P57G 11 back 0.856 1245 1.066 0.458 0570
836.60 | 4183 UMTS 850 RMC 21.80 20.80 0.05 Body omm Ant3 DLXZT004P57G 11 back 0.750 1259 0.944 0.400 0504
846.60 | 4233 UMTS 850 RMC 2180 2081 0.04 Body | omm Ant3 DLXZT004P57G 11 back 0.736 1.256 0.924 0391 0491
w000 | 4183 | UMTS 880 RIC 20 | 2080 | 009 | Boy | omm | ama | oLmoowsrc | 11 | wp | s | 1z | ose | ows | o
836.60 | 4183 UMTS 850 RMC 21.80 20.80 -0.20 Body omm Ant3 DLXZT004PS7G 11 bottom 0.028 1.259 0.035 0013 0.016
w640 | 132 | UM 850 RMC 280 | 2085 | 000 | Boy |omm | ams | ovmoowsre | 11 | rm | ose | 125 | e | os | oo
836.60 | 4183 UMTS 850 RMC 21.80 20.80 -0.05 Body omm Ant3 DLXZT004P57G 11 right 0.886 1259 1115 0333 0.419
846.60 | 4233 UMTS 850 RMC 2180 2081 003 Body | Omm Ant3 DLXZT004P57G 11 right 0.879 1256 1104 0334 0.420
836.60 | 4183 UMTS 850 RMC 2180 20.80 020 Body | Omm Ant3 DLXZT004P57G 11 left 0.008 1259 0.010 0.004 0.005
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
L P Population averaged over 1 gram
MEASUREMENT RESULTS
o wode senice | Alowed | Conieced || Power | pogion |spacing | Anienna | Dewce Seral | buy | g, 4| sealing ag) 69 | 00w | procs
mHz | on Power [dBm] (Wikg) Wikg) Wik) Wikg)
1712.40 | 1312 UMTS 1750 RMC 15.90 15.62 -0.01 Body omm Ant 2a DLXZT004PS7G 11 back 0.905 1.067 0.966 0.416 0.444
173240 | 1412 UMTS 1750 RMC 15.90 1541 -0.05 Body omm Ant2a DLXZT004P57G 11 back 0.885 1119 0.990 0.409 0.458
1752.60 | 1513 UMTS 1750 RMC 15.90 1558 -0.03 Body omm Ant2a DLXZT004P57G 11 back 0.989 1.076 1.064 0.452 0.486
173240 | 1412 UMTS 1750 RMC 15.90 1541 0.00 Body | omm Ant2a | DLXZT004P57G 11 top 0011 1119 0012 0.004 0.004
173240 | 1412 UMTS 1750 RMC 15.90 15.41 -0.08 Body | Oomm Ant2a | DLXZT004PS7G 11 | bottom 0209 1119 0.234 0.081 0.091
1712.40 | 1312 UMTS 1750 RMC 15.90 15.62 011 Body omm Ant 2a DLXZT004PS7G 11 right 0.866 1.067 0.924 0.360 0.384
1732.40 | 1412 UMTS 1750 RMC 15.90 15.41 012 Body omm Ant 2a DLXZT004PS7G 11 right 0812 1119 0.909 0.337 0377
1752.60 | 1513 UMTS 1750 RMC 15.90 1558 0.09 Body omm Ant2a DLXZT004P57G 11 right 0912 1.076 0.981 0373 0.401
173240 | 1412 UMTS 1750 RMC 15.90 1541 -013 Body omm Ant2a DLXZT004P57G 11 left 0.000 1119 0.000 0.000 0.000
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
Reported SAR Reportod SAR
FREQUENCY MBIMUM | onducted | Power Antenna | Device Serial | Duty SAR@Y) | scaling o SAR (100) 101
Mode Service Alowed | Power asm | oritgBy | PoSiTON | SPacing | congg Number cycle | Si° Factor 19 199) Plot#
MHz cn. Power [dBm] (Wikg) (Wikg) (Wikg) (Wikg)
171240 | 1312 UMTS 1750 RMC 15.10 14.90 005 Body | omm Ant2b | DLXZT004PS7G 11 back 1.080 1.047 1131 0.425 0.445 A4
173240 | 1412 UMTS 1750 RMC 1510 14.94 -0.04 Body omm Ant 2b DLXZT004PS7G 11 back 0978 1.038 1.015 0.383 0.398
15260 | 1513 | uMrs 1750 RMC 1500 | 1464 | 002 | oty | omm | Amzn | Dixzroosie | 11 | back | oses | 1uz | 1100 | o | oam
173240 | 1412 UMTS 1750 RMC 1510 14.94 0.20 Body omm Ant2b DLXZT004P57G 11 top 0.003 1.038 0.003 0.001 0.001
173240 | 1412 UMTS 1750 RMC 1510 14.94 0.02 Body omm Ant2b DLXZT004P57G 11 bottom 0.609 1.038 0632 0.236 0.245
173240 | 1412 UMTS 1750 RMC 15.10 1494 0.05 Body | Omm Ant2b | DLXZT004P57G 11 right 0073 1038 0.076 0.028 0.029
173240 | 1412 UMTS 1750 RMC 15.10 14.94 021 Body | Omm Ant 2b DLXZT004P57G 11 left 0.010 1.038 0.010 0.005 0.005
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
L P Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Maximum nducte ower ntenna evice Serial ut SAR (1 calin Reporied SAR| sar og) [REPoIed AR
° ode senice | Alowed | Conaueies | Power | posion [spacing | Aiern® | Deyce Seral | ou | g0 W | sens | a9 0 o0 | pror
MHz Ch. Power [dBm] (Wikg) (Wikg) (Wikg) W/kg)
171240 | 1312 UMTS 1750 RMC 14.80 1458 012 Body | omm Antda | DLXZVOOBPQKX | 1.1 back 1.070 1.052 1126 0508 0534
173240 | 1412 UMTS 1750 RMC 14.80 14.69 -0.12 Body omm Ant4a DLXZVOOBPQKX 11 back 1070 1.026 1.098 0.509 0522
1752.60 | 1513 UMTS 1750 RMC 14.80 1453 -013 Body omm Antda DLXZVOOBPQKX 11 back 1.060 1.064 1128 0.500 0532
1732.40 | 1412 UMTS 1750 RMC 14.80 1469 -0.15 Body omm Antda DLXZVOOBPQKX 11 top 0.258 1.026 0.265 0.096 0.098
173240 | 1412 UMTS 1750 RMC 14.80 1469 012 Body omm Antda DLXZVOOBPQKX 11 bottom 0.012 1.026 0.012 0.005 0.005
173240 | 1412 UMTS 1750 RMC 14.80 1469 021 Body | Omm Ant4a | DLXZVOOBPQKX | 11 right 0.000 1.026 0.000 0.000 0.000
17120 | 1312 | s 1750 RMC w0 | 1456 | 002 | oty |omm | Amsa |ovveosrokx | 11 | e | o7er | 102 | ose | oms | oma
173240 | 1412 UMTS 1750 RMC 14.80 14.69 -0.03 Body omm Antda DLXZVOOBPQKX 11 left 0921 1.026 0.945 0.365 0.374
1752.60 | 1513 UMTS 1750 RMC 14.80 1453 0.20 Body omm Antda DLXZVOOBPQKX 11 left 0873 1.064 0.929 0.357 0.380
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mWI/g)
Uncontrolled Exposure/General Population averaged over 1 gram
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Table 10-12
UMTS 1750 MHz Ant 4b Body SAR

MEASUREMENT RESULTS
FREQUENCY ot senvce e | conducted | power | N avtema | pevice seral | ouy | gy, | SARAD | scaing | *PG0 ) sarao R
MHz ch. Power [dgm) | O"er 198m] | Drift6B] Config fumber orele (Wikg) Fecr (Wikg) (Wikg) (Wikg)
171240 | 1312 UMTS 1750 RMC 1350 13.30 -0.08 Body omm Ant 4b DLXZVO0BPQKX 11 back 0.869 1.047 0.910 0.338 0.354
173240 | 1412 UMTS 1750 RMC 1350 1331 -0.07 Body 0mm Ant4b DLXZVO0BPQKX 11 back 0.872 1045 0.911 0.337 0352
175260 | 1513 UMTS 1750 RMC 1350 1327 006 | Body | Omm | Ant4b | DLXZVOOBPQKX | 1.1 back 0917 1054 0.967 0354 0373
173240 | 1412 UMTS 1750 RMC 1350 1331 007 | Body | Omm Ant4b | DLXZVOOBPQKX | 1.1 top 0620 1.045 0.648 0.243 0254
1732.40 | 1412 UMTS 1750 RMC 13.50 1331 -0.21 Body omm Ant 4b DLXZVOOBPQKX 11 bottom 0.000 1.045 0.000 0.000 0.000
1732.40 | 1412 UMTS 1750 RMC 1350 1331 -0.21 Body omm Ant 4b DLXZVO0BPQKX 11 right 0.002 1.045 0.002 0.000 0.000
173240 | 1412 UMTS 1750 RMC 1350 1331 021 Body 0mm Ant4b DLXZVO0BPQKX 11 left 0.028 1.045 0.029 0.011 0.011
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-13
UMTS 1900 MHz Ant 2a Body SAR
MEASUREMENT RESULTS
FREQUENCY ot senvce teimo | conductea | power | o ) anenna | pevce serial | uy || SARGS) | scaiing i IR e
1852.40 | 9262 UMTS 1900 RMC 15.00 1463 -0.02 Body 0mm Ant 2a DLXZT004P57G 11 back 1.010 1.089 1.100 0.498 0542
1880.00 | 9400 UMTS 1900 RMC 15.00 1462 -0.01 Body 0mm Ant2a DLXZT004P57G 11 back 1.040 1.091 1135 0.506 0552
1907.60 | 9538 UMTS 1900 RMC 15.00 1493 006 | Body | Omm | Ant2a | DLXZT004P57G 11 back 1140 1016 1158 0552 0561
e |0 | wwswm | me | mw | we | omw | sow | omm | mmm | ovemewers | m | w | ome | s | oos | ewe | ooor
1880.00 | 9400 UMTS 1900 RMC 15.00 14.62 -0.10 Body omm Ant2a DLXZT004P57G 11 bottom 0.367 1.091 0.400 0.138 0.151
1880.00 | 9400 UMTS 1900 RMC 15.00 14.62 -0.03 Body 0mm Ant2a DLXZT004P57G 11 right 0.857 1.091 0.935 0.349 0.381
1907.60 | 9538 UMTS 1900 RMC 15.00 1493 002 | Body | Omm | Ant2a | DLXZT004PS7G | 1.1 right 0.929 1016 0.944 0371 0377
1880.00 | 9400 UMTS 1900 RMC 15.00 1462 020 | Body | Omm | Ant2a | DLXZT004P57G 11 left 0.000 1091 0.000 0.000 0.000
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
L P Population averaged over 1 gram
Table 10-14
UMTS 1900 MHz Ant 2b Body SAR
MEASUREMENT RESULTS
s | Rl | 2o o | osion [ | R | CRI T S0 | s | SO0 N s | LSO L w0 e
1880.00 | 9400 UMTS 1900 RMC 14.00 13.80 0.13 Body omm Ant2b | DLXZVOOWPQKX NA 11 back 1.100 1.047 1152 0.436 0.456
o |0 | wmewm | me | ww | we | om | am |omn | mm |ovawonon| wa | o1 | @ | oom | 1om | oo | oom | ome
1880.00 | 9400 UMTS 1900 RMC 14.00 13.80 0.01 Body omm Ant2b | DLXZVOOWPQKX NA 11 bottom 0.688 1.047 0.720 0.269 0.282
1880.00 | 9400 |  UMTS 1900 RMC 14.00 13.80 017 Body | Omm | Ant2b | DLXZVOOWPQKX | NA 11 left 0.006 1047 0.006 0.002 0.002
1907.60 | 9538 UMTS 1900 RMC 14.00 13.90 -0.05 Body omm Ant2b | DLXZVOOWPQKX NIA 11 back 1.050 1.023 1074 0.426 0.436
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
L osure/General Population averaged over 1 gram
Note: Blue entry represents variability measurement.
Table 10-15
UMTS 1900 MHz Ant 4a Body SAR
MEASUREMENT RESULTS
SO N it P YL ] sl e o S Rl s R ol i [
1852.40 | 9262 UMTS 1900 RMC 14.80 14.67 0.01 Body omm Ant4a | DLXZVOOWPQKX 11 back 1.150 1.030 1185 0.556 0573
1880.00 | 9400 UMTS 1900 RMC 14.80 1463 0.01 Body omm Ant 4a DLXZVOOWPQKX 11 back 1.140 1.040 1.186 0.544 0.566
1907.60 | 9538 UMTS 1900 RMC 14.80 14.48 0.01 Body 0mm Ant 4a DLXZVOOWPQKX 11 back 1.100 1.076 1184 0522 0.562
1880.00 | 9400 UMTS 1900 RMC 14.80 1463 -0.01 Body 0mm Antda DLXZVOOWPQKX 11 top 0.294 1.040 0.306 0.108 0112
1880.00 | 9400 UMTS 1900 RMC 14.80 1463 0.20 Body | Omm | Ant4a |DLXZVOOWPQKX | 1.1 | bottom 0014 1.040 0,015 0.006 0.006
e |0 | wwswm | e | mw | wes | om | sow | omm | mmem |ovaveowreex| m | sev | ome | i | oom | owe | oo
1852.40 | 9262 UMTS 1900 RMC 14.80 14.67 0.01 Body omm Ant 4a DLXZVOOWPQKX 11 left 0.836 1.030 0.861 0.350 0.361
w000 | o0 | wmsow | e | w0 | s | ow | ey |omm | s |ovaveoweonx| 1 | m | oms | 1o | oms | oss | os
1907.60 | 9538 UMTS 1900 RMC 14.80 14.48 0.01 Body 0mm Ant4a DLXZVOOWPQKX 11 left 0.863 1076 0.929 0.355 0.382
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
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Table 10-16
UMTS 1900 MHz Ant 4b Body SAR

MEASUREMENT RESULTS
FREQUENCY ot senvce teimem | conductea | power | o A avenna | pevce serial | uy | | SARG | scaing R I e
MHz ch. Power [dgm) | O"er 198m] | Drift6B] Config fumber orele (Wikg) Fecr (Wikg) (Wikg) (Wikg)
1852.40 | 9262 UMTS 1900 RMC 1350 13.26 -0.20 Body omm Ant 4b DLXZVO0BPQKX 11 back 0.991 1.057 1.047 0.338 0.357
1880.00 | 9400 UMTS 1900 RMC 1350 1319 -0.20 Body 0mm Ant4b DLXZVO0BPQKX 11 back 1.020 1074 1.095 0.395 0.424
1907.60 | 9538 UMTS 1900 RMC 1350 1311 021 | Body | Omm | Ant4b | DLXZVOOBPQKX | 1.1 back 1.040 1.094 1138 0.403 0.441
1880.00 | 9400 UMTS 1900 RMC 1350 1319 0.02 Body | omm Ant4b | DLXZVOOBPQKX | 1.1 top 0544 1074 0.584 0212 0228
1880.00 | 9400 UMTS 1900 RMC 13.50 1319 -0.21 Body omm Ant 4b DLXZVOOBPQKX 11 bottom 0.000 1074 0.000 0.000 0.000
1880.00 | 9400 UMTS 1900 RMC 1350 1319 0.19 Body omm Ant 4b DLXZVO0BPQKX 11 right 0.007 1074 0.008 0.002 0.002
1880.00 | 9400 UMTS 1900 RMC 1350 1319 021 Body 0mm Ant4b DLXZVO0BPQKX 11 left 0.024 1074 0.026 0.010 0.011
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mWI/g)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-17
LTE Band 12 Ant 1 Body SAR
MEASUREMENT RESULTS
FrequENer woge [ Sanaman | TSI | conductes | rover | o g | Atema | Oove Setal | oaion | s [ oner| spacng | sae fouy cyee] 09| g | R0 PG
707.50 |23095| Mid LTE Band 12 10 2130 21.05 0.10 o Ant1 DLXZVOLIPQKX QPSK 1 0 omm top. 11 0.024 1.059 0,025 0011 0012
70750 | 23095 Mid LTE Band 12 10 21.30 2105 0.00 o Ant1 DLXZVO1IPQKX QPSK 1 o omm left EEY 1.000 1.059 1059 0333 0.353
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
atial Peak 1.6 Wikg (mW/g)
Uncontrolled Population averaged over 1 gram
Note: Blue entry represents variability measurement.
Table 10-18
LTE Band 12 Ant 3 Body SAR
MEASUREMENT RESULTS
Wz cn power aam] | PoerlEn] | ortld] oo tumeer wikg) e wikg) Wika) Wikg)
NS / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mwWi/g)
Uncontrolled Population averaged over 1 gram
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Table 10-19
LTE Band 13 Ant 1 Body SAR

MEASUREMENT RESULTS
Freaueey vous (o | S | o | rove g | A | 0% S| otaon | i [ one{ s | s [ o] 0| eea i I T
— = ower [d8m] wikg) wikg) wikg) i)
2w |zz0| me | cesmasa | 1 | ms | mz | oo | o | s |ouawoweoex| oesk | 1 | o |omm | ek | 11 | oms | iow | oss | omz | owo
2w [zz0| we | veemass | w0 | ms | mor | oo | o | swi |ouawowequx| oesk | m | |omm | mek | 13 | o | 16 | oso | omws | oms
7200 [zz0| wo | veeaas | 10 | ms | moe | om | o | o |ouawoweox| sk | w0 | o [omm [ e | 11 | om0 | awr | ome | omws | omo
720 |zz0| me | ceswais | 10 | s | e | om0 | o | awi |ooawoweoex| opsk | 1 | s |omm | beek | 11 | oms | 10w | omo | i | o
72w |zz0| we | eemasa | w0 | wms | wmm | om | o | s |ouwowequx| oesk | m | m |omm | bk | 11 | osr | 1o | ome | o | o
782.00 |23230| Md LTE Band 13 10 2150 2122 020 o Ant1 DLXZVOOWPQKX | QPSK 1 0 omm top 11 0.047 1.067 0.050 0022 0.023
782.00 |23230| Md LTE Band 13 10 2150 2107 013 o Antl DLXZVOOWPQKX | QPSK. % % omm top 11 0.042 1104 0,046 0021 0023
2w [zz0| we | eemass | w0 | ms | mz | om | o | s |ouawoweoux| oesk | 1 | o |omm [sem| 11 | oso | iow | osw | omx | ome
w200 |zz0| we | vesmass | w0 | ms | mor | oor | o | swi |ouawowequx| oesk | 2 | 2 | omm [soom| 13 | oms | 1ie | oss | ows | oms
7200 [zz0| we | vesaas | 10 | ms | mz | om | o | o |ouawoweorx| sk | 1 | o Jomm | wew | 11 | oos | 10w | oos | ooz | oo
20 |zz0| me | cesaass | 1 | ms | mor | o | o | s |ouawoweoex| opsk | 2 | 2 |omm | rw | 11 | oos | 1 | ooor | ooz | oo
2w [zz0| we | veemans | w0 | ms | mz | o | o | s |ouawoweqox| oesk | 1 | o |omm | ex | 11 | i | sow | s | o | ome | w
7200 [zz0| wo | vesaars | 0 | ms | mor | om | o | o [ovawoweox| sk |z | s Jomm | en | 11 | oo | uoe | i | o | o
7200 [zz0| me | veeaais | 10 | ms | moe | om | o | s |ooawoweoex| opsk | 50 | o |omm | en | 11 | ows | i | i | oms | ows
72w |zz0| we | cesmasa | 1 | wms | e | oo | o | s |ouawoweoux| oesk | 1 | 4 |omm | x| 11 | oms | iow | osw | oar | o
70200 || wo | tesaas | w0 | wms | wmm | oo | o | a1 |ouawowequx| oesk | z |  |omm | x| 13 | oes | 1o | ows | owmo | os
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
seneral Population averaged over 1 gram
Table 10-20
LTE Band 13 Ant 3 Body SAR
MEASUREMENT RESULTS
[—— [——
ey Woss | Bandian P:ﬁ.x?:;”m] Contuctet | pover | o | Ao | Ondr ot | utaon | i v o soncno| i oy | 9| st "0y ™) owem P
we [ o Wi we | _we | _we
7200 [zz0] wo | veeaais | 10 | zeo | zes | oo | o | ams |ouavoworx| sk | 1 | o |omm e | 11 | 1o | 1om | 10w | osw | osw
200 |zz0| we | veswais | 10 | meo | zas | o | o | aws | oucvowowx| opsk | 5 | 12 |omm | beek | 11 | oss | o | oo | oae | osts
72w |zz0| we | ceemass | w0 | me | zar | oo | o | a3 |oocvowew| oesk | w0 | o |omm | ek | 11 | oss | 1ae | o | oam | osw
70200 [zz0| wo | teeaass | w0 | mw | wn | ow | o | aws | oocvowew| oesk | 1 | m |omm | vk | 13 | ome | iom | oms | oms | oz
782.00 |23230| Md LTE Band 13 10 1880 1862 -001 o Ant3 DLXZVOONPQKX QPSK. % 12 omm | back 11 0453 1.042 0472 0236 0246
720 |zz0| me | ceswais | 10 | meo | zes | oo | o | a3 |oocvowow| sk | 1 | o |omm | w | 11 | oso | 10w | oe | oms | om
720 0| we | teemass | w0 | me | zas | o | o | ama | oocveowew| oesk |z | 2 |omm | w | 13 | oo | 1o | oss | ome | oms
7200 [zz0| wo | vesaais | 10 | me | mes | o | o | ams |ouavoworx| s | 1 | o |omm [som| 11 | oo | 10w | oo | oow | oo
20 |zz0| me | veeaais | 10 | meo | zas | 012 | o | aws | oucvowowx| opsk | 25 | 12 | omm [bwom| 11 | oow | 1o | oow | oow | oo
200 |20 wa | teemons | 10 | me | aee | oo | o | ama |ovavowoex| aesk | 1 | o |omm | m | 11 | owe | 1w | o | ows | om
1200 [zz0| wo | vesaais | w0 | mm | aa | oo | o | ams | oocveowew| oesk | % | 2 |omm | x| 11 | ows | 1o | osm | omo | oas
200 [zz0| we | vesaais | 10 | me | mw | o | o | s |ouavowo| sk | w0 | o |omm | dew | 11 | oms | 1ie | ome | o | omo
720 |zz0| me | ceswass | 10 | wme | wen | om | o | a3 |oscvowow| opsk | 1 | 2 |omm | rw | 11 | oss | iom | ose | ows | oam
7200 0| we | ceemass | w0 | wme | wme | oo | o | ama | oocvowew| oesk |z | 2 |omm | x| 11 | osm | 1o | oss | o | o
7200 [zz0| wo | vesaais | 10 | me | mes | o | o | ams |ouavoworx| sk | 1 | o Jomm | en | 11 | oos | 10w | oos | oo | oo
7200 [zz0| we | vesaais | 10 | me | mas | o2 | o | ams |oucvowowx| opsk | 5 | 12 |omm | en | 11 | oos | 1o | oo | ooz | oo
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mwig)
Population averaged over 1 gram
Table 10-21
LTE Band 5 Ant 1 Body SAR
MEASUREMENT RESULTS
Soousin | Component || FReQuecy voe [ | T | condcs | pover | gy | At | O S| | s size P P B O v AL i P
Mz ch. Power d8m] Wikg) wikg) wikg) Wikg).
icoun | wa | o || wa | esemascn | 0 | mo | wm | om | o | a1 |ooawoweao] ok | 1 | » |omm | wec | 11 | oms | sme | ome | om | oms
icoun | wa | o || wa | esmascen | 0 | mo | e | om | o | a1 |ooawoweao| ek | | 2 |omm | wec | 11 | oms | sm | oo | ows | om
icoumn | | o0 || wa | esemascn | 0 | mo | wm | om | o | a1 |ooawoweao] ok | 0 | o |omm | we | 11 | osw | sm | oo | owe | om
Lccum | wn | wwso || wo | uremwascen | 0 | w0 | wm | o | o | s Jovmwowrox| epsc | 1 | s [omm | we | 11 | ome | sen | owe | o | om
icoun | | oo || wa | cesemascan | 0 | w0 | wae | om | o | a1 |ovawoweao| ek | | 2 |omm | wec | 11 | oms | 1w | o | oms | om
icoumn | wa | o0 || wa | eseascn | 0 | mo | wm | ow | o | a1 |ooawoweao| ok | 1 | % |omm | w | 11 | oow | sme | oow | oos | oos
icoumn | wa | o || wa | esemascn | 0 | mo | we | om | o | a1 |ovawoweao| ok | » | 2 |omm | w | 11 | oow | sm | oow | oo | oos
icoumn | | o || wa | esemascn | 0 | mo | we | om | o | a1 |ooawoweao| ok | 1 | 2 |omm [owen | 11 | ome | sme | om | omws | ow
icoumn | wa | o || wa | eseascn | 0 | mo | we | om | o | awi |ooawoweao| orsk | | 2 |omm [owen | 11 | oms | s | om | o | ow
icoumn | | o || wa | eseascn | 0 | mo | e | om | o | a1 |ovawoweao| ok | 1 | » |omm | me | 11 | oo | sme | oow | oz | ome
Lccum | wn | wwso o] wo | remmascen | 0 | mm | wer | o | o | s Jovmwowroc| epsx | s | 2 [omm | wox | 11 | ome | s | oo | oo | ome
Lccumk | wn | wwso || wo | remwascen | 0 | mm | e | om | o | s Jovmwowroe| epsc | 1 | s [omm | e | s | toe | soe | sm | owm | ome
Lccum | wn | wwso o] wo | remmascen | 0 | mm | wer | om | o | s Jovmwowsox| epsc | s | 2 [omm | e | w1 | e | s | s | om | om
iccumm | wn | wwso o] wo | remwascen | o | mm | we | om | o | s |ovceownoc] sk | 0 | o [omn | e | w | 1w | iwe [JEN| o [NOMN| m
Lccunm | wn | wmso || wo | remwascen | 0 | w0 | wm | om | o | s Jovmwowsox] epsc | 1 | s [omm | e | 11 | ose | s | osu | ow | om
icoun | | o |as| wa | esemascn | 0 | w0 | wae | oo | o | ami |ovawoweao| ek | s | 1 |omm | e | 11 | ows | e | oss | omws | ome
sccun | pcc | o || wa | oesemascen | 1 w | o
w0 | mes | om | o | as |ooawoweon| oesk o e | a1 | wom | s | s | om | ows
cccun | scc | wmow |ame| wa | oesmascen | s s | o
icoun | wa | o || wa | oesmascn | 0 | mo | wm | oo | o | ami |ovawoweao] orsk | 0 | o |omm | e | 11 | sw | sm | um | ows | oem
NS EEE Ca5 1 1562 SAPETY LAAT
Spatial Peak 1.6 Wikg (mW/g)
Uncontroled Popuiaton vwraged over 1 gram

Note: Blue entry represents variability measurement.
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Table 10-22
LTE Band 5 Ant 3 Body SAR

MEASUREMENT RESULTS
Comporent FREQUENCY Banawiatn [ M | conguced | power Antenna | Device Serial SAROD) | scaimg PSS sanaog [Repored AR
secupine | oo ot v | "ty | Contuctn | Fover | g gy | e | oo Seral | i | e e fouy e 10| i | s
o ) roverioim ) eI I )
Tccupnc | NA | moso || wa | UEsmascen | © | mso | s | o | o | swa |ooowoweox| sk | 1 | @ |omm | o | m | oms | ime | oms | ose | oser
Tccupnc | NA | weso || wa | UEsmascen | © | mso | wes | om | o | swa |oocwoweox| sk | 2 | @ |omm | e | wm | oms | s | oss | oem | ome
Tccupnc | wA | meso || wa | UEsmascen | © | mso | wm | om | o | swa |ooowoweox| sk | % | o |omm | e | wm | oem | wwr | iom | oss | os
Tccupnc | wA | meso || wa | UEsmascen | © | mso | e | om | o | w3 |ovcwoweox| eesk | 1 | @ |omm | e | wm | ome | 1m | osr | om | o
Tccupnc | wA | meso || wa | Uesmascen | 1 | mso | o | om | o | w3 |oocwoweox| sk | » | @ |omm e | 1w | oem | 1w | o | om | o
Tccupnc | A | meso || wa | Uesmascen | © | mso | ws | 0w | o | swa |ovawoweonx| sk | 1 | @ |omm | e | m | oss | 1w | o | o | ome
Tccupnc | wA | meso || wa | UEsmascen | © | mso | wes | om | o | swa |ooowoweox| sk | m | @ |omm | wp | m | ome | s | o | om | ome
Tccupnc | A | meso || wa | UEsmascen | © | mso | ws | om | o | swa |ooowoweox| eesk | 1 | @ |omm [own| 1 | ows | im0 | oom | oom | oom
Tccupnc | wA | meso || wa | UEsmascen | © | mso | wes | om | o | swa |ovowoweoex| sk | 5 | @ |omm [oown| 1 | o | s | oos | ome | oo
Tccupnc | wA | meso || wa | UEsmascen | © | mso | ws | om | o | swo |ovowoweox| eesk | 1 | @ |omm | e | m | o | 1m0 | i | ome | owe
Tccupnc | wA | meso || wa | Uesmascen | © | mso | wes | o | o | swo |ovawoweox| eesk | = | @ |omm | mw | m | ose | s | s | omr | oar
Tccupne | A | meso |aeas| wa | Uksmascen | © | mso | wm | o | o | o |oomwoweon] eesk | w0 | o |omm | mw | m | osr | e | im | om | om
Tccupne | A | meso || wa | Uesmascen | | mso | e | om | o | swo |oomwoweox| eesk | 1 | @ |omm | mw | m | omz | i | ows | ome | oms
iccupm | wa | w0 [wers| we | eemasem | 10 | w0 | s | oo | o | swa |oocwoweans| oesk | m | m |omm | e | m | ows | o | oew | oms | omr
ccupn | pcc | meso |ems| wa | Uesmascen | © | o
as | 20 | om | o | aa |ovaoweoex| esk omm | v | 11 | ose | sz | amo | ows | e
ccupne | scc | o || wa | tesmascen | s = | o
ccupnc | wA | meso || wa | Uesmascen | © | mso | ws | om | o | swo |ovmwoweox| eesk | 1 | @ |omm | en | 1 | owr | 1m0 | oow | oom | ows
ccupnc | wA | meso || wa | tesmascen | © | mso | wes | o | o | sws |ovavowenx| eesk | » | @ |omm | en | | owe | 1 | oo | oom | ows
ST IEEE CO51 1992 - SAFETY LT
Spatil Peakc Lowikg (miig)
Uncontrolled Population sveraged over 1 gram
Table 10-23
LTE Band 26 Ant 1 Body SAR
MEASUREMENT RESULTS
o Reporea sar Reporea sar
MN:REQUENE:» wode S o ponaseet | onateey | Meriam | Ariems | Pevee Seral | yagutaion | e sice Side [oury et T:’:?’ Scaling . 5:":)“’ L
61900 [26740] Low |LEBaazoCen | 10 | 200 | a5 | 002 | o | a1 |ouaweowe | oesk | 1 | o0 |omm | ek | 11 | om0 | 1 | om | oms | o
e150 [20065| Md |LEBaazocen | 10 | 2 | a9 | 002 | o | a1 |ouawaowe | oesk | 1 | 49 |omm | ek | 11 | omn | 100 | osz | o | oms
61400 [20090| Hon |LrEBMazoCen | 10 | 2 | me | 0o | o | w1 |ouaweeowe | oesk | 1 | 49 |omm | ek | 11 | oz | 1ms | oms | oms | oms
61900 |2670 Low |LEBMazoCe | 10 | 20 | s | oos | 0 | w1 |ouaweeowe | oesk | 25 | 25 |omm | beck | 11 | ows | 1m | owe | oms | o
w150 |20065| Md |LEBaazecen | 10 | a0 | a0 | 003 | 0 | w1 |ouawoeows | oesk | 25 | 25 |omm | ek | 1 | ome | 102 | osss | oms | ous
o400 |2000| rign | LrEmmazocen | 1 | w70 | 205 | 001 | o | w1 |oocveomows | oesk | 2 | 2 |omm | back | 11 | ose | 1om | oszz | oms | omm
o1400 |2000| rign | LrEamazecen | 10 | w70 | 24 | 001 | o | aw1 | oo | cesk | s | o |omm | back | 11 | oss | 1o | osw | oms | oms
o1400 |2000| rign | LrEmamazecen | 10 | w70 | 20s | 019 | o | w1 |oocvoows | cesc | 1 | 4 |omm| wp | w1 | oom | sow | oo | oz | ooz
w4400 |2000| rign | LrEmamazecen | 10 | w70 | 205 | 020 | o | aw1 |oocvoows | cesk | 2 | 2 |omm| op | w1 | oow | som | oow | oo | oo
o1400 |2000| tign | LrEBamazecen | 10 | w70 | s | 011 | o | aw1 |oocvoows | sk | 1 | 4 |omm |boom| 1 | o | sow | om0 | oss | ous
w1400 |20 tign | LrEBamazecen | 10 | w70 | s | 011 | o | w1 |oocvomows | cesk | 2 | 2 |omm |boom| 11 | o | som | omss | os | o
w1400 20| vign | LrEBamazecen | 10 | w70 | 206 | 001 | o | w1 |oocvorows | sk | 1 | 4 |omm | s | w1 | oos | sow | oo | oo | oo
w1400 2000 vign | rEBamazecon | 10 | w70 | s | 012 | o | w1 |oocvomows | cesc | 2 | 2 |omm | s | w1 | oow | som | oot | ooz | ooce
61900 2070 tow | LrEBamazecon | 10 | 70 | 245 | 011 | o | w1 |oocvorows | esc | 1 | o |omm| er | w1 | 1i0 | o | aae | os | oM
w150 |20065| Mo |LEGmazecen | 10 | 270 | a0 | 010 | o | w1 |oucwoeows | oesk | 1 | 40 |omm | en | 1 | oo | 10 | wma | om | o
6400|2000 Hion |LEBmazecen | 10 | 270 | e | 016 | o | w1 |oucwowows | oesk | 1 | 40 |omm | en | 1 | oo | 16 | 1o | om0 | oxe
819.00 (26740 | Low | LTE Band 26 (Cell) 10 20.70 20.56 013 o Antl DLXZV002PQME QPSK % 25 omm left 11 1150 1033 1188 0.396 0.409 A
83150 [26865| Md | LTE Band 26 (Cell) 10 20.70 2040 010 o Antl DLXZV002PQME QPSK % 25 omm left 11 1.050 1072 1126 0.364 0.3%0
844.00 |26990 | High | LTE Band 26 (Cell) 10 20.70 2059 012 o Antl DLXZV002PQME QPSK % 25 omm left 11 1030 1026 1087 0.361 0370
84400 | 26990 | High | LTE Banazs (ce) | 10 2070 045 | 013 | o a1 | ouavooeos | qpsk | so | o |omm | en | 11 1010 109 1070 0354 0375
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spi 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
Table 10-24
LTE Band 26 Ant 3 Body SAR
MEASUREMENT RESULTS
o Reporea 5o Reporea 5o
MN:REWENE; wose [P | Wowes | S | e | v | et | i | vossn | o sie s oty e S:N"/:’ gy ST;:] 0| e
61900 [2670] Low |LEBaazocen | 10 | 250 | 285 | oos | 0 | s |ouawoeows | oesk | 1 | 0 |omm | ek | 11 | oo | 1m0 | 1o | ossr | oses
&0 [20065| Md |LEBaazocen | 10 | as0 | 2079 | om | o | s |ouaweeows | oesk | 1 | 0 |omm | ek | 11 | oo | 18 | w1 | o | osw
61400 [20090| Hon |LrEBaazocen | 10 | 250 | mm | oz | o | s |ouawoeows | oesk | 1 | 25 |omm | bk | 11 | omo | 19 | o | oss | oss
61900 [2670] Low |LTEBaazoCen | 10 | 2150 | w84 | om | o | s |ouawowows | oesk | 25 | 25 |omm | bk | 11 | omo | 18 | 1o | oww | osw
w150 |20065| Md |LEBadzece | 10 | a0 | mm | om | 0 | s |ouawowows | oesk | 25 | 0 |omm | ek | 1 | ome | 172 | 1w | oam | osa
61400 [20090| Hon |LrEBmazecen | 10 | 250 | s | om | o | s |ouawowows | oesk | 25 | 25 |omm | bk | 11 | osz | 11 | oo | oss | osu
G0 |zoms| Ma |LrEemazecen | 1 | zso | s | ooz | o | awa | oocvoirows | sk | s | o |omm | back | 11 | oss | 2 | 1 | o | osa
61900 |2670 tow |LrEsamizacen | 10 | s | s | om | o | aws |ovcworows | oesc | 1 | o |omm| ep | 11 | om0 | um | s | owm | ow
o600 |2000| rign | LrEmamazecen | 10 | zso | 2w | 00 | o | awa |oocwoirews | cesk | 2 | 2 |omm | wp | w1 | osw | ime | osee | ows | owe
61900 |2670| Low |LEBmazecen | 10 | 250 | 85 | 015 | o | w3 |ouawowows | oesk | 1 | o |omm [teem| 1 | oow | 1m0 | oom | oom | oo
a1400 |2000| tign | LrEmamazecen | 10 | zs | 2w | 020 | o | awa | oocworows | sk | 25 | 2 | omm |bowom| 1 | oow | 1me | oo | oo | oom
61900 2070 tow | TEBaazecen | 10 | zso | s | 0 | o | awa |oocvorows | sk | 1 | o |omm | s | w1 | osw | e | 1m9 | osm | oaws
10 2005 | Ma |LrEBaazecen | 1 | zso | 27 | 020 | o | awa |oocwosrows | sk | 1 | o |omm | s | w1 | ose | e | 1w | o | o
w1400 20| vign | LrEBamazecon | 10 | zso | 208 | 020 | o | awa |oocvosrows | sk | 1 | 2 |omm | s | w1 | osw | 1me | os | osn | owe
61900 2070 tow | LrEBamazecon | 10 | z1s | 208 | 020 | o | awa |ovcvoraws | qesc | 25 | 2 |omm | s | w1 | os | e | 14 | o | oae
w150 |20065| Mo |LEBmazecen | 10 | as0 | mm | om | o | awa | oucwowows | oesk | % | o |omm | wew | 1 | owe | w2 | wo | o | ows
6400|2000 Hon |LEBmazecen | 10 | 250 | mer | om | o | awa | oucwowows | oesk | 2 | 25 |omm | dew | 1 | osw | 1 | oo | omw | owo
83150 (26865| Md | LTE Band 26 (Cell) 10 2150 2081 020 o Ant3 DLXZVO04PQME QPSK 50 0 omm | right 11 0.903 1172 1058 0.357 0.418
819.00 (26740 | Low | LTE Band 26 (Cell) 10 2150 2085 020 o A3 DLXZVO04PQME QPSK 1 0 omm left 11 0.004 1161 0.005. 0.001 0.001
844.00 |26990 | High | LTE Band 26 (Cell) 10 2150 2087 021 o A3 DLXZVO04PQME QPSK % 25 omm left 11 0.004. 1156 0.005. 0.001 0.001
ANSI/ [EEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mWig)
u trolled Population averaged over 1 gram
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Table 10-25
LTE Band 4 Ant 2a Body SAR

MEASUREMENT RESULTS
o - ]| o e | Pover faBm | oifde) Conig Numbe Wikg) Factor o ) e
17250 |oorrs| wa | resaasews) | 2 | s | wm | oo | o | mza | ovemowess | oesc | s | s0 | omm | ek | 1 | oo | a0 | o | oms | oaw
17250 |oo1rs| wa | resaasews) | 2 | s | mee | oo | o | mza | ovemweso | oesc | 1 | s |omm | ek | m | os | iow | oo | oz | oz
175250 |oo1rs| wa | resaasews) | 2 | s | me | 005 | 0 | mza | ovemmess | oesc | s | so | omm | ek | 1 | oss | 12 | ose | om0 | oz
175250 |oorrs| wa | resaasews) | 2 | mso | wm | 0m | o | mza | ovemweso | oesc | 1 | s |omm | e» | m | ows | 1o | oo | oom | oo
175250 |oorrs| wa | (resaasews) | 2 | s | wm | oo | o | mza | ovemowess | oesc | s | s |omm | ep | m | ows | im0 | oo | oom | oum
17250 |oorrs| wa | Ureswasews) | 2 | s | wm | oo | o | mza | ovemwess | oesc | 1 | s | omm [bowom| 1 | oms | iom | oz | oo | omw
1250 |o7s| wa | esmasows) | 20 | wso | mm | oo | o | mnza | ovawesis | oesc | s | s |omm |sewm| 1 | oz | iew | oz | oo | oo
1250 |o7s| wa | e smasows) | 20 | wso | mm | oo | o | mnza | ovawemsis | oesc | 1 | s |omm | e | 51 | oms | iow | oss | oss | ose
1250 |orrs| wa | resmasows) | 20 | wso | mm | oo | o | anza | ovawewsis | oesc | s | s |omm | e | w1 | omr | sew | oms | oz | os2
1250 |ors| wa | e smasows) | 20 | wso | e | oor | o | mnza | ovawosis | oesc | w0 | o |omm | e | w1 | omr | i | oms | oms | os
1250 |ors| wa | Uesmasows) | 20 | wso | wer | oo | o | anza | ovawesis | oesc | 1 | s |omm | x| 51 | oss | tee | oss | ows | o
1250 |ours| wa | Uresmasows) | 20 | wso | e | oo | o | mnza | ovawesis | oesc | s | s |omm | x| 51 | omz | e | ows | ows | ouss
1250 |ours| wa | Uresmasows) | 20 | wso | mm | o1 | o | anza | ovcwosic | oesc | 1 | s |omm | e | 11 | oo | sew | oo | ooo | oo
1250 |ors| wa | Uresmasows) | 0 | wso | mm | o | o | anza | ovcwosic | oesc | s | 0 |omm | e | 11 | omo | oo | oow | ooo | oo
ANSI ] IEEE C95.1 1992 - SAFETY LIMIT B
Spatial Peak 1.6 Wikg (mW/g)
Ur trolled Population averaged over 1 gram
Table 10-26
LTE Band 4 Ant 2b Body SAR
MEASUREMENT RESULTS
— v [ oo | e | oo T e e e
1250 |ors| wa | Uesaasows) | 0 | a0 | s | oo | o | auzv | ovcroosic | oesk | 1 | s |omm | bk | 11 | twe | tow | tus | ose | oms | a0
17250 |oorrs| wa | (reeadsows) | 20 | s | 102 | oo | o | mm | ovcromesio | apsk | s | so | omm | ek | m1 | io | tom | 1w | oms | om
17250 |oorrs| wa | Ureeadsows) | 20 | s | 10 | o0 | o | mm | ovcromesio | aesk | 10 | o |omm | ek | m1 | 1o | 1os | tus | owe | oum
173250 20175 Md | LTE Band 4 (AWS) 20 1210 1197 -0.15 [J Ant 2b DLXZT004P57G. QPSK. 1 99 omm | back 11 0490 1.030 0505 0191 0197
1732550 20175 Md | LTE Band 4 (AWS) 20 1210 1184 -0.14 o Ant 2b DLXZT004P57G. QPSK. 50 50 omm | back 11 0.488 1.062 0518 0190 0202
1732550 20175 Md | LTE Band 4 (AWS) 20 1510 15.03 -0.20 o Ant 2b DLXZT004P57G. QPSK. 1 99 omm top 11 0.001 1016 0.001 0.000 0.000
1732550 20175 Md | LTE Band 4 (AWS) 20 1510 15.02 -0.20 o Ant 2b DLXZT004P57G. QPSK. 50 50 omm top 11 0001 1019 0.001 0.000 0.000
1732550 20175 Md | LTE Band 4 (AWS) 20 15.10 15.08 -0.05 o Ant 2b DLXZT004P57G. QPSK. 1 99 omm | bottom 11 0.755 1016 0767 0294 0299
1732550 (20175 Md | LTE Band 4 (AWS) 20 15.10 15.02 -0.05 J Ant 2b DLXZT004P57G. QPSK. 50 50 omm | bottom 11 0.745 1019 0759 0290 0296
1250 |oo1rs| wa | (rebaasows) | 20 | s | 1o | oor | o | mm | ovcmomesio | aesk | 1 | s |omm | igw | w1 | oos | tos | oo | ooz | oo
17250 |o7s| wa | e saasows) | 20 | w0 | m@ | o1 | o | auz | ovaroesis | aesk | s | s |omm | dex | 11 | oms | 1ow | oo | ows | oo
1250 |os| wa | e saasows) | 20 | w0 | e | oo | o | muz | ovaroesio | oesk | 1 | w0 |omm | en | 11 | ooms | sos | oms | oo | oo
1250 |os| wa | e saasows) | 20 | w0 | me | o | o | ana | ovaroesic | aesk | s | s |omm | en | 11 | ooms | sow | oms | oo | oo
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT B
Spatial Peak 1.6 Wikg (mWi/g)
Uncontrolled Population averaged over 1 gram
Table 10-27
LTE Band 4 Ant 4a Body SAR
MEASUREMENT RESULTS
[ e | e sanawisn | VST | conactn | poer | gy | Arema | oo Sot0 | oo | iz s ot g | s oy cye 00| saing [PGE ] sawoon PGS
v - ]| e | Pover taBmi | oiflde) Number e Factor o e ey
1250 |zos| wa | e saasows) | 20 | weo | me | oor | o | anda |ovcmeeace] oesc | 1 | so |omm | bk | 11 | ome | 1w | oms | oss | osss
1250 |os| wa | esaasows) | 20 | weo | wer | 006 | o | anda |ovcwoeeace| oesk | s | 2 |omm | bk | 11 | oss | sam | ows | os | osss
1250 |ors| wa | esaasows) | 20 | weo | mawr | 005 | o | anda |ovcoeeace| oesk | w0 | o |omm | bk | 11 | oss | s | tow | oso | oses
17250 |ors| wa | esaasows) | 20 | meo | 1 | o1 | o | anda |ovcwoeeace] oesk | 1 | o |omm | bk | 11 | ows | sow | owms | oz | oas
17250 |2owrs| wa | Ureemasows) | 2 | mm | ws | oz | 0 | awea |ovcwseorx | opsk | 50 | o | omm | bk | m1 | oaw | 1mz | oss | om | oz
17250 |o1rs| wa | Uresmasows) | 2 | wmm | wee | 00 | o | mwaa |ovawseorx| oesc | 1 | so |omm | op | m | oz | 1o | oz | oo | oo
17250 |oo1rs| wa | Uresmasews) | 2 | wmm | e | 002 | 0 | maa |ovawsoxx | opsk | 50 | 2 |omm | op | 1 | ome | 1w | oms | oo | oo
17250 |oo17s| wa | Uremasows) | 2 | wmm | wee | oo | o | mwaa |ovawseorx | opsc | 1 | 50 | omm [oowom| 1 | oom | 1o | oon | oo | oo
175250 | o175 wa | Uresaasews) | 2 | mm | wee | 0o | o | awaa | ooawosorx | opsk | 50 | 2 | omm [oowom| 1 | oo | 1w | oo | oo | ows
175250 |oorrs| wa | Uresaasews) | 2 | mm | wee | oo | o | maa |ooawoseorx | oesc | 1 | so | omm | iow | m | owo | 1o | ooo | oow | oo
175250 |o1rs| wa | resaasews) | 2 | mm | e | oo | o | maa |ooawosorx | oesk | 5 | 2 |omm | now | | owo | 1w | ooo | oow | oo
17250 |oorrs| wa | resaasews) | 2 | mm | wee | 005 | o | mas |ovawosorx | oesc | 1 | so |omm | er | m | oms | 1o | ose | oms | om
17250 |oorrs| wa | resaasews) | 2 | mm | e | 000 | 0 | mas |ovawowseoxx | oesk | s | 2 |omm | er | m | ome | 1w | oms | om | oms
17250 |oorrs| wa | reswasews) | 2 | mm | ws | 005 | o | mas | ovawoseorx | opsk | 100 | o |omm | er | w1 | os | iie | ooo | om0 | ome
17250 |oorrs| wa | resaasews) | 2 | mm | me | oo | o | ma |ooawweocx| oesc | 1 | o |omm | et | m | omn | 1o | om | ows | o
1250 |ors| wa | Uesmasows) | 2 | s | ws | oo | o | ande | ovcwoseace] oesk | s | o |omm | e | w1 | ows | wz | om | ows | ouss
/ANSI / IEEE C95.1 1992 - SAFETY LIMIT B
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Table 10-28
LTE Band 4 Ant 4b Body SAR

MEASUREMENT RESULTS
pr—— N P N o e e
_mone I B e e B e L e e et R el = i Rl il
1520 |oorrs| wa | (resaasews) | 20 | s | 1w | oo | o | A | ovcromesto | opsk | 1 | s | omm | bk | w1 | oss | ies | oss | om | oms
1250 |os| wa | esaasows) | 20 | ws0 | mm | 007 | o | ana | ovcroesic | oesk | 0 | o |omm | bk | 11 | oms | swm | oms | os | o2
1250 |os| wa | e smaaows) | 20 | w50 | 3w | o1 | o | ana | ovcroesic | oesc | w0 | o |omm | bk | 11 | omi | 1z | 1w | oss | oo
1250 |ors| wa | esaaaows) | 20 | wos0 | s | 0 | o | ana | ovcroesic | oesc | 1 | w0 |omm | bk | 11 | ows | sos | osu | owo | oaxs
175250 |o7s| o | e saasows) | 20 | w050 | w0 | 0 | o | ana | ovcroesic | oesk | s | s |omm | bk | 11 | omm | s | oss | oms | oz
1250 |o7s| wa | e smasows) | 20 | wms0 | mm | oo | o | ana | ovcroesic | oesc | 1 | w |omm | e | 11 | os | sem | oss | o | o
1250 |ors| wa | e smasows) | 20 | wmso | mm | oo | o | ana | ovcroesic | oesc | s | o |omm| e | 11 | ow | sww | oms | oxs | oam
1250 |o7s| wa | e smasows) | 20 | wms0 | 1w | 0w | o | ana | ovcroesic | oesc | 1 | w0 |omm |sewm| 51 | omo | sem | oow | ooo | ooo
1250 |ors| wa | e smasows) | 0 | wms | mm | oa | o | mua | ovcroesic | oesk | 0 | o | omm |sewm| 1 | oo | swm | oo | ooo | ooo
1250 |o7s| wa | e smasows) | 20 | ws | mm | oo | o | ana | ovcroesic | oesc | 1 | s |omm | x| 11 | oo | sam | oo | oo | oo
1250 |o7s| wa | e smasows) | 0 | wms | mm | oz | o | ana | ovcroesic | oesc | s | o |omm | x| 11 | ows | swm | oow | oo | oo
1250 |ors| wa | e smasows) | 20 | wms | sm | 0w | o | ana | ovcroesis | oesc | 1 | @ |omm | e | 11 | omo | ses | oww | oou | oo
175250 |os| wa | esaasows) | 2 | wms | 1w | oa | o | ana | overoesic | oesk | % | o |omm| e | 11 | oms | iem | oow | oo | oow
'ANSI / IEEE C95.1 1992 - SAFETY LIMIT B
‘Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
Table 10-29
LTE Band 66 Ant 2a Body SAR
MEASUREMENT RESULTS
Frequecy woso [ | SR | comtuea | power | gy | Ao | onste St | tain [ e |1 o spcin| st [y cyse] 00| st M) sancon [FPGH
MHz cn. Power [dBm] Wikg) Wikg) Wikg) Wikg)
12000 | 152072 | tow |TeBmasews)| 20 | mw | s | oo | o | e | oozwowso | aesk | 1 | o |omm | wek | 11 | w0 | 1o | 1m0 | oser | os |
Tsoo | w252z | o |IeBaaseaws)| 20 | s | s | oo | o | mwze | oozwoess | aesc | © | o |omm | bek | 11 | i | o | ime | oss | oser
1000 | w2572 | wen |resaasows)| 20 | w0 | w4 | oo | o | muze | oocwowsio | aesc | 1 | s |omm | vk | 11 | im0 | 1o | aa8| osc | 0%e
12000 | 152072 | tow |reBmasows)| 20 | s | s | oo | o | mwza | oocwooesio | eesk | w0 | o | omm | sk | 11 | im0 | tom | 1 | osa | ose
5o | 1252z | o |esmassws)| 20 | mw | s | oo | o | e | oozwowsio | oesk | w0 | o |omm | wek | 11 | wmo | 1o | 1w | ose | oso
1000 | 102572 | e |IreBaaso )| 20 | s | s | ooz | o | mze | oocwoowsts | apsk | @ | 5o |omm | beek | 11 | two | tos | aas | oss | 0%ed
1000 | 12572 | wen |resaasews)| 20 | s | ass | om | o | mwze | oocmooesio | apsk | w0 | o | omm | sk | 11 | imo | 1o | 1 | ose | osw
12000 | 132072 | tow |regmasoows)| 20 | mw | uer | oot | o | avea | oocwowesio | ees | 1 | o | omm | wek | 11 | osse | 1o | ose | oz | oz
172000 | 102072 | tow |ITEBaaseaws)| 20 | e | iies | oo | o | mze | oozwowso | aesk | @ | o |omm | wek | 11 | oso | 1o | oms | oz | ome
172000 | 152072 | tow |IrEBmasews)| 20 | s | s | om | o | mze | oocwowss | aesc | 1 | o |omm| w | 11 | oom | oo | ooms | ooz | ooz
172000 | 13207z | tow | s ows| w0 | s | s | o2 | o | auza | ooawersic | oesk | 0 | o |omm | w | 1 | oms | i | ows | owe | ooz
12000 | 12072 | tow |reBaasews)| 20 | ws | s | oo | o | e | oozwowso | oesk | 1 | o |omm |setom| 11 | ows | 1o | oms | oo | oo
172000 | 102072 | tow |ITEBaases)| 20 | s | st | o | o | mize | oozwoess | oesk | @ | o |omm |setom| 11 | oaw | 1o | ome | oom | oow
12000 | 102072 | tow |IreBaasews)| 20 | s | s | oor | o | muze | oocoowsio | aesc | 1 | o |omm | am | 11 | osw | 1o | oss | oms | osme
tsoo | 1222 | wa |Ueemasoows)| 2 | s | s | oo | o | awza | oocwooeso | eesk | 1 | o |omm | waw | 11 | ose | 1o | ose | ose | osm
11000 | 1372 | won | sase | 2 | s | w2 | o | o | auz | ovawersis | oesk | 1 | so |omm | w | 11 | oms | iz | osm | osr | ome
12000 | 152072 | tow |ITEBmase(s)| 20 | s | s | o005 | o | mze | oocwowsis | aesc | @ | o |omm | raw | 11 | osst | 1o | oss | omo | ossr
Tisoo | 222 | o |eswaseows)| 20 | ws | s | oo | o | muze | oocoowsio | aesk | w0 | o |omm | mm | 11 | osm | 1o | osm | ows | o
1770.00 | 132572 | High |LTE Band 66 (AWS) 20 14.90 14,80 -0.01 J Ant2a DLXZT004PS7G QPSK. 50 50 omm right 11 0.936 1023 0,958 0360 0368
17000 | 102572 | o |reBaaseaws)| 20 | s | ass | oo | o | mze | oozwoeso | oesc | w0 | o |omm | dam | 11 | osm | 1o | oss | os | ows
12000 | 12072 | tow |Iresaasews)| 20 | ww | uer | oo | o | muze | oocwowso | aesc | 1 | o |omm | waw | 1 | o | 1o | om | oam | om
172000 | 132072 | tow | s ows| w0 | 10 | wes | oo | o | auza | ooawersic | oesk | s | o |omm | mm | 11 | omr | ime | ose | o | om
12000 | 152072 | tow |TEBaaseaws)| 20 | s | s | o2 | o | mwze | oozwowso | aes | 1 | o |omm| e | 11 | oww | 1o | oo | oo | oo
172000 | 152072 | tow |ITEBwase(as)| 20 | s | s | o2 | o | mze | oocwowsts | aesc | @ | o |omm | wn | 11 | oom | 1o | oo | oo | oo
172000 | 132072 | Low |LTE Band 66 (AWS) 20 14.90 14.90 -0.10 I Ant2a DLXZT004PS7G QPSK. 1 0 omm | back 11 1070 1.000 1070 0526 0526
\NSI / IEEE C95.1 1992 - SAFETY LIMIT Body
atial Peak 1.6 Wikg (mWig)
ur lled Population averaged over 1 gram

Note: Blue entry represents variability measurement.
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Table 10-30
LTE Band 66 Ant 2b Body SAR

MEASUREMENT RESULTS
- ‘“E"“E“E; vode sareuan JHowes pconaucten | ot | werigey | Anienna | Pece Serl | yigiaion | ve size |3 ot | spacing | sice [ouy cyee] 5:;::? Scaling s 5::‘:]9’ | s
12000 | 152072 | tow |reBaassws)| 20 | s | wsos | om | o | meo | oozooeso | aesk | 1 | o |omm |tk | 11 | oss | tos | tom | oms | oe
172000 | 132072 | tow | sase | w0 | 1o | 1o | 020 | o | aum | ooamorsic | aesk | s | o |omm | wek | 11 | oss | twe | oss | omws | ows
112000 | 132072 | tow | sase | 2 | mio | wem | ow | o | mum | oomorsic | oesk | 10 | o |omm | ek | 11 | owe | iws | owe | owo | omo
12000 | 12072 | tow |reBaasews)| 20 | w0 | 1o | ooz | o | oo | oozooesio | aesk | 1 | o |omm | sk | 11 | omws | tow | oms | o1 | ome
172000 | 132072 | tow |Esasews| w0 | a0 | w00 | oo | o | amm | ooamorsic | aesk | s | o |omm | wm | 11 | ome | iwe | owe | oow | oo
172000 | 102072 | tow |IreBamasows)| 20 | w1 | 0 | oot | o | muzo | oocmoosto | aesk | m | o |omm | en | 11 | oos | o | oom | oo | ome
IS/ [EEE C95.1 1992 - SAFETY LIMIT
Spatial Peak 1.6 Wikg (mW/g)
ur led Population averaged over 1 gram
Table 10-31
LTE Band 66 Ant 4a Body SAR
MEASUREMENT RESULTS
_ ‘“E"“E“E; wode sareuan JHowee conaucon | oot | wesiaey | Anienna | euce Seral | yipgiaion | ve sze @ ot | spacing | side [ouy cyee] 5;“:’ Scaling s 5:’:/:’” | e
172000 | 132072 | tow |EBmasews)| 2 | s | wss | 005 | o | i |oocvoseace| opsk | 1 | 9 |omm |tk | 11 | oss | tws | oss | ows | oam
12000 | 132072 | tow | sasews)| w0 | 1m0 | 14s0 | 000 | o | amsa | ocvosrae| oesk | so | so |omm | wek | 11 | oem | tow | oon | oo | om
172000 | 132072 | tow |EBmassws)| 2 | e | wsr | oot | o | i |oocvoseace| opsk | 1 | 9 |omm |tk | 11 | ozs | 14 | oms | o | om
1720.00 | 132072 | Low |LTE Band 66 (AWS) 20 1480 14,60 005 0 Antda DLXZVO0BPQKX QPSK 50 50 omm top. 11 0210 1.047 0220 0.080 0084
172000 | 132072 | tow |EBmasews)| 2 | s | w0 | om | o | i | oocvoseace| opsk | 5o | so |omm | ww | 1 | owo | tow | owo | owo | oxo
1770.00 | 132572 | High |LTE Band 66 (AWS) 20 1480 1451 -0.07 J Antda DLXZVO0BPQKX QPSK 1 o omm left 11 0843 1.069 0901 0329 0352
172000 | 132072 | tow |EBwasews)| 2 | s | wss | 00 | o | awia | ocvoseace| opsk | 10 | o |omm | wn | 11 | om | im2 | omo | ows | owm
IS/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
ur lled Population averaged over 1 gram
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Table 10-32
LTE Band 66 Ant 4b Body SAR

MEASUREMENT RESULTS

- ‘“E"“E“E; vode sareuan JHowes pconaucten | ot | werigey | Anienna | Pece Serl | yigiaion | ve size |3 ot | spacing | sice [ouy cyee] 5:;::? Scaling s 5::‘:]9’ | s

172000 | 13072 | tow |Esasews)| w0 | wms0 | wms0 | oss | o | ama | oocmoorsic | aesk | 1 | so |omm | wek | 11 | oss | iwo | oms | oms | ose

172000 | 132072 | tow | sase | w0 | mso | wmas | o1 | o | s | ooamorsic | aesk | s | o |omm | wek | 11 | oem | iwe | own | osn | oss

w500 | 1z | o |UEsaaseows| w0 | s | w050 | oo | o | s | oocmorsic | aesk | 1 | o |omm | wek | 11 | ome | iwo | ome | oo | oow

12000 | 13207z | tow | sase )| w0 | s | wmas | s | o | s | ooamorsic | aesk | s | o |omm | wm | 1 | owe | 1wz | owe | oo | oot

IS/ [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncortroed Eoplerm averaged over 1 gram
Table 10-33
LTE Band 2 Ant 2a Body SAR
MEASUREMENT RESULTS
FreQuENCY voso | | SR | contea | power | gy | Anemna | 0ovee Sl | unin | i 0 s | s oy e 0| s [T oo FUEGT

w | o owey g ) T T

1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 15.00 1477 0.00 0 Ant2a DLXZT004PS7G QPSK. 1 9 omm | back 11 1.060 1054 117 0525 0553

1880.00 18900 | Mid | LTE Band 2 (PCS) 20 15.00 1499 -0.03 0 Ant2a DLXZT004PS7G QPSK. 1 9 omm | back 11 1.050 1.002 1.052 0519 0520

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 15.00 -0.05 0 Ant2a DLXZT004PS7G QPSK. 1 9 omm | back 11 1120 1.000 1120 0555 0555 AL2

1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 15.00 1492 0.02 0 Ant2a DLXZT004PS7G. QPSK. 50 50 omm | back 11 1.030 1019 1.050 0513 0523

1880.00 18900 | Mid | LTE Band 2 (PCS) 20 15.00 1479 -0.01 0 Ant2a DLXZT004PS7G QPSK. 50 0 omm | back 11 0988 1.050 1.037 0.490 0515

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 1499 001 0 Ant2a DLXZT004PS7G QPSK. 50 50 omm | back 11 1010 1.002 1012 0481 0482

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 1491 020 0 Ant2a DLXZT004PS7G QPSK. 100 0 omm | back 11 1.030 1021 1.052 0499 0509

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 12.00 12.00 -0.01 0 Ant2a DLXZT004PS7G. QPSK. 1 99 omm | back 11 0.650 1.000 0650 0291 0291

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 12.00 11.94 -0.01 0 Ant2a DLXZT004PS7G. QPSK. 50 50 omm | back 11 0617 1014 0626 0277 0281

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 15.00 020 0 Ant2a DLXZT004PS7G. QPSK. 1 99 omm top 11 0012 1.000 0.012 0.005 0.005

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 1499 020 0 Ant2a DLXZT004P57G QPSK. 50 50 omm top 11 0013 1.002 0.013 0.005 0.005

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 15.00 -0.02 0 Ant2a DLXZT004PS7G. QPSK. 1 99 omm | bottom 11 0359 1.000 0359 0127 0127

1900.00 | 19100 | High | LTE Band 2 (PCS) 20 15.00 1499 -0.01 0 Ant2a DLXZT004P57G QPSK. 50 50 omm | bottom 11 0.338 1.002 0339 0.120 0120

1860.00 | 18700 | Low | LTE Band 2 (PCS) 20 15.00 1477 -0.03 0 Ant2a DLXZT004P57G. QPSK. 1 99 omm right 11 0854 1054 0.900 0345 0364

100000 |13500| wa | e smaz@os | @ | 1800 | a0 | o0 | o | siza | oocroowsio | sk | 1 | o |omm | i | 11 | osws | iwe | oms | oss | o

100000 [1o100 g | (rEgaazes) | 20 | 00 | 1500 | ooz | o | awza | oo | psk | 1 | 9 |omm | m | 11 | osr | oo | osr | ome | oms

160000 15700 Low | UrEGaazes) | 20 | 500 | 1em2 | 002 | o | mwza | ocroowsis | apsk | so | so |omm | am | 11 | oms | ow | osw | ome | owe

1ss000 |1s000| wa | UrEaazpes) | 20 | 00 | 147 | 002 | o | awza | ocoowsis | psk | s | o |omm | m | 11 | osn | oo | oma | oss | oms

100000 10100 g | UrEBaazes) | 20 | 500 | 1em | 006 | o | mwza | ocrooesie | apsk | so | so | omm | am | 11 | osss | o | osms | oms | s

130000 |1o100| g | (TEaazes) | 20 | 1500 | 1est | 005 | o | mwza | oo | psk | w0 | o | omm | m | 11 | oso | ton | ose | om0 | osr

1o0000 [1o100| rgn | UTEBaazes) | 20 | 1200 | 1200 | 005 | o | muza | oo | psk | 1 | 9 |omm | m | 11 | ods | oo | o | o | oms

1o0000 |1o100| g | UTEBarazes) | 20 | 1200 | 1wes | 007 | o | muza | ocoowsis | apsk | so | o |omm | cam | 11 | osr | tow | owm | omws | oms

100000 |1o100| rgh | (TEaaz(es) | 20 | 500 | 1500 | 014 | o | mwza | ocoomsis | sk | 1 | 9 |omm | en | 11 | oo | oo | oo | oo | oo

100000 |1o100| g | (TEBaazes) | 20 | 500 | 14w | om0 | o | awza | ocrooss | sk | s | so |omm | en | 11 | ooo | 1o | ooo | oow | oo
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Table 10-34
LTE Band 2 Ant 2b Body SAR

MEASUREMENT RESULTS
ey voso | | U | conamen | power || A | oo Sl | s | i ot spaca | s fowy el 0| g [P oo [UGET
[ overam) e ECTP T T
1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 14.00 1331 -0.05 0 Ant2b. DLXZVOLIPQKX QPSK. 1 9 omm back 11 0946 1172 1109 0.381 0447
1880.00 | 18900 | Mid | LTE Band 2 (PCS) 20 14.00 1332 -0.08 0 Ant 2. DLXZVOLIPQKX QPSK. 1 9 omm back 11 0936 1169 1,094 0373 0436
1900.00 (19100 | High | LTE Band 2 (PCS) 20 14.00 1399 -0.21 0 Ant 2. DLXZVOLIPQKX QPSK. 1 9 omm back 11 0953 1.002 0955 0.381 0382
o | 10| o | remamizeon | 20 | o | ww | 0w | o | mm | ovowurane| arsk | 0 | 50 |omm | ek | m | osw | 1w | e | ows | ow
1880.00 | 18900 Mid | LTE Band 2 (PCS) 20 14.00 13.48 -0.07 0 Ant 2 DLXZVOLIPQKX QPSK. 50 50 omm back 11 0915 1127 1031 0.365 0411
om0 |50 vin | remmizeon | 20 | o | wn | om | o | mm | ovawurane | arsk | 0 | 5o |omm | ek | m | s | 1ow | wom | owe | owe
o | 1900 v | remmizeon | 20 | o | ww | om | o | mm | ovewurane| aesk | w0 | o |omm | ek | m | owe | 1ow | 10w | o | om
o |1900| v | remmizeon | 20 | mo | e | om | o | mm | ovowuraxe| arsk | 1 | s |omm | ek | m | o | 1w | osr | oms | oms
o |1900] v | remmizeon | 20 | mo | wm | om | o | mm | ovawurane | arsk | 0 | 5o |omm | ek | m | ose | 1ow | ome | om | oa
o |1900] v | remamizeon | 20 | o0 | e | oo | o | mm | ovewurane | arsk | 1 | s |omm | w | m | oow | 1ow | oow | omw | ows
o |1500] v | remmizeon | 20 | w0 | w7 | om | o | mm | ovewuranc | arsk | 0 | 50 |omm | w | 1 | oow | 1ow | oow | omw | ows
o |1900] rign | remmizeon | 20 | o0 | e | oo | o | mm | ovewuranc | arsk | 1 | s |omm [swm| 1 | oem | 1ow | ose | om | oms
o |1500] v | remmizeos | 20 | o0 | w7 | o0 | o | mm | ovawuran | arsk | 0 | 50 |omm [swam| 1 | oow | 1ow | ows | omr | omr
o |1500| v | remmizeos | 20 | o0 | e | om | o | mm | ovewuron| orsk | 1 | s |omm | mw | m | oow | 1ow | oow | oms | ows
o |1500| v | remmizees | 20 | w0 | w7 | om | o | mm | ovewuroc | orsk | 0 | 50 |omm | mw | | oow | 1ow | oow | ome | ows
om0 |1500] v | remmizees | 20 | w0 | e | o | o | mm | ovewuron | orsk | 1 | s |omm | m | 1 | oom | 1ow | oom | omw | ows
o || | eewazges | @ | ww | mm | om | o | mew | ovemrge | e | @ | @ Jomm | et | m | e | 1em | oo | e | oo
/ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
SpatalPesk L6 Wikg (mig)
Population averaged over 1 gram
Table 10-35
LTE Band 2 Ant 4a Body SAR
MEASUREMENT RESULTS
FrEQUENCY voso | Bnian | SR | conten | powr | gy | Amemna | 0o Sl | unin | 0 i 0 s | s oyl 0| s [T o FUEGT
Poveram) o wor || e
o || won | eowazees | @ | e | mw | om | o | mem | ovomorge | are | 1| @ |omm | oe | m | w0 | tem | sos | osor | oss
w0 || wr | eomazecs | @ | ww | mm | oo | o | mem | ovawomge | are | 1| @ Jomm | oe | m | s | tem | sow | owo | oem
om0 | 10| vn | EBmizees | @ | e | wre | o | o | e | ooawuronc | orsk | 1| 5o |omm | mec | m | 1ow | 1me | 1w | oss | owz
w0 |1r00| L | EBmzeCS | | e | wm | om | o | s | ooowuroxc| orsk | 0 | o |omm | mec | m | tow | ime | 1w | ome | osa
w0 | 10| wa | EBmizees | | wm | wm | o0 | o | s | ooawurox| orsk | o | o |omm | mec | m | 1ow | 1m0 | 1m | o | ose
1900.00 (19100 | High | LTE Band 2 (PCS) 20 14,80 14.80 -0.12 0 Ant da. DLXZVOLIPQKX QPSK. 50 s omm back 11 1070 1.000 1070 0520 0520
1900.00 (19100 | High | LTE Band 2 (PCS) 20 14.80 1473 -0.03 0 Antda. DLXZVOLIPQKX QPSK. 100 0 omm back 11 1.060 1016 1077 0519 0527
1900.00 (19100 | High | LTE Band 2 (PCS) 20 11.80 177 -0.20 0 Antda DLXZVOLIPQKX QPSK. 1 9 omm back 1 0556 1.007 0560 0252 0254
1900.00 (19100 | High | LTE Band 2 (PCS) 20 11.80 1166 003 0 Ant da DLXZVOLIPQKX QPSK. 50 50 omm back 11 0,548 1.033 0566 0251 0259
1900.00 (19100 | High | LTE Band 2 (PCS) 20 1480 1474 001 0 Ant 4a. DLXZVOLIPQKX QPSK. 1 50 omm top 1 0.307 1.014 0311 0.109 0111
1900.00 (19100 | High | LTE Band 2 (PCS) 20 1480 14.80 001 0 Ant da DLXZVOLIPQKX QPSK. 50 25 omm top 1 0.304 1.000 0304 0.109 0109
1900.00 (19100 | High | LTE Band 2 (PCS) 20 1480 1474 -0.01 0 Ant 42 DLXZVOLIPQKX QPSK. 1 50 0omm | bottom 1 0,015 1.014 0015 0.006 0.006
1900.00 (19100 | High | LTE Band 2 (PCS) 20 1480 14.80 -0.04 0 Ant da DLXZVOLIPQKX QPSK. 50 25 omm | bottom 11 0,015 1.000 0015 0.006 0.006
1900.00 (19100 | High | LTE Band 2 (PCS) 20 1480 1474 0.00 0 Ant da. DLXZVOLIPQKX QPSK. 1 50 omm right 11 0.000 1.014 0.000 0.000 0.000
o |50 v | remamizeon | 20 | wm | wm | o0 | o | s | ovawiraxe| arsk | 0 | 2 |omm | wn | m | oow | 1w | oow | ome | owe
o | 1900 v | remmizeon | 20 | s | s | oo | o | s | ovawurane| arsk | 1 | 5o |omm | m | m | osm | 1ow | oss | om | owe
o |1100| o | remmizeon | 20 | wm | wm | oo | o | s |ovawuraxe| arsk | 0 | o |omm | m | m | oo | 1w | ome | ow | owe
o |100| wa | remmizeon | 20 | e | wm | o0 | o | s |ovawuraxc | arsk | 0 | o |omm | m | m | oms | 1w | om | om | owr
o |1900] v | remamizeon | 20 | e | wm | oo | o | s | ovawurane | arsk | 0 | 2 |omm | m | m | s | 1w | osw | om | om
o |1900] v | remmizeon | 20 | um | um | 0w | o | s | ovewuran | arsk | o | 50 |omm | m | 1 | ows | 1w | om | owm | ow
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Table 10-36
LTE Band 2 Ant 4b Body SAR

MEASUREMENT RESULTS
FreQuENCY voso | | SR | contmea | power | | A | 0ovee SOl | unin | i s | s oy _N0_| s [P omasw [T
w | o routr o] i T T
1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 1350 13.49 -0.20 0 Antdb | DLXZVOONPQKX QPSK. 1 0 omm | back 11 0818 1.002 0820 0347 0348
1880.00 18900 | Mid | LTE Band 2 (PCS) 20 1350 1329 -0.21 0 Antdb | DLXZVOONPQKX QPSK. 1 50 omm | back 11 0882 1.050 0926 0370 0389
1900.00 | 19100 | High | LTE Band 2 (PCS) 20 1350 1313 -0.11 0 Antdb | DLXZVOONPQKX QPSK. 1 50 omm | back 11 0920 1.089 1.002 0.362 0394
1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 1350 1348 -0.20 0 Antdb | DLXZVOONPQKX QPSK. 50 0 omm | back 11 0811 1.005 0815 0344 0346
1880.00 18900 | Mid | LTE Band 2 (PCS) 20 1350 1334 021 0 Antdb | DLXZVOONPQKX QPSK. 50 50 omm | back 11 0872 1038 0905 0366 0380
1900.00 | 19100 | High | LTE Band 2 (PCS) 20 1350 13.42 -0.21 0 Ant4b | DLXZVOONPQKX QPSK. 50 50 omm | back 11 0897 1019 0914 0374 0381
1900.00 | 19100 | High | LTE Band 2 (PCS) 20 1350 1337 -0.19 0 Ant4b | DLXZVOONPQKX QPSK. 100 o omm | back 11 0.882 1.030 0908 0369 0380
1900.00 | 19100 | High | LTE Band 2 (PCS) 20 1050 10.35 -0.03 0 Antdb | DLXZVOONPQKX QPSK. 1 50 omm | back 11 0.390 1.035 0.404 0.155 0160
1900.00 | 19100 | High | LTE Band 2 (PCS) 20 1050 10.37 -0.02 0 Ant4b | DLXZVOONPQKX QPSK. 50 50 omm | back 11 0378 1.030 0389 0151 0156
1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 1350 13.49 -0.03 0 Ant4b | DLXZVOONPQKX QPSK. 1 o omm top 11 0.508 1.002 0.509 0.198 0198
1860.00 | 18700 | Low | LTE Band 2 (PCS) 20 1350 1348 -0.02 0 Ant4b | DLXZVOONPQKX QPSK. o omm top 11 0519 1.005 0522 0.204 0205
1860.00 | 18700 [ Low | LTE Band 2 (PCS) 20 1350 13.49 -0.19 0 Ant4b | DLXZVOONPQKX QPSK. 1 o omm | bottom 11 0.000 1.002 0.000 0.000 0.000
1860.00 | 18700 | Low | LTE Band 2 (PCS) 20 1350 1348 0.00 0 Ant4b | DLXZVOONPQKX QPSK. 50 o omm | bottom 11 0.000 1.005 0.000 0.000 0.000
1860.00 | 18700 | Low | LTE Band 2 (PCS) 20 1350 13.49 015 0 Ant4b | DLXZVOONPQKX QPSK. 1 0 omm | right 11 0.004 1.002 0.004 0.001 0001
100000 | 1500 Low | Uresaazosy | @ | 1m0 | e | o | o | s |oiawowonx | sk | s | o |omm | s | 11 | oo | iws | oo | oo | ooor
1o0000 15700 Low | (TEBardz(es) | 20 | 1350 | 1ms0 | 019 | o | e |oixwowa| ek | 1 | o |omm | et | 11 | ool | 1o | oo | oo | ooor
1o0000 | 15700 Low | (TEGardz (o) | 20 | 1350 | 138 | ozt | o | e |oixwowax| sk | s | o |omm | et | 11 | oo | 1o | oo | oo | ooor
ANSI [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
Table 10-37
LTE Band 25 Ant 2a Body SAR
MEASUREMENT RESULTS
woie |t | e | ST o | e | T | e[ vessen | rosie el s R g il 3 P
100000 | 5140] tow | ez pos) | @ | tsw | st | oor | o | anza | oozweesis | aesc | 1 | w |omm | ek | 1 | tow | o | 1o | oss | osu
Too2s0 |ovs0s| wa | Esaazsos) | 20 | 1500 | w72 | o | o | e | oooowsis | aes< | 1 | s |omm | bk | 11 | tow | tosr | 1 | osr | osw
100500 | 6500 igh | (TeBaazs o9 | @ | om0 | e | om | o | anza | oozwesio | aesc | 1 | w0 |omm | ek | 11 | oo | tow | tow | ows | oar
1o0000 |oo10] tow | EBaazs o9 | 20 | 1500 | e | oos | o | e | oooowsis | aesk | so | s |omm | bk | 11 | tom | iow | 1o | oss | oso
lov20 |oows| W | TEBaazsos) | 20 | 1500 | e | oos | o | e | oozioowsis | aesk | so | s |omm | bk | 11 | too | ios | tio7 | om | oss
190500 | 65| ign | cTEBazsos) | 2 | 1800 | 1w | o2 | o | amzm | ooziwesio | aesc | @ | @ |omm | ek | 11 | 1w | tow | 1w | oss | osw
100000 | 5160| tow | cTEBaazs o9 | 2 | om0 | st | oon | o | anza | oocwesis | oesc | 1 | w |omm| | 11 | oms | tos | oss | ows | oso
o250 | uoes| wa |TeBaazsos) | @ | s | w2 | oo | o | anz | oozwesis | oesc | 1 | w |omm| | 11 | oms | i | osw | osz | osm
100500 | z650| righ | cTEBaazs o) | 2 | 1sw | s | oo | o | anza | oozwesis | oesc | 1 | w |omm | | 11 | oss | tow | oss | osi | oss
100000 | 25140| tow | (TEBaazs o9 | 2 | 15w | 1% | oo | o | anza | oocwesis | oesc | w | @ |omm | | 1 | omr | tez | osu | oms | osw
1905.00 [ 26590 | High | LTE Band 25 (PCS) 20 15.00 1495 -0.04 o Ant 2a DLXZT004P57G QPSK. 100 0 omm right 11 0847 1012 0857 0340 0344
100500 |26500] Hgh | TEsaazs o) | 20 | 1500 | 1s | om | o | e | ooooesis | aes< | 1 | s |omm | Wt | 11 | oom | iws | ooo | oo | oom
1905.00 [ 26590 | High | LTE Band 25 (PCS) 20 15.00 14.98 020 o Ant 2a DLXZT004P57G. QPSK. 50 50 omm left 11 0,000 1.005 0.000 0.000 0.000
ANSI / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
ur lled Population averaged over 1 gram
Table 10-38
LTE Band 25 Ant 2b Body SAR
MEASUREMENT RESULTS
MH““E"“‘“C; vade S| | | oo [ W19 Bt | i [Mostaon | s s ot soan | e |ouy e S;“:’ Sealing e "(‘W“l‘;“’ o e
100000 | 25100| tow | (TEBaazs o) | 2 | 1@ | 139 | oo | o | awm |ovcwwanx | aesc | w0 | w0 |omm | sk | 11 | os | s | i | ows | oa
100500 |26500| Hgh | TESana2sPes) | 20 | 1400 | 175 | o | o | 2o | oicveeakx | opsk | 10 | o | omm | baok | o | oses | ioss | tow | ome | oas
100500 | 26500 Hgh | e sanazsPes) | 20 | 100 | w7 | o | o | uas | oicveweaws | oesc | 1 | s |omm | o | | oo | 1o | ooo | oo | oo
100500 | 26500 Hgh | Esanazspes) | 20 | 100 | mme | o | o | sz | obcveweaw | apsk | s | s |omm | o | i | oo | 1o | ooo | ooo | oo
1905.00 [ 26590 | High | LTE Band 25 (PCS) 20 14.00 1384 -0.09 J Ant 2b DLXZVOLIPQKX QPSK 50 50 omm | bottom 11 0672 1038 0698 0.263 0273
1905.00 | 26590  High | LTE Band 25 (PCS) 20 14.00 1376 021 0 Ant2b | DLXZVOLIPQKX |  QPSK 1 50 omm | right 11 0.020 1057 0.021 0.008 0.008
100500 [oo500] High | TEBaazs o) | 20 | 1400 | 1mes | om | o | ueo | oxveneaks | aesk | so | s | omm | dam | w1 | oom | 1o | oo | ooe | oo
190500 | 2650| ign | cTEBuazsos) | @ | 1w | 1376 | oz | o | amm |ovavewaex | aesc | 1 | @ |omm | wn | 11 | oms | s | oos | oo | oo
NI TEEE G 1 1992 SAFETY LT
Spatial Peak 1.6 Wikg (mW/g)
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Table 10-39
LTE Band 25 Ant 4a Body SAR

MEASUREMENT RESULTS
FREQUENCY ot sanvian | M| Conducted | power | oo | amemna | oovics Seal | o ste oy cyae]_ 70| scaing T e o
o o IMHE] o iy [ Power [dom) | orif [d6) Coniig e Factor R R ey
106000 |z6140] Low | LTEBmazs(PCS) | 20 | s | iass | 0 | o | Ame |ooavoweakx | opsk | 1 | o |omm | bk | 11 | i | 10 | 1o | os | osi
106250 265 w0 | EBmazs(PCS) | 20 | 1m0 | s | 02 | o | Awe |ooovoweokx | opsk | 1 | s |omm | bk | 11 | iom | 1o | 1004 | oam | osoe
100500 | 26590 | rign | EBmazs(hCs) | 20 | s | s | 020 | o | Ame |oocvoweokx | opsk | 1 | s |omm | bk | 11 | ose | imm | osm | osr | oam
106000 | 26140 | Low | EBmzs(PCS) | 20 | 1m0 | i4m | 013 | 0 | Aws |ooavoweokx | opsk | w0 | o |omm | beek | 13 | iom | ams | 1ma | oso | oss
106250 |265| Mo | EGazs(rCs) | 20 | 1m0 | 14 | oar | o | Ams |ooavoweokx | opsk | 0 | o |omm | beek | 13 | om0 | 112 | 11 | o | ose
190500 | 26590 | igh | LEBanazs(pes) | 20 | 1m0 | 1aa | 06 | 0 | Ams |oLavoweokx | opsk | 0 | o |omm | bek | 13 | osmr | 1o | 104 | oan | oswo
190500 | 26590 tih | LrEBand2ses) | 20 | 1m0 | 1438 | 020 | 0 | Awda | oLxavowpokx | opsk | 10 | o |omm | bak | 11 | osw | 1z | 10w | os7 | osoe
190500 | 26590 | ion | LiEBanazsees) | 20 | 1am0 | 1as | 001 | 0 | Ams | ovavoweorx | opsk | 1 | o |omm | wp | 11 | ozo | 1w | oze | oo | oxe
190500 | 26590 vin | LrEBanazses) | 20 | a0 | e | 0w | o | awaa |ovaoneorx | opsc | so [ o [omm [ we [ 11 | oze | o | oz | oo | ous
1905.00 [ 26590 | High | LTE Band 25 (PCS) 20 14.80 1466 009 o Antda | DLXZVOLIPQKX QPSK. 1 99 Omm | botlom 11 0012 1033 0.012 0.004 0.004
1905.00 [ 26590 | High | LTE Band 25 (PCS) 20 14.80 14.47 010 o Antda | DLXZVOLIPQKX QPSK 50 o omm | bottom 11 0012 1079 0.013 0.005. 0.005.
190500 | 26500 | Hgn | LTEBanazsbcs) | 20 | 1480 | 1ass | oo | o | Amea |ooavoweorx | opsk | 1 | e |omm | mm | 11 | owo | 1om | om0 | ooo | oo
190500 | 26500 | ign | LTEBanazsbcs) | 20 | 1 | 1aar | oo | o | Amea |ooavoweorx | opsk | s | o |omm | mm | 11 | owo | 1o | oo | ooo | oo
190500 | 26500 | Hgn | LTEBaazs(bcs) | 20 | s | 1ass | 001 | o | Ame |ooavoweokx | qpsk | 1 | e |omm | ex | 11 | ome | iom | omr | o | oaw
106000 |26140| Low | LTEBaazs(bCs) | 20 | s | 1m | 002 | o | Aws |oogvoweakx | opsk | s | o |omm | ex | 11 | oz | ;s | oms | oxe | ome
106250 | 265 w0 | LEBaazs(PCS) | 20 | 1m0 | 14 | om | o | Awe |oocvoweokx | opsk | w0 | o |omm | ex | 11 | omo | a1 | omr | os | o
190500 | 26590 | rign | LEBmazs(hCs) | 20 | s | e | oot | o | Aws |ooavoweakx | opsk | w0 | o |omm | ex | 11 | omr | i | oms | oxs | om
190500 | 26590 | ign | LEBmazs(hes) | 20 | 1m0 | 143 | om | o | ame | ooavoweoex | opsk | 10 | o |omm | ex | 11 | om | ame | om | os | oms
ANSI/ IEEE C95.1 1002 - SAFETY LIMIT Body.
atial Peak 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
Table 10-40
LTE Band 25 Ant 4b Body SAR
MEASUREMENT RESULTS
- Reporea sar Reporiea sar
MN:WUENZ Wode Sanduan p:f;\zw[:;m‘ Conductd | pover | wemaay | Ao | Dovce Seral | yigguaion [ R sie |58 Otiser|spacing | side [ouy cyee] 5;;::’ Scaling D[ﬁ; 5:;;‘“‘?’ D;L::;] Plots
106000 | 26140] Low | LtEBanazspes) | 20 | 150 | 127 | 000 | 0 | Ausb |oUGwoseQx| Qpsk | 1 | o |omm | bak | 11 | os | 1o | osz | o | oo
108250 | 20365 M | LTEBanazspes) | 20 | 150 | 134 | 010 | 0 | Aub | oUG00BPQKX| QPSK | 1 | 0 |omm | back | 11 | o | 1o | 10 | o | oaw
100500 | 26590 High | LtEBanazspes) | 20 | 150 | 142 | 020 | 0 | Auab | oU@woseQKx| QpsK | 1 | so | omm | back | 11 | oess | iow | oon | oam | osm
1860.00 | 26140 [ Low | LTE Band 25 (PCS) 20 1350 13.49 -0.19 J Ant4b | DLXZVOOBPQKX QPSK. 50 o omm | back 11 0825 1.002 0827 0.329 0.330
188250 | 26365 Md | LTE Band 25 (PCS) 20 1350 1345 021 J Antdb | DLXZVOOBPQKX QPSK 50 25 omm | back 11 0973 1012 0985 0383 0388
190500 | 26500 | Hgn | LTEBanazs(bes) | 20 | 13s0 | 10 | 020 | o | Ama |oLwosrix | opsk | 0 | o |omm | bk | 11 | os | 1om | os | o | o
190500 | 26500 | ign | LTEBanazsbes) | 20 | s | war | 020 | o | Awa |oLwosroix | opsk | 10 | o |omm | beck | 11 | oser | 1om | oser | oa | osss
100500 | 26500 | Hgn | LTEBaazs(bes) | 20 | s | w4 | 004 | o | Ama |oucwoseoix | opsk | 1 | s |omm | wp | 11 | oew | 1w | oso | oz | oaus
190500 | 26590 | ign | LTEBmazs(Pes) | 20 | s | s | 005 | o | Ama |oLcwosroix | opsk | 0 | o |omm | wp | 11 | osw | 1om | oss | o0 | ozo
100500 | 26590 | ign | LEBmazs(PCs) | 20 | s | e | 0 | o | Ama |oLcwoseoix| opsk | 1 | s | omm somom| 11 | oo | 1o | oo | ooo | ooo
190500 | 26590 | rign | LTEBmzs(hCs) | 20 | s | s | om | o | Ama |oLcwoseoix | Qpsk | 0 | o | omm toom| 11 | oo | 1w | oo | ooo | ooo
100500 |z6590 | ign | LEBmazs(res) | 20 | mse | e | oz | o | Awa |oLawoseoix | opsk | 1 | s |omm | v | 11 | ooe | 1om | oo | ooz | oo
190500 | 26590 | igh | LEBmazs(ees) | 20 | 1s | 1aso | om0 | o | ama |oucwoseoix | opsk | w0 | o |omm | e | 11 | oo | 1om | ooor | ooz | oo
190500 | 26590 | ign | LTEBanazs(pes) | 20 | 1s | s | oam | o | Ama |oLawoseix | opsk | 1 | s |omm | er | 11 | oo | 1ms | oo | ooe | oo
190500 | 26590 | Hgh | LTEBana2spCs) | 20 | 1350 | 150 | 00 | o | Awsb | oU@oBPQKX| Qpsk | so | o |omm | et | 11 | oow | 10 | oowm | ooe | ooos
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT B
atial Peak 1.6 Wikg (mWig)
Ur led Population averaged over 1 gram
Table 10-41
LTE Band 30 Ant 2a Body SAR
MEASUREMENT RESULTS
il wogo [Bmamon | VT | omaucn | oomer | gy | Ao | 0ot 510 | o | iz s s | i oy ce| 00| vy [ T s UG
e e Power [dem] Wi I I )
21000 [z770] ma | UEema | 10 | w0 | 12 | 000 | o | amza | ovaromesis | opsc | 1 | 2 |omm | bk | 11 | oms | wm | oss | ome | oas
z000 |2m0| w | Uresmdm | 0 | 100 | 134 | 000 | o | amza | oueroozesr | qesk | 2 | 12 | omm | back | 11 | om0 | 1z | oss | om0 | om
000 |zro| wa | Uresmam | 0 | w00 | 13w | 001 | o | amza | oocroozesr | oesk | s | o |omm | ok | 11 | oza | 1 | oss | osm | oams
21000 [z7700| wa | UEemaz | 10 | mw | w01 | oo | o | awza | ovaromesis | opsc | 1 | 25 |omm | ek | 11 | oam | 1e | oas | ome | o
7000 [z70| Ma | UEmma | 10 | moo | se | 001 | o | mmes | ovromesis | opsc | 2 | 25 |omm | beek | 11 | ose | 1ze | o | ome | o
zi000 |20| wa | Lresmam | 0 | 1400 | 13z | oz | o | amza | oucrooesr | oesk | 1 | 2 |omm | wp | 12 | oos | s | oom | oos | oo
2000 |2r0| wa | Uresaam | 0 | 100 | 1aae | 00z | o | amza | buctoesrs | aesk | s | 12 |omm | op | 11 | oos | 11z | oom | oo | oow
2000 [z770| ma | UEema | 10 | w0 | 12 | 002 | o | amza | ovaromesis | opsc | 1 | 2 |omm [tewom| 11 | om0 | ws | oss | owr | oms
zi000 |2m0| w | Lresmdm | 0 | 100 | 134 | 000 | o | amza | oueroozesr | oesk | 2 | 12 | omm |boom| 12 | oms | 1z | ome | oms | ous
000 | 20| wa | Uresmam | 0 | w00 | 13z | oo | o | amza | oocrooesr | oesk | 1 | 2 |omm | gw | 11 | ows | am | osu | o | ous
21000 [z7700| wa | UEemnaz | 10 | w0 | 134 | ooz | o | amza | ovaromesis | opsc | 2 | 12 |omm | dgw | 11 | oas | 1w | oam | ome | o
7000 [z70| Ma | UEemaso | 10 | w0 | 1320 | oz | o | mmes | ovaromesis | opsc | 1 | 25 |omm | en | 11 | oow | s | oos | oo | oo
000 | 20| wa | Lresmdm | 0 | w400 | 1aae | oz | o | amza | oueroozesre | qesk | 2 | 12 |omm | et | 13 | oo | 1 | oos | oo | oo
ISI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
eneral Population averaged over 1 gram
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Table 10-42
LTE Band 30 Ant 2b Body SAR

MEASUREMENT RESULTS
i ose | ean | Yo | conucn | rower | )| Amema | Do Sl | i | e nm ot sac | s [y e _200_| aing [P S| sancn) [POEL
T = bouetigim o T I T
291000 |z77i0] o | ttesaaso | 10 | 1w | msr | oot | o | axew | ovcmores | aesk | 1 | 25 |omm | wek | 11 | oms | 1w | owo | oms | oam
251000 |armo| Ma | Uesaaso | 10 | w0 | 1260 | 005 | o | anm | ooaowes | sk | 25 | 2 |omm | wek | 11 | oem | 1wz | ows | ows | owme
Zsioo |2rrio| ma | teswasm | 1 | 1si0 | s | oor | o | um | ovarowes | oesc | @ | o |omm | ek | 11 | om0 | s | ion | ose | owo
1000 |20 wa | reswam | 1 | om0 | wo | om | o | mem | ooamomeer | aese | 1| » |omm | ek | 11 | ome | ow | omo | ows | o
251000 |27m0| wa | Uresaaso | 1 | ww0 | 100 | ow | o | anm | ooarowes | aesk | 5 | o |omm | wek | 11 | ose | tow | oss | ows | oms
Zsioo |2rrio| ma | teswasm | 1 | i | msr | oa | o | s | ovaromes | oesc | 1 | 2 |omm | e | i1 | oo | 1m0 | ows | ome | ooz
Zsi000 |27rio| wa | teewasm | 1 | 1si0 | e | o2 | o | s | ovcromes | oesc | 2 | 12 |omm | e | i1 | oo | 122 | oo | ome | ooz
291000 [z7710| o | ttegamaso | 10 | 1w | ws | o | o | axew | ovcores | avsk | 1 | 25 |omm [wwon| 11 | omw | ime | ome | ow | oms
2si000 |amo| ma | Uresmoso | 10 | 10 | we0 | oor | o | aum | oogowes | sk | 2 | 2 | omm |wwn| 11 | omws | 1wz | ot | owms | oume
Zsi00 [2rrio| wa | teswasm | 1 | 1si0 | st | oo | o | s | ovaromes | oesc | 1 | 2 |omm | nw | i1 | oo | 1m0 | ows | ows | oow
Zsi000 |27rio| wa | teewasm | 10 | 1910 | we0 | 0w | o | mum | ovcrowese | oesk | 2 | 12 |omm | nw | 11 | oms | 12 | ows | oos | oow
21000 |27mo| wa | Uresaaso | 10 | w0 | wsr | o1 | o | aum | ooaowesr | aesk | 1 | » |omm| en | 1 | ows | tm | ows | oom | oo
zsi000 [2rrio| ma | teswasm | 1 | w10 | me | oz | o | mm | ovcrowesw | oesc | % | 12 |omm | en | 11 | oms | 1z | oo | oow | oow
IS/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
eneral Population averaged over 1 gram
Table 10-43
LTE Band 30 Ant 4a Body SAR
MEASUREMENT RESULTS
il wogo [Bmamon | VT | omaucn | oomer | gy | Ao | 0ot 510 | o | iz s s | i oy ce| S0 _| sty [ T s UG
S rover 6] ) T )
251000 [z7i0] o | tteswaso | 10 | ww | mes | om | o | ma | ovcroweso | aesk | 1 | o0 |omm | mex | 11 | oms | 1o | oss | om | ome
Zsi0m |2rrio| wa | teswasm | 1 | s | sz | oo | o | Awsa | oucrosic | oesk | 2 | o |omm | bk | 13 | oms | tom | oss | oss | oz
Zsi0m |o7rio| wa | teswasm | 1 | s | s | 0o | o | awia | ovcroosis | oesk | s | o |omm | ek | 11 | oms | 1o | osm | oms | oss
291000 [z7710| o | ttesaaso | 10 | ww | ww | o | o | ansa | ovcrowess | ovsk | 1 | 2 |omm | mek | 1 | oar | toe | ows | owr | ows
2si000 |2rmo| ma | Uresmaso | 10 | wm | 10s | 008 | o | mnaa | ooziowesc | sk | 2 | 2 |omm | wek | 11 | om | tow | ome | ows | om
2si000 [2rrio| wa | teswas | 1 | s | s | oor | o | awsa | ovcroesis | oesc | 1 | o |omm | e | i1 | osw | tow | oms | o | ouws
2000 |27ri0| wa | teewasm | 1 | s | w2 | 007 | o | A | ovcrowsis | oesk | z | o |omm | wo | 11 | oms | 1on | ows | oms | ous
251000 |27m0| wa | Uesmoso | 10 | mm | 1w | om | o | anaa | oozwowesio | aesk | 1 | o |omm |wwn| 1 | oo | ims | oon | oow | oow
Zsi00 |2rrio| ma | teswasm | 1 | s | sz | oo | o | Awsa | ovcrosic | oesk | 2 | o |omm |bown| 11 | owr | tom | ows | ooo | oom
2si000 |27rio| wa | teswasm | 1 | 1ss0 | s | 02 | o | awaa | ovcrosis | oesc | 1 | o |omm | nw | 11 | oz | tow | owe | oo | oo
291000 |z7710| o | tesamaso | 10 | ww | mz | o | o | ansa | ovcrowss | ovsk | 25 | o |omm | aom | 1w | oms | i | ows | oow | oo
251000 [z7i0| o | teswaso | 10 | w@ | ;s | oo | o | me |oocromeso | oesk | 1 | o |omm | en | w1 | oam | ios | oms | ows | oms
zsi00 |2rrio| wa | treswasm | 1 | ws | sz | 005 | o | awaa | ovcroesic | oesc | z | o |omm | en | 11 | ome | ton | osw | oms | oas
IS/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
eneral Population averaged over 1 gram
Table 10-44
LTE Band 30 Ant 4b Body SAR
MEASUREMENT RESULTS
FreQueNer wogo [Bmamon | VT | comaucn | oower | gy | Ao | 0ot 510 | o | iz st s | i oy ce| 00| sty [ T s UGG
T ) rover 6] ) il | o [ i
21000 |amo] ma | Uesmaso | 1o | m@ | we | 002 | o | ana | oozwwesio | sk | 1 | o |omm| vk | 11 | osw | iz | ows | ome | ows
Zsiom [2rrio| ma | teswasm | 1 | ws | sz | oo | o | At | ovcrosic | oesk | 2 | o |omm | bk | 13 | osr | o | io | ose | oss
1000 |70 wa | treswam | 1 | e | war | oo | o | mea | overowso | aese | 0 | o |omm | wer | 1 | 1w | om | i | o | owe | aw
291000 [z7710] o | ttesaaso | 10 | ww | wm | o | o | aa |ovciowesis | avsk | 1 | 2 |omm | mex | 11 | ost | ios | osw | oms | oms
2si00 |2rrio| ma | teswasm | 1 | 10s0 | oz | oo | o | am | oucroowsic | oesk | 2 | 25 | omm |tk | 11 | osz | 1oz | oss1 | oms | oao
2si000 [27rio| wa | teswas | 1 | ws | ws | 000 | o | s |ovcrosis | oesc | 1 | o |omm | e | 11 | omo | tow | ows | oz | oo
291000 |z7710| o | tEgaaso | 10 | ww | 1 | ow | o | anw | ovcrowess | oesk | 25 | o |omm | e | wm | osr | ime | osw | o | om
251000 |2rmo| wa | Uesaoso | 1 | mw | we | oz | o | ana | oozwowesio | aesk | 1 | o |omm |wwn| 1 | oos | 1oz | oos | ows | ows
Zsi0m |2rrio| wa | teswasm | 1 | s | sz | 0w | o | A | ovcrowsic | oesk | 2 | o |omm |bown| 13 | ows | 1o | oos | oos | oo
Zsi000 |o7rio| wa | teewasm | 1 | s | ws | oa | o | aww | ovcrowsis | oesc | 1 | o |omm | nw | 11 | owms | tow | oo | oom | oom
291000 |z7710| o | ttesaaso | 10 | ww | mas | om | o | axw | ovcrowso | avsk | 25 | o |omm | am | 1 | o | iwe | oo | oow | oo
2si000 |amo| ma | Uesmaso | 10 | mw | we | ow | o | aa | oozwwesic | aesk | 1 | o |omm| en | 11 | oos | iz | oow | oow | owo
Zsi00 |2rrio| wa | teswasm | 1 | s | sz | om | o | s | ovcrosic | oesc | 2z | o |omm | en | 11 | oo | 1o | oo | oos | oo
231000 (27710 Md LTE Band 30 10 1350 1324 -0.20 o Antab DLXZT002P57G. QPSK. 50 0 omm | back 11 0975 1.062 1.035 0.370 0393
IS/ IEEE C95.1 1992 - SAFETY LIMIT g
atial Peak 1.6 Wikg (mWig)
Population averaged over 1 gram

Note: Blue entry represents variability measurement.
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Table 10-45
LTE Band 7 Ant 2a Body SAR

MEASUREMENT RESULTS
sccupm | Componens | Precumicy voe |t | 25 | oo [ power [ aeonn | oo sotn | o |nnsie T T e sl S
_— | owes | | oo gt el = S R 1)
Tcoupk | WA | 1000 [200%| tow | tEswa7 | w0 | 1w | w0 | om | o | awza | ovavoweonk| ovsx | 1 | o |omm | sk | 11 | osa | iwo | omu | oms | ows
tcoun | wn | moson [eueo| wa | temaar | w | 16w | wos | oo | o | anee | ovawiwanx| ek | 1 | o |omm | ek | 11 | osw | tms | osw | oms | oew
cctpok | wn | o0 || von | Uemwa7 | w | w0 | 1o | oo | o | awea | ovcveanc| oesk | 1 | o |omm | wek | 11 | oss | i | osa | ows | oms
Tcctpk | nA | 1000 [2o0%0| tow | UiEswa7 | | w0 | um | oo | o | Anca | ovcvoweanx| oesk | @ | o |omm | sk | 11 | omi | iws | om | omi | os
Tcctpk | nA | meso0 |ouoo| wa | teswar | m | ww | wm | oo | o | Axza | ovcvoweanx| orsk | @ | o |omm | sk | 11 | omo | i | ome | owm | oams
Tcoupk | NA | 00 || ven | a7 | w0 | ww | ww | om | o | axza | ovavoweonx| orsk | @ | o |omm | sk | 11 | oss | iwe | osm | om | os
Tcoupk | A | 1000 || tow | temwa7 | w0 | 1w | 1w | om | o | axza | ovcvoweon| orsx | w0 | o |omm | sk | 11 | osa | iws | oms | owms | oms
tcousn | wn | ioon || tow | tremaar | | uw | e | om | o | anee | ovawiwanx| ek | 1 | o Jomm | ek | 11 | oms | tow | ome | om | o
cctpok | A | 1000 [2o0%0| tow | UEmwar | m | mw | som | 0w | o | awza | ovcvoeanc| ossk | @ | o |omm | wek | 11 | om0 | iwe | om | om | owr
2cotpek | poc | o0 |ouoo| e | tresmar | 0 w | o
o | wo | o | o | s | ooaweao | orsc omm | b | 11 | omo | o | osss | ows | oa
2coupek | scc | mtsao |aovz| e | treswar | w | @
iccupk | wA | ztom || tow | cremwar | 20 | waio | wmw | oo | o | mm | ovmwweaxe| e | 1 | o Jomm| w | 1 | oon | iwo | oom | owr | oo
tcounk | wn | ion |omso| tow | tremaa7 | w | aew | wew | om | o | awee | ooowswanx| ek | w0 | o Jomm | w | 11 | oow | iws | oom | oms | ooe
coupok | A | 1000 [zo00| tow | uEmwa7 | m | ww | wm | oo | o | awza | ovavoseanx| aesk | 1 | o | omm fowan| 11 | osu | iwe | osu | ow | ow
Tcctpok | A | 1000 [2o00| tow | UEmwa7 | m | ww | um | om | o | awea | ovcvoweanc| ossk | @ | o | omm oon| 11 | ose | tws | ome | ow | ows
Tcctpk | nA | 1000 [so0%0| tow | UEgwa7 | m | wmw | wm | oor | o | anza | ovcvweanx| oesk | 1 | o |omm | mm | 11 | oms | iwo | oms | ow | owr
Tcctpk | nA | 1000 [so0| tow | tesmwar | m | ww | um | oo | o | axza | ovcvoweank| orsk | @ | o |omm | mn | 11 | omr | iws | oms | om | owe
Tcoupk | A | 1000 [so0| tow | teswa7 | w0 | w0 | waw | ow | o | axza | ovavoweonx| ovsx | 1 | o |omm | @ | 11 | oo | iwo | om | oow | oo
tcousn | wn | sioon |0 tow | tremaar | w | 1ew0 | oo | ow | o | anee | ovawsswanx| ek | w0 | o Jomm | e | 11 | oon | ws | oon | ome | oo
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Table 10-52
LTE Band 41 Ant 4b Body SAR

MEASUREMENT RESULTS
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LTE Band 48 Ant 3 Body SAR
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MEASUREMENT RESULTS
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Note: Blue entry represents variability measurement.
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Table 10-56
LTE Band 48 Ant 4b Body SAR

MEASUREMENT RESULTS
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360330 [ss773| S0 | 7E Bana a8 20 1640 1628 013 o antab | poTOOWwSTE | Qpsk | 1 9 |omm | tp | 11ss | o030 1028 0370 0100 0103
360330 |s5773 | L9 | LTE Band 48 20 16.40 1628 0.00 0 Antdb DLXZT001P57G. QPSK. 1 9 omm | bottom | 1:1.58 0.000 1028 0.000 0.000 0.000
360330 [ss773| L% | 7E Banaan 20 1640 1628 021 o antab | pLETOOWPSTG | QPsk | 1 9 |omm | ngn | 11ss | oow 1028 0010 0002 0002
ss03g0 [ssrrs| Lo | iremanass | 20 | asa0 | ez | o [ o | aua [oucroowsis | aes< | 1 | oo [omm [ wn | waes | oo | 1w | ows | oo | oo
e e e e e e e D e e e
ISI / IEEE C95.1 1992 - SAFETY LIMIT Body
atial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
Note: Blue entry represents variability measurement.
Table 10-57
2.4 GHz WLAN Ant 2a Body SAR
MEASUREMENT RESULTS
TR | e s | 5o | SSER, |cnstes s 0ot 0 < s con, | v | OWiceS | B | s | S | S8R0 | e | St [ swam G
miz_| cn. [dBm]. (Mbps) o Wikg) (Pawer) Cycle) Wikg) (Wikg) (Wikg)
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
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Table 10-58
2.4 GHz WLAN Ant 4a Body SAR

MEASUREMENT RESULTS
WO | gy | sano | S | Ui, e power|ooner 01t <o | e conty | v | O%uEe S| 38 | e | o | SO0 | S| (S [ Y sweaon PPGE
e [ o dem) (ops) 00 [ g | Poven | cyele) Wia) il W)
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e | 1| swm |osss | = o su | 0w | omm | s | wi | ovamowesr | 1 | en | o1 | ows | 1ws | 1w | ows | oow | oow
ANSI / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
Table 10-59
WLAN 5GHz ANTlower Body SAR
MEASUREMENT RESULTS
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ANSI / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram

Note: Blue entry represents variability measurement.
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Table 10-60
WLAN 5GHz ANTupper Body SAR

MEASUREMENT RESULTS
e O B B el sl ey paspusen sy (G - R A G i e i B s
||| s [emn| @ || w2 || oo || oo o o] @ s mmsm)| e |l o | o || o || o || e | e | e
B e I e e e =) B O e e s R
ANSI / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
Note: Blue entry represents variability measurement.
Table 10-61
Bluetooth Ant 2a Body SAR
MEASUREMENT RESULTS
WD |ty | o | owen | Consucn Jpone | g | Aema |y | ooveosora | G| g, | S| sanam | oot | S, [SPUSH sanaon R
MHz ch. Power [dBm] (Mbps) 9 (Wikg) Cycle) (Wikg) (Wikg) (Wikg)
2441 39 Bluetooth FHSS 1450 14.30 0.02 omm Ant 2a vi DLXZT004PS7G 1 right 769 0723 1.047 1.008 0.763 0.251 0.265
2402 0 Bluetooth FHSS 1150 1150 -0.01 omm Ant2a vi DLXZT004P57G 1 right 769 0.302 1.000 1.008 0.304 0.105 0.106
ANSI / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram

Note: The reported SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty factor of the
device is permanently limited to 77.5% per the manufacturer.
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Table 10-62
Bluetooth Ant 4a Body SAR

MEASUREMENT RESULTS
el T O I e [ e O B B OO I e e oo s Il i RO
e | o Power [dBm] (Mbps) ©9 Wik) Powen) Cycle) Wikg) Wik) Wikg)
202 | 0 | Buewon | FHSS | 1500 1483 | 001 | omm | Amsa | vi | DLGROOPSTF | 1 | back | 768 | 0oL 1040 1009 1019 0.443 0.5
2041 | 39 | Buewon | FHSS | 1500 1492 004 | omm | amsa | vi | DLerowes7E | 1 | back | 768 | 1130 1019 1009 1162 0.407 osi | a2
201 | 39 | Buetwot | FHSS | 1500 1405 007 | omm | anwsa | v2 | ouamootes7E | 1 | back | 769 | 0853 1245 1.008 1070 0372 oas7
2080 | 78 | Buetootr | FHSS | 1500 1473 014 | omm | ansa | vi | DLROPSTE | 1 | back | 768 | 0016 1064 1009 0983 0.406 0.436
2041 | 39 | Buewootn | FHSS | 1500 1452 000 | omm | amsa | vi | DLcRowPsTF | 1 | wp | 768 | o6 1019 1009 0651 0104 0199
2041 | 30 | Buewon | FHSS | 1500 1492 013 | omm | Ansa | vi | DLGRowPSTE | 1 [bowom | 768 | o032 1019 1009 0033 0014 0014
201 | 39 | Bueoon | FHSS | 1500 1492 019 | omm | anwsa | vi | Durowes7E | 1 | nigh | 768 | 0005 1019 1009 0005 0002 0002
2002 | 0 | Buewotr | FHSS | 1500 1483 005 | omm | ansa | vi | DucRowps7E | 1 | et | 768 | o0s31 1040 1009 05662 0226 0237
2041 | 30 | Buewotn | FHSS | 1500 1452 002 | omm | amsa | vi | DLcRowPsTF | 1 | ket | 768 | o0sds 1019 1009 0.869 0295 0303
280 | 78 | Buewonn | FHSS | 1500 1473 003 | omm | Amsa | vi | DLcrowesTE | 1 | e | 768 | o076 1064 1009 079 0255 0274
2480 | 78 | Buetoon | FHss | 800 797 002 | omm | ansa | vi | DLcRowPs7E | 1 | back | 768 | 0201 1007 1.009 0296 0122 0124
2080 | 78 | Buetootr | FHSS | 800 797 003 | omm | ana | vi | DL@ROwoPSTE | 1 | tp | 768 | 0135 1007 1009 0137 0,039 0040
280 | 78 | Bueiootn | FHSS | 800 797 001 | omm | amsa | vi | DLcRowPsTE | 1 | et | 768 | o012 1007 1009 0185 0064 0065
201 | 39 | Buewon | FHss | 1500 1492 004 | omm | amsa | vi | DiRowes7E | 1 | back | 768 | 1110 1019 1009 1131 0479 0488
ANSI / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Population averaged over 1 gram

Note: The reported SAR was sl:aled to the 77.5% transmission duty factor to determine compliance since the duty factor of the

device is permanently limited to 77.5% per the manufacturer.
Note: Blue entry represents variability measurement.

10.2 SAR Test Notes

General Notes:

1.

The test data reported are the worst-case SAR values according to test procedures specified in FCC KDB
Publication 616217 D04v01r02 and FCC KDB Publication 447498 D01v06.

Batteries are fully charged at the beginning of the SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

The manufacturer has confirmed that the device(s) tested have the same physical, mechanical, and
thermal characteristics and are within operational tolerances expected for production units.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
Publication 447498 D0O1v06.

Per FCC KDB 865664 D01v01r04, variability SAR tests were performed when the measured SAR results
for a frequency band were greater than or equal to 0.8 W/kg. Repeated SAR measurements are
highlighted in the tables above for clarity. Please see Section 12 for variability analysis.

FCC KDB Publication 616217 D04v01r02 Section 4.3, SAR tests are required for the back surface and
edges of the tablet with the tablet touching the phantom. The SAR Exclusion Threshold in FCC KDB
447498 D0O1v06 was applied to determine SAR test exclusion for adjacent edge configurations.

GSM Test Notes:

1.

Justification for reduced test configurations per KDB Publication 941225 D01v03r01 and October 2013
TCB Workshop Notes: The source-based frame-averaged output power was evaluated for all
GPRS/EDGE slot configurations. The configuration with the highest target frame averaged output power
was evaluated for SAR. When the maximum frame-averaged powers are equivalent across two or more
slots (within 0.25 dB), the configuration with the most number of time slots was tested.

Per FCC KDB Publication 447498 D0O1v06, if the reported (scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1g evaluations then testing at
the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > ¥ dB, instead of the middle channel, the highest output
power channel was used.
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UMTS Notes:

1.

UMTS mode was tested under RMC 12.2 kbps with HSPA Inactive per KDB Publication 941225
D01v03r01. AMR and HSPA SAR was not required per the 3G Test Reduction Procedure in KDB
Publication 941225 D01v03r01.

Per FCC KDB Publication 447498 D0O1vO06, if the reported (scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1g evaluations then testing at
the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > ¥z dB, instead of the middle channel, the highest output
power channel was used.

LTE Notes:

1.

10.

LTE test configurations are determined according to SAR Evaluation Considerations for LTE Devices in
FCC KDB Publication 941225 D05v02r04. The general test procedures used for testing can be found in
Section 7.5.4.

MPR is permanently implemented for this device by the manufacturer. The specific manufacturer target
MPR is indicated alongside the SAR results. MPR is enabled for this device, according to 3GPP
TS36.101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

A-MPR was disabled for all SAR tests by setting NS=01 and MCC=001 on the base station simulator.
SAR tests were performed with the same number of RB and RB offsets transmitting on all TTI frames
(maximum TTI).

Per FCC KDB Publication 447498 D01v06, when the reported LTE Band 41 SAR and LTE Band 48 SAR
measured at the highest output power channel in a given a test configuration was > 0.6 W/kg for 1g
evaluations, testing at the other channels was required for such test configurations.

TDD LTE was tested per the guidance provided in FCC KDB Publication 941225 D05v02r04. Testing was
performed using UL-DL configuration 0 with 6 UL subframes and 2 S subframes using extended cyclic
prefix only and special subframe configuration 6. SAR tests were performed at maximum output power
and worst-case transmission duty factor in extended cyclic prefix. Per 3GPP 36.211 Section 4, the duty
factor for special subframe configuration 6 using extended cyclic prefix is 0.633.

Per KDB Publication 941225 D05Av01r02, SAR for downlink only LTE CA operations was not needed
since the maximum average output power in LTE CA mode was not >0.25 dB higher than the maximum
output power when downlink carrier aggregation was inactive.

This device supports Power Class 2 and Power Class 3 operations for LTE Band 41. The highest
available duty cycle for Power Class 2 operations is 43.3 % using UL-DL configuration 1. Per FCC
Guidance, all SAR tests were performed using Power Class 3. SAR with power class 2 at the available
duty factor was additionally performed for the power class 3 configuration with the highest SAR
configuration for each exposure conditions. Please see Section 13 for linearity results.

For intra-band LTE Band 7, LTE Band 5, and LTE Band 41, per FCC guidance, SAR was first measured
with only a single carrier active in the uplink (carrier aggregation not active). For each exposure condition,
the uplink CA scenario with two component carriers was additionally tested for the configuration with the
highest SAR when carrier aggregation was not active. The SCC was configured with the closest available
contiguous channel. The two component carriers were configured so the resource blocks are physically
allocated side by side to achieve the maximum output power.

For inter-band uplink carrier aggregation, additional SAR Measurements were performed for some
positions at the maximum allowed output power in inter-band ULCA mode. All single uplink 1g SAR
values for each band were < 0.8 W/kg and the algebraic summation of the 1g SAR inter-band ULCA
values were < 1.45. Per Fall 2018 TCB Workshop notes, no additional measurements were required.
This device supports LTE Band 41 ULCA active with Power Class 2. Highest SAR test configuration for
each exposure condition in Power Class 3 with ULCA active was repeated with Power Class 2 with ULCA
active.
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WLAN Notes:

1.

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02 for 2.4 GHz WIFI
single transmission chain operations, the highest measured maximum output power channel for DSSS
was selected for SAR measurement. SAR for OFDM modes (2.4 GHz 802.11g/n/ax) was not required due
to the maximum allowed powers and the highest reported DSSS SAR. See Section 7.6.4 for more
information.

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02 for 5 GHz WIFI
single transmission chain operations, the initial test configuration was selected according to the
transmission mode with the highest maximum allowed powers. Other transmission modes were not
investigated since the highest reported SAR for initial test configuration adjusted by the ratio of maximum
output powers is less than 1.2 W/kg for 1g evaluations. See Section 7.6.5 for more information.

Per KDB Publication 248227 D01v02r02, SAR for MIMO was evaluated by following the simultaneous
SAR provisions from KDB Publication 447498 D01v06 by either evaluating the sum of the 1g SAR values
of each antenna transmitting independently or making a SAR measurement with both antennas
transmitting simultaneously. Please see Section 11 for complete analysis.

When the maximum reported 1g averaged SAR is 0.8 W/kg, SAR testing on additional channels was not
required. Otherwise, SAR for the next highest output power channel was required until the reported SAR
result was < 1.20 W/kg for 1g evaluations or all test channels were measured.

The device was configured to transmit continuously at the required data rate, channel bandwidth and
signal modulation, using the highest transmission duty factor supported by the test mode tools. The
reported SAR was scaled to the 100% transmission duty factor to determine compliance. The maximum
achievable duty cycles for all modes were determined based on measurements performed on a spectrum
analyzer in zero-span mode with RBW = 8 MHz, VBW = 50 MHz, and detector = peak per guidance of
Section 6.0 b) of ANSI C63. 10-2013 and KDB 558074 D01 v04. The RBW and VBW were both greater
than 50/T, where T is the minimum transmission duration, and the number of sweep points across T was
greater than 100.

Bluetooth Notes:

1. Bluetooth SAR was evaluated with a test mode with hopping disabled with DH5 operation. The reported
SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty factor of
the device is limited to 77.5% per the manufacturer. See Section 8.6 for the time domain plot and
calculation for the duty factor of the device.
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11 FCC MULTI-TX AND ANTENNA SAR CONSIDERATIONS

11.1 Introduction

The following procedures adopted from FCC KDB Publication 447498 D01v06 are applicable to devices with built-
in unlicensed transmitters such as 802.11 and Bluetooth devices which may simultaneously transmit with the
licensed transmitter.

11.2 Simultaneous Transmission Procedures

This device contains transmitters that may operate simultaneously. Therefore, simultaneous transmission analysis
is required. Per FCC KDB Publication 447498 D01v06 4.3.2 and IEEE 1528-2013 Section 6.3.4.1.2, simultaneous
transmission SAR test exclusion may be applied when the sum of the 1g SAR for all the simultaneous transmitting
antennas in a specific a physical test configuration is <1.6 W/kg. The different test positions in an exposure
condition may be considered collectively to determine SAR test exclusion according to the sum of 1g SAR.

Note:
SAR Summations for some scenarios when the output power levels are reduced, SAR values at the maximum
output power level were used as the most conservative evaluation for simultaneous transmission analysis.

For each position, the highest SAR value across all modes for the applicable cellular band antenna was
considered for summation to determine simultaneous SAR test exclusion.

*The SAR distributions for at least one of the antennas are spatially separated from the other antennas per FCC

KDB Publication 248227 Section 6.1 procedures. Therefore, the simultaneous transmission were treated
independently for this configuration. See section 11.4 for more information about the Spatial Separation Analysis.

11.3 Body SAR Simultaneous Transmission Analysis

Table 11-1
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna 1| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.029 1.119 1.102 1.119* 1.102* 1.119*
Bod Top 0.050 0.021 0.484 0.071 0.534 0.555
P Botiom 0584 0.520 0.023 1104 | 0607 | 1127
Right 0.008 0.625 0.004 0.633 0.012 0.637
Left 1.188 0.002 0.613 1.190 1.188* 1.190*
Table 11-2
Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz WLAN
2.4 GHz WLAN Ant 2a
Cellular Band Antenna 2.4 GHz WLAN Ant 4a
Simult Tx Configuration 2a SAR (W/kg) Reduced(\z/ivt /;E)B i EAR SAR (W/kg) % SAR (Wkg)
1 2 g 1+2 1+3 1+2+3
Back 1.188 0.211 1.102 1.399 1.188* 1.399*
Bod Top 0.025 0.021 0.484 0.046 0.509 0.530
SAI% Bottom 0.559 0.109 0.023 0.668 0.582 0.691
Right 0.981 0.122 0.004 1.103 0.985 1.107
Left 0.005 0.002 0.613 0.007 0.618 0.620
. Approved by:
FCC ID: BCGA2232 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
) Page 252 of 284
1C1912170055-01-R1.BCG 12/20/2019 — 02/05/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 11-3
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz WLAN

2.4 GHz WLAN Ant 2a
Cellular Band Antenna 2.4 GHz WLAN Ant 4a
Simult Tx Configuration 2b SAR (W/kg) Reduced(\j‘vt /13)Bm SR SAR (W/kg) Z SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.187 0.211 1.102 1.398 1.187* 1.398*
Body Top 0.005 0.021 0.484 0.026 0.489 0.510
SAR Bottom 0.767 0.109 0.023 0.876 0.790 0.899
Right 0.076 0.122 0.004 0.198 0.080 0.202
Left 0.028 0.002 0.613 0.030 0.641 0.643
Table 11-4
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna 3| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.121 1.119 1.102 1.121* 1.121* 1.121*
Body Top 0.843 0.021 0.484 0.864 1.327 1.348
SAR Bottom 0.042 0.520 0.023 0.562 0.065 0.585
Right 1.184 0.625 0.004 1.184* 1.188 1.188*
Left 0.010 0.002 0.613 0.012 0.623 0.625
Table 11-5
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna | 2.4 GHz WLAN Ant 2a Zﬁtt(quczeXValesr\;gg;na % SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) SAR (W/kg) SAR (Wikg)
1 2 B 1+2 1+3 1+2+3
Back 1.188 1.119 0.141 1.188* 1.329 1.329*
Bodh Top 0.586 0.021 0.100 0.607 0.686 0.707
SAI% Bottom 0.028 0.520 0.023 0.548 0.051 0.571
Right 0.003 0.625 0.004 0.628 0.007 0.632
Left 0.945 0.002 0.126 0.947 1.071 1.073
Table 11-6
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna | 2.4 GHz WLAN Ant 2a 2;;126:\’;?2'\‘7:3;?“6 5 SAR (Wikg)
Simult Tx Configuration 4b SAR (W/kg) SAR (W/kg) SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.183 1.119 0.141 1.183* 1.324 1.324*
Bod Top 0.704 0.021 0.100 0.725 0.804 0.825
SAI%I Bottom 0.005 0.520 0.023 0.525 0.028 0.548
Right 0.025 0.625 0.004 0.650 0.029 0.654
Left 0.057 0.002 0.126 0.059 0.183 0.185
Table 11-7
Cellular Band Ant 1 Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 1| WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.029 0.129 0.108 1.158 1.137 1.266
Bod Top 0.050 0.000 0.009 0.050 0.059 0.059
s AF\y’ Bottom 0.584 0.006 0.010 0.590 0.594 0.600
Right 0.008 1.127 1.100 1.135 1.108 1.135*
Left 1.188 0.013 0.018 1.201 1.206 1.219
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Table 11-8
Cellular Band Ant 2A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration 2a SAR (W/kg) Reduced SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.188 0.054 0.108 1.242 1.296 1.350
Body Top 0.025 0.000 0.009 0.025 0.034 0.034
SAR Bottom 0.559 0.006 0.010 0.565 0.569 0.575
Right 0.981 0.387 1.100 1.368 1.100* 1.368*
Left 0.005 0.013 0.018 0.018 0.023 0.036
Table 11-9
Cellular Band Ant 2B Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 2b SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.187 0.129 0.108 1.316 1.295 1.424
Body Top 0.005 0.000 0.009 0.005 0.014 0.014
SAR Bottom 0.767 0.006 0.010 0.773 0.777 0.783
Right 0.076 1.127 1.100 1.203 1.176 1.203*
Left 0.028 0.013 0.018 0.041 0.046 0.059
Table 11-10
Cellular Band Ant 3 Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 3| WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) Reduced SAR (W/kg) 9
1 2 g 1+2 1+3 1+2+3
Back 1.121 0.129 0.036 1.250 1.157 1.286
Bod Top 0.843 0.000 0.009 0.843 0.852 0.852
s Alg Bottom 0.042 0.006 0.010 0.048 0.052 0.058
Right 1.184 1.127 0.302 1.184* 1.486 1.486*
Left 0.010 0.013 0.018 0.023 0.028 0.041
Table 11-11
Cellular Band Ant 4A Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.188 0.129 0.108 1.317 1.296 1.425
Bod Top 0.586 0.000 0.009 0.586 0.595 0.595
SARy’ Bottom 0.028 0.006 0.010 0.034 0.038 0.044
Right 0.003 1.127 1.100 1.130 1.103 1.130*
Left 0.945 0.013 0.018 0.958 0.963 0.976
Table 11-12
Cellular Band Ant 4B Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration 4b SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.183 0.129 0.108 1.312 1.291 1.420
Body Top 0.704 0.000 0.009 0.704 0.713 0.713
SAR Bottom 0.005 0.006 0.010 0.011 0.015 0.021
Right 0.025 1.127 1.100 1.152 1.125 1.152*
Left 0.057 0.013 0.018 0.070 0.075 0.088
Table 11-13
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz BT
Cellular Band Antenna 1| Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a SAR 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) dBm SAR (W/kg) (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.029 0.230 1.162 1.259 1.162% 1.162*
Body Top 0.050 0.026 0.651 0.076 0.701 0.727
SAR Bottom 0.584 0.111 0.033 0.695 0.617 0.728
Right 0.008 0.184 0.005 0.192 0.013 0.197
Left 1.188 0.003 0.869 1.191 1.188* 1.191*
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Table 11-14
Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna | Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a SAR % SAR (Wikg)
Simult Tx Configuration 2a SAR (W/kg) dBm SAR (W/kg) (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.188 0.230 1.162 1.418 1.188* 1.418*
Body Top 0.025 0.026 0.651 0.051 0.676 0.702
SAR Bottom 0.559 0.111 0.033 0.670 0.592 0.703
Right 0.981 0.184 0.005 1.165 0.986 1.170
Left 0.005 0.003 0.869 0.008 0.874 0.877
Table 11-15
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz BT
Cellular Band Antenna | Bluetooth Ant2a at 7.5 | Bluetooth Ant 4a SAR 5 SAR (Wikg)
Simult Tx Configuration 2b SAR (W/kg) dBm SAR (W/kg) (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.187 0.230 1.162 1.417 1.187* 1.417*
Body Top 0.005 0.026 0.651 0.031 0.656 0.682
SAR Bottom 0.767 0.111 0.033 0.878 0.800 0.911
Right 0.076 0.184 0.005 0.260 0.081 0.265
Left 0.028 0.003 0.869 0.031 0.897 0.900
Table 11-16

Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 3| Bluetooth Ant 2a SAR Bluetooth Ant 4a at 8 % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) (W/kg) dBm SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.121 1.150 0.296 1.150* 1.417 1.150*
Body Top 0.843 0.026 0.137 0.869 0.980 1.006
SAR Bottom 0.042 0.552 0.033 0.594 0.075 0.627
Right 1.184 0.763 0.005 1.184* 1.189 1.189*
Left 0.010 0.003 0.185 0.013 0.195 0.198
Table 11-17
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz BT
) ) ! Cellular Band Antenna | Bluetooth Ant 2a SAR Bluetooth Ant 4a at 8 5 SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) (W/kg) dBm SAR (W/kg)
1 2 3 1+2 1+3 1+2+3
Back 1.188 1.150 0.296 1.188* 1.484 1.484*
Body Top 0.586 0.026 0.137 0.612 0.723 0.749
SAR Bottom 0.028 0.552 0.033 0.580 0.061 0.613
Right 0.003 0.763 0.005 0.766 0.008 0.771
Left 0.945 0.003 0.185 0.948 1.130 1.133
Table 11-18
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz BT
Cellular Band Antenna | Bluetooth Ant 2a SAR Bluetooth Ant 4a at 8
Simult Tx Configuration 4b SAR (W/kg) (W/kg) dBm SAR (W/kg) Z SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.183 1.150 0.296 1.183* 1.479 1.479*
Body Top 0.704 0.026 0.137 0.730 0.841 0.867
SAR Bottom 0.005 0.552 0.033 0.557 0.038 0.590
Right 0.025 0.763 0.005 0.788 0.030 0.793
Left 0.057 0.003 0.185 0.060 0.242 0.245
Table 11-19
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna 1 | Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) dBm SAR (W/kg) (Wikg) SAR (W/kg) SAR (W/kg) 9
1 2 3 4 5) 1+2+3+4+5
Back 1.029 0.230 1.162 0.129 0.108 1.270*
Bod Top 0.050 0.026 0.651 0.000 0.009 0.736
S Aé’ Bottom 0.584 0.111 0.033 0.006 0.010 0.744
Right 0.008 0.184 0.005 1.127 1.100 1.324*
Left 1.188 0.003 0.869 0.013 0.018 1.222*
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Table 11-20
Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna | Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration 2a SAR (W/kg) dBm SAR (W/kg) (W/kg) Reduced SAR (W/kg) SAR (W/kg) 9
1 2 3 4 5 14+2+3+4+5
Back 1.188 0.230 1.162 0.054 0.108 1.472*
Body Top 0.025 0.026 0.651 0.000 0.009 0.711
SAR Bottom 0.559 0.111 0.033 0.006 0.010 0.719
Right 0.981 0.184 0.005 0.387 1.100 1.557*
Left 0.005 0.003 0.869 0.013 0.018 0.908
Table 11-21
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna | Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (W/kg)
Simult Tx Configuration 2b SAR (W/kg) dBm SAR (W/kg) (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 4 5) 1+2+3+4+5
Back 1.187 0.230 1.162 0.129 0.108 1.546*
Body Top 0.005 0.026 0.651 0.000 0.009 0.691
SAR Bottom 0.767 0.111 0.033 0.006 0.010 0.927
Right 0.076 0.184 0.005 1.127 1.100 1.392*
Left 0.028 0.003 0.869 0.013 0.018 0.931
Table 11-22
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna 3 | Bluetooth Ant 2a at 11.5| Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) SAR (W/kg) Reduced SAR (W/kg) 9
1 2 3 4 5 142+3+4+5
Back 1.121 0.444 0.296 0.129 0.036 1.286*
Body Top 0.843 0.026 0.137 0.000 0.009 1.015
SAR Bottom 0.042 0.225 0.033 0.006 0.010 0.316
Right 1.184 0.304 0.005 1.127 0.302 1.491*
Left 0.010 0.003 0.185 0.013 0.018 0.229
Table 11-23
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna | Bluetooth Ant 2a at 11.5| Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 4 5 1+2+3+4+5
Back 1.188 0.444 0.296 0.129 0.108 1.592*
Body Top 0.586 0.026 0.137 0.000 0.009 0.758
SAR Bottom 0.028 0.225 0.033 0.006 0.010 0.302
Right 0.003 0.304 0.005 1.127 1.100 1.439*
Left 0.945 0.003 0.185 0.013 0.018 1.164
Table 11-24
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna | Bluetooth Ant 2a at 11.5| Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration 4b SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 4 5 142+3+4+5
Back 1.183 0.444 0.296 0.129 0.108 1.587*
Body Top 0.704 0.026 0.137 0.000 0.009 0.876
SAR Bottom 0.005 0.225 0.033 0.006 0.010 0.279
Right 0.025 0.304 0.005 1.127 1.100 1.461*
Left 0.057 0.003 0.185 0.013 0.018 0.276
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Table 11-25
Inter-band ULCA Cellular Band Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult T Configuration Inter-band ULCA Active | 2a Inter-band ULCA | Reduced at 7dBm SAR | Reduced at 6.75dBm > SAR (W/kg)
SAR (W/kg) Active SAR (W/kg) (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.382 0.650 0.211 0.141 1.243 1.173 1.384
Body Top 0.050 0.023 0.021 0.100 0.094 0.173 0.194
SAR Bottom 0.584 0.559 0.109 0.023 1.252 1.166 1.275
Right 0.007 0.511 0.122 0.004 0.640 0.522 0.644
Left 0.693 0.005 0.002 0.126 0.700 0.824 0.826
Table 11-26

Inter-band ULCA Cellular Band Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult T Configuration Inter-band ULCA Active | 4a Inter-band ULCA | Reduced at 7dBm SAR | Reduced at 6.75dBm > SAR (W/kg)
SAR (W/kg) Active SAR (W/kg) (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 | 1+2+4 |1+2+3+4
Back 0.382 0.566 0.211 0.141 1.159 1.089 1.300
Body Top 0.050 0.516 0.021 0.100 0.587 0.666 0.687
SAR Bottom 0.584 0.023 0.109 0.023 0.716 0.630 0.739
Right 0.007 0.003 0.122 0.004 0.132 0.014 0.136
Left 0.693 0.572 0.002 0.126 1.267 1.391 1.393
Table 11-27

Inter-band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-band ULCA Active | 4b Inter-band ULCA | Reduced at 7dBm SAR| Reduced at 6.75dBm > SAR (W/kg)
SAR (W/kg) Active SAR (W/kg) (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 | 1+2+4 |1+2+3+4
Back 0.382 0.597 0.211 0.141 1.190 1.120 1.331
Body Top 0.050 0.704 0.021 0.100 0.775 0.854 0.875
SAR Bottom 0.584 0.005 0.109 0.023 0.698 0.612 0.721
Right 0.007 0.025 0.122 0.004 0.154 0.036 0.158
Left 0.693 0.057 0.002 0.126 0.752 0.876 0.878
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Table 11-28
Inter-band ULCA Cellular Band Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna | Cellular Band Antenna 3| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult T Configuration 2a Inter-band ULCA | Inter-band ULCA Active | Reduced at 7dBm SAR | Reduced at 6.75dBm > SAR (W/kg)
Active SAR (W/kg) SAR (W/kg) (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.650 0.509 0.211 0.141 1.370 1.300 1.511
Body Top 0.023 0.730 0.021 0.100 0.774 0.853 0.874
SAR Bottom 0.559 0.042 0.109 0.023 0.710 0.624 0.733
Right 0.511 0.647 0.122 0.004 1.280 1.162 1.284
Left 0.005 0.008 0.002 0.126 0.015 0.139 0.141
Table 11-29

Inter-band ULCA Cellular Band Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna | Cellular Band Antenna 3| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult T Configuration 2b Inter-band ULCA | Inter-band ULCA Active | Reduced at 7dBm SAR | Reduced at 6.75dBm > SAR (W/kg)
Active SAR (W/kg) SAR (W/kg) (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.554 0.509 0.211 0.141 1.274 1.204 1.415
Body Top 0.005 0.730 0.021 0.100 0.756 0.835 0.856
SAR Bottom 0.767 0.042 0.109 0.023 0.918 0.832 0.941
Right 0.059 0.647 0.122 0.004 0.828 0.710 0.832
Left 0.028 0.008 0.002 0.126 0.038 0.162 0.164
Table 11-30
Inter-band ULCA Cellular Band Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna 3| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult T Configuration Inter-band ULCA Active | 4a Inter-band ULCA | Reduced at 7dBm SAR | Reduced at 6.75dBm > SAR (W/kg)
SAR (W/kg) Active SAR (W/kg) (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 |1+2+3+4
Back 0.509 0.566 0.211 0.141 1.286 1.216 1.427
Body Top 0.730 0.516 0.021 0.100 1.267 1.346 1.367
SAR Bottom 0.042 0.023 0.109 0.023 0.174 0.088 0.197
Right 0.647 0.003 0.122 0.004 0.772 0.654 0.776
Left 0.008 0.572 0.002 0.126 0.582 0.706 0.708
Table 11-31

Inter-band ULCA Cellular Band Ant 1 and 2A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 1

Cellular Band Antenna

Inter-band ULCA Cellular Band Ant

Simult Tx Configuration Inter-band ULCA Active | - 2a Inter-band ULCA \Igveﬁgff :ZAQI\(H\;I\?/‘QS VI\?/:Q:\L‘:S(? HSZAAR,\I(-I—\IL\JI’/)I’()ge)r 2 SAR (Wikg)
SAR (W/kg) Active SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 |1+2+3+4
Back 0.382 0.650 0.054 0.036 1.086 1.068 1.122
Body Top 0.050 0.023 0.000 0.009 0.073 0.082 0.082
SAR Bottom 0.584 0.559 0.006 0.010 1.149 1.153 1.159
Right 0.007 0.511 0.387 0.302 0.905 0.820 1.207
Left 0.693 0.005 0.013 0.018 0.711 0.716 0.729
Table 11-32

1 and 4A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 1

Cellular Band Antenna

Simult Tx Configuration Inter-band ULCA Active | - 4 Inter-band ULCA \Igveﬁgff :ZAQI\(H\;I\?/‘QS VI\?/:Q:\L‘:S(? HSZAAR,\I(-I—\IL\JI’/)I’()ge)r 2 SAR (Wikg)
SAR (W/kg) Active SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 |1+2+3+4
Back 0.382 0.566 0.054 0.036 1.002 0.984 1.038
Body Top 0.050 0.516 0.000 0.009 0.566 0.575 0.575
SAR Bottom 0.584 0.023 0.006 0.010 0.613 0.617 0.623
Right 0.007 0.003 0.387 0.302 0.397 0.312 0.699
Left 0.693 0.572 0.013 0.018 1.278 1.283 1.296
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Table 11-33
Inter-band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenn.a 1| Cellular Band Antenna WLAN 5GHz ANTiower | WLAN 5GHz ANTupper
Simult Tx Configuration Inter-band ULCA Active | — 4b Inter-band ULCA | oy 00" spp (W/kg) | Reduced SAR (W/kg) 2 SAR (Wikg)
SAR (W/kg) Active SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.382 0.597 0.054 0.036 1.033 1.015 1.069
Body Top 0.050 0.704 0.000 0.009 0.754 0.763 0.763
SAR Bottom 0.584 0.005 0.006 0.010 0.595 0.599 0.605
Right 0.007 0.025 0.387 0.302 0.419 0.334 0.721
Left 0.693 0.057 0.013 0.018 0.763 0.768 0.781
Table 11-34

Inter-band ULCA Cellular Band Ant 2A and 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Inter-band ULCA Cellular Band Ant

Cellular Band Antenna | Cellular Band Antennjd 8 WLAN 5GHz ANTiower | WLAN 5GHz ANTupper
Simult Tx Configuration 2a Inter-band ULCA | Inter-band ULCA Active | o o sar (W/kg) | Reduced SAR (W/kg) 2 SAR (Wikg)
Active SAR (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.650 0.509 0.054 0.036 1.213 1.195 1.249
Body Top 0.023 0.730 0.000 0.009 0.753 0.762 0.762
SAR Bottom 0.559 0.042 0.006 0.010 0.607 0.611 0.617
Right 0.511 0.647 0.387 0.302 1.545 1.460 0.949*
Left 0.005 0.008 0.013 0.018 0.026 0.031 0.044
Table 11-35

2B and 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna

Cellular Band Antenna 3

Simult Tx Configuration 2b Inter-band ULCA | Inter-band ULCA Active \Igveﬁgff :ZAQI\(H\;I\?/‘QS VI\?/:Q:\L‘:S(? HSZAAR,\I(-I—\IL\JI’/)I’()ge)r 2 SAR (Wikg)
Active SAR (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 |1+2+3+4
Back 0.554 0.509 0.054 0.036 1.117 1.099 1.153
Body Top 0.005 0.730 0.000 0.009 0.735 0.744 0.744
SAR Bottom 0.767 0.042 0.006 0.010 0.815 0.819 0.825
Right 0.059 0.647 0.387 0.302 1.093 1.008 1.395
Left 0.028 0.008 0.013 0.018 0.049 0.054 0.067
Table 11-36

Inter-band ULCA Cellular Band Ant 3 and 4A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 3

Cellular Band Antenna

Inter-band ULCA C

ellular Band Ant 1 and 2A Simu

Simult Tx Configuration Inter-band ULCA Active | - 4 Inter-band ULCA \Igveﬁgff :ZAQI\(H\;I\?/‘QS VI\?/:Q:\L‘:S(? HSZAAR,\I(-I—\IL\JI’/)I’()ge)r 2 SAR (Wikg)
SAR (W/kg) Active SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 |1+2+3+4
Back 0.509 0.566 0.054 0.036 1.129 1.111 1.165
Body Top 0.730 0.516 0.000 0.009 1.246 1.255 1.255
SAR Bottom 0.042 0.023 0.006 0.010 0.071 0.075 0.081
Right 0.647 0.003 0.387 0.302 1.037 0.952 1.339
Left 0.008 0.572 0.013 0.018 0.593 0.598 0.611
Table 11-37

Itaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 1

Cellular Band Antenna

: Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a at 8
Simult Tx Configuration Inter—l?sa':g t\lll\-lﬁg )Actlve Zsc:::,tzrsia;(:\bj;'kcg )A dBm SAR (W/kg) dBm SAR (W/kg) 2 SAR (Wikg)
1 2 3 4 1+2+3 | 1+2+4 |1+2+3+4
Back 0.382 0.650 0.230 0.296 1.262 1.328 1.558
Body Top 0.050 0.023 0.026 0.137 0.099 0.210 0.236
SAR Bottom 0.584 0.559 0.111 0.033 1.254 1.176 1.287
Right 0.007 0.511 0.184 0.005 0.702 0.523 0.707
Left 0.693 0.005 0.003 0.185 0.701 0.883 0.886
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Table 11-38
Inter-band ULCA Cellular Band Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 1| Cellular Band Antenna
Simult T Configuration Inter-band ULCA Active | 4a Inter-band ULCA Blu;é?:])ﬂ;:g(\zl\z/a /35)7'5 ng:ﬁo;;gn(tvc;ik;; 8 > SAR (W/kg)
SAR (W/kg) Active SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.382 0.566 0.230 0.296 1.178 1.244 1.474
Body Top 0.050 0.516 0.026 0.137 0.592 0.703 0.729
SAR Bottom 0.584 0.023 0.111 0.033 0.718 0.640 0.751
Right 0.007 0.003 0.184 0.005 0.194 0.015 0.199
Left 0.693 0.572 0.003 0.185 1.268 1.450 1.453
Table 11-39

Inter-band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz BT

Inter-band ULCA C

ellular Band Ant 2A and 3 Simu

Cellular Band Antenna 1| Cellular Band Antenna
Simult T Configuration Inter-band ULCA Active |  4b Inter-band ULCA Blu;é?:])ﬂ;:g(\zl\z/a /35)7'5 ng:ﬁo;;gn(tvc;ik;; 8 > SAR (W/kg)
SAR (W/kg) Active SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.382 0.597 0.230 0.296 1.209 1.275 1.505
Body Top 0.050 0.704 0.026 0.137 0.780 0.891 0.917
SAR Bottom 0.584 0.005 0.111 0.033 0.700 0.622 0.733
Right 0.007 0.025 0.184 0.005 0.216 0.037 0.221
Left 0.693 0.057 0.003 0.185 0.753 0.935 0.938
Table 11-40

Itaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna

Cellular Band Antenna 3

. Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a at 8
Simult Tx Configuration 2:():\‘]221??\/%'; )A Inter—bSa:g t-\jll\-lflg )Actlve dBm SAR (W/kg) dBm SAR (W/kg) 2 SAR (Wikg)
1 2 3 4 1+2+3 | 1+2+4 |1+2+3+4
Back 0.650 0.509 0.230 0.296 1.389 1.455 0.880*
Body Top 0.023 0.730 0.026 0.137 0.779 0.890 0.916
SAR Bottom 0.559 0.042 0.111 0.033 0.712 0.634 0.745
Right 0.511 0.647 0.184 0.005 1.342 1.163 1.347
Left 0.005 0.008 0.003 0.185 0.016 0.198 0.201
Table 11-41

Inter-band ULCA Cellular Band Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna

Cellular Band Antenna 3

Inter-band ULCA C

ellular Band Ant 3 and 4A Simu

. Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a at 8
Simult Tx Configuration 2&:3:2&??&%@ )A Inter—bSa:g t-\jll\-lflg )Actlve dBm SAR (W/kg) dBm SAR (W/kg) 2 SAR (Wikg)
1 2 3 4 1+2+3 | 1+2+4 |1+2+3+4
Back 0.554 0.509 0.230 0.296 1.293 1.359 1.589
Body Top 0.005 0.730 0.026 0.137 0.761 0.872 0.898
SAR Bottom 0.767 0.042 0.111 0.033 0.920 0.842 0.953
Right 0.059 0.647 0.184 0.005 0.890 0.711 0.895
Left 0.028 0.008 0.003 0.185 0.039 0.221 0.224
Table 11-42

Itaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 3

Cellular Band Antenna

: Bluetooth Ant 2a at 7.5 | Bluetooth Ant 4a at 8
Simult Tx Configuration Inter—l?sa':g t\lll\-lﬁg )Actlve ?thl?;ia;(z\kljhg )A dBm SAR (W/kg) dBm SAR (W/kg) 2 SAR (Wikg)
1 2 3 4 1+2+3 | 1+2+4 |1+2+3+4
Back 0.509 0.566 0.230 0.296 1.305 1.371 0.862*
Body Top 0.730 0.516 0.026 0.137 1.272 1.383 1.409
SAR Bottom 0.042 0.023 0.111 0.033 0.176 0.098 0.209
Right 0.647 0.003 0.184 0.005 0.834 0.655 0.839
Left 0.008 0.572 0.003 0.185 0.583 0.765 0.768
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Table 11-43

Inter-band ULCA Cellular Band Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

ﬁﬂ‘:{iﬁjﬁ_@:‘e::;; c;:l::?tre:?-’;;: (m‘fg;a Bluetooth At 2a.at 7.5 | Bluetooth Ant4a at8 | WLAN 5GHz ANTiower | WLAN 5GHz ANTupper | o vy
Simult Tx Configuration SAR (Wikg) Active SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0.382 0.650 0.230 0.296 0.054 0.036 0.934*

Bod Top 0.050 0.023 0.026 0.137 0.000 0.009 0.245

SAI;/ Bottom 0.584 0.559 0.111 0.033 0.006 0.010 1.303

Right 0.007 0.511 0.184 0.005 0.387 0.302 1.396

Left 0.693 0.005 0.003 0.185 0.013 0.018 0.917

Table 11-44

Inter-band ULCA Cellular Band Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

ﬁ]et:l:li;::r&é:t?:navi cﬂﬁf;f;:ﬁfstegza Bluetooth Ant 2a at 7.5 | Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration SAR (Wikg) Active SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0.382 0.566 0.230 0.296 0.054 0.036 1.564

Bod Top 0.050 0.516 0.026 0.137 0.000 0.009 0.738

SAF}: Bottom 0.584 0.023 0.111 0.033 0.006 0.010 0.767

Right 0.007 0.003 0.184 0.005 0.387 0.302 0.888

Left 0.693 0.572 0.003 0.185 0.013 0.018 1.484

Table 11-45

Inter-band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

%ﬂ:lzgﬁsr&é;t?:‘:’; cfﬁ:?;sz::fsrgza Bluetooth Ant 2a at 7.5 | Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration SAR (Wikg) Active SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0.382 0.597 0.230 0.296 0.054 0.036 1.069*

Bod Top 0.050 0.704 0.026 0.137 0.000 0.009 0.926

SA};/ Bottom 0.584 0.005 0.111 0.033 0.006 0.010 0.749

Right 0.007 0.025 0.184 0.005 0.387 0.302 0.910

Left 0.693 0.057 0.003 0.185 0.013 0.018 0.969

Table 11-46

Inter-band ULCA Cellular Band Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

C;:ﬁf;fs;ﬁfsteg:a iﬂ:{:ﬁ;qﬂéﬁ?&i Bluetooth Ant 2a at 7.5 | Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration Active SAR (W/kg) SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0.650 0.509 0.230 0.296 0.054 0.036 0.934*

Bod Top 0.023 0.730 0.026 0.137 0.000 0.009 0.925

SA})?/ Bottom 0.559 0.042 0.111 0.033 0.006 0.010 0.761

Right 0.511 0.647 0.184 0.005 0.387 0.302 1.087*

Left 0.005 0.008 0.003 0.185 0.013 0.018 0.232

Table 11-47

Inter-band ULCA Cellular Band Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

, o c;g‘:';;fs;ﬁ ﬁfgza iﬁg‘:{zﬁ;ﬁéfe:;: Bluetooth Ant 22 a1 7.5 | Bluetooth Ant 4a.at8 | WLAN SGHz ANTIower | WLAN 5GHz ANTUDeY | & oy iy oo
Simult Tx Configuration Active SAR (W/kg) SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 5 6 1+2+3+4+5+6
Back 0.554 0.509 0.230 0.296 0.054 0.036 1.117*
Body Top 0.005 0.730 0.026 0.137 0.000 0.009 0.907
SAR Bottom 0.767 0.042 0.111 0.033 0.006 0.010 0.969
Right 0.059 0.647 0.184 0.005 0.387 0.302 1.013*
Left 0.028 0.008 0.003 0.185 0.013 0.018 0.255
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Table 11-48

Inter-band ULCA Cellular Band Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

Cellular Band Antenna 3| Cellular Band Antenna
N Bluetooth Ant 2a at 7.5 | Bluetooth Ant4a at8 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper
. ) " Inter-band ULCA Active |  4a Inter-band ULCA % SAR (W/kg)
Simult Tx Configuration SAR (Wikg) Active SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 5 6 1+2+3+4+5+6
Back 0.509 0.566 0.230 0.296 0.054 0.036 0.898*
Body Top 0.730 0.516 0.026 0.137 0.000 0.009 1.418
SAR Bottom 0.042 0.023 0.111 0.033 0.006 0.010 0.225
Right 0.647 0.003 0.184 0.005 0.387 0.302 0.957*
Left 0.008 0.572 0.003 0.185 0.013 0.018 0.799
Table 11-49
2.4 GHz Bluetooth MIMO Simultaneous Transmission Scenario with 5 GHz WLAN MIMO
Bluetooth Ant 2a at 11.5 | Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper | Z SAR
Simult Tx Configuration dBm SAR (W/kg) (W/kg) SAR (W/kg) SAR (W/kg) (W/kg)
1 2 3 4 1+2+3+4
Back 0.444 1.162 0.129 0.108 1.270*
Body Top 0.026 0.651 0.000 0.009 0.686
SAR Bottom 0.225 0.033 0.006 0.010 0.274
Right 0.304 0.005 1.127 1.100 1.436*
Left 0.003 0.869 0.013 0.018 0.903
Table 11-50
Simultaneous Transmission Scenario with 2.4 GHz Bluetooth
Bluetooth Ant 2a SAR | Bluetooth Ant4a SAR | X SAR
Simult Tx Configuration (W/kg) (W/kg) (Wikg)
1 2 1+2
Back 1.150 1.162 1.162*
Bod Top 0.026 0.651 0.677
SA%I Bottom 0.552 0.033 0.585
Right 0.763 0.005 0.768
Left 0.003 0.869 0.872
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11.4 Spatial Separation Analysis

Per FCC KDB Publication 248227, antennas may be considered spatially separated when the aggregate SAR
from multiple antennas at any location in the combined SAR distribution is either < 1.2 W/kg where at least 90%
of the SAR is attributed to a single SAR distribution or < 0.4 W/kg where no more than one SAR distribution is
contributing > 0.1 W/kg.

Spatial separation was determined by inspection of the area scan SAR distributions to confirm that at all locations,

SAR was < 1.2 W/kg, where at least 90% of the SAR is attributed to a single SAR distribution. See below for
illustrations of the spatial separated antennas considered.

11.4.1 Back Side Spatial Separation Analysis

Figure 11-1
Back Side Spatial Separation for Antenna 1 and Antenna 2A

Antenna 2a

Antennal

Figure 11-2
Back Side Spatial Separation for Antenna 1 and Antenna 4A

Antennal

Antenna4a
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Figure 11-3
Back Side Spatial Separation for Antenna 2A and Antenna 4A

Antenna 2a ”‘Lf

Antennada

Figure 11-4
Back Side Spatial Separation for Antenna 2B and Antenna 4A

Antenna 2b

Antenna4a
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Figure 11-5
Back Side Spatial Separation for Antenna 2A and 5GHz ANTupper

5GHz ANTupper

Antenna 2a

Figure 11-6
Back Side Spatial Separation for Antenna 2B and 5GHz ANTupper

5GHz ANTupper

Antenna 2b
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Figure 11-7
Back Side Spatial Separation for Antenna 3 and Antenna 2A

Antenna 2a

Antenna3

Figure 11-8
Back Side Spatial Separation for Antenna 3 and Antenna 4A

Antenna3

Antennad4a

Figure 11-9
Back Side Spatial Separation for Antenna 4A and 5GHz ANTlower

5GHz ANTlower

b Antenna 4a
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Figure 11-10
Back Side Spatial Separation for Antenna 4B and Antenna 2A

Antenna 2a

Antenna4b
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11.4.2 Right Edge Spatial Separation Analysis

Figure 11-11
Right Edge Spatial Separation for 5GHz ANTupper and 5GHz ANTlower

5GHz ANTlower

5GHz ANTupper
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Figure 11-12
Right Edge Spatial Separation for 5GHz ANTupper and Antenna 2A

Antenna 2a

5GHz ANTupper

Figure 11-13
Right Edge Spatial Separation for Antenna 3 and 5GHz ANTlower

SE—

Antenna3
5GHz ANTlower

Figure 11-14
Right Edge Spatial Separation for Antenna 3 and Antenna 2A

Antenna 2a

Antenna 3
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11.4.3 Left Edge Spatial Separation Analysis

Figure 11-15
Left Edge Spatial Separation for Antenna 1 and Antenna 4A

Antennal Antenna4a

11.5 Simultaneous Transmission Conclusion

The above numerical summed SAR results and spatial separation analysis for all the worst-case simultaneous
transmission conditions were below the SAR limit. Therefore, the above analysis is sufficient to determine that
simultaneous transmission cases will not exceed the SAR limit and therefore no measured volumetric
simultaneous SAR summation is required per FCC KDB Publication 447498 D01v06 and IEEE 1528-2013
Section 6.3.4.1.2.
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12 SAR MEASUREMENT VARIABILITY
12.1 Measurement Variability

Per FCC KDB Publication 865664 D01v01r04, SAR measurement variability was assessed for each frequency
band, which was determined by the SAR probe calibration point and tissue-equivalent medium used for the
device measurements. When both head and body tissue-equivalent media were required for SAR measurements
in a frequency band, the variability measurement procedures were applied to the tissue medium with the highest
measured SAR, using the highest measured SAR configuration for that tissue-equivalent medium. These
additional measurements were repeated after the completion of all measurements requiring the same head or
body tissue-equivalent medium in a frequency band. The test device was returned to ambient conditions (normal
room temperature) with the battery fully charged before it was re-mounted on the device holder for the repeated
measurement(s) to minimize any unexpected variations in the repeated results.

SAR Measurement Variability was assessed using the following procedures for each frequency band:

1) When the original highest measured SAR is 2 0.80 W/kg, the measurement was repeated once.

2) A second repeated measurement was performed only if the ratio of largest to smallest SAR for the
original and first repeated measurements was > 1.20 or when the original or repeated measurement was
= 1.45 W/Kg (~ 10% from the 1g SAR limit).

3) A third repeated measurement was performed only if the original, first or second repeated measurement
was 2 1.5 W/kg and the ratio of largest to smallest SAR for the original, first and second repeated
measurements is > 1.20.

4) Repeated measurements are not required when the original highest measured SAR is < 0.80 W/kg

Table 12-1
Body SAR Measurement Variability Results

BODY VARIABILITY RESULTS
Measured 1st 2nd 3rd
FREQUENCY Data SAR (1g) Repeated Repeated Repeated
Band Mode Service Antenna | Rate | Side |Spacing SAR(1g) | Ratio | SAR(lg) | Ratio | SAR(lg) | Ratio
(Mbj
MHz ch (Mops) (Wikg) (Wikg) (Wikg) (Wikg)
750 707.50 | 23095 | LTE Band 12, 10 MHz Bandwidth | QPSK, 1RB, 0 RB Offset Antl N/A left | omm | 1.080 1.000 1.08 NA NA NA NA
835 836.50 | 20525 LTE Ba”gaiévcvi")r" 10 MHz QPSK,50RB,0RB Offset |  Ant1 N/A left | omm | 1.160 1.130 1.03 NA N/A NA NA
1750 | 172000 | 132072 | “TE Ba“"BZf‘é‘:V“'Zi)‘ 20 MHz QPSK, 1RB, 0RB Offset | Ant2a NA | back | omm | 1170 1070 1.09 NA NA NA NA
1900 | 1907.60 | 9538 UMTS 1900 RMC Ant2b NA | back | Omm | 1.160 1.050 110 N/A N/A NA N/A
2300 | 231000 | 27710 | LTE Band 30, 10 MHz Bandwidth | QPSK, 50 RB, 0RB Offset |  Ant4b NA | back [ Omm | 1.020 0.975 1.05 N/A N/A NA N/A
2450 | 2441.00 | 39 Bluetooth FHSS Antda 1 back | omm | 1130 1.110 1.02 N/A N/A NA N/A
2600 | 254950 | 40185 | LTE Band 41,20 MHz Bandwidth | QPSK, 50 RB, 0RB Offset |  Ant4a NA | back | Omm | 1.150 1.120 1.02 NA NA NA NA
3500 | 3560.00 | 55340 | LTE Band 48,20 MHz Bandwidth | QPSK, 50 RB, 0RB Offset |  Ant4b NA | back | Omm | 1.140 1.120 1.02 NA NA NA NA
3700 | 3603.30 | 55773 | LTE Band 48,20 MHz Bandwidth | QPSK, 1RB, 99 RB Offset |  Ant2b NA | back | Omm | 1.170 1.160 1.01 NA NA NA NA
5250 | 5230.00 | 46 802.11n, 40 MHz Bandwidth OFDM A,\?ﬁ:'viw 135 | right | omm | 0.919 0.915 1.00 NA NA NA NA
5600 | 561000 | 122 802.11ac, 80 MHz Bandwidth OFDM AS&EH 293 | right | omm | 0817 0.809 101 NA NA NA NA
5750 | 577500 | 155 802.11ac, 80 MHz Bandwidth OFDM 5CHz 293 | right | omm | 0871 0.842 1.03 N/A NA NA NA
ANTupper
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram

12.2 Measurement Uncertainty

The measured SAR was <1.5 W/kg for 1g for all frequency bands. Therefore, per KDB Publication 865664
D01v01r04, the extended measurement uncertainty analysis per IEEE 1528-2013 was not required.
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13 ADDITIONAL TESTING PER FCC GUIDANCE

13.1 LTE Band 41 Power Class 2 and Power Class 3 Linearity

This device supports Power Class 2 and Power Class 3 operations for LTE Band 41. The highest available duty
cycle for Power Class 2 operations is 43.3 % using UL-DL configuration 1. Per May 2017 TCB Workshop Notes
based on the device behavior, all SAR tests were performed using Power Class 3. SAR with Power Class 2 at the
highest power and available duty factor was additionally performed for the Power Class 3 configuration with the
highest SAR for each exposure condition. The linearity between the Power Class 2 and Power Class 3 SAR
results and the respective frame averaged powers was calculated to determine that the results were linear. When
ULCA is active, the linearity between the Power Class 2 with ULCA active and Power Class 3 with ULCA active
SAR results and the respective frame averaged powers was calculated to determine that the results were linear.
Per May 2017 TCB Workshop, no additional SAR measurements were required since the linearity between power
classes was < 10% and all reported SAR values were < 1.4 W/kg for 1g and < 3.5 W/kg for 10g.

Table 13-1
LTE Band 41 Body Linearity Data — Ant 2a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 16.4 16.4
Measured Output Power (dBm) 16.3 16.04
Measured SAR (W/kg) 1.01 0.587
Measured Power (mW) 42.66 40.18
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 27.00 17.40
% deviation from expected linearity -9.79%

Figure 13-1

LTE Band 41 Body Linearity — Ant 2a
LTE B41 SAR for PC2 and PC3 Operations
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Table 13-2
LTE Band 41 ULCA Body Linearity Data — Ant 2a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 16.4 16.4
Measured Output Power (dBm) 15.58 15.77
Measured SAR (W/kg) 0.817 0.54
Measured Power (mW) 36.14 37.76
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 22.88 16.35
% deviation from expected linearity -7.51%

Figure 13-2

LTE Band 41 ULCA Body Linearity — Ant 2a
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Table 13-3
LTE Band 41 Body Linearity Data — Ant 2b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 13.8 13.8
Measured Output Power (dBm) 12.83 12.89
Measured SAR (W/kg) 0.742 0.495
Measured Power (mW) 19.19 19.45
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 12.15 8.42
% deviation from expected linearity -3.81%

Figure 13-3

LTE Band 41 Body Linearity— Ant 2b

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-4
LTE Band 41 ULCA Body Linearity Data— Ant 2b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 13.8 13.8
Measured Output Power (dBm) 121 12.26
Measured SAR (W/kg) 0.635 0.414
Measured Power (mW) 16.22 16.83
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 10.27 7.29
% deviation from expected linearity -8.14%

Figure 13-4

LTE Band 41 ULCA Body Linearity— Ant 2b

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-5
LTE Band 41 Body Linearity Data — Ant 4a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 16.9 16.9
Measured Output Power (dBm) 16.76 16.58
Measured SAR (W/kg) 1.15 0.707
Measured Power (mW) 47.42 45.50
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 30.02 19.70
% deviation from expected linearity -6.32%

Figure 13-5

LTE Band 41 Body Linearity— Ant 4a

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-6
LTE Band 41 ULCA Body Linearity Data— Ant 4a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 16.9 16.9
Measured Output Power (dBm) 16.48 16.7
Measured SAR (W/kg) 1.04 0.711
Measured Power (mW) 44.46 46.77
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 28.15 20.25
% deviation from expected linearity -4.99%

Figure 13-6

LTE Band 41 ULCA Body Linearity— Ant 4a

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-7
LTE Band 41 Body Linearity Data — Ant 4b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.8 14.8
Measured Output Power (dBm) 14.2 14.65
Measured SAR (W/kg) 0.898 0.748
Measured Power (mW) 26.30 29.17
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 16.65 12.63
% deviation from expected linearity 9.78%

Figure 13-7

LTE Band 41 Body Linearity— Ant 4b

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-8
LTE Band 41 ULCA Body Linearity Data— Ant 4b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.8 14.8
Measured Output Power (dBm) 13.75 14.22
Measured SAR (W/kg) 0.827 0.692
Measured Power (mW) 23.71 26.42
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 15.01 11.44
% deviation from expected linearity 9.78%

Figure 13-8

LTE Band 41 ULCA Body Linearity— Ant 4b

LTE B41 SAR for PC2 and PC3 Operations
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14 EQUIPMENT LIST

Manufacturer Model Description Cal Date Cal Interval Cal Due Serial Number
Agilent E4438C ESG Vector Signal Generator 6/27/2019 Annual 6/27/2020 MY45093852
Agilent E4438C ESG Vector Signal Generator 9/11/2019 Annual 9/11/2020 MY45093678
Agilent E5515C Wireless Communications Test Set 2/28/2018 Biennial 2/28/2020 GB41450275
Agilent ES515C Wireless Communications Test Set 5/22/2018 Biennial 5/22/2020 GB43193563
Agilent N5182A MXG Vector Signal Generator 6/27/2019 Annual 6/27/2020 US46240505
Agilent N5182A MXG Vector Signal Generator 8/19/2019 Annual 8/19/2020 MY47420837

Amplifier Research 150A100C Amplifier CBT N/A CBT 350132
Amplifier Research 1551G6 Amplifier CBT N/A CBT 343972
Amplifier Research 1551G6 Amplifier CBT N/A CBT 343971
Anritsu MA24106A USB Power Sensor 8/5/2019 Annual 8/5/2020 1827527
Anritsu MA24106A USB Power Sensor 6/21/2019 Annual 6/21/2020 1244515
Anritsu MA24106A USB Power Sensor 7/8/2019 Annual 7/8/2020 1248508
Anritsu MA24106A USB Power Sensor 8/5/2019 Annual 8/5/2020 1827528
Anritsu MA24106A USB Power Sensor 8/27/2019 Annual 8/27/2020 1827533
Anritsu MA24118B Pulse Power Sensor 12/4/2019 Annual 12/4/2020 1126066
Anritsu ML2496A Power Meter 11/6/2019 Annual 11/6/2020 1405003
Anritsu ML2496A Power Meter 12/17/2019 Annual 12/17/2020 1138001
Anritsu MT8820C Radio Communication Analyzer 7/25/2019 Annual 7/25/2020 6201240328
Anritsu MT8821C Radio Communication Analyzer 8/16/2019 Annual 8/16/2020 6201144418
Anritsu MT8821C Radio Communication Analyzer 3/18/2019 Annual 3/18/2020 6201144419
Control Company 4040 Temperature / Humidity Monitor 2/28/2018 Biennial 2/28/2020 150761911
Control Company 4040 Therm./ Clock/ Humidity Monitor 2/28/2018 Biennial 2/28/2020 170151872
Control Company 4040 Therm./ Clock/ Humidity Monitor 2/28/2018 Biennial 2/28/2020 170151893
Control Company 4352 Ultra Long Stem Thermometer 2/28/2018 Biennial 2/28/2020 170330160
Control Company 4352 Ultra Long Stem Thermometer 2/28/2018 Biennial 2/28/2020 170330158
Control Company 4352 Ultra Long Stem Thermometer 8/2/2018 Biennial 8/2/2020 181292054
Control Company 1235C55 Digital Caliper 3/20/2018 Biennial 3/20/2020 140448586
MCL BW-N3W5+ 3dB Attenuator CBT N/A CBT 1812
MCL BW-N6WS5+ 6dB Attenuator CBT N/A CBT 1311
MCL BW-N10WS5+ 10dB Attenuator CBT N/A CBT 1611
Mini-Circuits NLP-1000+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits. NLP-1200+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits NLP-2950+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits. VLF-6000+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits ZHDC-16-63-5+ 50-6000MHz Bidirectional Coupler CBT N/A CBT N/A
Pasternack PE2208-6 Bidirectional Coupler CBT N/A CBT N/A
Pasternack NC-100 Torque Wrench 5/23/2018 Biennial 5/23/2020 N/A
Seekonk NC-100 Torque Wrench 5/9/2018 Biennial 5/9/2020 22217
Rohde & Schwarz CMW500 Radio Communication Tester 6/24/2019 Annual 6/24/2020 101699
Rohde & Schwarz CMWS500 Radio Communication Tester 8/20/2019 Annual 8/20/2020 106578
Rohde & Schwarz CMW500 Radio Communication Tester 6/26/2019 Annual 6/26/2020 108843
Rohde & Schwarz CMWS500 Radio Communication Tester 4/15/2019 Annual 4/15/2020 167283
Rohde & Schwarz CMWS500 Radio Communication Tester 4/15/2019 Annual 4/15/2020 167284
Rohde & Schwarz CMW500 Radio Communication Tester 4/17/2019 Annual 4/17/2020 167285
Rohde& Schwarz CMWS500 Wideband Radio Communication Tester 8/8/2019 Annual 8/8/2020 145663
SPEAG D750V3 750 MHz SAR Dipole 9/8/2017 Triennial 9/8/2020 1097
SPEAG D835V2 835 MHz SAR Dipole 6/20/2019 Annual 6/20/2020 4do40
SPEAG D1750V2 1750 MHz SAR Dipole 6/19/2019 Annual 6/19/2020 1083
SPEAG D1900V2 1900 MHz SAR Dipole 5/14/2018 Biennial 5/14/2020 5d026
SPEAG D2300V2 2300 MHz SAR Dipole 3/7/2018 Biennial 3/7/2020 1038
SPEAG D2450V2 2450 MHz SAR Dipole 11/12/2018 Biennial 11/12/2020 921
SPEAG D2450V2 2450 MHz SAR Dipole 5/16/2018 Biennial 5/16/2020 945
SPEAG D2600V2 2600 MHz SAR Dipole 9/11/2017 Triennial 9/11/2020 1069
SPEAG D2600V2 2600 MHz SAR Dipole 6/19/2018 Biennial 6/19/2020 1009
SPEAG D3500V2 3500 MHz SAR Dipole 12/4/2019 Annual 12/4/2020 1068
SPEAG D3700V2 3700 MHz SAR Dipole 12/4/2019 Annual 12/4/2020 1029
SPEAG D5GHzV2 5 GHz SAR Dipole 9/13/2018 Biennial 9/13/2020 1163
SPEAG DAK-3.5 Dielectric Kit 5/7/2019 Annual 5/7/2020 1070
SPEAG DAKS-3.5 Portable DAK 9/10/2019 Annual 9/10/2020 1045
SPEAG DAE4 Dasy Data Acquisition Electronics 3/13/2019 Annual 3/13/2020 604
SPEAG DAE4 Dasy Data Acquisition Electronics 2/13/2019 Annual 2/13/2020 1403
SPEAG DAE4 Dasy Data Acquisition Electronics 11/13/2019 Annual 11/13/2020 1213
SPEAG DAE4 Dasy Data Acquisition Electronics 4/17/2019 Annual 4/17/2020 501
SPEAG DAE4 Dasy Data Acquisition Electronics 8/12/2019 Annual 8/12/2020 1408
SPEAG DAE4 Dasy Data Acquisition Electronics 7/10/2019 Annual 7/10/2020 1402
SPEAG EX3DV4 SAR Probe 3/18/2019 Annual 3/18/2020 7421
SPEAG EX3DV4 SAR Probe 2/19/2019 Annual 2/19/2020 7427
SPEAG EX3DV4 SAR Probe 11/21/2019 Annual 11/21/2020 7420
SPEAG EX3DV4 SAR Probe 4/12/2019 Annual 4/12/2020 7532
SPEAG EX3DV4 SAR Probe 8/29/2019 Annual 8/29/2020 3949
SPEAG EX3DV4 SAR Probe 7/16/2019 Annual 7/16/2020 7491

Note: CBT (Calibrated Before Testing). Prior to testing, the measurement paths containing a cable, amplifier, attenuator, coupler or filter were
connected to a calibrated source (i.e. a signal generator) to determine the losses of the measurement path. The power meter offset was then
adjusted to compensate for the measurement system losses. This level offset is stored within the power meter before measurements are
made. This calibration verification procedure applies to the system verification and output power measurements. The calibrated reading is
then taken directly from the power meter after compensation of the losses for all final power measurements.
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15 MEASUREMENT UNCERTAINTIES

a c d e= f g h= i= k
f(d,k) cxfle | cxgle
Tol. Prob. Ci Ci lgm 10gms
Uncertainty Component (+ %) | Dist. | Div. [ 1gm (10 gms Ui u Vi
%) | &%)
Measurement System
Probe Calibration 6.55 N 1 1.0 1.0 6.6 6.6 0
Axial Isotropy 0.25 N 1 0.7 0.7 0.2 0.2 0
Hemishperical Isotropy 13 N 1 0.7 0.7 0.9 0.9 0
Boundary Effect 2.0 R 1.73 | 1.0 1.0 1.2 1.2 0
Linearity 0.3 N 1 1.0 1.0 0.3 0.3 0
System Detection Limits 0.25 R 1.73 | 1.0 1.0 0.1 0.1 0
Readout Electronics 0.3 N 1 1.0 1.0 0.3 0.3 0
Response Time 0.8 R 1.73 | 1.0 1.0 0.5 0.5 0
Integration Time 2.6 R | 173 | 1.0 1.0 15 15 0
RF Ambient Conditions - Noise 3.0 R | 173 | 1.0 1.0 17 1.7 0
RF Ambient Conditions - Reflections 3.0 R | 173 | 1.0 1.0 17 1.7 0
Probe Positioner Mechanical Tolerance 04 R | 173 | 1.0 1.0 0.2 0.2 0
Probe Positioning w/ respect to Phantom 6.7 R | 173 | 1.0 1.0 3.9 3.9 0
3(;|3p8(:z§|g\r;élll:1;?i:§)r?latlon & Integration algorithms for 40 R 173 | 1.0 10 23 23 w
Test Sample Related
Test Sample Positioning 2.7 N 1 1.0 1.0 2.7 27 35
Device Holder Uncertainty 1.67 N 1 1.0 1.0 1.7 1.7 5
Output Power Variation - SAR drift measurement 5.0 R 1.73 1.0 1.0 2.9 29 0
SAR Scaling 0.0 R [173| 1.0 1.0 0.0 0.0 0
Phantom & Tissue Parameters
Phantom Uncertainty (Shape & Thickness tolerances) 7.6 R 1.73 | 1.0 1.0 4.4 4.4 0
Liquid Conductivity - measurement uncertainty 4.2 N 1 0.78 | 0.71 33 3.0 10
Liquid Permittivity - measurement uncertainty 4.1 N 1 0.23 | 0.26 1.0 11 10
Liquid Conductivity - Temperature Uncertainty 34 R | 173 ] 0.78 | 0.71 15 14 0
Liquid Permittivity - Temperature Unceritainty 0.6 R | 173 | 0.23 | 0.26 0.1 0.1 0
Liquid Conductivity - deviation from target values 5.0 R 1.73 | 0.64 | 0.43 1.8 1.2 0
Liquid Permittivity - deviation from target values 5.0 R 1.73 | 0.60 | 0.49 1.7 14 0
Combined Standard Uncertainty (k=1) RSS 115 11.3 | 60
Expanded Uncertainty k=2 23.0 22.6
(95% CONFIDENCE LEVEL)
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16 CONCLUSION

16.1 Measurement Conclusion

The SAR evaluation indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Innovation, Science, and Economic Development Canada, with respect to all parameters subject to this test.
These measurements were taken to simulate the RF effects of RF exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to the
item(s) tested.

Please note that the absorption and distribution of electromagnetic energy in the body are very complex
phenomena that depend on the mass, shape, and size of the body, the orientation of the body with respect to the
field vectors, and the electrical properties of both the body and the environment. Other variables that may play a
substantial role in possible biological effects are those that characterize the environment (e.g. ambient
temperature, air velocity, relative humidity, and body insulation) and those that characterize the individual (e.g.
age, gender, activity level, debilitation, or disease). Because various factors may interact with one another to vary
the specific biological outcome of an exposure to electromagnetic fields, any protection guide should consider
maximal amplification of biological effects as a result of field-body interactions, environmental conditions, and
physiological variables. [3]
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